JLLG

AGRICULTURE

lllustrated Parts Manual

832

PVC 2111

31211772
July 15, 2024 - Rev E

English (en-US)







EFFECTIVITY PAGE

January 1, 2022 - A - Original Issue of Manual (Edited to B/M 1001260832 Revision H)
March 31, 2022 - B - Revised Manual (Edited to B/M 1001260832 Revision H)

June 1, 2022 - C - Revised Manual (Edited to B/M 1001260832 Revision H)

May 1, 2023 - D - Revised Manual (Edited to B/M 1001260832 Revision H)

July 15, 2024 - E - Revised Manual (Edited to B/M 1001260832 Revision H)

31211772 832



Machine Configuration

Two configurations of each machine are included in this manual. Determine if machine is
equipped with Ultra Sulfer Fuel Decal (1) as indicated below.

« If equipped with the Ultra Low Sulfur decal, all specific references to this machine
configuration will be referred to as Ultra Low Sulfur (ULS) from this point forward.

« If not equipped with the Ultra Low Sulfur decal, all specific references to this machine
configuration will be referred to as Low Sulfur (LS) from this point forward.

ULTRA LOW 7]7—

v | |

832

31211772



GENERAL INFORMATION

SECTION 6 'CYLINDER @ @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6-3. LIFT CYLINDER Y
TEM ¥ PART NUMBER ary DESCRIPTION REV |
i3 71001140104 | Ref | LIFT CYLINDER ASSEMBLY 8|
v'é 0, 1 0100011 AR Compound, Locking
\ﬂ 15 Q 2 0630535 3 Capscrew 1/4-20 x 1-1/8
21A \} 3 0791003 1 Screw #10-24 x 38
e 2 4 0961897 1 Bushing, Tapered
i 5 1320136 1 Clamp, Cable
®\ b 6 1683063 1 Head
3 7 2220883 1 Plug, O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480262 1 Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Selscrow #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Valve
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Soal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barel
21A 0961950 2 Bushing
2 1001118086 1 Rod
22A 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes ttems 101-109)
101 See Note 2 Ring, Wear (Note: Use p/n 1001139996)
102 See Note 1 Ring, Back-Up (Note: Use p/n 1001139996)
103 See Note 2 Ring, Lock (Note: Use pin 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use pin 1001139996)
105 See Note 2 ©O-Ring (Note: Use p/n 1001139996)
106 See Note 1 0-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996)
200 1001119105 1 Kit, Sensor Magnet (Includes Items 201-203)
201 See Note NSS Sleeve, Spacer (Note: Use p/n 1001119105),
202 1001118066 1 Magnet, Sensor
‘ 208 1001118069 1 Qing, Internal Retaining
PG# Model Designation Manual # Manual # Model Designation PG#

10

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or regional standard
(i.e ANSI, CE,CSA). Components may also be identified by SN or manufacturer. Common components that may be
identified by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product information in this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by
item number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS (NOT SHOWN)
A table of contents is found toward the beginning of the manual. Figure number, description and page number are
provided for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS (NOT SHOWN)
The Recommended Spare Parts List, located near the end of the manual, reference most frequently used maintenance
parts.

5) PART NUMBER INDEX (NOT SHOWN)
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

31211772 832



GENERAL INFORMATION

6) NON-SERVICED PARTS

In some instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of asse-
mblies and installations there will be a Ref in the Qty. column. In case of parts that are not available for service
within assemblies or components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed
in the Qty. column of the manual.

7) PARTS LIST ITEM NUMBERS
Numbers shown in the item# column correspond to numbers used in the associated illustration (s). ltem numbers
which are missing from the sequence in the parts list are not used on that page.

8) INDENTED PARTS DESCRIPTION
An indented part description is included in the item under which it is indented.

9) ABBREVIATION AND SYMBOLS

AC .. Alternating Current B oo s s AN AR RS SR AT A Liter
ADEsssmnsnnnss Advanced Design Electronics LBLBS ) snnmnnmnnamsas Pounds
A  civsvavssrmman e ot T SRS Agricultural LED s smammsmmswsmsinsisives Liquid Crystal Display
ANSI.............. American National Standards Institute L =1 R .Light Emitting Diodes
e e As Required EHiovommsnssmaneaassmmasanamnrnnas Left Hand
S o Assembly LRC. s Low Rated Countries
AUS smsmensmsssmmnsss s Australia LSS i mmmmnansmmmsonomse Load Sensing System
ARG . ..o sosssssonnssnssnsissssinsasssmnrssasponssasasssmnens Auxiliary M) ccnnnsnmmnsrrmnmrnnyass Metric/Meter
AWG:: v American Wire Gauge MM(MIM).cocsnmmmmsmmmasassmsermssasss Milimeter
B/M..eooiiiiiieeeeeeeeeee e Bill of Material MA e Miliamps
CAC svnmansssmanaanamma Charge Air Cooler NLEA cmmsmmmsemwiimass No Longer Available
CE aimmwmnmmmmanssnvsivasd European Conformity NPT National Pipe Threads
CCW..oieeeee e Counter Clockwise NSS... Not Sold Separately
CMr e e e Centimeter OBl e Outside Diameter
CWisinummnmmavsvsnasnvavavisvnvisrsammsni Clockwise ORB csssnivsssamsammmnssssmsmssmasnsisossrmins O-Ring Boss
CSA...ciiii Canadian Standards Association ORFS.. .o O-Ring Face Seal
T Cylinder OZ (O2)cccvssvicvssmmvmmmnsavian i Ounces
DIA.ccmmemmmsammsammenmnms sy Diameter B s s i s e e Page

DC.eeeee e Direct Current PN Part Number
BER osemmmmmnnrnnnnss Diesel Exhaust Fliud QTQE:): oo rmmmrmasrsss s Quarts

EMS s Emergency Stop QTY e Quantity
ENG. ... Engine RER o e e e sl Reference
FTD) somvmanmmrmrsannne e Feet REM:csicconssnmnemmmsnmnssanssmensest Revision Level
(1Y (7 ) 1SN, Gauge RH. e Right Hand

HRC...oooiiiieeeeee e High Rated Countries SAE: s Society of Automotive Engineers
HVAC....... Heating, Ventilating, and Air Conditioning SNicasmmmamnmmmmnmssancemms o Serial Number
2L { £ SR —— Hydraulic SPEC(S).crviviiiriieeiinii Specifications
HZe oo Hertz ) Turntable
. Inside Diameter U] 1,7, ERREERERRP—————. Universal Ground Module
IN o inches N e Volts
ISO............. International Organization for Standards T Watts
B | [ Joint Industry Council O st A B S SRS H B SRR Number
KG:cwusmmavsusimmssmnsrsisivoiss Kilogram

10) ILLUSTRATION REFERANCE LETTERS

When necessary, illustrations may contain reference letters that are intended to track information (i. e. hoses,
harnesses) from one point to another or to track visual enlargement of components to show details that may be
located in another area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification
changes without prior notification. Contact JLG Industries, Inc. for updated information.

832 31211772



FIGURE 1-12.
FIGURE 1-13.
FIGURE 1-14.
FIGURE 1-15.
FIGURE 1-16.
FIGURE 1-17.
FIGURE 1-18.
FIGURE 1-19.
FIGURE 1-20.
FIGURE 1-21.
FIGURE 1-22.
FIGURE 1-23.
FIGURE 1-24.
FIGURE 1-25.
FIGURE 1-26.
FIGURE 1-27.
FIGURE 1-28.
FIGURE 1-29.
FIGURE 1-30.
FIGURE 1-31.
FIGURE 1-32.
FIGURE 1-33.
FIGURE 1-34.

SECTION 2 - BOOM

FIGURE 2-1.
FIGURE 2-2.
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7.
FIGURE 2-8.

31211772

TABLE OF CONTENTS

SECTION 1 - FRAME AND ATTACHING PAR T S .o e e e e e e e e e e e e e e e e e e e e e e nnnneeeeeeas 17
FIGURE 1-1. FRAME INSTALLATION ... .uttiiiitiiie ittt sttt e s bt e e skt e s et e e s b b e e s b b e e e s s e e e e s bn e e e s asnne e e e 18
FIGURE 1-2. ENGINE ENCLOSURE INSTALLATION. .....ciiiittitiiiiiti ittt srn e e e s sbne e 20
FIGURE 1-3. ENGINE ENCLOSURE COVER INSTALLATION ....ooiiiiiiiiii et e s 22
FIGURE 1-4. HOOD INSTALLATION ...ttt oottt e e e e e sttt e e e e e et e e e e e e e e et r e e e e e e e e s e s nne e e e e e e s aannnnneeeeens 24
FIGURE 1-5. COVER PLATES INSTALLATION (NO OUTRIGGERS - ULS) .....ctiiiiiiiiiciiiiee ettt 26
FIGURE 1-6. COVER PLATE INSTALLATION (NO TRAILER BRAKES) ......coiiiiitiiiiiita ittt 28
FIGURE 1-7. COVER PLATE INSTALLATION (TRAILER BRAKES)......ciiiititiiiiiii ittt e e 30
FIGURE 1-8. COVER PLATE INSTALLATION (NO REAR AUX)....ciiiiiiiiiiiiiieiiie ettt ettt et e s 32
FIGURE 1-9. COVER PLATE INSTALLATION (REAR AUX) ...ceiiiiiiiiiiiee ittt ettt et e s e e e e s nnnnee e 34
FIGURE 1-10. COVER PLATE INSTALLATION (HYDRAULIC HITCH AND REAR AUX) ....ccoiititiiiiiieeiiieee st 36
FIGURE 1-11. REAR COVER PLATE INSTALLATION (NO HYDRAULIC HITCH) ..ueiiiiiiiiee ittt 38

TANKS INSTALLATION
FUEL TANK INSTALLATION
FUEL TANK ASSEMBLY

HYDRAULIC TANK INSTALLATION

HYDRAULIC TANK ASSEMBLY ...ttt sttt et s e e st e e s e e s s e e s nnee s 48
FUEL AND HYDRAULIC CAP INSTALLATION ....coitiiiiiiiiie ettt 50
HITCH RETRIEVAL INSTALLATION ....cei ittt sttt e et e e s e e e e es 52
HITCH INSTALLATION (EEC AUTO) ...ciiitiiiitteiitte ettt ettt sttt ettt et ettt sae e she e e bt s b e e bt e sineenan e e snneenine e 54
HITCH INSTALLATION (PITON) ...ttt sttt ettt et ettt ekt ss e s bt e sae e e shs e e sbs e e s bn e e ne bt e nineenaneennneentne e 56
HITCH ASSEMBLY (EEC AUTO) ....iiiiiiiitieiite ittt ettt ettt s e e ae e e b et e sbe e s b e e ne bt e sin e e nan e nnneenine e 58
SLIDING HITCH ASSEMBLY (PITON) ...iitttitiiitieaiet ettt ettt ettt ettt ettt be et e et e e e be e e b e et e e nneeenneas 60
HITCH INSTALLATION (EEC MANUAL) ..ottt e e e e e 62
HITCH ASSEMBLY (EEC MANUALY) ...ooiiiitiie ittt ettt sttt s e s e e s s e e e es 64
HITCH INSTALLATION (FIXED) ..t tiutttte ittt ettt ettt ettt ettt e st e e ettt s st e e skt e e anb e e e nne e e e s nne s 66
HITCH ASSEMBLY (FIXED) ...tttk h ettt e st e e ekt e e st e e e st e e e e st e e e e nnne e e e s nne s 68

HITCH INSTALLATION (HYDRAULIC)
CAB PLUG INSTALLATION (NON HYDRAULIC HITCH)...
MIRROR INSTALLATION

REAR MIRROR INSTALLATION (FLAT) 1. ttttt ittt ittt ettt ettt et e e e e e bt e s nnn e e e s b s
REAR MIRROR INSTALLATION (CONVEX).....uttiiititteitiite ettt ettt ettt e e b e st e s e e e nneees 78
MIRROR ASSEMBLY (CONVEX)....cutttteiittiteaiiete ettt ettt et e st e e sttt e e st et e e ase e e e s b e e e s asbe e e e sbb e e e e anbr e e e nneeeesnreees 80
TOOLBOX INSTALLATION ...ttt ettt et e e e e ettt e e e e e et e e e e e e s et e e e e e e sann e e e e e e e e e nannnnees 82
GROUND STRAP INSTALLATION ...ttt ettt e e et e e e e s e e e e e e s s e e e e e e e eannnnneeeee s 84
.......................................................................................................................................................................... 87
BOOM PINNING INSTALLATION . ... e e e e s e s e e e e e e snree e e e e e e e eaes 88
LIFT CYLINDER PINNING INSTALLATION ...t e e e e e e e e 90
COMPENSATION CYLINDER PINNING INSTALLATION . ..ot 92
BOOM PIVOT INSTALLATION ... e e e e s e s e e e e e e s s ree e e e e e e e eens 94
BOOM ASSEMBLY ...ttt ettt oottt oo oo ettt e e e e e et e e e e e e e e et e e e e e e h et e e e e e s n e e e e e e e e 96
FIRST BOOM SECTION ASSEMBLY ...ttt ettt e et e e e e et e e e e e s e s bbb e et e e e e e s asnrnneeeeeeennes 98
SECOND BOOM SECTION ASSEMBLY ..ottt ettt ettt e e et e e e s st et e e e s e nneeeee s 100
THIRD BOOM SECTION ASSEMBLY ...ttt ettt e ettt e e e e et e e e e e s e e e e e e e e nennnees 102

832 7



TABLE OF CONTENTS

FIGURE 2-9.
FIGURE 2-10
FIGURE 2-11
FIGURE 2-12
FIGURE 2-13
FIGURE 2-14

SECTION 3 - ATTACHMENTS

FIGURE 3-1.
FIGURE 3-2.
FIGURE 3-3
FIGURE 3-4.
FIGURE 3-5.
FIGURE 3-6.
FIGURE 3-7.
FIGURE 3-8.
FIGURE 3-9.

FIGURE 3-10.
FIGURE 3-11.
FIGURE 3-12.
FIGURE 3-13.
FIGURE 3-14.
FIGURE 3-15.
FIGURE 3-16.
FIGURE 3-17.
FIGURE 3-18.
FIGURE 3-19.
FIGURE 3-20.
FIGURE 3-21.
FIGURE 3-22.
FIGURE 3-23.
FIGURE 3-24.
FIGURE 3-25.
FIGURE 3-26.
FIGURE 3-27.
FIGURE 3-28.
FIGURE 3-29.
FIGURE 3-30.
FIGURE 3-31.
FIGURE 3-32.
FIGURE 3-33.
FIGURE 3-34.
FIGURE 3-35.
FIGURE 3-36.
FIGURE 3-37.

LINK ASSEMBLY .ot e oot e oo e e e e e e e e s e e e e e e e e s e e mnn e e e e e e e e e s nnn e e e e e e e e annnnees 104
CLEVER ASSEMBLY ...t e e e e e e e e e e e e e e e e e e e e e e nnnnees 106
. MANUAL QUICK COUPLER INSTALLATION. ...ttt e e e e e e e e e e e 108
. HYDRAULIC QUICK COUPLER INSTALLATION ..ottt 110
. BOOM PROP INSTALLATION ...ttt ittt sttt st e e st e e s bt e e s bbb e e e sbn e e e s sbr e e e s asnneeeaas 112
. BOOM BRUSHES INSTALLATION ...ttt sttt s e e e e e s snn e 114
......................................................................................................................................................... 117

AUGER COUPLING ...ttt e oo et e e e e e e s ekt e e e e e e e s n e e e e e e e e e nnn e e e e e e s e s nnnn e e e e e e e e e nennnnes 118
AUGER BIT (BINXAIN) ..ttt ettt ekt e e et e e s st e e e b e e e e ab et e e sane e e e e bn et e e nnn e e e snnneeeanrn e e e nnnes 120
AUGER BIT (9INXAIN) ettt ettt et e ket e et e e st e e e e b et e e s e e e e abe e e e e b b et e e sbe e e e annn e e e ennn e e e nanes 122
AUGER BIT (L2INXAIN) ...eeeeeiiteee ittt e st e e skt e e et e e e s s e e e ek b et e e e ase e e e asne e e e e b ne e e e sne e e e snbneeeannreeeenanes 124
AUGER BIT (I5INXAINY ...ttt ettt ettt e ekt e e et et e s st e e ek b et e e e st et e e ssnn e e e ab e e e e s sn e e e e nnnneeeannreeeennnes 126
AUGER BIT (L8INXAINY ...tttteitiete ittt ettt ettt ettt s bt e e ek bt e e e aa b et e e s st e e ek b et e e e ab et e e aabb e e e e b b e e e e st e e e e anbneeeanbeeeennnes 128
AUGER BIT (24INXAIN) ...ttt ettt et e o sttt e e et et e a1 b et e ek b et e e ab et e e aabb e e e e b b e e e e sbe e e e snbneeesanbeeeennnes 130
AUGER BIT (BBINXAINY ...ttt ettt et e s bt e e ettt e e s b et e e ek b et e e e ab et e e sabb e e e e b b e e e e anb e e e e snbneeeanbreeennnes 132
BALE HANDLER (TUBE CLAMPY) ... ititeiititt ettt ettt ettt ettt et e bt e e ettt e s b e e e e e s be e e e abe e e e s anr e e e e antneeeaa 134
BALE HANDLER KIT (TUBE CLAMPY)......etttiiitite ittt ettt ettt a bt s e e st e s ettt e s nanne e e s nreees 136
BALE HANDLER (SPIKE CLAMPY) ..ottt ettt etttk e bt e e sk et e e st e e s be e e e e aabe e e e nann e e e s nreees 138

BALE HANDLER KIT (SPIKE CLAMP)
BASKET PERSONNEL (1.2MX2.4M) (DOMESTIC)

BASKET PERSONNEL (1.2MX2.4M) (FRENCH LANGUAGE). .........oeoveeveoeeeoeeeeeeseeeseeeeeseeseeese e 144
BASKET PERSONNEL (1.2MX2.4M) (ISO) .......veoveeeeeeeeeeeeeeeeeeeeeeeeeee s s e eseessees e 146
BASKET PERSONNEL (FORK MOUNTED) ........cveoveeeeeieeoeeeeeeeeeeeesee s seeeseeeeeeeeeeeseeeseeese s ssees e 148
BUCKET (CONCRETE). ....eveeeoeee oo e e e eeee e e e eee e e e s e ee e es e 150
BUCKET (DIRT) ovoeveeeeeeeeee e eee e eee e e eeee e e e e ee e eees s ee s e e e e e eeee e ee e 154
BUCKET (GRAPPLE MULTI-PURPOSE) .......cvvuveoioeeeeieeeeeeoeeeeeeeeeeee s seeeeeeessee e e eeeessees s 156
BUCKET (MANURE GRAPPLE) ......oovooeoieeeee oo oo eeee e e eeee e en e es e en e 158
BUCKET(0.6 M?) (MULTI-PURPOSE 4 IN 1).......cvuoiveoieeieeeeeeeeeeeeeeeee s seeeesees e e see s ssees s 160
BUCKET(L M?) (GENERAL PURPOSE) ......oeoveieeeeeeeeeeeeeeeeeeeeeseeeseseeesseeeseeeseeeseeeseeeseeeseesseessesseeeseee s 162
BUCKET(L M?) (MULTI-PURPOSE 4 IN 1).......oeoioeeeeeeeeeeeeeeeeseeeeeeeeeeseeeseeeseeesseeeseeeseeeeeesseesseesseesse e e s 164
BUCKET (1.5 M®) (GENERAL PURPOSE).........ooovmoiveeeeieeoeeeoeeeseeeeeeeseeseeeseeesseeeseeeseeseese s ssees s 166
BUCKET (2 M?) (GENERAL PURPOSE) .......eooeoeeeeeeeeeeeeeeeeeeeeeeeeeeseeseeesseeeseeeseeeseeeseeeseesseesseeeseesseeeseee s 168
BUCKET (2.5 M®) (GENERAL PURPOSE)..........ovuieeeeeieeoeeeoeeeeeeeoeeeeseesseeseeeeseeeseeeseeseese s ssses e 170
BUCKET (3 M?) (GENERAL PURPOSE) .......eooeeeeeeeeeeeeeeeeeeeeeeeeseeeseeseeeseeeeseeeseeeseeeseeeseeeseeseeessesseeeseeesesssesssenes 172

BUCKET FRONT GUARD
BUCKET TEETH KT .o e e e e s e e e e e e s e s e e e e e e e e s snnnne e e e e e e e eaaes
CARRIAGE ASSEMBLY (1225MM)
CARRIAGE ASSEMBLY (1524MM) ....
CARRIAGE ASSEMBLY (1829MM)
CARRIAGE ASSEMBLY - SIDE TILTING (4.5 TON - 1225 MM)
CARRIAGE ASSEMBLY - SIDE TILTING (4.0 TON - 1575 MM)
CARRIAGE ASSEMBLY - SID TILTING (4.0 TON - 1829 MM)
CARRIAGE ASSEMBLY - SIDE SHIFT (4.0 TON - 1225 MM)
CARRIAGE ASSEMBLY - FORK POSITIONING (4.0 TON

832 31211772



FIGURE 3-38.
FIGURE 3-39.
FIGURE 3-40.
FIGURE 3-41.
FIGURE 3-42.
FIGURE 3-43.
FIGURE 3-44.
FIGURE 3-45.
FIGURE 3-46.
FIGURE 3-47.
FIGURE 3-48.
FIGURE 3-49.
FIGURE 3-50.
FIGURE 3-51.
FIGURE 3-52.
FIGURE 3-53.

SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-1.
FIGURE 4-2.
FIGURE 4-3.
FIGURE 4-4.
FIGURE 4-5.
FIGURE 4-6.
FIGURE 4-7.
FIGURE 4-8.
FIGURE 4-9.

FIGURE 4-10.
FIGURE 4-11.
FIGURE 4-12.
FIGURE 4-13.
FIGURE 4-14.
FIGURE 4-15.
FIGURE 4-16.
FIGURE 4-17.
FIGURE 4-18.
FIGURE 4-19.
FIGURE 4-20.
FIGURE 4-21.
FIGURE 4-22.
FIGURE 4-23.
FIGURE 4-24.
FIGURE 4-25.
FIGURE 4-26.
FIGURE 4-27.
FIGURE 4-28.

31211772

TABLE OF CONTENTS

CARRIAGE ASSEMBLY - FEM CARRIAGE AND FORKS ........ovuiveieeeieeeeeeeeeeeeeeseeeeeeeeseeseesseeeee s 194
FORK = LUMBER (45XL150X1540) ..........ovoveeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeseeee e eeeese e seeeseeeeseees s eseeee e eeeeeeeeeeeesseeeeeenee 196
FORK = LUMBER (50XL50X1830) ..........veveeeeeeeeeeeeeeeeeeeeeeseeeseeeseeeseeeeeeseeeeseeeeeesseeeseeeseeeseeeseeseeeeseeeeeeeseesseeseesseee 198
FORK = PALLET (50X100X1200) .......vovvoreeeeeeeeeseesseseeeseeeeseesseeeseeesee s seeesee e s es s s e sneeneeesneesneeseeenne 200
FORK - PALLET (50X100X1200) (CE & AUS WITH SIDE SHIFT CARRIAAGE) (4.0 TON - 1225MM)............... 202
FORK = PALLET (50X120X1200) .......voovveveeeeeoseeseeseeeseeesseeeeeesee s s e se e see e s s s s e eneeneee s sneeneeenne 204
FORK = PALLET (BOX125X1220) .......vooevoveeeeeeeeeeseeeeseeseeeesee e e s e s e e s e eee e e s nees s s e 206
FORK = MUCK WITH GRAB .......c.ovvoieeieeoeeeeeeeeeeee e e e eee e e e ee e e es e s e s s e e 208
FORK - DUAL TINE BAILING WITH CARRIAGE ..........oviveeeeeeeeoeeeeeeseeeeeeeseeeseee e eneeseeseseenee s eeeesne 210
FORK _ EXTENSIONS (62X163X2286) (ANSI) .......ovvuveeieeeereeeeeeseeeeeeseeeeseeseeoseeeeseeeseeseesseeseessseeneeesse s 212
HOOK_CRANE (FORK MOUNTED).........coveieeieeeseesseeseeeeseeeseeeseeeseeeseesseeseee s e s e s s e e e s sneeneeennee 214
TRASH HOPPER INSTALLATION ... seeeseee e seaes e s s sse e 216
TRUSS BOOM (0.9 TON = 12 FT WITH WINCH) «....oooveiveeeeeeeeeee s 218

TRUSS BOOM (1 TON - 3.4M)
TRUSS BOOM (1.8 TON - 3 FT WITH WINCH)
TRUSS BOOM (4 TON - 2.1M)

ENGINE INSTALLATION (90KW - ULS - PISTON PUMP)
ENGINE INSTALLATION (100KW - ULS - PISTON PUMP)
ENGINE MOUNTING INSTALLATION (90KW/100KW)
3.6L ENGINE (90KW - ULS - PISTON PUMP)
3.6L ENGINE (100KW - ULS - PISTON PUMP)
ENGINE ECU INSTALLATION (ULS)
BRACKET GUARD INSTALLATION
FUEL LINES INSTALLATION (ULS - RHOC)
EXHAUST INSTALLATION (ULS)
DEF TANK INSTALLATION (ULS)
DEF TANK ASSEMBLY (ULS)
DEF LINES INSTALLATION (ULS)
DEF CONTROL MODULE INSTALLATION (ULS)
AIR CLEANER INSTALLATION (90/100KW)
AIR CLEANER ASSEMBLY (90/100KW)
PRE-AIR CLEANER ACCESSORY
AIR INTAKE RAIN CAP ACCESSORY
AIR INTAKE LINES INSTALLATION (90/100KW - ULS).....
COOLING PACKAGE INSTALLATION (90KW - ULS)
COOLING FAN INSTALLATION
FAN LINES INSTALLATION (90KW)
FAN DRIVE MOTOR (NO RHOC)
FUEL FILTER & PUMP INSTALLATION
REMOTE FUEL PUMP INSTALLATION (74.4KW)
COOLER INSTALLATION (90KW)
RADIATOR COOLING PACKAGE (90KW)
REMOTE HOC INSTALLATION
FAN DRIVE MOTOR (RHOC)




TABLE OF CONTENTS

FIGURE 4-29. COOLANT LINES INSTALLATION (ULS) .....teteiiiiiie ittt ettt e e s e e s nmnne e e nnneeesnnnneeenns 284
FIGURE 4-30. COOLER LINES INSTALLATION (G0KW)......otiiiiiiteiiieieesteee ettt ee e sree e st e e smne e e s s e e s annneeennneeessnnneeenns 286
FIGURE 4-31. CAC LINES INSTALLATION (ULS) ...teitteteiiiite ettt ettt etttk et e st e e e st e s s e e s nneeesannneeens 288
FIGURE 4-32. SURGE TANK INSTALLATION ...ttt ettt e e s s e s a e e s e e e s snnn e 290
FIGURE 4-33. TANK EXPANSION ....oiiittiiiiiiiie ittt sttt e e e sk e e s e e e e s b e e e e et a e e s sab e e e e s b b e e e s ssnaeeea 292
FIGURE 4-34. BULKHEAD INSTALLATION ..ottt ettt sttt e s s b e e e s b e e e s a e e s snn e e e s senenenas 294
FIGURE 4-35. HYDRAULIC PUMP INSTALLATION (0KW) ..ottt sttt e e 296
FIGURE 4-36. HEATER LINES INSTALLATION (ULS) ....tiiutteitteiiieiite sttt sttt sttt e e b nes 298
FIGURE 4-37. HEATER LINES WITH BLOCK HEATER INSTALLATION (ULS) ....otiiiiiiiiiiiiiceiee e 300
FIGURE 4-38. BLOCK HEATER INSTALLATION (L20V = LS) ..etiitiiitieiiie sttt sttt 302
FIGURE 4-39. BLOCK HEATER (LS) ... ttteiutteittieitte sttt sttt sttt ettt e et e ettt et e et e e e e et e e ne e e ne s 304
FIGURE 4-40. A/C PUMP INSTALLATION ...ttt ettt sttt ettt et e e st e ettt e et e e et et e bt e e bt eebe e et e e neeeneas 306
FIGURE 4-41. A/C LINES INSTALLATION ...ttt ittt ettt sttt sttt e bttt e et e e et e e et e e et e ere e et e e neeesneas 308
SECTION 5 - DRIVE TRAIN ... ittt ettt e sttt e e st e e st e e o b E et e e e s et e e s b e e e e s s b et e e e b et e e e nsne e e e sanr e e e snne e e s nenes 311
FIGURE 5-1. DRIVETRAIN INSTALLATION L.ttt e e e ettt e e e e e et e e e e e s et e e e e e e e e snrnneeeeeeennns 312
FIGURE 5-2. FRONT AXLE INSTALLATION . ....c ettt ettt ettt e e e e e et e e e e e e et e e e e e e e s s tb e e e e e e e s nasnnnneeeeeeennn 314
FIGURE 5-3. FRONT AXLE ASSEMBLY ..ottt ettt e ettt e e e e e ettt e e e e e et e et e e e e e s snn e e e e e e e s nasnrnneeeeeeennes 316
FIGURE 5-4. REAR AXLE INSTALLATION ....cii ittt ettt ettt e e e e e sttt e e e e e et e et e e e e e s e snnneeeeeesaasnrnneeeeeenanens 326
FIGURE 5-5. REAR AXLE ASSEMBLY .........cc....... ..328
FIGURE 5-6. DRIVE SHAFTS INSTALLATION ..338
FIGURE 5-7. REMOTE GREASE SYSTEM INSTALLATION ...ttt ettt e e s 340
FIGURE 5-8. AXLE SHIM INSTALLATION ... .ottt ittt ettt st et e et s et e e st e e et e e e s s n e e e nnneeessnneeenas 342
FIGURE 5-9. TRANSMISSION INSTALLATION (6 SPD - 90KW) ..ottt ne et 344
FIGURE 5-10. TRANSMISSION INSTALLATION (6 SPD = 97TKW) ...ttt ne e 346
FIGURE 5-11. TRANSMISSION (6 SPD = G0KW).....oiiiiiiiiiiiiieiiiit ettt e e st s snn e e e eesssnre e e 348
FIGURE 5-12. TRANSMISSION (6 SPD - HHP = 97KW) ...ttt ettt e s 350
FIGURE 5-13. PLANETARY CASE AND PARTS GROUP ......oooiiiiiii e 352
FIGURE 5-14. TORQUE CONVERTER GROUP .......ooiiiiii e 354
FIGURE 5-15. TORQUE CONVERTER GROUP .......oooiiiii e 356
FIGURE 5-16. TRANSFER GEAR AND CASE GROUP ........ciiiiiiiiiiii e 358
FIGURE 5-17. TRANSMISSION HYDRAULIC CONTROL GROUP .......coociiiiiiiiiiiiii i 360
FIGURE 5-18. INPUT SHAFT GROUP ...ttt ettt e e e e et e e e e e et e e e e e e s nn e e e e e e e s snrnneeeeeeennes 362
FIGURE 5-19. TRANSMISSION CLUTCH GROUP .......cciiiiiiiiiiiiii i 364
FIGURE 5-20. CLUTCH AND GEAR GROUP ..ottt 366
FIGURE 5-21. TRANSMISSION PUMP GROURP..... ..368
FIGURE 5-22. OUTPUT SHAFT GROUP ............... ..370
FIGURE 5-23. SPEED SENSOR ..ottt ettt e ettt e e e e ettt e e e e e e b et e e e e e e et b e et e e e e e s bbn e et e e e e e naasbneneeeeeeennn 372
FIGURE 5-24. IDLER GEAR ... ...ttt et e e oottt e e e e o ettt e e e e e e e e b e et e e e e e e ek e e e et e e e e s a s bee et e e e e e e e sbnnneeeeeeennn 374
FIGURE 5-25. REAR TRANSMISSION CASE ... ..ttt e e e e e ettt e e e e ek e e e e e e st e e e e e s s brn e e e e eeenan 376
FIGURE 5-26. PLANETARY CASE . ... ittt e oo oo ettt e e e e ek e et e e e e e e ek e e e et e e e e s s b e e et e e e e e nasnneneeeeeeennn 378
FIGURE 5-27. FRONT TRANSFER CASE ...t e e e e e 380
FIGURE 5-28. REAR TRANSFER CASE ... e s e e e e e 382
FIGURE 5-29. RELIEF VALVE ... e e e e e et e e e e e e s e e e e e e e e s as b e e e e e e e e e s s asnreaeeaeeeeaans 384
FIGURE 5-30. SOLENOID VALVE ... .ot e et e e e e s e s e e e e e s s snrn e e e e e e e aans 386
FIGURE 5-31. SOLENOID VALVE ... e et e e e e s et r e e e e e s nreae e e e e e e aans 388

10

31211772



FIGURE 5-32.
FIGURE 5-33.

FIGURE 5-34

FIGURE 5-35.
FIGURE 5-36.
FIGURE 5-37.
FIGURE 5-38.
FIGURE 5-39.
FIGURE 5-40.

SECTION 6 - CAB

FIGURE 6-1.
FIGURE 6-2.
FIGURE 6-3.
FIGURE 6-4.
FIGURE 6-5.
FIGURE 6-6.
FIGURE 6-7.
FIGURE 6-8.
FIGURE 6-9.

FIGURE 6-10.
FIGURE 6-11.
FIGURE 6-12.
FIGURE 6-13.
FIGURE 6-14.
FIGURE 6-15.
FIGURE 6-16.
FIGURE 6-17.
FIGURE 6-18.
FIGURE 6-19.
FIGURE 6-20.
FIGURE 6-21.
FIGURE 6-22.
FIGURE 6-23.
FIGURE 6-24.
FIGURE 6-25.
FIGURE 6-26.
FIGURE 6-27.
FIGURE 6-28.
FIGURE 6-29.
FIGURE 6-30.
FIGURE 6-31.
FIGURE 6-32.
FIGURE 6-33.
FIGURE 6-34.
FIGURE 6-35.

31211772

TABLE OF CONTENTS

FRONT TRANSMISSION CASE ASSEMBLY ... e e 390
REAR TRANSMISSION CASE ASSEMBLY ... e e 392

. TIRE/WHEEL SET (AIR - 460/70 R24 XIMCL) ...eeiititeeiiiite ettt e e s e e e nnee s 394
TIRE/WHEEL SET (AIR - 500/70 R24 XIMCL) ...eciutiiiiiieitite ittt ettt ettt ettt ettt nen e st nin e sine e i 396
FENDER INSTALLATION ..ottt ittt st st e e e e s e e sk r et e s sen e e e e s b e e e sbne e e s e 398
FENDER ASSEMBLY (RR-RH) ...ttt sttt ettt 400
FENDER ASSEMBLY (RR-LH) ..ottt ettt ettt e e 402
FENDER ASSEMBLY (FRT-RH) ...ttt sttt ettt e e e 404
FENDER ASSEMBLY (FRT-LH) ..ottt ettt sttt ettt ne e 406
............................................................................................................................................................................ 409
CAB MOUNTS INSTALLATION . ...ttt ettt e e e r e e e e e et e e e e e e s e e e e e e e e easnn e e e e e e e eennnnneeeeens 410
ENCLOSED CAB INSTALLATION. ...ttt ettt e e e s e et e e e e e e et e e e e e e s e snn e e e e e e e e s ennnnneeeeeeeeans 412
ENCLOSED CAB ASSEMBLY ...ttt ettt e ettt e e e e e ettt e e e e e e e et e e e e e s e s b e et e e e e e s asnrnnneeeeesnaaes 414
ENCLOSED CAB GROUP ...ttt ettt e e e e e et e e e e e e e e a e e e e e e e s a st e et e e e e e s nasnrnneeeeeesnaes 416
ENCLOSED CAB ...ttt e oo ettt e e e e e e et e e e s e e b a e et e e e e e e e b b ree e e e e e e st nreeeeeeeesnsnnnneeeeeennaes 418
DOOR INSTALLATION ...ttt ettt ettt e e e e ettt e e e e e et e e e e e e e b rre et e e e e e st rreeeeeeeenanenrnneeeeeesnans 420
DOOR UPPER GLASS ASSEMBLY ...ttt ettt e e e e e et e e e e e st e e e e e e e s nesnrnneeeeeeenaes 422

CAB LATCH ASSEMBLY
CAB DOOR TRIGGER ASSEMBLY
DOOR ASSEMBLY (AG)

CAB DOOR ...ttt ettt e et ookt e oot e e Rt e e e e Rt e e e e e et et e e n e e e e e e
DOOR STRAP INSTALLATION ....ciiiittiieiitite sttt sttt s e e e s s e e e et e e e s et e e anr e e e sene e e e nenes
REAR WINDOW INSTALLATION ...ttt ettt sttt s e e e s st e s
REAR WINDOW ASSEMBLY ...ttt ettt ettt e e et s et e e st e e e snne e
ENCLOSED CAB PLUG GROUP ...t
INTERIOR MIRROR INSTALLATION ..ot 440
FRONT WIPER INSTALLATION. ... 442
LEVEL INDICATOR INSTALLATION ..ottt r e r e r e 444
ENCLOSED CAB TRIM INSTALLATION ... 446
DASH COVER ASSEMBLY ..ottt et e e e s et e e e e e e e e e e e e e e s e n et e e e e s e e nnrnneeeeens 450
REAR PANEL COVER ASSEMBLY ...ttt ettt e e e e e e e e e s e e e e e e s e e e e eens 452
ADJUSTABLE ARMREST INSTALLATION ..ottt ettt e e s e e e e e e s ee e e e e e naes 454

ARM IREST ittt e et e e e e e e e e e e e et e e e e e e et et et e e e e et rr e e e e e e nanrreeeeeenaae
FIXED ARMREST BRACKET ..ottt ettt ettt e e e ettt e e e e e e e e e e e s a s n et e e e e e neenrnneeeeens
MOVING ARMREST BRACKET ........ccccvvveee.
BEACON TERMINAL INSTALLATION
WASHER HOSES INSTALLATION ..ottt ettt et e e e e ettt e e e e et e e e e e e e ssnnrneeeeeennaes
HAMMER INSTALLATION ...ttt ettt ettt e e e e et e e e s e et e e e e e e et b e e et e e e e e e ssner et e e e e s nannnrrneeeeens
HAMMER ATTACHMENT ASSEMBLY ...ttt ettt e e e e e e e e e e s e e e e e e e e s e e eeens 468
FRONT COVER INSTALLATION ...ttt ettt e e e ettt e e e e e e e e e e e e e s e e et e e e e s nasnrnneeeeens 470
FILTER TRAY PANEL ... .o e e st e e e e e e s e e e e e e s e a e e e e e e e s e annnene e e e s 472
FRONT DUCT COVER ... .o et e et e e e e e e s e e e e e e s e a e e e e e e e s e anrnnneeeee s 474
WASHER TANK INSTALLATION ..o e e s r e e e e e e e e e e 476
WASHER BOTTLE ... e et e e e e s e st e e e e s e s s e e e e e e e e s senneaeee e e e e aans 478
SEAT INSTALLATION (AIR SUSPENSION - STANDARD) ...ttt e e 480
832 11



TABLE OF CONTENTS

SECTION 7 - CONTROLS

12

FIGURE 6-36.
FIGURE 6-37.
FIGURE 6-38.
FIGURE 6-39.
FIGURE 6-40.
FIGURE 6-41.
FIGURE 6-42.
FIGURE 6-43.
FIGURE 6-44.
FIGURE 6-45.
FIGURE 6-46.
FIGURE 6-47.
FIGURE 6-48.
FIGURE 6-49.
FIGURE 6-50.
FIGURE 6-51.
FIGURE 6-52.
FIGURE 6-53.
FIGURE 6-54.
FIGURE 6-55.
FIGURE 6-56.
FIGURE 6-57.
FIGURE 6-58.
FIGURE 6-59.
FIGURE 6-60.
FIGURE 6-61.
FIGURE 6-62.
FIGURE 6-63.
FIGURE 6-64.
FIGURE 6-65.
FIGURE 6-66.
FIGURE 6-67.

FIGURE 7-1
FIGURE 7-2.
FIGURE 7-3.
FIGURE 7-4.
FIGURE 7-5.
FIGURE 7-6.
FIGURE 7-7.
FIGURE 7-8.
FIGURE 7-9.
FIGURE 7-10
FIGURE 7-11
FIGURE 7-12

SEAT ASSEMBLY (AIR SUSPENSION - STANDARD) ....ootiiiiiiiiiiiie et e e 482
UPPER SEAT ASSEMBLY ..ot e e e e e e e e e e e e s e e e e e e e e e e e e nnnneeeeeeeaaans 484
SUSPENSION KIT oottt e oo e e e e e e e e e et e e e e e e e et e e e e e s ae et e e e e e e e asnnneeeeeeesaannnreeeeaens 486
SEAT INSTALLATION (PREMIUM).....uitiitiiititeiee ettt sttt ettt ettt nne et e e nnn et 488
SEAT ASSEMBLY (AIR SUSPENSION - PREMIUM) ..ottt ettt 490
SEAT INSTALLATION (MECHANICAL) ....ceitititte ettt sttt ettt ettt e bt e b nes 492
SEAT ASSEMBLY .ottt e e 494
SEAT BELT INSTALLATION (2IN) ..etiutiteititetit ettt ettt ettt sttt et ettt et et et esbe e e nbe e e nnneenes 496
SEAT BELT INSTALLATION (BIN) ..etiutttitteetitestee ettt ettt sttt ettt ettt st e et e et e et enbe e e be e e nneeenees 498
HEATER INSTALLATION . ..ottt sttt et e s sk e e s e e e e s bt e s st e e e s aere e e e snr s 500
HEATER ASSEMBLY .ottt s bt st e e s b e e s s e e e s aen e e e e s nr e s 502
HEATER AND A/C INSTALLATION ...ttt ittt ettt ettt ettt be e sttt sbs e sbn e e nbn e e see e e nan e e nereenere e 504
CAB CONDENSER ASSEMBLY ..ottt sb e s e 508

CONDENSER
A/C RECEIVER DRIER
HEATER AND A/C ASSEMBLY
ROOF WIPER INSTALLATION
HEADLINER INSTALLATION
HEADLINER/ RADIO READY INSTALLATION
CAB GUARD INSTALLATION (TOP)
CAB GUARD INSTALLATION (FRONT)
CAB GUARD INSTALLATION (TOP AND FRONT)
COMMON CAB TRIM INSTALLATION
CAB TRIM INSTALLATION
ROOF CAP INSTALLATION (A/C)
ROOF CAP INSTALLATION (NO A/C)
FRONT NOSE CONE INSTALLATION (SIDELIGHT)
RETRACTABLE SUNSCREEN INSTALLATION
CAB STEP INSTALLATION
FLOOR MAT INSTALLATION
EXTERNAL WINDOW RELEASE INSTALLATION (ANSI)
EXTERNAL WINDOW RELEASE INSTALLATION (CAN)

ACCELERATOR PEDAL INSTALLATION
ACCELERATOR PEDAL
BRAKE PEDAL INSTALLATION
BRAKE PEDAL

BRAKE PEDAL PLATE ..ottt ettt ettt e oo e et e e e e e ettt e e e e e e ab b et e e e e s e et n e e e e e e s e e nasnneees
BRAKE SENSOR INSTALLATION ...ttt ettt e e e e ettt e e e e e et e e e e e e e e e sas b n e e e e e e e naennnees
SWITCH PLATE ASSEMBLY ...ttt ittt et e et e e e e ettt e e e e e ek e et e e e e e s e b bn et e eaeeesasnnnreeeeeenanes
PARKING BRAKE INSTALLATION (CABLE - STANDARD) ....ccoiititiiiiiite ittt e e 564
PARKING BRAKE COVER (MECHANICAL) .....ctiiiiiie ittt ettt e e e e s s e e s e e e annneeeaas 566
. PARKING CABLE ASSEMBLY (MECHANICAL).....oitiitiiitiite ettt e e s nnneee e 568
. STEERING WHEEL INSTALLATION ...t e e ennees 570
CSTEERING WHEEL......cceee et e s et e e e e e e s e e e e e e e e e sennees 572
832 31211772



TABLE OF CONTENTS

FIGURE 7-13. STEERING COLUMN INSTALLATION .....oiii e e e e e e e e e e e e e 574
FIGURE 7-14. HORN INSTALLATION ...ttt e e e oot e e e oo e e e e e e e e s e e e e e e e s e e e e e e e e e e emnnnneeeeens 576
FIGURE 7-15. HORN BUTTON INSTALLATION ...ttt ettt e e e e e e e e e e e e e e e e e e e e e e e e e e eeens 578
FIGURE 7-16. JOYSTICK INSTALLATION .....uttiiiiitite ettt sttt e stk e e s e e e e s b e e e s asr e e e s sana e e e s nnee s 580
FIGURE 7-17. WIPER-TURN SWITCH (0 SPEED - FNR) .....ciiiitiiiieiiieiit ittt 582
FIGURE 7-18. WIPER-TURN SWITCH (NO SPEED) .......utiiiiiiiieiiiesit sttt ettt 584
SECTION 8 - HYDRAULIC CIRCUITS ...ttt ettt et e ek e e s s e e e e s b bt e e s bbb e e s sab et e e sbr e e e s aarne e e e 587
FIGURE 8-1. COMMON HYDRAULICS INSTALLATION ...ttt et e e e e e e e e e e e e s 588
FIGURE 8-2. AUXILIARY HYDRAULICS INSTALLATION - REAR (TWIN) ..oetiiiiiiieiiiiie et 592
FIGURE 8-3. AUXILIARY HYDRAULICS INSTALLATION - REAR (SINGLE) ....ctiiiiiiiii et 594
FIGURE 8-4. BOOM HYDRAULIC INSTALLATION ...ttt ettt e e e e e e e e e e e e e e e e e e e e e e e e s 596
FIGURE 8-5. BOOM LINES INSTALLATION ..ottt ettt e e e et e e e e e e e e e e e e e e e e e e e e e s e e e e eeeens 598
FIGURE 8-6. BOOM RAISE HOSES INSTALLATION (NO RIDE CONTROL)......cccciiiiiiiiiciiie e 600
FIGURE 8-7. BOOM RAISE HOSES INSTALLATION (WITH RIDE CONTROLY) ......ooiiiiiiiiiiiieiiee e 602
FIGURE 8-8. BRAKE LINES INSTALLATION ..ottt ettt ettt et e e e e e et e e e e e s e et e e e e s e e snn e e e e e e s e e anrnneeeeens 604
FIGURE 8-9. BRAKE INSTALLATION - TRAILER. ... ..ttt ettt e e e e e e s e e e e s 606
FIGURE 8-10. BRAKE ACCUMULATOR LINES INSTALLATION (WITHOUT SAHR).....cccttiiiiiiiieiiienie e 608
FIGURE 8-11. COUPLER (HYDRAULIC) LINES INSTALLATION (FRONT BOOM - TWIN) ....ccoiitiiiieniiiiiieniee e 610
FIGURE 8-12. COUPLER (HYDRAULIC) LINES INSTALLATION (FRONT BOOM - SINGLE) ........ccccociiiiiiiiiciie e 612
FIGURE 8-13. COUPLER (MANUAL) LINES INSTALLATION (FRONT BOOM - TWIN).....ccioiiiiiiiiieiieeriee e 614
FIGURE 8-14. COUPLER (MANUAL) LINES INSTALLATION (FRONT BOOM - SINGLE).......ccccciiiiiiiiiiiinieecee 616
FIGURE 8-15. LIFT CYLINDER INSTALLATION..................
FIGURE 8-16. MAIN CONTROL VALVE INSTALLATION....
FIGURE 8-17. MAIN HYDRAULIC PUMP INSTALLATION ... ...ttt e e e e e e e e s e e e e s
FIGURE 8-18. IMPLEMENT PUMP INSTALLATION ..ottt ettt e e et e e e e s e e e e e e e s e e e eee s
FIGURE 8-19. PRIORITY LINES INSTALLATION ... .ottt ettt e e e e s e et e e e s e e e e e e e e e annnneeeeens
FIGURE 8-20. PRIORITY VALVE INSTALLATION ... .ttt ittt ettt e et e e e et e e e s e e e e e e s e e e e eee s
FIGURE 8-21. RETURN LINES INSTALLATION ...ttt ettt e e e e e e e e e s s e e e e e e s e e et e e e e e ennnneeeeens
FIGURE 8-22. STEERING LINES INSTALLATION ...ttt ettt e e e e e e s s e et e e e s e e et e e e s e e ennrneeeeens
FIGURE 8-23. STEER SELECT VALVE INSTALLATION ... e
FIGURE 8-24. SUCTION LINES INSTALLATION ...
SECTION 9 - HYDRAULIC COMPONENTS ... e e e s r e e e e e e s s aar e e 639
FIGURE 9-1. BOOM HOSE AND HARNESS ASSEMBLY ... 640
FIGURE 9-2. CYLINDER ASSEMBLY - COMPENSATION .. ..ottt ettt e e e e re e e e s e e e s 642
FIGURE 9-3. CYLINDER SUB-ASSEMBLY - COUPLER LOCKING ........coociiiiiiiiiiiiii i 644
FIGURE 9-4. CYLINDER ASSEMBLY - COUPLER LOCKING ......oottiiiiiitiiiite ettt ettt e et e e s e 646
FIGURE 9-5. CYLINDER ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (INNER).......cttiiiiiiiiiiie e 648
FIGURE 9-6. CYLINDER SUB-ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (OUTER)......ccoiiiiiiiiiiiieniic e 650
FIGURE 9-7. CYLINDER ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (OQUTER) .....ccoctiiiiiiiiieiiee e 652

FIGURE 9-8. CYLINDER ASSEMBLY - LIFT
FIGURE 9-9. CYLINDER ASSEMBLY - TILT
FIGURE 9-10. IMPLEMENT PUMP ......ooiiiiiiiiiiiieee et
FIGURE 9-11. VALVE SUB-ASSEMBLY - DIVERTOR (HI-FLOW)
FIGURE 9-12. VALVE ASSEMBLY - DIVERTOR.... .ttt et e e ettt e e e s et e e e e e e e e e e s

31211772 832 13



TABLE OF CONTENTS

FIGURE 9-13.
FIGURE 9-14.
FIGURE 9-15.
FIGURE 9-16.
FIGURE 9-17.
FIGURE 9-18.
FIGURE 9-19.
FIGURE 9-20.
FIGURE 9-21.

VALVE ASSEMBLY - DIVERTOR ...t e e e e e s e e e e e e e e e ennnees 664
VALVE ASSEMBLY - DIVERTOR ...t e e e e e e e s e e e e e e e e ennnees 666
VALVE ASSEMBLY - FAN MOTOR CONTROL.......outiiiiiiiiiiiiee et e e e e e e e 668
VALVE ASSEMBLY - HYDRAULIC HITCH CONTROL VALVE .....ccoiiiiiiiiiciie e 670
VALVE ASSEMBLY - MAIN CONTROL ...ciiiiiiiiiiiiie ittt s e s snne e 672
VALVE ASSEMBLY - PRIORITY FLOW MANIFOLD ......ccoiiiiiiiiiiie it 674
VALVE ASSEMBLY - RIDE CONTROL.....ciiiiiiiiiiiii ittt 676
VALVE ASSEMBLY - STEERING SELECT VALVE ......ooiiiiiiiiiiiiii et 678
VALVE ASSEMBLY - TRAILER BRAKE ...ttt 680

SECTION 10 - ELECTRICAL.....cutiiitiiie ittt ettt ettt e st e e e b b et e s e s b et e e s b b e e e s b b e e e e e b e e e e s sbb et e s ssnb e e e sbne e e s enes 683

FIGURE 10-1.
FIGURE 10-2.
FIGURE 10-3.
FIGURE 10-4.
FIGURE 10-5.
FIGURE 10-6.
FIGURE 10-7.
FIGURE 10-8.
FIGURE 10-9.

FIGURE 10-10.
FIGURE 10-11.
FIGURE 10-12.
FIGURE 10-13.
FIGURE 10-14.
FIGURE 10-15.
FIGURE 10-16.
FIGURE 10-17.
FIGURE 10-18.
FIGURE 10-19.
FIGURE 10-20.
FIGURE 10-21.
FIGURE 10-22.
FIGURE 10-23.
FIGURE 10-24.
FIGURE 10-25.
FIGURE 10-26.
FIGURE 10-27.
FIGURE 10-28.
FIGURE 10-29.
FIGURE 10-30.
FIGURE 10-31.
FIGURE 10-32.
FIGURE 10-33.
FIGURE 10-34.
FIGURE 10-35.

14

832 ELECTRICAL LAYOUT ...ttt ettt e oot e e e e oot e et e e e s e et et e e e e e e e s s n e e e e e e e e ansnnnneeeeeens 684
BATTERY INSTALLATION (STANDARD).....utttteiitiie ittt ettt sb et e s e e e st e e s nnnne e e s nreees 694
BATTERY INSTALLATION (DUAL)....etitittiteititee ettt ettt ettt s e as e e e s bt e e st e e as bt e e e aabe e e e nanneeesnreeas 696
BEACON/STROBE INSTALLATION ..ottt ettt ettt a bt s et e st e e e et e e s e e e s nreees 698
BOOM HARNESS INSTALLATION ...ttt ettt ettt e e e e et e e e s e et n et e e e e e e sennnneeeeeennae 700
BOOM HARNESS ...ttt oottt oo oot e e e e e e et e et e e e e e e e et e e e e e et s re et eeeeeaansnnnneeeeeennne 702
BOOM ANGLE SENSOR INSTALLATION ..ottt ettt e e e e s e e e e e e e e s e e eee e e e e 704
BOOM RETRACT SENSOR INSTALLATION ..ottt ettt e e e e e e e e s eeee e e e e 706

CAB ELECTRICAL INSTALLATION.... ..708
CAB HARNESS ......ooiiiiiiii it e 712
CAB STANDARD ELECTRICAL BOARD ASSEMBLY .....ooiiiiiiiiiiiiiie et 718
CAB OPTION 1 ELECTRICAL BOARD ASSEMBLY ...ttt 720
CAB OPTION 2 ELECTRICAL BOARD ASSEMBLY ...ttt 722
CAB OPTION HARNESS ...ttt et et e e et e s e e e s e e s e nre e e s 724
DASH ELECTRICS INSTALLATION (ULS) ....uutiiiiitiieeiiiit ettt e s 726
CAB HEATER HARNESS INSTALLATION ..ot 728
CAB HEATER HARNESS ... e 730
CAB HVAC ACTUATOR HARNESS ... 732
CAB HVAC ACTUATOR HARNESS ... 734
CAB - MULTIFUNCTION DISPLAY INSTALLATION L. ..ottt e s 736
CAB SEAT ADAPTOR HARNESS (PREMIUM SEAT) ... .ottt ittt 738
CLEARSKY 4G CANBUS INSTALLATION ... .ttt ettt e et e e e e e e e e s e eens 740
DECLUTCH SWITCH INSTALLATION. ...ttt ettt ettt e e e s et e e e s e s e e e e e e e s nnnnreeeeeenaes 742
ELECTRICAL COMPONENTS INSTALLATION ...ttt e e e e e e e e e e e e e e 744
ELECTRICAL POWER DISTRIBUTION ELECTRICAL BOX .... .. 746
ELECTRICAL RELAY INSTALLATION - 200 AMP .......cccceeeeen. .. 748
ENGINE WIRING INSTALLATION (ULS) ..tttiiittieiiitiee ettt ettt ettt ettt ate e s e e s s e e s anne e e s e 750
ENGINE HARNESS (ULS) ..iiiiiiiieiiiiee ettt etttk e ettt sttt e ekt e e ettt e e e bt e e e asb e e e e anbneeennnee 752
ENGINE FUEL PUMP HARNESS ...ttt ettt e e s e et e e e e e s e e e e e e e s reeeeeenaes 760
ENGINE GLOW PLUG RELAY HARNESS ...ttt e e s e e e e e e e e e e e e 762
ENGINE SPEED SET SWITCH INSTALLATION ..o 764
FRAME MAIN ELECTRICAL INSTALLATION. ..ot e e 766
FRAME HARNESS - FRONT ... e e e e e e e e s e e e e e e e 768
FRAME HARNESS - REAR. ... e e e e e e e e 772
IGNITION SWITCH INSTALLATION ... e e e e e e e e 776

832 31211772



TABLE OF CONTENTS

FIGURE 10-36. LIGHTS - DIP LIGHTS INSTALLATION (RH) ..eeitiiiiiiiit ettt 778
FIGURE 10-37. LIGHTS - LICENSE PLATE LAMP INSTALLATION ... .. 780
FIGURE 10-38. LIGHTS - LICENSE PLATE LAMP HARNESS ...t 782
FIGURE 10-39. LIGHTS - NO ROADLIGHTS INSTALLATION ... ottt 784
FIGURE 10-40. LIGHTS - WORKLIGHTS INSTALLATION (BOOM MOUNTED) ......cciiiiiiieiiie sttt 786
FIGURE 10-41. LIGHTS - WORKLIGHTS INSTALLATION - LED (BOOM MOUNTED) ......ccictieiiieiiieniie et 788
FIGURE 10-42. LIGHTS - WORKLIGHTS HARNESS (BOOM MOUNTED LIGHTS) .....ccooiiiiiiiiiieiiienrec e 790
FIGURE 10-43. LIGHTS - WORKLIGHTS INSTALLATION (CAB MOUNTED) (NO A/C) ....ooiiiiiiieiiieniee et 792
FIGURE 10-44. LIGHTS - WORKLIGHTS INSTALLATION - LED (CAB MOUNTED) (NO A/C) ....cciitiiiiiiiiieniie e 794
FIGURE 10-45. LIGHTS - WORKLIGHTS INSTALLATION (CAB MOUNTED) (WITH A/C) ....viiiiiiiiieniic et 796
FIGURE 10-46. LIGHTS - WORKLIGHTS INSTALLATION -LED (CAB MOUNTED) (WITH A/C) ..coviiiiiiiiieniic e 798
FIGURE 10-47. LSI SENSOR INSTALLATION ...cciitiiiiiitit itttk e et s s e s e e e e s nnee s
FIGURE 10-48. LSI DISPLAY INSTALLATION ..ottt ittt e s st e s s e s sna e e e nnee s
FIGURE 10-49. LSI SENSOR INSTALLATION ...ttt ittt ettt e st et e e st e s st e e s asr e e e e e e e s nnee s
FIGURE 10-50. LSI SWITCH INSTALLATION ......cccccevvuneenn.
FIGURE 10-51. LSI SENSOR COVER INSTALLATION
FIGURE 10-52. REVERSE ALARM INSTALLATION ..ottt ettt e e et e e e e s e e e e e e e e e e e eee s
FIGURE 10-53. REVERSE CAMERA INSTALLATION ....eiiiiiiiiiitiiee ettt e et e e e e s e e e e e e e e e e e e s
FIGURE 10-54. REVERSE SENSING INSTALLATION
FIGURE 10-55. REVERSE SENSING HARNESS. ... ...ttt ettt e e et e e e s e e e e e e e e e e e eee s
FIGURE 10-56. TELEMATICS CLEARSKY CAN 4WARD HARNESS.........cccoiiiiii 818
FIGURE 10-57. TELEMATICS ADAPTER HARNESS ... oottt ettt e e e e e e e e e e e e s 820
FIGURE 10-58. TELEMATICS READY INSTALLATION ....ciiiiiiiitiiie ettt e e e s e e e e e e e e e e eens 822
FIGURE 10-59. TELEMATICS READY HARNESS ... ..ottt e e e e e e s e e e e e e e e e s 824
FIGURE 10-60. TRAILER ELECTRICS INSTALLATION ..ottt ettt e e et e e e s e e e e e e s e e eeeee s 826
FIGURE 10-61. TRAILER CONNECTOR HARNESS........oo i 828
SECTION 11 - DECALS ... et e e e e s s b et e e e e s s s e bbb e e e e e e s s s bbb e e e e e e e e s s b b e b e e e e e e s s e annb e e e e e as 831
FIGURE 11-1. DECALS INSTALLATION (ANSI) ..itiieiiiiiieiitie ettt st et e st e e s e st e e s e e e e e e s nnee s 832
FIGURE 11-2. DECALS INSTALLATION = JLG ..ot 836
FIGURE 11-3. CAPACITY CHART (ANSI) .etiiitttteiiitite ettt ettt ekttt e st e e ettt e e st e e s e bt e e e bt e e e s e e e st bt e e e anbe e e e nanneeesnneeas 838
FIGURE 11-4. CAPACITY CHART HOLDER INSTALLATION ..ottt ettt e e e e s e e e ns 840
FIGURE 11-5. CLEARSKY DECAL INSTALLATION. ... ..ttt ettt e st e e e s e e e e e s s e et e e e s e e e e e e e s e e nnneeeeeens 842
FIGURE 11-6. TRIANGLE INSTALLATION - SLOW MOVING VEHICLE ......coiiiiiiiii et 844
SECTION 12 - RECOMMENDED SERVICE PARTS STOCK ...ttt et a e e e e e e s s e e e e e e s e snnnneeeeeens 847
FIGURE 12-1. RECOMMENDED SERVICE PARTS STOCK ..o 848
SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS ... ..ottt ettt e et e e nnne e e s annn e e nas 851
FIGURE 13-1. SPECIAL OPTIONS/ACCESSORIES/KITS ....oooiiiiiiieiite sttt 852
PART NUMBER INDEX .....oetiteiiiiitiiiite ettt oottt e e oo ettt e e 42 e sttt e e 44 e s s e e ettt e e e e e e s R R b ettt e e e e e e e e b e e et e e e e e s a s b bee e e e e e e s nsnnnneeeeeeennn 853

31211772 832 15






SECTION 1 - FRAME AND ATTACHING PARTS

SECTION 1 - FRAME AND ATTACHING PARTS

31211772 832 17



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-1. FRAME INSTALLATION

ART_1001256433-A

31211772

832

18



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-1. FRAME INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001256433 Ref Frame Installation B
1 1001003439 3 Grommet, Rubber
2 1001028291 2 Grommet
3 1001028308 1 Grommet, Rubber
4 1001091126 8 Plug, Black
5 1001217550 1 Grommet, Rubber
6 1001256434 1 Frame

31211772 832 19



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-2. ENGINE ENCLOSURE INSTALLATION

ART_1001257415-A

20 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-2. ENGINE ENCLOSURE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001257415 Ref Engine Enclosure Installation (NO RHOC) A
1 1001195829 1 Installation, Engine Enclosure Cover (RHOC) (See Separate
Breakdown in this Section)
2 1001257414 1 Installation, Hood (See Separate Breakdown in this Section)

31211772 832 21



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-3. ENGINE ENCLOSURE COVER INSTALLATION

ART_1001195829-C

22 832 31211772



FIGURE 1-3. ENGINE ENCLOSURE COVER INSTALLATION

SECTION 1 - FRAME AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001195829 Ref Engine Enclosure Cover Installation (RHOC) E
1 0700610 9 Bolt, M6 X 20
2 0701014 2 Bolt, M10X30
3 0761010 10 Bolt, M10X20
4 0761012 6 Bolt, M10X25
5 0761214 2 Bolt, M12X30
6 0761217 2 Bolt, M12X45
7 3900224 4 Screw
8 4811702 9 Washer, M6
9 4812000 18 Washer, M10
10 4812100 4 Washer, M12
11 5251010 4 Bolt, M10X20 Grade 10.9
12 8305919 9 Nut, M6
13 1001154688 1 Plate
14 1001184524 1 Cover, Engine Enclosure Rear
15 1001185061 1 Grill, Engine Enclosure
16 1001197135 2 Sleeve, Enclosure Skirt
17 1001197266 1 Seal, Engine Enclosure
18 1001185023J 1 Panel, Front Vent
19 1001195210J 1 Panel, Front Enclosure
20 1001195240J 1 Plate
21 1001195252J 1 Plate
22 1001201805J 1 Panel, Engine Enclosure Base
23 1001196876J 1 Panel, Engine Enclosure Side

31211772

832

23



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-4. HOOD INSTALLATION

ART_1001257414

31211772

832

24



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-4. HOOD INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001257414 Ref HOOD INSTALLATION D
1 0760810 4 Bolt M8 x 20
2 0761010 2 Bolt M10 x 20
3 3290805 5 Nut M8
4 3291001 1 Nut M10
5 4811900 8 Washer M8
6 4812000 3 Washer M10
7 1001273847 1 Bracket
8 1001195587 2 Brace
9 1001205080 2 Hinge, Hood
10 1001257413 1 Hood
11 1001271338 1 Spring
31211772 832 25



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-5. COVER PLATES INSTALLATION (NO OUTRIGGERS - ULS)

| @

—
-
L
;W
, a

DETAILD

SEE DETAIL C

DETAILC

SEE DETAIL D

SEE DETAILA

DETAILE

DETAILA

ART_1001183590-E

31211772

832

26



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-5. COVER PLATES INSTALLATION (NO OUTRIGGERS - ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001183590 Ref Cover Plates Installation (No Outriggers - ULS) E
2 0630576 1 Screw, M6X20
3 0700610 14 Bolt, M6X20
6 0760612 3 Bolt, M6X25
7 0760810 10 Bolt, M8X20
8 0761012 2 Bolt, M10X25
9 3290605 3 Nut, Lock M6X1 Grade 8
10 3900379 10 Screw, M6-1X25 Grade 10.9
11 4811700 20 Washer, M6
12 4811900 6 Washer, M8
13 4812000 2 Washer, M10
14 1001097540 11 Washer, M6
15 8305919 18 Nut, M6
16 1001168758 1 Cover, Side Tank
17 1001171782 3 Plate, Angle Mount
18 1001174328 1 Cover, Lower Front
19 1001182210 1 Plate, Enclosure Rear
20 1001185936 1 Plate, Cover Boom Head
21 1001187717 1 Cover, ECU
22 1001190408 1 Cover, Rear Tank
23 1001191808 1 Bracket, Cover
24 1001189984J 1 Panel, Frame
25 1001201504J 1 Panel, Cover
26 1001216923J 1 Plate, Radiator Cover
27 2080092 2 Screw, Thumb M6X20
28 4811902 4 Washer, M8

31211772 832 27



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-6. COVER PLATE INSTALLATION (NO TRAILER BRAKES)

ART_1001203386-A

28 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-6. COVER PLATE INSTALLATION (NO TRAILER BRAKES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001203386 Ref Cover Plate Installation (No Trailer Brakes) A
1 0760810 3 Bolt, M8X20
2 4811900 3 Washer, M8
3 1001180574J 1 Plate, Cover

31211772 832 29



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-7. COVER PLATE INSTALLATION (TRAILER BRAKES)

k//_/, .

70
0ty

30 832

ART_1001203406-A

31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-7. COVER PLATE INSTALLATION (TRAILER BRAKES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001203406 Ref Cover Plate Installation (Trailer Brakes) A
1 0760810 2 Bolt, M8X20
2 4811900 2 Washer, M8
3 1001203410 1 Cover, Frame

31211772 832 31



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-8. COVER PLATE INSTALLATION (NO REAR AUX)

32 832

ART_1001203374-A

31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-8. COVER PLATE INSTALLATION (NO REAR AUX)

ITEM PART NUMBER QTY DESCRIPTION REV
1001203374 Ref Cover Plate Installation (No Rear Aux) A
1 0760810 3 Bolt, M8X20
2 4811900 3 Washer, M8
3 1001183908J 1 Plate, Cover

31211772 832 33



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-9. COVER PLATE INSTALLATION (REAR AUX)

34 832

ART_1001203402-B

31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-9. COVER PLATE INSTALLATION (REAR AUX)

ITEM PART NUMBER QTY DESCRIPTION REV
1001203402 Ref Cover Plate Installation (Rear Aux) B
1 0760810 3 Bolt, M8X20
2 4811900 3 Washer, M8
3 1001203408J 1 Plate, Cover

31211772 832 35



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-10. COVER PLATE INSTALLATION (HYDRAULIC HITCH AND REAR AUX)

\\
\\
"R
"
S \Q(z 1
=9 | N
\ /
\ /\\\%

ART_1001214492-A

36 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-10. COVER PLATE INSTALLATION (HYDRAULIC HITCH AND REAR AUX)

ITEM PART NUMBER QTY DESCRIPTION REV
1001214492 Ref Cover Plate Installation (Hydraulic Hitch and Rear Aux) A
1 0760810 3 Bolt, M8X20
2 4811900 3 Washer, M8
3 1001214036J 1 Plate

31211772 832 37



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-11. REAR COVER PLATE INSTALLATION (NO HYDRAULIC HITCH)

SR

ART_1001203291-B

38 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-11. REAR COVER PLATE INSTALLATION (NO HYDRAULIC HITCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001203291 Ref Rear Cover Plate Installation (No Hydraulic Hitch) B
1 0760810 8 Bolt, M8X20
2 4811900 8 Washer, M8
3 1001183909J 1 Plate, Cover
4 1001183910J 1 Plate, Cover

31211772 832 39



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-12. TANKS INSTALLATION

ART_1001176964-B

31211772

832

40



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-12. TANKS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001176964 Ref Tanks Installation B
1 1001176965 Ref Installation, Fuel Tank (See Separate Breakdown in this Section)
2 1001176966 Ref Installation, Hydraulic Tank (See Separate Breakdown in this
Section)

31211772 832



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-13. FUEL TANK INSTALLATION

ART_1001176965-D

31211772

832

42



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-13. FUEL TANK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001176965 Ref Fuel Tank Installation D
2 0760823 2 Bolt, M8X75
3 0761012 1 Bolt, M10X25
4 0761215 6 Bolt, M12X35
5 4811900 2 Washer, M8
6 4812000 1 Washer, M10
7 4812100 6 Washer, M12
8 1001192125 1 Assembly, Fuel Tank (See Separate Breakdown in this Section)
9 1001169454 4 Mount
10 1001197360 1 Support, Plate
11 1001178474 1 Strap, Tank
12 1001178693 1 Strap, Tank

31211772 832 43



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-14. FUEL TANK ASSEMBLY

44 832

ART_1001192125-C

31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-14. FUEL TANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001192125 Ref FUEL TANK ASSEMBLY C
1 1001003427 1 Plug
2 1001192124 1 Tank, Fuel
3 1001222188 1 Pump, Fuel
4 1001170106 1 Pipe, Fuel Supply
5 4031607 6 Bolt, M5X16
6 1001172693 1 Fitting, 90
7 1001192392 1 Adapter
8 1001222190 6 Washer

31211772 832 45



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-15. HYDRAULIC TANK INSTALLATION

ART_1001176966-C

46 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-15. HYDRAULIC TANK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001176966 Ref Hydraulic Tank Installation C
2 0701024 2 Bolt, M10X80
3 0760812 2 Bolt, M8X25
4 4812000 2 Washer, M10
5 4811900 2 Washer, M8
6 1001008575 1 Bumper
7 1001191521 1 Assembly, Hydraulic Tank (See Separate Breakdown in this
Section)
8 1001172146 2 Washer
9 1001172147 2 Washer, M10
10 1001177060 2 Sleeve, Spacer
11 1001177062 2 Washer
12 1001177082 1 Bracket, Frame

31211772 832 47



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-16. HYDRAULIC TANK ASSEMBLY

48 832

ART_1001191521-D

31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-16. HYDRAULIC TANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001191521 Ref HYDRAULIC TANK ASSEMBLY D
1 0700814 4 Bolt M8 x 30
2 2220240 1 Plug
3 4031607 6 Screw M5 x 16
4 4811900 4 Washer M8
5 4831600 6 Washer, Lock M5
6 1001003301 1 O-Ring
7 2220239 1 Plug
8 1001009163 1 O-Ring
9 1001128478 1 Sensor, Hydraulic Oil Temperature
11 1001162659 1 Filter, Hydraulic
12 1001162662 1 Filter, Breather
13 1001162767 1 Tank, Hydraulic
14 1001191533 1 Manifold, Hydraulic Return

31211772 832 49



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-17. FUEL AND HYDRAULIC CAP INSTALLATION

ART_1001197275-A

50 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-17. FUEL AND HYDRAULIC CAP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001197275 Ref Fuel and Hydraulic Cap Installation A
1 1001142658 1 Cap, Fuel
2 1001142659 1 Cap, Hydraulic

31211772 832 51



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-18. HITCH RETRIEVAL INSTALLATION

ART_1001180207-D

52 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-18. HITCH RETRIEVAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001180207 Ref Hitch Retrieval Installation D
2 0771618 2 Bolt, M16X50 Grade 10.9
3 5241600 2 Washer, M16
6 1001106570 NLA Hitch, Retrieval (no longer available, use 1001238460 for
replacement)
6 1001238460 1 Hitch, Retrieval
7 1001241674 1 Decal, Retrieval Point

31211772 832 53



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-19. HITCH INSTALLATION (EEC AUTO)

ART_1001180196-C

54 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-19. HITCH INSTALLATION (EEC AUTO)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180196 Ref Hitch Installation (EEC Auto) C
2 0701616 8 Bolt, M16X40
3 4812300 8 Washer, M6
4 1001098629 1 Assembly, Hitch (EEC Auto) (See Separate Breakdown in this
Section)
5 1001183274 1 Hitch, Sliding Towing Bracket
6 1001241674 1 Decal, Retrieval Point

31211772 832 55



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-20. HITCH INSTALLATION (PITON)

ART_1001180202-C

56 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-20. HITCH INSTALLATION (PITON)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180202 Ref Hitch Installation (Piton) C
2 0701616 8 Bolt, M16X40
3 4812300 8 Washer, M16
4 1001098629 1 Assembly, Hitch (EEC AUTO) (See Separate Breakdown in this
Section)
5 1001183274 1 Hitch, Sliding Towing Bracket
6 1001185248 1 Hitch, Sliding (Piton) (See Separate Breakdown in this Section)
7 1001241674 1 Decal, Retrieval Point

31211772 832 57



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-21. HITCH ASSEMBLY (EEC AUTO)

ART_1001098629-A

206
04

31211772

832

58



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-21. HITCH ASSEMBLY (EEC AUTO)

ITEM PART NUMBER QTY DESCRIPTION REV
1001098629 Ref Hitch Assembly (EEC Auto) A

201 70022821 1 Lever, Opening

202 70022822 1 Mechanism, Box

203 70022823 1 Pivot, Security

204 70022824 1 Bushing

206 70022825 1 Pin

31211772 832 59



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-22. SLIDING HITCH ASSEMBLY (PITON)

%

205

102

101

101

102

% &

ART_1001185248-A

60 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-22. SLIDING HITCH ASSEMBLY (PITON)

ITEM PART NUMBER QTY DESCRIPTION REV
1001185248 Ref Sliding Hitch Assembly (Piton) A

1 70027175 1 Kit, Pins (includes items 101 and 102)
2 70027174 1 Kit, Keeper (includes items 201 thru 205)

101 Kit 2 Pin

102 Kit 2 Pin, Safety

201 Kit 1 Keeper

202 Kit 1 Pin

203 Kit 1 Pin, Safety

204 Kit 1 Bolt, M20X95

205 Kit 1 Nut

31211772 832 61



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-23. HITCH INSTALLATION (EEC MANUAL)

ART_1001180198-C

62 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-23. HITCH INSTALLATION (EEC MANUAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180198 Ref Hitch Installation (EEC Manual) C
2 0701616 8 Bolt, M16X40
3 4812300 8 Washer, M16
4 1001098630 1 Assembly, Hitch (EEC Manual) (See Separate Breakdown in this
Section)
5 1001183274 1 Hitch, Sliding Towing Bracket
6 1001241674 1 Decal, Retrieval Point

31211772 832 63



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-24. HITCH ASSEMBLY (EEC MANUAL)

303

<
)
a
°
©
-
S
3
S
&
<

31211772

832

64



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-24. HITCH ASSEMBLY (EEC MANUAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001098630 Ref Hitch Assembly (EEC Manual) A

301 70022821 1 Lever, Opening

303 70022823 1 Pivot, Security

403 70022826 1 Pin

31211772 832 65



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-25. HITCH INSTALLATION (FIXED)

ART_1001180206-D

66 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-25. HITCH INSTALLATION (FIXED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180206 Ref Hitch Installation (Fixed) D
2 0701617 4 Bolt, M16X45
4 4812300 4 Washer, M16
6 1001110849 1 Assembly, Hitch (Fixed) (See Separate Breakdown in this Section)
7 1001241674 1 Decal, Retrieval Point

31211772 832 67



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-26. HITCH ASSEMBLY (FIXED)

Gemne=ters

w
o
=1

G

204

==

&

==

=

101

102

ART_1001110849-8

68 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-26. HITCH ASSEMBLY (FIXED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001110849 Ref Hitch Assembly (Fixed) B

1 70027178 1 Kit, Towing Pin (includes items 101 thru 103)
2 70027176 1 Kit, Friction (includes items 201 thru 204)
3 70027177 1 Kit, Screws (includes items 301 thru 303)

101 Kit 1 Pin

102 Kit 1 Chain, Safety

103 Kit 1 Pin, Safety

201 Kit 1 Screw, M16X80

202 Kit 1 Nut, M10

203 Kit 1 Insert

204 Kit 1 Insert

301 Kit 4 Screw, M16X80

302 Kit 4 Nut, M16

303 Kit 4 Washer

31211772 832 69



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-27. HITCH INSTALLATION (HYDRAULIC)

v
=
<
5
=]
w
w
w

SEE DETAILA

DETAILB

ART_1001186359-H

'DETAILA

31211772

832

70



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-27. HITCH INSTALLATION (HYDRAULIC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001186359 Ref Hitch Installation (Hydraulic) H
1 0700620 2 Bolt, M6X60
2 0711616 8 Bolt, M16X40 Grade 10.9
3 0760810 4 Bolt, M8X20
4 2110806 3 Fitting, Straight ORFS
5 8760550 1 Fitting, Tee
6 2130604 1 Fitting, 90 ORFS
7 4811700 2 Washer, M6
8 4811900 4 Washer, M8
9 4812000 2 Washer, M10
10 4812300 8 Washer, M16
11 1001009207 1 Clip
12 1001008720 1 Clip
13 2170406 1 Fitting, Tee ORFS
14 1001008761 2 Dust Cap
15 2150606 1 Fitting, 45 ORFS
17 2172106 2 Fitting, 90 ORFS
18 1001198836 1 Switch, Hitch Up/Down
19 1001226722 Ref Valve, Hydraulic Hitch Control (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)
20 1001182763 1 Hitch, Hydraulic
21 1001186392 1 Cable, Hitch Release
22 1001204374 1 Pipe
23 1001204375 1 Pipe
24 1001188413 1 Plate
25 1001204518 1 Hose, ORFS
26 1001206557 1 Hose, ORFS
27 1001206558 1 Hose, ORFS
28 1001188722 1 Bracket, Hitch
29 2151012 1 Fitting, 45 ORFS
30 8770143 1 Nut. ORFS
31 1001032853 1 Reducer, ORFS
32 1001003590 2 Fitting, Straight
33 1001008805 1 Seal
34 1001033119 2 Adapter, ORFS
35 1001146588 1 Tie Strap
36 2110610 1 Fitting, Straight
37 0761010 2 Bolt, M10X20

31211772

832

71



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-28. CAB PLUG INSTALLATION (NON HYDRAULIC HITCH)

ART_1001214572-A

72 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-28. CAB PLUG INSTALLATION (NON HYDRAULIC HITCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001214572 1 Cab Plug Installation (Non Hydraulic Hitch) A
1 4360669 1 Cover, Switch
2 1001176323 1 Plug

31211772 832 73



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-29. MIRROR INSTALLATION

3

<ol s

: [ Q
l:

O3

=

74 832

5
7 @
ART_1001269628

31211772



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-29. MIRROR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001269628 Ref MIRROR INSTALLATION A
1 0760812 2 Bolt M8 x 25
2 0761012 4 Bolt M10 x 25
3 4811900 2 Washer M8
4 4812000 4 Washer M10
5 1001005981 1 Mirror
6 1001265395 1 Bracket
7 1001269627 1 Bracket

31211772 832 75



76

SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-30. REAR MIRROR INSTALLATION (FLAT)

A
P S
4
! -
1) (/
"
i
|
Vi
i
"
i s~
n
: r / 2
' ' i <-
1 ! — v
i g
i i - P
o b = (
L
! 1
D X
v ' L4 -
! i »A5 s
! " 1 3
Vo i Vo
e P =
! 0 1k
D ) Y
i K ' i
]
B v | In) o
! g ¢ '
e i A '
' ! AN '
i ! RS '
' A ! ~ 7
| 4 4 A "~ H
it " ) < o
| 1 1y LN
! v Vi ' ~ 3]
L o ' o
7 'o- %
' Ly 1 X5 N
! " o S
Lt {4 ! v
N ol ' £
i ' i S5
- P ' S
’ ¥ ‘
! \
"y oEe
o PaSS
|
i
i
3
! P
! S A
' fFe™oq
¥ |
‘ vy 2
Ly~ =)

832

ART_1001186395-B

31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-30. REAR MIRROR INSTALLATION (FLAT)

ITEM PART NUMBER QTY DESCRIPTION REV
1001186395 Ref REAR MIRROR INSTALLATION (FLAT) B
2 0700614 2 Bolt M6 x 30
3 4811700 2 Washer M6
4 1001005980 1 Arm
5 1001005981 1 Assembly, Mirror

31211772 832 77



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-31. REAR MIRROR INSTALLATION (CONVEX)

I
) O
"
H
!
'y
{
! -
B
el ::
' i
! 3 i
i '
' '
1y ]
L V!
i 0!
' !
! V! PR,
)4 b ST
¥ g foo 1 \
(. I} $ i / ] |
& i o B '
} 1 i " g o O
0 i 7R '
‘ : , i
o " ¥ g 9
! ' (00 ]
0! ' A il
Vo v AN i)
Vi a %
' ¥ 4 2, 4
! 3 g ° i
X R ' ) "
1 vy, { 7,3
‘| (B V- ¥ Lo
i YTy .0
T v ! ' S,
i ! v
Vi i ;
i P ° /Y

! A7
Ll o o<

' \

i &

1 N <l

0 Py

"

1 ! -

3 (et 2

o <L

P v [

' [

L1,z A

ART_1001186439-B

78 832 31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-31. REAR MIRROR INSTALLATION (CONVEX)

ITEM PART NUMBER QTY DESCRIPTION REV
1001186439 Ref Hitch Mirror Installation (Fish Eye) B
2 0700614 2 Bolt, M6X30
3 4811700 2 Washer, M6
4 1001005980 1 Arm
5 1001008436 1 Assembly, Mirror (Convex) (See Separate Breakdown in this
Section)

31211772 832 79



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-32. MIRROR ASSEMBLY (CONVEX)

80 832

ART_1001008436-D

31211772



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-32. MIRROR ASSEMBLY (CONVEX)

ITEM PART NUMBER QTY DESCRIPTION REV
1001008436 Ref Mirror Assembly (Convex) D
1 1001008475 2 Washer, Lock
2 1001009062 2 Washer
3 1001010838 2 Bolt

31211772 832 81



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-33. TOOLBOX INSTALLATION

<
=
=
w
=)
w
w
v

DETAILA

ART_1001225619-A

31211772

832

82



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-33. TOOLBOX INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001225619 Ref Toolbox Installation A
1 0761010 6 Bolt, M10X20
2 4812000 6 Washer, M10
3 1001008559 1 Strap
4 1001178729 1 Bracket
5 1001192836 1 Box

31211772 832 83



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-34. GROUND STRAP INSTALLATION

31211772

832

84



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-34. GROUND STRAP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001186646 Ref Earth Strap Installation D
1 0761010 1 Bolt, M10X20
2 0760608 1 Bolt, M6X16
3 4811702 1 Washer, M6
4 4812000 1 Washer, M10
5 1001009038 1 Strap, Earth
7 4872000 1 Washer, M10

31211772 832 85






SECTION 2 - BOOM

SECTION 2 - BOOM

31211772 832 87



SECTION 2 - BOOM

88

FIGURE 2-1. BOOM PINNING INSTALLATION

832

ART_1001256335-A

31211772



SECTION 2 - BOOM
FIGURE 2-1. BOOM PINNING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001256335 Ref Boom Pinning Installation A
1 1001256336 1 Installation, Lift Cylinder Pinning (See Separate Breakdown in this
Section)
2 1001256337 1 Installation, Compensation Cylinder Pinning (See Separate
Breakdown in this Section)
3 1001256338 1 Installation, Boom Pivot (See Separate Breakdown in this Section)

31211772 832 89



SECTION 2 - BOOM
FIGURE 2-2. LIFT CYLINDER PINNING INSTALLATION

ART_1001256336-A

90 832 31211772



SECTION 2 - BOOM
FIGURE 2-2. LIFT CYLINDER PINNING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001256336 Ref Lift Cylinder Pinning Installation A
1 0701630 1 Bolt, M16X130
2 0760812 2 Bolt, M8X25
3 2160016 2 Fitting, Grease
4 3291605 1 Nut, Lock M16X2 Grade 8
5 4811900 2 Washer, M8
6 4812300 2 Washer, M16
7 1001175898 1 Pin
8 1001183460 1 Pin
9 1001191621 1 Plate

31211772 832 91



SECTION 2 - BOOM
FIGURE 2-3. COMPENSATION CYLINDER PINNING INSTALLATION

J )

@_._Q_}J

o

ART_1001256337-A

92 832 31211772



SECTION 2 - BOOM
FIGURE 2-3. COMPENSATION CYLINDER PINNING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001256337 Ref Compensation Cylinder Pinning Installation A
1 0760812 2 Bolt, M8X25
2 0761228 1 Bolt, M12X110
3 2160016 2 Fitting, Grease
4 3291205 1 Nut, Lock M12X1.75 Grade 8
5 4811900 2 Washer, M8
6 4812100 2 Washer, M12
7 1001175754 1 Pin
8 1001176942 1 Bracket
9 1001183461 1 Pin

31211772 832 93



SECTION 2 - BOOM

94

\\\

%—1\

P
y

¥

o
e

FIGURE 2-4. BOOM PIVOT INSTALLATION

832

ART_1001256338-A

31211772



SECTION 2 - BOOM

FIGURE 2-4. BOOM PIVOT INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001256338 Ref Boom Pivot Installation A
1 0711631 1 Bolt, M16X140
2 3291605 1 Nut, Lock M16X2
3 1001169048 AR Shim, 1IMM
4 1001169049 AR Shim, 0.5MM
5 1001175225 1 Pin

31211772 832 95



SECTION 2 - BOOM

FIGURE 2-5. BOOM ASSEMBLY

ART_1001155410-N

AN

31211772

832

96



SECTION 2 - BOOM

FIGURE 2-5. BOOM ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001155410 Ref Boom Assembly (JLG) N

2 1001098457 AR Lube, Lithium Grease

3 3020040 AR Lubricant, Moly Paste

4 1001153862 1 Assembly, First Boom Section (JLG) (See Separate Breakdown in
this Section)

5 1001153863 1 Assembly, Second Boom Section (See Separate Breakdown in
this Section)

6 1001153864 1 Assembly, Third Boom Section (See Separate Breakdown in this
Section)

7 1001203313 1 Assembly, Outer Extend/Retract Cylinder (See Separate
Breakdown in HYDRAULIC COMPONENTS Section)

8 1001175020 1 Cylinder, Inner Extend/Retract (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)

9 1001166534 1 Assembly, Tilt Cylinder (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

10 1001197212 Ref Installation, Boom Hydraulic (See Separate Breakdown in

HYDRAULIC CIRCUITS Section)

12 314689 4 Retaining, Ring

13 0711228 1 Bolt, M12X110 Grade 10.9

14 0760810 2 Bolt, M8X20

15 2160016 2 Fitting, Grease

16 3291205 1 Nut, Lock M12X1.75 Grade 8

17 3760493 4 Ring, Retaining

18 4831900 2 Washer, Lock M8

19 1001096870 1 Assembly, Link (See Separate Breakdown in this Section)
20 1001175746 1 Pin, Tilt

21 1001175747 1 Pin, Tilt Lower

22 1001175749 1 Pin, Tilt Link

23 1001175751 1 Pin, Tilt

24 1001175753 1 Pin

25 1001176426 1 Pin

26 1001176437 1 Pin

27 1001176439 1 Pin

28 1001176407 1 Assembly, Lever (See Separate Breakdown in this Section)
29 1001191621 1 Plate

30 1001177670 2 Tube, Spacer

31 1001155958 AR Shim, M3

32 1001155959 AR Shim, M2

33 1001155960 AR Shim, M1

34 1001184856 Ref Installation, Boom Retract Sensor (See Separate Breakdown in

ELECTRICAL Section)

31211772 832 97



SECTION 2 - BOOM
FIGURE 2-6. FIRST BOOM SECTION ASSEMBLY

ART_1001153862-1

98 832 31211772



FIGURE 2-6. FIRST BOOM SECTION ASSEMBLY

SECTION 2 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001153862 Ref First Boom Section Assembly |
2 1001172321J 1 Boom, First
3 1001147731 AR Shim, M1X45X185
4 1001147657 6 Pad, M15X45X181
5 1001175853 2 Pad, M38X45X181
6 1001125117 AR Washer, M12
8 0711216 18 Bolt, M12X40, Grade 10.9
10 1001200696 1 Strap
11 2160018 4 Fitting, Grease
12 1001090150 2 Bearing
13 3291205 2 Nut M12X1.75 Grade 8
14 1001154174 AR Shim, M0.5X45X185

31211772

832

99



SECTION 2 - BOOM

FIGURE 2-7. SECOND BOOM SECTION ASSEMBLY

31211772

832

100



FIGURE 2-7. SECOND BOOM SECTION ASSEMBLY

SECTION 2 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001153863 Ref Second Boom Section Assembly H
2 1001172402 1 Boom, Second
3 1001147731 AR Shim, M1X45X185
4 1001147657 8 Pad, M15X45X181
5 1001148147 AR Shim, M1X67.5X185
6 1001148103 2 Pad, M15X67.5X181
7 1001175911 2 Pad, M38X45X181
8 1001125117 AR Washer, M12
9 0771212 16 Bolt, M12X25 Grade 10.9
10 0711215 2 Bolt, M12X35 Grade 10.9
11 0711217 4 Bolt, M12X45 Grade 10.9
12 1001105260 2 Screw, M12X30
13 1001154174 AR Shim, M0.5X45X185
14 1001154176 AR Shim, M0.5X67.5X185
15 1001227229 1 Decal, Boom
16 1001163103 AR Shime
31211772 832 101



SECTION 2 - BOOM
FIGURE 2-8. THIRD BOOM SECTION ASSEMBLY

15
10

ART_1001153864-G

102 832 31211772



FIGURE 2-8. THIRD BOOM SECTION ASSEMBLY

SECTION 2 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001153864 Ref Third Boom Section Assembly G
2 1001172295 1 Boom, Third
3 1001174557 1 Support, Hose
4 1001175661 1 Support, Hose
5 4811902 12 Washer, M8
6 0760812 12 Bolt, M8X25
7 2160016 1 Fitting, Grease
8 1001148103 2 Pad, M15X67.5X181
9 1001148147 AR Shim, M1X67.5X185
10 1001147657 4 Pad, M15X45X181
11 1001147731 AR Shim, M1X45X185
12 1001125117 AR Washer, M12
13 0771212 12 Bolt, M12X25 Grade 10.9
14 1001090150 2 Bearing
15 1001154174 AR Shim, M0.5X45X185
16 1001154176 AR Shim, M0.5X67.5X185
31211772 832 103



SECTION 2 - BOOM
FIGURE 2-9. LINK ASSEMBLY

ART_1001096870-B

104 832 31211772



SECTION 2 - BOOM
FIGURE 2-9. LINK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001096870 Ref Link Assembly B
2 1001096726 NSS Link (Use PN 1001096870 Link Assembly
3 1001100442 4 Bearing

31211772 832 105



SECTION 2 - BOOM
FIGURE 2-10. LEVER ASSEMBLY

ART_1001176407-C

106 832 31211772



SECTION 2 - BOOM
FIGURE 2-10. LEVER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001176407 Ref Lever Assembly C
1 1001092298 2 Bearing
2 1001155441 4 Screw, M10-1.5X20
3 1001189480 1 Plate
4 1001176882 2 Plate, Pin Retainer

31211772 832 107



SECTION 2 - BOOM
FIGURE 2-11. MANUAL QUICK COUPLER INSTALLATION

832

31211772



SECTION 2 - BOOM

FIGURE 2-11. MANUAL QUICK COUPLER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001178526 Ref Manual Quick Coupler Installation E
1 1001189099 1 Carriage
2 1001162636 1 Pin
3 1001172886 1 Pin
5 1001098146 AR Shim, M72X110X0.5
6 1001098147 AR Shim, M72X110X1.0
8 1001171390 1 Plate
9 1001149923 1 Chain, Retaining Pin
11 0760507 1 Bolt, M5X14
12 0760808 4 Bolt, M8X16
13 0701229 1 Bolt, M12X120
14 3291205 2 Nut, Lock M12X1.75 Grade 8
15 4811900 4 Washer, M8
18 1001098457 AR Lube, Lithium Grease
19 1001197479 1 Pin
20 2160016 1 Fitting, Grease
21 0701232 1 Bolt, M12X150

31211772

832

109



SECTION 2 - BOOM
FIGURE 2-12. HYDRAULIC QUICK COUPLER INSTALLATION

110 832 31211772



SECTION 2 - BOOM

FIGURE 2-12. HYDRAULIC QUICK COUPLER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001171392 Ref Hydraulic Quick Coupler Installation F
1 1001189099 1 Carriage
2 1001114787 1 Assembly, Coupler Locking Cylinder (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)
3 1001172886 1 Pin
5 1001170984 2 Rod, Locking
6 1001098146 AR Shim, M72X110X0.5
7 1001098147 AR Shim, M72X110X1.0
10 1001171390 1 Plate
11 0760808 4 Bolt, M8X16
13 0701229 1 Bolt, M12X120
14 3291205 2 Nut, Lock M12X1.75 Grade 8
15 4811900 4 Washer, M8
18 1001098457 AR Lube, Lithium Grease
19 1001184610 2 Pin
20 1001197479 1 Pin
21 2160016 1 Fitting, Grease
22 0701232 1 Bolt, M12X150
31211772 832 111



SECTION 2 - BOOM
FIGURE 2-13. BOOM PROP INSTALLATION

ART_1001189475-D

112 832 31211772



SECTION 2 - BOOM
FIGURE 2-13. BOOM PROP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001189475 Ref Boom Prop Installation D
2 443630 2 Screw, Wing M12X30
3 4812102 2 Washer, M12
4 1001204535 1 Bracket, Boom Support
5 1001189476 2 Pad
6 1784861 2 O-Ring

31211772 832 113



SECTION 2 - BOOM

FIGURE 2-14. BOOM BRUSHES INSTALLATION

ART_1001186699-F

31211772

832

114



SECTION 2 - BOOM

FIGURE 2-14. BOOM BRUSHES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001186699 Ref Boom Brushes Installation F
2 0760608 24 Bolt, M6X16
3 3290601 8 Nut, M6X1 Grade 8
4 4811700 32 Washer, M6
5 1001184423 2 Seal, Boom Brush
6 1001184507 1 Seal, Boom Brush
8 1001202316 1 Seal, Boom Brush
10 1001183676 2 Seal, Boom Brush
13 1001186895 1 Seal, Boom Brush
14 1001186896 1 Seal, Boom Brush
17 1001214868 2 Bracket, Boom Brush Top
18 1001214881 1 Bracket, Boom Brush Bottom
19 1001214882 1 Bracket, Boom Brush Bottom

31211772 832 115






SECTION 3 - ATTACHMENTS

SECTION 3 - ATTACHMENTS

31211772 832 117



SECTION 3 - ATTACHMENTS

FIGURE 3-1. AUGER COUPLING

21

ART_1001206173-8

31211772

832

118



SECTION 3 - ATTACHMENTS
FIGURE 3-1. AUGER COUPLING

ITEM PART NUMBER QTY DESCRIPTION REV
1001206173 1 Auger (Coupler Mounted) E

1 90554070 1 Bolt

2 70027774 8 Bolt

3 90554042 8 Washer, Lock

4 70027775 1 Nut, Lock

5 1001093826 1 Cap, Male Dust

6 1001093827 1 Cap, Female Dust

7 70027776 4 Bolt

8 70027777 5 Pin

9 70027778 1 Bracket, Cradle

10 70027781 1 Pin

11 70027782 1 Pin

12 70027783 1 Plate, Hose Cushion

13 70027784 1 Block, Hose Cushion

14 70027785 1 Gasket, Motor

15 70027787 2 Decal, Danger

16 1001101041 1 Coupler, Male Hydraulic
17 1001101042 1 Coupler, Female Hydraulic
18 70027788 2 Fitting

19 70027789 2 Hose

20 70027791 1 Motor

21 70027794 2 Hose

22 70027773 1 Bolt

23 70027792 1 Clamp, Hose

24 90554019 4 Bolt

25 90554054 4 Nut

26 90554067 1 Washer, Lock

27 90554020 4 Washer, Lock

28 70027779 1 Swivel

29 70027780 1 Pin

30 70027786 1 Decal, Warning

31 70027793 1 Gearbox, Planetary
101 N.S.S. 1 Plate, Serial Number

31211772 832 119



SECTION 3 - ATTACHMENTS
FIGURE 3-2. AUGER BIT (6INX4IN)

ART_1001204128-B

120 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-2. AUGER BIT (6INX4IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204128 Ref  |Auger Bit (6INX4IN) B

31211772 832 121



SECTION 3 - ATTACHMENTS

FIGURE 3-3. AUGER BIT (9INX4IN)

ART_1001204129-B

31211772

832

122



SECTION 3 - ATTACHMENTS
FIGURE 3-3. AUGER BIT (9INX4IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204129 Ref  |Auger Bit (9INX4IN) B

31211772 832 123



SECTION 3 - ATTACHMENTS

FIGURE 3-4. AUGER BIT (12INX4IN)

ART_1001204130-B

31211772

832

124



SECTION 3 - ATTACHMENTS
FIGURE 3-4. AUGER BIT (12INX4IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204130 Ref  |Auger Bit (12INX4IN) B

31211772 832 125



SECTION 3 - ATTACHMENTS

FIGURE 3-5. AUGER BIT (15INX4IN)

ART_1001204131-B

31211772

832

126



SECTION 3 - ATTACHMENTS
FIGURE 3-5. AUGER BIT (15INX4IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204131 Ref  |Auger Bit (15INX4IN) B

31211772 832 127



SECTION 3 - ATTACHMENTS

FIGURE 3-6. AUGER BIT (18INX4IN)

31211772

832

128



SECTION 3 - ATTACHMENTS
FIGURE 3-6. AUGER BIT (18INX4IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204132 Ref  |Auger Bit (18INX4IN) B

31211772 832 129



SECTION 3 - ATTACHMENTS
FIGURE 3-7. AUGER BIT (24INX4IN)

130 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-7. AUGER BIT (24INX4IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204133 Ref  |Auger Bit (24INX4IN) B

31211772 832 131



TTTTTTTTTTTTTTTTTTTT

11111111



SECTION 3 - ATTACHMENTS
FIGURE 3-8. AUGER BIT (36INX4IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204134 Ref  |Auger Bit (36INX4IN) B

31211772 832 133



SECTION 3 - ATTACHMENTS

FIGURE 3-9. BALE HANDLER (TUBE CLAMP)

31211772

832

134



SECTION 3 - ATTACHMENTS

FIGURE 3-9. BALE HANDLER (TUBE CLAMP)

ITEM PART NUMBER QTY DESCRIPTION REV
0240117 1 Bale Handler (Tube Clamp) E
1 N.S.S. 1 Weldment
2 7029344 1 Weldment, Attach (includes items 23 thru 26)
4 7029345 8 Bolt, M12X45
5 7029346 4 Strap
6 7029347 1 Arm, Left Tube
7 7029348 1 Arm, Right Tube
8 7029349 8 Washer, M12
9 7029350 8 Locknut, M12X8
10 7029351 4 Bolt, M22X180
11 7029352 4 Locknut, M22X8
23 7029353 4 Plate
24 7029354 4 U-Bolt
25 7029355 8 Bolt, M16X130
26 7029356 16 Locknut, M16X8
101 2902440 1 Kit, Bale Handler (Spikes to Tube) (CE & AUS) (includes items 4
thru 11) (See Separate Breakdown in this Section)
201 N.S.S. AR SN Plate

31211772 832 135



SECTION 3 - ATTACHMENTS
FIGURE 3-10. BALE HANDLER KIT (TUBE CLAMP)

%“

R

ART_2902440-A

136 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-10. BALE HANDLER KIT (TUBE CLAMP)

ITEM PART NUMBER QTY DESCRIPTION REV
2902440 Ref Bale Handler Kit (Spikes to Tube) A
1 7029348 1 Bent Arm, Right
2 7029347 1 Bent Arm, Left
3 7029346 4 Strap
4 7029351 4 Bolt, M22X180-8.8
5 7029352 4 Locknut, M22-8
6 7029345 8 Bolt, M12X45-8.8
7 7029350 8 Locknut, M12-8
8 7029349 8 Washer, M12

31211772 832 137



SECTION 3 - ATTACHMENTS

FIGURE 3-11. BALE HANDLER (SPIKE CLAMP)

101

ART_0240118-E

31211772

832

138



SECTION 3 - ATTACHMENTS

FIGURE 3-11. BALE HANDLER (SPIKE CLAMP)

ITEM PART NUMBER QTY DESCRIPTION REV
0240118 1 Bale Handler (Spike Clamp) E
1 N.S.S. 1 Weldment
2 7029344 1 Weldment, Attach (includes items 13 thru 16)
3 7029357 8 Spike
13 7029353 4 Plate
14 7029354 4 U-Bolt
15 7029355 8 Bolt, M16X130
16 7029356 16 Locknut, M16X8
101 2902441 1 Kit, Bale Handler Kit (Spikes) (CE & AUS) (includes item 3) (See
Separate Breakdown in this Section)
201 N.S.S. AR SN Plate

31211772 832 139



SECTION 3 - ATTACHMENTS

140

FIGURE 3-12.

BALE HANDLER KIT (SPIKE CLAMP)

ART_2902441-A

832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-12. BALE HANDLER KIT (SPIKE CLAMP)

ITEM PART NUMBER QTY DESCRIPTION REV
2902441 1 Bale Handler Kit (Spikes) A
1 Kit 1 Kit

31211772 832 141



SECTION 3 - ATTACHMENTS
FIGURE 3-13. BASKET PERSONNEL (1.2MX2.4M) (DOMESTIC)

ART_1001238653-A

142 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-13. BASKET PERSONNEL (1.2MX2.4M) (DOMESTIC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001238653 Ref FORK MOUNTED PLATFORM B
1 1702773 2 Decal, JLG
2 1704885 1 Decal, Website
3 1706892 1 Decal, Platform Warning
4 31200160 1 Manual, Personnel Work Platform Operation and Safety
5 1001092481 1 Decal, Warning Attachment
6 1001092482 1 Decal, Platform Capacity
7 1001238565 1 Platform, Fork Mounted (See Separate Breakdown in this Section)
8 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)

31211772 832 143



SECTION 3 - ATTACHMENTS
FIGURE 3-14. BASKET PERSONNEL (1.2MX2.4M) (FRENCH LANGUAGE)

ART_1001238655-A

144 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-14. BASKET PERSONNEL (1.2MX2.4M) (FRENCH LANGUAGE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001238655 Ref BASKET, PERSONNEL B
1 1702773 2 Decal, JLG
2 1704885 1 Decal, Website
3 31200386 1 Manual, Operation and Safety (French)
4 1001096019 1 Decal, Warning Attachment (French)
5 1001096020 1 Decal, Platform Capacity (French)
6 1001096024 1 Decal, Platform Warning (French)
7 1001238565 1 Platform, Fork Mounted (ANSI) (See Separate Breakdown in this
Section)
8 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)

31211772 832 145



SECTION 3 - ATTACHMENTS

FIGURE 3-15. BASKET PERSONNEL (1.2MX2.4M) (ISO)

ART_1001238654-A

31211772

832

146



SECTION 3 - ATTACHMENTS
FIGURE 3-15. BASKET PERSONNEL (1.2MX2.4M) (ISO)

ITEM PART NUMBER QTY DESCRIPTION REV
1001238654 Ref BASKET, PERSONNEL B
1 1702773 2 Decal, JLG
2 1704885 1 Decal, Website
3 31200387 1 Manual, Operation and Safety, Spanish
4 31200388 1 Manual, Operation and Safety, Portuguese
5 1001096021 1 Decal, Warning Attachment
6 1001096023 1 Decal, Platform Capacity
7 1001096025 1 Decal, Platform Warning
8 1001238565 1 Platform, Fork Mounted (ANSI) (See Separate Breakdown in this
Section)
9 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)

31211772 832 147



SECTION 3 - ATTACHMENTS

FIGURE 3-16. BASKET PERSONNEL (FORK MOUNTED)

31211772

832

148



SECTION 3 - ATTACHMENTS

FIGURE 3-16. BASKET PERSONNEL (FORK MOUNTED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001238565 Ref FORK MOUNTED PLATFORM ASSEMBLY F
1 0641405 4 Bolt 1/4 x 5/8
2 0860520 1 Box, Manual Storage
3 1060379 2 Cable, Lanyard
4 1701509 1 Decal, Manual
5 1704277 3 Decal, Lanyard Attach
6 2080040 16 Fastener
7 2600281 2 Hinge
8 2940074 1 Latch
9 3311405 4 Nut 1/4
10 3421453 2 Pin
11 3520072 7 Plug
12 3760170 4 Ring
13 3820020 4 Rivet
14 4711400 8 Washer 1/4
15 1001144629J 1 Gate
16 1001238560 2 Pin, Hitch
17 1001095810 1 Gate
18 See Note NSS Platform, Fork Mounted
19 3520198 4 Plug
31211772 832 149



SECTION 3 - ATTACHMENTS
FIGURE 3-17. BUCKET (CONCRETE)

71 70
6971 69

1
i

il 7\7;/

484750

45454342 \J i

I, 51 49
@“&}4: ’

ART_1001106930-C

150 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-17. BUCKET (CONCRETE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001106930 1 Concrete Bucket E
1 70024436 1 Cylinder, Concrete Bucket
2 70024437 1 Engine, Hydraulic
3 70024438 1 Valve, Flow Divisor
4 70024439 1 Valve, Solenoid
5 70024440 1 Pipe
6 70024441 1 Pipe
7 70024442 1 Pipe
8 70024443 1 Pipe
9 70024444 2 Pipe
10 70024445 1 Fitting, 90
11 70024446 1 Fitting, Tee
12 70024447 10 Fitting, Straight
13 70024448 2 Pipe
14 70024449 2 Fitting, Straight
15 70024450 2 Gasket
16 1001104958 2 Fitting, Straight
17 1001103531 2 Gasket
18 70022927 2 Gasket
19 70024452 2 Clamp
20 70024453 1 Pipe
21 70024454 1 Pipe
22 1001101041 1 Coupling, Male Quick Disconnect
23 1001101042 1 Coupling, Female Quick Disconnect
24 70027990 1 Valve
25 70024455 1 Call
26 70024456 1 Electric Cable
27 70027991 2 Fitting, Straight
28 70027992 1 Regulation plate
29 70027993 2 Stud
30 70027994 3 Bolt
31 70027995 5 Nut, Self Locking
32 70020728 8 Washer
33 70024437 1 Hydraulic Engine
34 70027996 4 Stud
35 70027997 4 Nut, Self Locking
36 70027998 1 Pinion
37 70027999 1 Pinion cover
38 70028000 1 Bolt
39 70028001 1 Grower
40 70028002 4 Washer
41 70028003 1 Support Flange bearing
42 70028004 1 Cover seal press
43 70028005 3 Rope Fat
44 70020724 4 Bolt
45 70020726 4 Nut, Self Locking
46 70020725 4 Washer
47 70028006 3 Bolt
48 70028007 3 Grower
49 70028008 1 Pin

31211772 832 151



SECTION 3 - ATTACHMENTS

152

ITEM PART NUMBER QTY DESCRIPTION REV
50 70028009 1 Tab
51 70028010 1 Bolt
52 70028011 1 Koruna Wheels
53 70028012 1 Fixing Koruna Wheels
54 70028013 1 Bolt
55 70028014 1 Track
56 70028015 1 Pin
57 70028006 3 Bolt
58 70028007 3 Grower
59 70028016 1 Cover seal press
60 70028017 3 Rope Fat
61 70028018 4 Bolt
62 70028019 1 Support flange bearing
63 70028002 4 Washer
64 70027997 4 Nut, Self Locking
65 70028020 1 Helical mixer only carpentry
66 70028021 8 Central Sector
67 70028022 1 Left Sector
68 70028023 1 Right Sector
69 70028024 8 Bolt
70 70020728 8 Washer
71 70027995 8 Nut, Self Locking
72 70028025 1 Grid only carpentry
73 70028026 4 Clamp heavy
74 70028027 2 Pull nitrogen absorber
75 70028028 4 Bolt
76 70028029 2 Nitrogen absorber
77 70028030 4 Bolt
78 1001103201 4 Nut, Self Locking
79 70028031 1 Return spring
80 70028032 1 Bolt
81 70028033 1 Nut
82 70028034 1 Sliding door only carpentry
83 70024436 1 Cylinder
84 70028035 2 Bolt
85 1001103201 2 Nut, Self Locking
86 70028036 1 Gasket Kit
87 70028037 1 Dump tube
88 70028038 1 Tube with clevis door blocking
89 70028039 1 Tube with clevis move
90 70028040 2 Hose Clamp
91 70028041 1 Gasket carter
92 70028042 7 Bolt
93 70028087 7 Washer
94 70028007 7 Grower
95 70021242 1 Greaser
96 70028043 2 Link
97 70028044 2 Sleeve
98 70028046 2 Nut
99 70028045 2 Link, sleeve, nut
100 70028047 1 Pipe
832 31211772



SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
101 70021242 1 Greaser

31211772 832 153



SECTION 3 - ATTACHMENTS
FIGURE 3-18. BUCKET (DIRT)

832

31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-18. BUCKET (DIRT)

ITEM PART NUMBER QTY DESCRIPTION REV
1001197945 1 Dig Bucket (1.0 m3) D
1 N.S.S. 1 Plate, Serial Number

31211772 832 155



SECTION 3 - ATTACHMENTS

FIGURE 3-19. BUCKET (GRAPPLE MULTI-PURPOSE)

312117

832



SECTION 3 - ATTACHMENTS

FIGURE 3-19. BUCKET (GRAPPLE MULTI-PURPOSE)

ITEM PART NUMBER QTY DESCRIPTION REV
0930004 1 Multi-Purpose Grapple Bucket (Wide Grip - 2450 MM) (CE & AUS) E
1 N.S.S. 1 Weldment
2 7028133 1 Plate
3 7028132 1 Assembly, Blade (includes blade and the following hardware)
7029356 8 Nut, Lock M16
70023484 8 Bolt, M16X60
4 7028126 2 Bracket
5 7028125 1 Grapple
6 7028127 2 Cylinder, Tilt
7028910 AR Kit, Seal
7 7028131 6 Bushing
8 7028128 2 Pin
9 7028129 2 Pin, Locking
10 7028130 2 Pin
11 7028135 4 Pin, Roll
12 7028134 8 Pin, Roll
13 7029124 2 Circlip
14 7029749 1 Assembly, Connecting
15 7028986 1 Hose
16 7028987 1 Hose
17 7028988 1 Hose
18 7028989 1 Hose
19 7028984 2 Hose
20 1001094555 1 Coupler, Female
21 1001094556 1 Coupler, Male
101 Kit 1 Kit

31211772 832 157



SECTION 3 - ATTACHMENTS

FIGURE 3-20. BUCKET (MANURE GRAPPLE)

31211772

832

158



SECTION 3 - ATTACHMENTS
FIGURE 3-20. BUCKET (MANURE GRAPPLE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001216001 1 Manure Grapple Bucket (2300 MM) D
1 70027302 10 Right Electro-Forged Fingers
2 70027294 4 Pin
3 70027293 2 Pin
4 70027298 2 Roll Pin
5 70027296 6 Nut
6 70027297 6 Screw
7 7028127 2 Cylinder
8 70027325 1 Hose (not shown)
9 7028988 1 Hose (not shown)
10 70027326 1 Hose (not shown)
11 7028986 1 Hose (not shown)
12 7028131 10 Bush
13 7028918 6 Grease Nipple
101 N.S.S. 1 Plate, Serial Number

31211772 832 159



SECTION 3 - ATTACHMENTS
FIGURE 3-21. BUCKET(0.6 M) (MULTI-PURPOSE 4 IN 1)

201 ART_0930006-D

160 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-21. BUCKET(0.6 M3) (MULTI-PURPOSE 4 IN 1)

ITEM PART NUMBER QTY DESCRIPTION REV
0930006 1 4in 1 Bucket 0.6 M3 D
1 7028990 2 Cylinder
1 7028910 1 Kit, Seal, Cylinder
2 7028911 2 Pin
3 7028912 6 Nut, (not shown)
4 7028913 2 Pin
5 7028914 2 Plate, Protective
6 7028915 2 Pin
7 7028916 4 Bolt
8 7028131 6 Bushing
9 7028917 4 Washer
10 7028918 6 Nipple, Grease
11 7028920 2 Screw
12 7028919 4 Screw
14 N.S.S. 1 Weldment
15 7028923 1 Gauge
16 1001094555 1 Adapter, Female Quick Disconnect
17 1001094556 1 Adapter, Male Quick Disconnect
18 N.S.S. 1 Weldment
19 7028982 1 Hose
20 7028983 1 Hose
21 7028984 2 Hose
22 7028985 1 Hose
23 7028991 1 Hose
101 1001093826 1 Cap, Dust
102 1001093827 1 Plug, Dust
201 1001097287 1 Kit, Quick Disconnect Adapter (includes items 16, 17, 101 & 102)
31211772 832 161



SECTION 3 - ATTACHMENTS
FIGURE 3-22. BUCKET(1 M?) (GENERAL PURPOSE)

ART_1001215988-8

162 832 31211772



FIGURE 3-22. BUCKET(1 M3) (GENERAL PURPOSE)

SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001215988 1 Bucket (1 m3) D
1 N.S.S. 1 Plate, Serial Number
2 70031031 1 Attachment, Cutting Edge (Optional - Must be Ordered Separately)
(Not Shown)

31211772

832

163



SECTION 3 - ATTACHMENTS

FIGURE 3-23. BUCKET(1 M3) (MULTI-PURPOSE 4 IN 1)

101

ART_0930003-

31211772

832

164



SECTION 3 - ATTACHMENTS
FIGURE 3-23. BUCKET(1 M3) (MULTI-PURPOSE 4 IN 1)

ITEM PART NUMBER QTY DESCRIPTION REV
0930003 Ref 4 in 1 Bucket (1.0 m3) |
1 7028990 2 Cylinder
7028910 AR Kit, Seal, Cylinder

2 7028911 2 Pin
3 7028912 6 Nut, (not shown)
4 7028913 2 Pin
5 N.S.S. 2 Plate
6 7028915 2 Pin
7 7028916 4 Bolt
8 7028131 6 Bushing
9 7028917 4 Washer
10 7028918 6 Nipple, Grease
11 7028920 2 Screw
12 7028919 4 Screw
14 N.S.S. 1 Weldment
15 7028923 1 Gauge
16 1001094555 1 Coupling, Female Quick Disconnect
17 1001094556 1 Coupling, Male Quick Disconnect
18 N.S.S. 1 Weldment
19 7028982 1 Hose
20 7028983 1 Hose
21 7028984 2 Hose
22 7028995 1 Hose
23 7028991 1 Hose
24 70027291 1 Balancing Valve
26 70029011 2 Hose

101 N.S.S. 1 S/N Plate

102 1001097287 1 Quick Disconnect Coupling Kit, (includes items 16, 17 dust cap

and dust plug)
31211772 832 165



SECTION 3 - ATTACHMENTS
FIGURE 3-24. BUCKET (1.5 M?®) (GENERAL PURPOSE)

ART_1001215990-B

166 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-24. BUCKET (1.5 M%) (GENERAL PURPOSE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001215990 1 Bucket (1.5 m3) D
1 N.S.S. 1 Plate, Serial Number
2 70031031 1 Attachment, Cutting Edge (Optional - Must be Ordered Separately)
(Not Shown)

31211772 832 167



SECTION 3 - ATTACHMENTS
FIGURE 3-25. BUCKET (2 M%) (GENERAL PURPOSE)

ART_1001215992-8

168 832 31211772



SECTION 3 - ATTACHMENTS

FIGURE 3-25. BUCKET (2 M3) (GENERAL PURPOSE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001215992 1 Bucket (2 m3) D
1 N.S.S. 1 Plate, Serial Number
2 70031031 1 Attachment, Cutting Edge (Optional - Must be Ordered Separately)
(Not Shown)

31211772 832 169



SECTION 3 - ATTACHMENTS
FIGURE 3-26. BUCKET (2.5 M?®) (GENERAL PURPOSE)

ART_1001215994-8

170 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-26. BUCKET (2.5 M%) (GENERAL PURPOSE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001215994 1 Bucket (2.5 m3) D
1 N.S.S. 1 Plate, Serial Number
2 70031031 1 Attachment, Cutting Edge (Optional - Must be Ordered Separately)
(Not Shown)

31211772 832 171



SECTION 3 - ATTACHMENTS
FIGURE 3-27. BUCKET (3 M%) (GENERAL PURPOSE)

ART_1001215996-8

172 832 31211772



SECTION 3 - ATTACHMENTS

FIGURE 3-27. BUCKET (3 M3) (GENERAL PURPOSE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001215996 1 Bucket (3 m3) D
1 N.S.S. 1 Plate, Serial Number
2 70031032 1 Attachment, Cutting Edge (Optional - Must be Ordered Separately)
(Not Shown)

31211772 832 173



SECTION 3 - ATTACHMENTS
FIGURE 3-28. BUCKET FRONT GUARD

ART_1001004620-8

174 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-28. BUCKET FRONT GUARD

ITEM PART NUMBER QTY DESCRIPTION REV
1001004620 1 Bucket Guard B
1 1001003064 2 Assembly, Retainer
2 1001004617 1 Plate
3 1001004618 1 Plate
4 1001004619 1 Plate
5 1001008665 4 Washer
6 1001009105 4 Bolt, M6X1

31211772 832 175



SECTION 3 - ATTACHMENTS
FIGURE 3-29. BUCKET TEETH KIT

ART_1001196751-A

176 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-29. BUCKET TEETH KIT

ITEM PART NUMBER QTY DESCRIPTION REV
1001196751 1 Bucket Teeth Kit A
1 Kit 8 Tooth
2 Kit 16 Screw
3 Kit 16 Nut

31211772 832 177



SECTION 3 - ATTACHMENTS
FIGURE 3-30. CARRIAGE ASSEMBLY (1225MM)

ART_1001107581

178 832 31211772



SECTION 3 - ATTACHMENTS

FIGURE 3-30. CARRIAGE ASSEMBLY (1225MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001107581 Ref CARRIAGE ASSEMBLY (1225MM) E
1 See Note NSS Name Plate, Carriage (Note: Not Available for Purchase)
2 See Note NSS Plate, Serial Number (Note: Not Available for Purchase)
3 4032109 4 Bolt M12 x 25
4 1001107336 1 Shaft, Carriage
5 1001107338 2 Cover, Shaft
6 See Note NSS Carriage (Note: Purchase PN 1001107581)

31211772 832 179



SECTION 3 - ATTACHMENTS
FIGURE 3-31. CARRIAGE ASSEMBLY (1524MM)

ART_1001259144

180 832 31211772



SECTION 3 - ATTACHMENTS

FIGURE 3-31. CARRIAGE ASSEMBLY (1524MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001259144 Ref CARRIAGE ASSEMBLY (1524MM) C
1 See Note NSS Name Plate (Note: Not Available for Purchase)
2 See Note NSS Plate, Serial Number (Note: Not Available for Purchase)
3 70021504 4 Bolt M12X25
4 70030283 1 Shaft, Carriage
5 1001107338 2 Cover, Shaft
6 See Note NSS Carriage (Use PN 1001259144)

31211772 832 181



SECTION 3 - ATTACHMENTS
FIGURE 3-32. CARRIAGE ASSEMBLY (1829MM)

ART_1001259146

182 832 31211772



SECTION 3 - ATTACHMENTS

FIGURE 3-32. CARRIAGE ASSEMBLY (1829MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001259146 Ref CARRIAGE ASSEMBLY (1829MM) C
1 See Note NSS Name Plate, Carriage (Note: Not Available for Purchase)
2 See Note NSS Plate, Serial Number (Note: Not Available for Purchase)
3 70021504 4 Bolt M12X25
4 70030282 1 Shaft
5 1001107338 2 Cover, Shaft
6 See Note NSS Carriage (Note: Use PN 1001259146)

31211772 832 183



SECTION 3 - ATTACHMENTS
FIGURE 3-33. CARRIAGE ASSEMBLY - SIDE TILTING (4.5 TON - 1225 MM)

ART_1001184041-C

184 832 31211772



SECTION 3 - ATTACHMENTS

FIGURE 3-33. CARRIAGE ASSEMBLY - SIDE TILTING (4.5 TON - 1225 MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001184041 1 Side Tilting Carriage (4.5 ton - 1225 MM) E
1 N.S.S. 1 Carriage Weldment
2 70027604 1 Fork, Carriage
3 70027605 2 Pin
4 70027606 4 Pin, Block
5 70027607 4 Bolt
6 70021241 5 Nut, Lock M12
7 70021238 2 Buffer
8 70021239 1 Collar
9 70021240 1 Bolt
10 70021242 1 Fitting, Grease
11 70021243 1 Cover, Grease Fitting
12 70021244 1 Washer
13 70022697 1 Nut, Lock
14 70020506 1 Cylinder
15 70020507 1 Washer
16 70020508 2 Ring, Snap
17 70021245 1 Fitting, Grease
18 70021246 1 Fitting, Grease
19 70021247 2 Cover, Grease Fitting
20 70020730 2 O-Ring
21 70020731 2 Fitting
22 70021248 2 Tube, Hydraulic
23 1001094556 1 Coupling, Male Quick Disconnect
24 1001094555 1 Coupling, Female Quick Disconnect

31211772 832 185



SECTION 3 - ATTACHMENTS
FIGURE 3-34. CARRIAGE ASSEMBLY - SIDE TILTING (4.0 TON - 1575 MM)

ART_1001184043-C

186 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-34. CARRIAGE ASSEMBLY - SIDE TILTING (4.0 TON - 1575 MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001184043 1 Side Tilting Carriage (4.0 ton - 1575 MM) E

1 N.S.S. Ref Weldment, Carriage

2 70027604 1 Fork, Carriage

3 70027605 2 Pin

4 70027606 4 Pin, Block

5 70027607 4 Bolt

6 70021241 5 Locknut, M12

7 70021238 2 Buffer

8 70021239 1 Collar

9 70021240 1 Bolt

10 70021242 1 Fitting, Grease

11 70021243 1 Cover, Grease Fitting

12 70021244 1 Washer

13 70022697 1 Bolt

14 70020506 1 Cylinder

15 70020507 1 Washer

16 70020508 2 Ring, Snap

17 70021245 1 Fitting, Grease

18 70021246 1 Fitting, Grease

19 70021247 2 Cover, Grease Fitting

20 70020730 2 O-Ring

21 70020731 2 Fitting, Straight

22 70021248 2 Tube

23 1001094556 1 Coupling, Male Quick Disconnect

24 1001094555 1 Coupling, Female Quick Disconnect
101 N.S.S. Ref Plate, Serial Number

31211772 832 187



SECTION 3 - ATTACHMENTS

FIGURE 3-35. CARRIAGE ASSEMBLY - SID TILTING (4.0 TON - 1829 MM)

o~
~N

ART_1001184045-B

31211772

832

188



SECTION 3 - ATTACHMENTS
FIGURE 3-35. CARRIAGE ASSEMBLY - SID TILTING (4.0 TON - 1829 MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001184045 1 Side Tilting Carriage (4.0 ton - 1829 MM) E
1 N.S.S. 1 Weldment
2 N.S.S. 1 Weldment, Carriage
3 70027658 2 Shaft, Fork
4 70027606 4 Pin, Block
5 70027607 4 Bolt
6 70021241 5 Nut, Lock M12
7 70021238 2 Buffer
8 70021239 1 Collar
9 70021240 1 Bolt
10 70021242 1 Fitting, Grease
11 70021243 1 Cover
12 70021244 1 Washer
13 70022697 1 Nut, Lock
14 70020506 1 Cylinder
15 70020507 2 Washer
16 70020508 2 Ring
17 70021245 1 Fitting, Grease
18 70021246 1 Fitting, Grease
19 70021247 2 Cover
20 70020730 2 O-Ring
21 70020731 2 Link
22 70027608 2 Pipe, Flexible
23 1001094556 1 Coupling, Male Quick Disconnect
24 1001094555 1 Coupling, Female Quick Disconnect

31211772 832 189



SECTION 3 - ATTACHMENTS

FIGURE 3-36. CARRIAGE ASSEMBLY - SIDE SHIFT (4.0 TON - 1225 MM)

31211772

832

190



SECTION 3 - ATTACHMENTS

FIGURE 3-36. CARRIAGE ASSEMBLY - SIDE SHIFT (4.0 TON - 1225 MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1170002 Ref Side Shift Carriage (4.0 ton - 1255 MM) L
1 N.S.S. 1 Carriage, Side Shift
2 7028136 1 Bar, Fork Carrier
3 7028137 2 Collar
4 3291005 2 Nut, Lock M10X1.5
5 0701029 2 Bolt, M10X120
7 70021558 1 Cylinder
8 70021559 2 Bolt
9 70021560 1 Pin
10 70021561 1 Pin
11 70021562 2 Washer
12 70021563 2 Pin
13 N.S.S. 1 Plate, Serial Number, (not shown)
14 70029011 3 Hose
15 70029012 1 Hose
16 70029013 2 Hose
17 70027291 1 Balancing Valve

31211772

832

191



SECTION 3 - ATTACHMENTS
FIGURE 3-37. CARRIAGE ASSEMBLY - FORK POSITIONING (4.0 TON

ART_1001091313-C

192 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-37. CARRIAGE ASSEMBLY - FORK POSITIONING (4.0 TON

ITEM PART NUMBER QTY DESCRIPTION REV
1001091313 Ref Fork Positioning Carriage with Forks (4.0 ton) D
1 N.S.S. 1 Weldment
2 70022922 2 Forks, (100X50X1200), (2000kg per fork)
3 70021835 2 Rod Pin
4 70026018 2 Nut
5 70028978 4 Washer
6 70021836 2 Split Pin
7 70022923 2 Carriage Shaft
8 70022924 4 Shaft Collar
9 70028979 4 Bolt
10 70021241 4 Hex Locknut, M12
11 70023276 2 Cylinder
11 70023278 AR Seal Kit, (use with cylinders marked 1.3351.01C.02.01)
11 70023277 AR Seal Kit, (use with cylinders marked 1.3351.01C.02.02)
13 70028031 2 Locknut
12 70028028 2 Bolt
14 70022925 1 Elbow, 90
15 1001103530 4 Bolt
16 70020730 8 O-Ring
17 70021838 1 Hose
18 70021839 1 Hose
19 70021840 1 Hose
20 70021841 1 Hose
22 1001103533 3 Clamp Set, (includes screw and plate)
23 70020731 3 Fitting
24 70022907 6 O-Ring
25 70021842 1 Counter Valve
26 70022927 1 O-Ring
27 70022928 1 Fitting
28 70022929 1 Fitting
29 70021843 1 Pressure Valve
30 70022906 2 Adapter
31 70022930 2 Pipe
32 1001094555 1 Female Quick Disconnect Coupling
33 1001094556 1 Male Quick Disconnect Coupling
34 70028980 2 Bolt
35 70022912 2 Nut
101 1001093826 1 Dust Cap
102 1001093827 1 Dust Plug

31211772 832 193



SECTION 3 - ATTACHMENTS
FIGURE 3-38. CARRIAGE ASSEMBLY - FEM CARRIAGE AND FORKS

ART_1001265218

194 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-38. CARRIAGE ASSEMBLY - FEM CARRIAGE AND FORKS

ITEM PART NUMBER QTY DESCRIPTION REV
1001265218 Ref FEM CARRIAGE AND FORKS A
1 N.S.S. 1 Plate, Serial Number

31211772 832 195



SECTION 3 - ATTACHMENTS
FIGURE 3-39. FORK - LUMBER (45X150X1540)

ART_1001197598-B

196 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-39. FORK - LUMBER (45X150X1540)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001197598 2 Lumber Fork (45X150X1540) B
2 70027180 2 Screw, M16X30

Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211772 832 197



SECTION 3 - ATTACHMENTS
FIGURE 3-40. FORK - LUMBER (50X150X1830)

5

ART_1001257317-B

198 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-40. FORK - LUMBER (50X150X1830)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001257317 2 Lumber Fork (50X150X1830) B
Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211772 832 199



SECTION 3 - ATTACHMENTS
FIGURE 3-41. FORK - PALLET (50X100X1200)

ART_1001257263-B

200 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-41. FORK - PALLET (50X100X1200)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001257263 1pr Pallet Fork (50X100X1200) B
Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211772 832 201



SECTION 3 - ATTACHMENTS

FIGURE 3-42. FORK - PALLET (50X100X1200) (CE & AUS WITH SIDE SHIFT CARRIAAGE) (4.0 TON -
1225MM)

ART_1001257265-B

202 832 31211772



FIGURE 3-42.

SECTION 3 - ATTACHMENTS

FORK - PALLET (50X100X1200) (CE & AUS WITH SIDE SHIFT CARRIAAGE) (4.0 TON -

1225MM)

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

1001257265
Note

Note

2 pr
Ref

Ref

Pallet Fork (50X100X1200)

FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S
CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211772

832

203



SECTION 3 - ATTACHMENTS
FIGURE 3-43. FORK - PALLET (50X120X1200)

ART_1001257327-B

204 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-43. FORK - PALLET (50X120X1200)

ITEM PART NUMBER QTY DESCRIPTION REV
1001257327 1 Fork-Pallet (50X120X1200) B
Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211772 832 205



SECTION 3 - ATTACHMENTS
FIGURE 3-44. FORK - PALLET (60X125X1220)

ART_1001257318-B

206 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-44. FORK - PALLET (60X125X1220)

ITEM PART NUMBER QTY DESCRIPTION REV
1001257318 1pr Pallet Fork (60X125X1220) B
Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211772 832 207



SECTION 3 - ATTACHMENTS
FIGURE 3-45. FORK - MUCK WITH GRAB

208 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-45. FORK - MUCK WITH GRAB

ITEM PART NUMBER QTY DESCRIPTION REV
1001216003 1 Muck Fork and Grab (2450MM) D
1 70027302 12 Right Electro-Forged Fingers
2 70027324 11 Curved Electro-Forged Fingers
3 70027293 2 Pin
4 70027294 4 Pin
5 70027298 2 Roll Pin
6 70027296 6 Nut
7 70027297 6 Screw
8 7028127 2 Cylinder
9 70027295 2 Hose (not shown)
10 70028436 2 Hose (not shown)
11 7028131 10 Ring
12 7028918 6 Grease Nipple
101 N.S.S. 1 Plate, Serial Number

31211772 832 209



SECTION 3 - ATTACHMENTS
FIGURE 3-46. FORK - DUAL TINE BAILING WITH CARRIAGE

ART_1001211897-B

210 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-46. FORK - DUAL TINE BAILING WITH CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001211897 1 Dual Tine Bailing Fork Carriage B
1 70027631 2 Tine, Bale (includes Hex Nut)
2 N.S.S. Ref Weldment, Carriage
101 N.S.S. Ref Plate, Serial Number

31211772 832 211



SECTION 3 - ATTACHMENTS
FIGURE 3-47. FORK _ EXTENSIONS (62X163X2286) (ANSI)

ART_1001137512-D

212 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-47. FORK _ EXTENSIONS (62X163X2286) (ANSI)

ITEM PART NUMBER QTY DESCRIPTION REV
1001137512 2 pr Fork Extensions (62X163X2286) D
1 70024306 1 Pin
2 70024307 1 Clip

31211772 832 213



SECTION 3 - ATTACHMENTS
FIGURE 3-48. HOOK_CRANE (FORK MOUNTED)

ART_1001097205-

214 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-48. HOOK_CRANE (FORK MOUNTED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001097205 Ref Fork Mounted Hook (4 Ton) J
1 7029520 2 Pin, Cotter
2 1001093171 2 Pin
3 70020555 1 Bushing
4 90554080 1 Hook
5 7029521 1 Shackle
6 See Note NSS Frame, Hook (Note: Purchase Complete Assembly)
7 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)

31211772 832 215



SECTION 3 - ATTACHMENTS

FIGURE 3-49. TRASH HOPPER INSTALLATION

31211772

832

216



SECTION 3 - ATTACHMENTS

FIGURE 3-49. TRASH HOPPER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001238566 Ref FORK MOUNTED TRASH HOPPER C
1 0700614 4 Bolt M6 x 30
2 3290601 4 Nut M6 x 1
3 3391410 6 Pin
4 4811700 8 Washer M6
5 5242400 4 Washer M24
6 1706302 2 Decal, Pinch Point
7 0641510 2 Bolt 5/16 x 1-1/4
8 3311502 2 Nut 5/16
9 1001192711 1 Door Assembly
10 1001192720 1 Hook Assembly
11 See Note NSS Hopper, Trash (Note: Purchase Complete Assembly)
12 1001192875 1 Tray Assembly
13 1001192876 2 Arm, Swing
14 1001192877 1 Rod, Swing
15 1001238570 1 Bar
16 1001193540 2 Pin
17 1001193729 2 Plate
18 1001198355 2 Spacer
19 1001238560 2 Pin
20 See Note NSS SN Plate (Note:Stamped Part - Not Available for Purchase)
21 1001203503 1 Decal, Trash Hopper Operation
31211772 832 217



SECTION 3 - ATTACHMENTS
FIGURE 3-50. TRUSS BOOM (0.9 TON - 12 FT WITH WINCH)

218 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-50. TRUSS BOOM (0.9 TON - 12 FT WITH WINCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206671 1 Truss Boom E
1 90554016 1 Decal
2 70021349 4 Bolt
3 90554042 4 Washer
4 70021921 1 Winch, Truss Boom, Assembly
5 70024059 2 Bolt
6 90554054 2 Nut
7 90554020 2 Washer
8 70021415 2 Fitting
9 70026702 2 Hose
10 1001101041 1 Hydraulic Couplier, Male
11 1001093826 1 Dust Cap, Male
12 1001101042 1 Hydraulic Couplier, Female
13 1001093827 1 Plug, Dust, Female
14 70021387 1 Hose Clamp
15 70021978 1 Ball Swivel Safety Hook
16 70021979 1 Wedge Socket Assembly
17 70022528 1 Clamp, Cable
18 70021935 1 Sheave, Grooved Pulley
19 70022028 1 Cable
20 70027790 2 Decal
21 70022529 1 Pin
22 70027009 2 Washer
23 70026698 2 Ring, Snap

31211772 832 219



SECTION 3 - ATTACHMENTS
FIGURE 3-51. TRUSS BOOM (1 TON - 3.4M)

ART_0240063-D

220 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-51. TRUSS BOOM (1 TON - 3.4M)

ITEM PART NUMBER QTY DESCRIPTION REV
0240063 Ref Truss Boom (1 Ton - 3.4M) D
1 70020421 1 Hook
2 70020422 1 Bolt

31211772 832 221



SECTION 3 - ATTACHMENTS
FIGURE 3-52. TRUSS BOOM (1.8 TON - 3 FT WITH WINCH)

222 832 31211772



FIGURE 3-52. TRUSS BOOM (1.8 TON - 3 FT WITH WINCH)

SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001206669 1 Truss Boom (1.8 Ton - 3 FT with Winch) E
1 N.S.S. 1 Weldment, Truss Boom Frame
2 70021921 1 Winch
3 90554042 4 Washer
4 70021349 4 Bolt
5 70024059 2 Bolt
6 90554020 2 Washer
7 90554054 2 Nut
8 70022028 1 Cable
9 70021935 1 Pulley
10 70022529 1 Pin
11 70027009 2 Washer
12 70026698 2 Ring, Snap
13 70021979 1 Assembly, Socket (includes Pin & Cotter Pin)
14 70022528 1 Clamp
15 70021978 1 Hook, Ball Swivel
16 70021415 2 Fitting
17 70021977 2 Hose
18 70022527 2 Fitting, 90
19 7029692 1 Coupler, Male Quick
20 1001003475 1 Cap, Dust
21 70021342 1 Coupler, Female Quick
22 1001003474 1 Plug, Dust
23 70021387 1 Clamp, Hose
24 4110422 2 Decal, Swinging Loads Danger
25 N.S.S. 1 Plate, Serial Number
26 90554016 1 Decal, Made in USA
31211772 832 223



SECTION 3 - ATTACHMENTS
FIGURE 3-53. TRUSS BOOM (4 TON - 2.1M)

ART_1001195559-B

224 832 31211772



SECTION 3 - ATTACHMENTS
FIGURE 3-53. TRUSS BOOM (4 TON - 2.1M)

ITEM PART NUMBER QTY DESCRIPTION REV
1001195559 1 Truss Boom (4 Ton - 2.1M) B
101 N.S.S. 1 Plate, Serial Number

31211772 832 225






SECTION 4 - ENGINE AND ATTACHING PARTS

SECTION 4 - ENGINE AND ATTACHING PARTS

31211772 832 227



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-1. ENGINE INSTALLATION (90KW - ULS - PISTON PUMP)

ART_1001175309_G

31211772

832

228



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-1. ENGINE INSTALLATION (90KW - ULS - PISTON PUMP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001175309 Ref Engine Installation (90KW - ULS - Piston Pump) G

1 1001175553 1 Engine, 3.6L (90KW - ULS - Piston Pump) (See Separate
Breakdown in this Section)

2 1001177863 Ref Installation, Main Hydraulic Pump (See Separate Breakdown in
HYDRAULIC CIRCUITS Section)

3 1001178439 Ref Installation, Transmission (6 SPD) (See Separate Breakdown in
DRIVETRAIN Section)

4 1001181951 Ref Installation, Fuel Filter (90/100KW - ULS) (See Separate
Breakdown in this Section)

5 1001257142 Ref Installation, Air Cleaner (90/100KW) (See Separate Breakdown in
this Section)

6 1001182037 Ref Installation, Air Intake Lines (90/100KW - ULS) (See Separate
Breakdown in this Section)

7 1001182582 Ref Installation, Engine Mounting (90/100KW) (See Separate
Breakdown in this Section)

8 1001182735 Ref Installation, Engine ECU (ULS) (See Separate Breakdown in this
Section)

9 1001185375 Ref Installation, Engine Wiring (ULS) (See Separate Breakdown in
ELECTRICAL Section)

10 1001197821 Ref Installation, Fuel Lines (ULS - RHOC) (See Separate Breakdown
in this Section)

11 1001182235 Ref Installation, Bracket Guard (See Separate Breakdown in this
Section)

31211772 832 229



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-2. ENGINE INSTALLATION (100KW - ULS - PISTON PUMP)

ART_1001178622_H

31211772

832

230



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-2. ENGINE INSTALLATION (100KW - ULS - PISTON PUMP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001178622 Ref EINGINE INSTALLATION (100KW - ULS - Piston Pump) H

1 1001175555 Ref Engine, 3.6L (100KW - ULS - Piston Pump) (See Separate
Breakdown in this Section)

2 1001177863 Ref Installation, Main Hydraulic Pump (See Separate Breakdown in
HYDRAULIC CIRCUITS Section)

3 1001182647 Ref Installation, Transmission (6 SPD - HHP) (See Separate
Breakdown in DRIVETRAIN Section)

4 1001181951 Ref Installation, Fuel Filter (90/100KW - ULS) (See Separate
Breakdown in this Section)

5 1001257142 Ref Installation, Air Cleaner (90/100KW) (See Separate Breakdown in
this Section)

6 1001182037 Ref Installation, Air Intake Lines (90/100KW - ULS) (See Separate
Breakdown in this Section)

7 1001182582 Ref Installation, Engine Mounting (90/100KW) (See Separate
Breakdown in this Section)

8 1001182735 Ref Installation, Engine ECU (ULS) (See Separate Breakdown in this
Section)

9 1001185375 Ref Installation, Engine Wiring (ULS) (See Separate Breakdown in
ELECTRICAL Section)

10 1001197821 Ref Installation, Fuel Lines (ULS - RHOC) (See Separate Breakdown
in this Section)

11 1001182235 Ref Installation, Bracket Guard (See Separate Breakdown in this
Section)

31211772 832 231



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-3. ENGINE MOUNTING INSTALLATION (90KW/100KW)

SEE DETAILA

S m
L"[r N >

ART_1001182582-F

232 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-3. ENGINE MOUNTING INSTALLATION (90KW/100KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001182582 Ref Engine Mounting Installation (90KW/100KW) G
2 0701626 1 Bolt, M16X90
3 0701628 1 Bolt, M16X110
4 0701630 1 Bolt, M16X130
5 0761216 4 Bolt, M12X40
7 0761215 8 Bolt, M12X35
8 0761619 2 Bolt, M16X55
9 3291605 2 Bolt, M16X2
10 4812100 12 Washer, M12
11 4812300 7 Washer, M16
12 7300435 3 Washer
14 1001163387 1 Mount, Isolator Engine
15 1001195518 2 Mount, Isolator Engine
16 1001169216 1 Bracket, Engine Mount
17 1001169424 1 Bracket, Engine Mount
18 1001188204 1 Bracket, Fuel Pump
19 1001183745 1 Bracket, Engine Mount
20 1001189586 1 Bracket, Fuel Filter

31211772 832 233



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-4. 3.6L ENGINE (90KW - ULS - PISTON PUMP)

ART_1001175553

31211772

832

234



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-4. 3.6L ENGINE (90KW - ULS - PISTON PUMP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001175553 Ref 3.6L Engine (90KW - ULS - Piston Pump) H
70027657 1 Dipstick
7020442 2 O-Ring
7020465 1 Cap, Filler
70025205 1 Gasket
70004280 1 Seal
7016331 1 Filter, Oil
70024494 1 QOil cooler
70024495 1 Gasket
70024509 1 Gasket
70011901 1 Pump, High Pressure
70024485 4 Injector, Fuel
70024504 1 Sensor, Pressure
70024920 1 Seal
70026011 1 Pump, Water
70024918 1 Sender, Temperature
70005504 1 Sensor, Pressure
70005505 2 O-Seal
70027405 1 Sensor, Temperature
70005507 2 O-Seal
70005515 1 Turbocharger
70024480 1 Gasket
70027404 1 Generator
70027403 1 V-Belt
70025535 1 Starter
70026210 1 Sensor
70005191 1 O-Ring
70024505 1 Sensor, Temperature
70005556 1 Sensor, Temperature
70005559 1 Sensor, Temperature
70025153 1 Prefilter, Fuel
70027417 1 Filter, Fuel
1001225432 1 Element, Filter

31211772 832 235



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-5. 3.6L ENGINE (100KW - ULS - PISTON PUMP)

ART_1001175555

31211772

832

236



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-5. 3.6L ENGINE (100KW - ULS - PISTON PUMP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001175555 Ref 3.6L Engine (100KW - ULS - Piston Pump) H
70027657 1 Dipstick
7020442 2 O-Ring
7020465 1 Cap, Filler
70025205 1 Gasket
70004280 1 Seal
7016331 1 Filter, Oil
70024494 1 QOil cooler
70024495 1 Gasket
70024509 1 Gasket
70011901 1 Pump, High Pressure
70024485 4 Injector, Fuel
70024504 1 Sensor, Pressure
70024920 1 Seal
70026011 1 Pump, Water
70024918 1 Sender, Temperature
70005504 1 Sensor, Pressure
70005505 2 O-Seal
70027405 1 Sensor, Temperature
70005507 2 O-Seal
70005515 1 Turbocharger
70024480 1 Gasket
70027404 1 Generator
70027403 1 V-Belt
70025535 1 Starter
70026210 1 Sensor
70005191 1 O-Ring
70024505 1 Sensor, Temperature
70005556 1 Sensor, Temperature
70005559 1 Sensor, Temperature
70027417 1 Filter, Fuel
1001225432 1 Element, Filter
70025153 1 Prefilter, Fuel

31211772 832 237



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-6. ENGINE ECU INSTALLATION (ULS)

SEE DETAIL A

DETAILA

ART_1001182735-D

238 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-6. ENGINE ECU INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001182735 Ref Engine ECU Installation (ULS) D
3 0760808 3 Bolt, M8X16
4 3900357 1 Capscrew, M6X16
6 4811900 3 Washer, M8
7 1001138645 1 Mount, Cable Tie
8 1001179907 3 Mount, Isolator
9 1001183347 1 Plate
10 1001196587 4 Sleeve, Spacer
11 0760619 4 Bolt, M6X55
12 4811700 4 Washer, M6
13 1001206120 1 Plate

31211772 832 239



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-7. BRACKET GUARD INSTALLATION

N N
& NG

oy
)
&

N\

NPt
A

ART_1001182235-B

31211772

832

240



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-7. BRACKET GUARD INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001182235 Ref Bracket Guard Installation B
1 3291001 1 Nut, M10X1.5 Grade 8
2 4812000 1 Washer, M10
3 1001152378 1 Bolt, M10X110 Grade 10.9
4 1001213006 1 Bracket, Guard

31211772 832 241



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-8. FUEL LINES INSTALLATION (ULS - RHOC)

22

TRA

(X 13577

ART_1001197821_F

31211772

832

242



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-8. FUEL LINES INSTALLATION (ULS - RHOC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001197821 Ref FUEL LINES INSTALLATION (ULS - RHOC) F
12 0761012 2 Bolt M10 x 25
13 1062255 AR Tie-Strap 365MM (Not Shown)
14 4240127 AR Tie-Strap 615MM (Not Shown)
15 4812000 2 Washer M10
16 8405006 2 Clamp, Gear
17 8410013 3 Clamp, Gear
18 1001003305 1 Clip
19 1001026104 2 Clip
20 1001130198 1 Clip, 90
21 1001146588 1 Strap, Fir Tree Cable Tie
22 1001204841 1 Hose, 0.5IN Fuel
23 1001256644 1 Hose, 0.38IN Fuel
24 1001216854 1 Hose, 0.5IN Fuel
25 1001216855 1 Hose, 0.5IN Fuel
26 1001205041 1 Hose, 0.38IN Fuel
27 1001268889 1 Sleeve, Hose Wrap

31211772 832 243



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-9. EXHAUST INSTALLATION (ULS)

34

ART_1001256274-A

31211772

832

244



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-9. EXHAUST INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001256274 Ref EXHAUST INSTALLATION (ULS) A

1 0700614 2 Bolt M6 x 30

2 0701214 4 Bolt M12 x 30

3 0760607 4 Bolt M6 x 14

4 0760612 4 Bolt, M6 x 25

5 0760810 8 Bolt M8 x 20

6 0760815 2 Bolt M8 x 35

7 0761012 4 Bolt M10 x 25

8 0761014 2 Bolt M10 x 30

9 3290605 4 Nut, Lock M6 x 1 Grade 8

10 3290805 2 Nut, Lock M8 x 1.25 Grade 8

11 4811700 5 Washer M6

12 4811900 12 Washer M8

13 4812000 4 Washer M10

14 4812002 2 Washer M10

15 4812100 4 Washer M12

16 8275212 3 Clamp, Muffler

17 24921332 1 Clamp, Exhaust

18 1001169918 1 Plate, Exhaust

19 1001171913 1 Cap

20 1001171959 2 Plug

21 1001182824 1 Bracket, Tailpipe

22 1001201766 1 Pipe, Exhaust Flex

23 1001201811 1 Bracket, Tailpipe

24 1001201823 1 Plate, Airflow

25 1001201929 1 Pipe, Exhaust

26 1001201930 1 Pipe, Exhaust

27 1001201933 1 Support, Exhaust Pipe

28 1001210022 1 Bracket

29 1001222187 1 Pipe, Tail Exhaust

30 1001225213 2 Clamp, Flex Pipe

31 1001256277 1 Installation, DEF Tank (ULS) (See Separate Breakdown in this
Section)

32 1001256278 1 Installation, DEF Lines (ULS) (See Separate Breakdown in this
Section)

33 1001256563 1 Installation, DEF Control Module (ULS) (See Separate Breakdown
in this Section)

34 1001193551 1 Pipe, Exhaust Flex

31211772 832 245



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-10. DEF TANK INSTALLATION (ULS)

ART_1001256277-A

31211772

832

246



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-10. DEF TANK INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001256277 Ref DEF Tank Installation (ULS) A
1 0760823 1 Bolt, M8X75
2 4811900 1 Washer, M8
3 8405009 1 Clamp
4 1001168272 1 Sleeve
5 1001175201 0.6m Hose
6 1001178791 1 Strap
7 1001247279 1 DEF Tank Assembly (ULS) (See Separate Breakdown in this
Section)

31211772 832 247



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-11. DEF TANK ASSEMBLY (ULS)

ART_1001247279-B

248 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-11. DEF TANK ASSEMBLY (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001247279 Ref DEF Tank Assembly B
1 1001174795 1 Reutter Cap Assembly
2 1001215319 1 DEF Breather Valve
3 1001237897 NLA DEF Tank (Use PN 1001247279)

31211772 832 249



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-12. DEF LINES INSTALLATION (ULS)

ART_1001256278-A

31211772

832

250



FIGURE 4-12. DEF LINES INSTALLATION (ULS)

SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001256278 Ref DEF LINES INSTALLATION (ULS) A
1 0760607 2 Bolt M6 x 14
2 4831700 2 Washer, Lock M6
3 0760810 4 Bolt M8 x 20
4 0761012 1 Bolt M10 x 25
5 1001239879 1 Hose, Heated (DEF)
6 1001239878 1 Hose, Heated (DEF)
7 4811900 4 Washer M8
8 4812000 1 Washer M10
9 1001003305 2 Clip
10 1001008574 2 Clip
11 1001008593 1 Clip
12 1001169146 1 Mount
13 1001180328 1 Bracket
14 1001207486 1 Hose, Heated (DEF)
15 1062255 2 Strap, Tie
16 471678 4 Strap, Tie
31211772 832 251



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-13. DEF CONTROL MODULE INSTALLATION (ULS)

DETAILA

ART_1001256563-A

252 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-13. DEF CONTROL MODULE INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001256563 Ref DEF Control Module Installation (ULS) A

1 0700608 4 Bolt, M6X16

2 0700826 3 Bolt, M8X90

3 0760810 2 Bolt, M8X20

4 4811700 4 Washer, M6

5 4811900 5 Washer, M8

6 1001199670 1 Valve

7 1001256410 1 Bracket

31211772 832 253



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-14. AIR CLEANER INSTALLATION (90/100KW)

ART_1001257142_D

254 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-14. AIR CLEANER INSTALLATION (90/100KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001257142 Ref AIR CLEANER INSTALLATION (90/100KW) D

1 0701016 8 Bolt M10 x 40

2 0761010 4 Bolt M10 x 20

3 3291001 1 Nut M10 x 1.5 Grade 8

4 4812000 1 Washer M10

5 4812002 11 Washer M10

6 1001183831 1 Grommet

7 1001166565 1 Filter, Air Cleaner (90/100KW) (See Separate Breakdown in this
Section)

8 1001166715 1 Sensor, Air Restriction

9 1001212906 1 Bracket

10 1001216813 1 Duct

11 1001263830 1 Bracket

12 1001231388 1 Bracket

13 1001231389 5 Sleeve, Spacer

14 1001231390 5 Washer

31211772 832 255



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-15. AIR CLEANER ASSEMBLY (90/100KW)

ART_1001166565

256 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-15. AIR CLEANER ASSEMBLY (90/100KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001166565 Ref AIR FILTER ASSEMBLY (90/100KW) F
1 70025850 1 Filter, Cylindrical Air Primary
2 70025851 1 Filter, Cylindrical Air Secondary
3 70026395 1 Cover
4 70026396 2 Bracket

31211772 832 257



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-16. PRE-AIR CLEANER ACCESSORY

ART_1001231731-A

31211772

832

258



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-16. PRE-AIR CLEANER ACCESSORY

ITEM PART NUMBER QTY DESCRIPTION REV
1001231731 Ref PRE-AIR CLEANER ACCESSORY A
1 1001092771 1 Accessory, Pre-Cleaner,Topspin

31211772 832 259



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-17. AIR INTAKE RAIN CAP ACCESSORY

ART_1001231732-A

31211772

832

260



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-17. AIR INTAKE RAIN CAP ACCESSORY

ITEM PART NUMBER QTY DESCRIPTION REV
1001231732 Ref Air Intake Rain Cap Accessory A
1 1001231750 1 Accessory, Rain Cap

31211772 832 261



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-18. AIR INTAKE LINES INSTALLATION (90/100KW - ULS)

ART_1001182037-D

31211772

832

262



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-18. AIR INTAKE LINES INSTALLATION (90/100KW - ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001182037 Ref Air Intake Lines Installation (90/100KW - ULS) D

2 0760605 1 Bolt, M6X10

3 4811700 1 Washer, M6

4 8405402 1 Clamp

5 8410011 3 Clamp, Gear

6 1001182881 1 Hose

7 1001182885 1 Hose

8 1001182886 1 Tube

31211772 832 263



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-19. COOLING PACKAGE INSTALLATION (90KW - ULS)

ART_1001182450

31211772

832

264



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-19. COOLING PACKAGE INSTALLATION (90KW - ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001182450 Ref COOLING PACKAGE INSTALLATION (90KW - ULS) H

1 1001179864 Ref Installation, Surge Tank (See Separate Breakdown in this Section)

2 1001182112 Ref Installation, Cooling Fan (See Separate Breakdown in this Section)

3 1001184062 Ref Installation, Cooler (90KW) (See Separate Breakdown in this
Section)

4 1001184120 Ref Installation, Coolant Lines (ULS) (See Separate Breakdown in this
Section)

5 1001184955 Ref Installation, Bulkhead (See Separate Breakdown in this Section)

6 1001185337 Ref Installation, Remote HOC (See Separate Breakdown in this
Section)

7 1001185864 Ref Installation, Hydraulic Pump (90KW) (See Separate Breakdown in
this Section)

8 1001186849 Ref Installation, CAC Lines (ULS) (See Separate Breakdown in this
Section)

9 1001183076 Ref Installation, Cooler Lines (90KW) (See Separate Breakdown in this
Section)

10 1001187276 Ref Installation, Fan Lines (90KW) (See Separate Breakdown in this
Section)

11 1001145204 1 Switch, Reversing Fan

31211772 832 265



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-20. COOLING FAN INSTALLATION

266 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-20. COOLING FAN INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001182112 Ref COOLING FAN INSTALLATION F
1 0770810 4 Bolt M8 x 20 Grade 10.9
2 0760812 4 Bolt M8 x 25
3 2130810 2 Fitting, 90 ORFS
5 4031927 4 Bolt M8 x 140
7 4812002 4 Washer M10
8 5240800 13 Washer M8
9 5260800 4 Nut M10
10 1001093401 1 Fitting, Straight ORFS
13 1001139034 1 Bolt
14 1001152940 1 Key, Fan Hub
15 1001191508 1 Adapter, Fan Hub
16 1001182111 1 Shield, Fan
17 1001182193 1 Fan, M610
18 1001182949 1 Motor, Fan Drive (14.53CC) (See Separate Breakdown in this
Section)
19 1001222573 AR Reflective Tape
20 1001125466 AR Compound, Locking

31211772 832 267



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-21. FAN LINES INSTALLATION (90KW)

ART_1001187276_K

268 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-21. FAN LINES INSTALLATION (90KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001187276 Ref FAN LINES INSTALLATION (90KW) K
1 1001187277 2 Hose
3 1001203025 1 Hose, ORFS
4 1001202922 1 Hose, ORFS
5 1001229063 1 Hose, ORFS
6 1001229068 1 Hose, ORFS
7 1001228931 1 Hose, ORFS
8 1001228929 1 Hose
11 1001203178 1 Hose, ORFS
12 1001199403 1 Hose
17 3290805 1 Nut, Lock M8 x 1.25 Grade 8
18 4812000 1 Washer M10
21 1001003934 1 Fitting, Tee Barb
22 8410013 6 Clamp, Gear
22 1001152729 6 Clamp, Gear
23 1001004143 1 Clip
25 1001008657 2 Clamp, Hose
26 1320239 2 Clamp, 1-3/4IN
27 1001009384 1 Clip
30 1001187712 1 Bracket
31 1001033120 1 Fitting, Tee ORFS
32 1001168030 1 Barb, Hose
33 0760812 1 Bolt M8 x 25
34 4811900 2 Washer M8
35 0701012 1 Bolt M10 x 25
37 1062255 4 Tie-Strap
40 4812002 1 Washer M10
41 2172106 1 Fitting, 90 ORFS
42 1001008720 2 Clip
44 1001008626 1 Clip
45 1001228930 2 Hose
46 1001268889 1 Sleeve, Hose Wrap
a7 0701214 1 Bolt M12 x 30
48 4812100 1 Washer M12
31211772 832 269



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-22. FAN DRIVE MOTOR (NO RHOC)

ART_1001182949-8

270 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-22. FAN DRIVE MOTOR (NO RHOC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001182949 Ref Fan Drive Motor (No RHOC) B

1 70027008 1 Kit, Seal

101 Kit 1 Seal

102 Kit 1 Holder Bushing

103 Kit 2 Seal

104 Kit 2 Ring, Anti-Extrusion

105 Kit 1 Seal, Shaft

106 Kit 1 Seal

107 Kit 2 Seal

31211772 832 271



FIGURE 4-23. FUEL FILTER & PUMP INSTALLATION

SECTION 4 - ENGINE AND ATTACHING PARTS

=d

10

TN

BN

; .
\ \m/s m
N\ '

© '
Ry ”

TR ,@ &
<

2

NG

DETAILA

g
SEE DETAIL A / '

31211772

ART_1001181951-F

832

272



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-23. FUEL FILTER & PUMP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001181951 Ref FUEL FILTER INSTALLATION F
2 0700816 2 Bolt M8X40
3 0701016 2 Bolt M10X40
4 2144606 1 Fitting, Straight ORFS
5 3290805 2 Nut, Lock M8
6 4811900 4 Washer M8
7 4812000 2 Washer M10
9 1001133793 1 Fitting, 90 ORFS
10 1001165789 1 Remote Fuel Pump Installation (See Separate Breakdown in this
Section)
11 1001133690 2 Coupling, M16X1.5

31211772 832 273



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-24. REMOTE FUEL PUMP INSTALLATION (74.4KW)

”
nnnnn
=

.umwuﬂmﬂmWMWMI&ng /.
<D
@

2

D

ART_1001165789-G

31211772

832

274



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-24. REMOTE FUEL PUMP INSTALLATION (74.4KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001165789 Ref Remote Fuel Pump Installation (74.4KW) G
1 0760507 4 Bolt, M5X14
2 4811600 4 Washer, M5

31211772 832 275



SECTION 4 - ENGINE AND ATTACHING PARTS

11111111



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-25. COOLER INSTALLATION (90KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001184062 Ref COOLER INSTALLATION (90KW) E
2 0760812 9 Bolt M8 x 25
3 3290801 4 Nut M8 x 1.25 Grade 8
4 4811900 6 Washer M8
5 4811902 6 Washer M8
6 1001175320 1 Package, Radiator Cooling (90KW) (See Separate Breakdown in
this Section)
7 1001182994 1 Seal
8 1001182995 1 Seal
9 0760608 1 Bolt M6 x 16
10 3290601 1 Nut M6 x 1 Grade 8
11 4811700 1 Washer M6
12 4811702 1 Washer M6
13 1001202120 1 Plate
14 4740572 1 Washer M10

31211772 832 277



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-26. RADIATOR COOLING PACKAGE (90KW)

31211772

832

278



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-26. RADIATOR COOLING PACKAGE (90KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001175320 Ref Radiator Cooling Package (90KW) C
1 70027199 1 Cooler, Water
2 70027200 1 Cooler, QOll
3 70027201 1 Cooler, Air
4 70027202 1 Shroud
5 70025644 1 Valve, Drain
6 70027203 1 Bracket, Mounting
7 70027204 1 Bracket, Mounting
8 1001184609 1 Isolator, Mount

31211772 832 279



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-27. REMOTE HOC INSTALLATION

280 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-27. REMOTE HOC INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001185337 Ref Remote HOC Installation |

3 0700610 2 Bolt, M6X20

4 0700821 2 Bolt, M8X65

6 0770810 4 Bolt, M8X20 Grade 10.9

7 0760812 3 Bolt, M8X25

8 1001139034 1 Bolt

11 2130608 2 Fitting, 90 ORFS

12 3290601 2 Nut, M6X1 Grade 8

13 0700612 2 Bolt, M6X25

14 4811702 6 Washer, M6

16 4812000 2 Washer, M10

17 4812002 3 Washer, M10

18 5240800 14 Washer, M8

19 5260800 4 Nut, M8

20 1001003590 1 Fitting, Straight

21 1001008761 1 Cap, Dust

22 1001093277 4 Bolt, M8X100

23 1001093401 1 Fitting, Straight ORFS

25 1001152940 1 Key, Fan Hub

26 1001191508 1 Adapter, Fan Hub

27 1001182213 1 Valve, Fan Motor Control (See Separate Breakdown in Hydraulic
Components Section)

28 1001182950 1 Motor, Fan Drive (7.29CC) (See Separate Breakdown in this
Section)

29 1001183956 1 Cooler, Oil

30 1001185210 1 Fan

31 1001185282 1 Shield, Fan

35 1001219810 1 Seal

37 1001197430 1 Bracket

40 0630576 2 Screw, M6X20

41 1001125466 AR Compound, Locking

42 2130606 2 Fitting, 90 ORFS

44 1001222573 AR Reflective Tape

45 2110608 2 Fitting, Straight ORFS

31211772 832 281



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-28. FAN DRIVE MOTOR (RHOC)

ART_1001182950-8

282 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-28. FAN DRIVE MOTOR (RHOC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001182950 Ref Fan Drive Motor (RHOC) B

1 70027037 1 Kit, Seal

101 N.S.S. 1 Seal, Axial

102 N.S.S. 1 Bush Holder

103 N.S.S. 2 Seal

104 N.S.S. 2 Ring

105 N.S.S. 1 Seal

106 N.S.S. 1 Seal

31211772 832 283



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-29. COOLANT LINES INSTALLATION (ULS)

ART_1001184120-

SEE DETAILA

Y
e2'n

DETAILA

SEE DETAILB

DETAILB

31211772

832

284



FIGURE 4-29. COOLANT LINES INSTALLATION (ULS)

SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001184120 Ref Coolant Lines Installation (ULS) |
2 0700610 2 Bolt, M6X20
3 0700614 1 Bolt, M6X30
5 0760812 1 Bolt, M8X25
6 0761010 2 Bolt, M10X20
7 0761210 2 Bolt, M12X20
8 3291201 2 Nut, M12X1.75 Grade 8
9 4811700 2 Washer, M6
11 4811900 1 Washer, M8
12 4812000 2 Washer, M10
13 4812100 2 Washer, M12
16 1001212949 1 Clamp
17 8405104 3 Clamp
18 8405201 1 Clamp
19 8405202 2 Clamp, Gear
20 1001008580 2 Clip
21 8406302 2 Clamp, Hose
22 1001195443 3 Clamp
26 1001168727 1 Bracket
27 1001189884 1 Pipe
28 1001217333 1 Hose
30 1001184099 1 Hose
31 1001184129 1 Hose
32 1001184128 1 Hose
35 1062255 AR Strap, Tie
36 8420231 1 Adapter
37 1001203009 1 Hose
38 1001203027 1 Hose
39 1001203028 1 Hose
40 1001146588 1 Strap
41 1001205551 1 Bracket
42 1001212948 1 Clamp
43 1001140296 1 Clamp
31211772 832 285



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-30. COOLER LINES INSTALLATION (90KW)

ART_1001183076_G

31211772

832

286



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-30. COOLER LINES INSTALLATION (90KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001183076 Ref COOLER LINES INSTALLATION (90KW) G

1 1001203173 1 Hose, ORFS
2 1001229093 1 Hose, ORFS
3 1001202249 1 Hose, ORFS
4 1001203039 1 Hose, ORFS
6 1001202445 1 Pipe, ORFS
7 1001203014 1 Pipe, ORFS
9 1001202329 1 Pipe, ORFS
11 1001265061 1 Hose, ORFS
13 0700820 2 Bolt, M8X60
14 2112016 1 Fitting, Straight ORFS
15 2131212 1 Fitting, 90 ORFS
18 3290801 2 Nut, M8X1.25 Grade 8
19 4811900 2 Washer, M8
20 2111616 1 Fitting, Straight ORFS
22 1001008804 1 Seal
23 1001010240 5 Seal, O-Ring ORFS
24 1001010938 2 Seal, O-Ring ORFS
27 1001202328 1 Pipe, ORFS
29 1001185871 1 Check, Valve ORFS
34 1001202376 1 Hose, ORFS
35 4811902 2 Washer, M8
36 3291001 1 Nut, M10X1.5 Grade 8
37 0701012 2 Bolt, M10X25
38 0701018 1 Bolt, M10X50
39 4812002 3 Washer, M10
40 1001202653 1 Clamp, Pipes Female
41 1001202654 1 Clamp, Pipes Male
42 1001008922 1 Seal
43 2170212 1 Fitting, 90 ORFS
44 1062255 1 Strap, Tie
45 2170116 1 Fitting, Straight ORFS
46 8406302 1 Clamp
47 1001268889 1 Sleeve, Hose Wrap

31211772

832

287



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-31. CAC LINES INSTALLATION (ULS)

ART_1001186849_G

31211772

832

288



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-31. CAC LINES INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001186849 Ref CAC LINES INSTALLATION (ULS) G
1 1001009163 1 O-Ring
2 1001226096 2 Coupling, Reducer
3 1001128478 1 Sensor, Temperature
4 1001197653 1 Coupling, Reducer
5 1001197641 1 Pipe
6 1001197638 1 Pipe
7 1001197654 1 Coupling, Reducer
8 1001215022 3 Clamp
12 1001215024 1 Clamp
14 1001215023 4 Clamp

31211772 832 289



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-32. SURGE TANK INSTALLATION

SEE DETAILA

DETAILA

ART_1001179864-C

290 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-32. SURGE TANK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001179864 Ref Surge Tank Installation C

2 0700610 4 Bolt, M6X20

3 0760810 4 Bolt, M8X20

4 4811700 4 Washer, M6

5 4811902 4 Washer, M8

6 1001149375 1 Tank, Expansion (See Separate Breakdown in this Section)

7 1001188407 1 Bracket

31211772 832 291



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-33. TANK EXPANSION

292 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-33. TANK EXPANSION

ITEM PART NUMBER QTY DESCRIPTION REV
1001149375 Ref EXPANSION TANK B
1 1001149308 1 Tank, Expansion
2 1001149376 1 Sensor, Coolant Level
101 70026997 1 Cap

31211772 832 293



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-34. BULKHEAD INSTALLATION

832 31211772



FIGURE 4-34. BULKHEAD INSTALLATION

SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001184955 Ref Bulkhead Installation H
1 0700823 2 Bolt, M8X75
2 0760607 2 Bolt, M6X14
3 0760810 2 Bolt, M8X20
4 0760812 2 Bolt, M8X25
5 0760814 1 Bolt, M8X30
6 0761011 2 Bolt, M10X22
7 2110810 1 Fitting, Straight ORFS
8 2130810 1 Fitting, 90 ORFS
9 4740572 1 Washer, M10
10 4811700 2 Washer, M6
11 4811900 6 Washer, M8
12 4812000 2 Washer, M10
13 1001003590 1 Fitting, Straight
14 1001008761 1 Cap
18 1001200908 1 Valve, Fan Motor Control
19 1001230411 1 Panel
20 1001182452 1 Seal
21 1001182453 1 Seal
22 1001183958 1 Panel
23 1001184445 1 Bracket
25 1001184609 1 Mount
26 1001184800 1 Seal
27 1001216867 1 Seal, Bulkhead
28 1001186370 1 Seal
29 2131010 1 Fitting, 90 ORFS
30 2150810 1 Fitting, 45 ORFS
31211772 832 295



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-35. HYDRAULIC PUMP INSTALLATION (90KW)

ART_1001185864-G

31211772

832

296



FIGURE 4-35. HYDRAULIC PUMP INSTALLATION (90KW)

SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001185864 Ref Hydraulic Pump Installation (90KW) G

1 4032010 2 Bolt, M10X30
3 1001135245 1 Elbow, Adapter
4 1001192411 1 Fitting, Straight ORFS
5 1001182935 1 Pump
6 4812000 2 Washer, M10
7 1001202643 1 Fitting
8 2130610 1 Fitting, 90 ORFS
9 0700817 4 Bolt, M8X45
10 4811900 4 Washer, M8
11 1001203012 1 Seal
12 1001146588 1 Strap

100 70024965 1 Gasket, Fan Pump (Supplied with Engine)

31211772 832 297



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-36. HEATER LINES INSTALLATION (ULS)

@
A
R
]
©
n
~
S
S
=,
13
<

31211772

832

298



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-36. HEATER LINES INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001256275 Ref Heater Lines Installation (ULS) B
1 0701020 1 Bolt, M10X60
2 0761012 6 Bolt, M10X25
3 1001202921 1 Fitting, Straight ORFS
4 3291001 1 Nut, M10X1.5
5 4812000 8 Washer, M10
6 8410009 17 Clamp, Gear
7 8410013 6 Clamp, Gear
8 1001008573 1 Clip
9 1001008720 6 Clip
10 1001092122 1 Spacer
11 1001104685 1 Fitting, Barbed
12 1001155823 2 Coupling,90 Deg Quick Connect
13 1001183125 2 Fitting, Tee
14 1001183149 2 Fitting, Tee
15 1001183357 2 Fitting, Straight
16 1001202474 1 Hose
17 1001202476 1 Hose
18 1001238470 2 Adapter
19 1001256381 1 Hose
20 1001256382 1 Hose
21 1001256383 1 Hose
22 1001256384 1 Hose
23 1001008559 8 Strap
24 1001202473 1 Hose
25 1001202477 2 Hose
26 1001202478 1 Hose
27 1001202480 2 Hose
28 1001212956 1 Hose
29 1001254357 2 Clamp

31211772

832

299



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-37. HEATER LINES WITH BLOCK HEATER INSTALLATION (ULS)

260973

ART_1001

31211772

832

300



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-37. HEATER LINES WITH BLOCK HEATER INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001260973 Ref HEATER LINES WITH BLOCK HEATER INSTALLATION (ULS) A
1 0701020 1 Bolt M10X60
2 0761012 6 Bolt M10X25
3 1001202921 1 Fitting, Straight ORFS
4 3291001 1 Nut M10
5 4812000 8 Washer M10
6 8410009 17 Clamp, Gear
7 8410013 6 Clamp, Gear
8 1001008573 1 Clip
9 1001008720 6 Clip
10 1001092122 1 Spacer
11 1001104685 1 Fitting, Barbed
12 1001155823 2 Coupling,90 Deg Quick Connect
13 1001183125 2 Fitting, Tee
14 1001183149 2 Fitting, Tee
15 1001183357 2 Fitting, Straight
16 1001202474 1 Hose
17 1001260974 1 Hose
18 1001238470 2 Adapter
19 1001256381 1 Hose
20 1001256382 1 Hose
21 1001256383 1 Hose
22 1001256384 1 Hose
23 1001008559 8 Strap
24 1001202473 1 Hose
25 1001202477 2 Hose
26 1001202478 1 Hose
27 1001202480 2 Hose
28 1001212956 1 Hose
29 1001254357 2 Clamp

31211772

832

301



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-38. BLOCK HEATER INSTALLATION (120V - LS)

ART_1001179861_F

302 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-38. BLOCK HEATER INSTALLATION (120V - LS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179861 Ref BLOCK HEATER INSTALLATION (120V) F
2 0761010 1 Bolt M10 x 20
3 0760816 2 Bolt M8 x 40
4 1062255 5 Strap, Tie
5 3290805 2 Nut Lock M8 x 1.25 Grade 8
6 4811900 4 Washer M8
7 8405007 6 Clamp
8 8406302 1 Clamp
9 1001167408 1 Adapter, Hose
10 1001167773 1 Fitting, Tee
12 1001179910 1 Block Heater (120V) (See Separate Breakdown in this Section)
13 1001204302 1 Hose
14 1001204301 1 Hose
15 1001204373 1 Hose
16 0700510 1 Bolt M5 x 20
17 3290505 1 Nut M5
18 4811700 1 Washer M6
19 4460234 1 Mount, Cable Tie
20 1001008559 1 Strap, Tie
21 4812000 1 Washer M10
31211772 832 303



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-39. BLOCK HEATER (LS)

ART_1001179910-8B

304 832 31211772



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-39. BLOCK HEATER (LS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179910 Ref Block Heater (LS) B
1 70026725 1 Cable, Supply
2 70026726 1 Cable, Inlet
3 70026720 1 Clip, Safety
4 70026721 1 Heater
5 70026722 2 Nut, Flange M8X8
6 70026723 2 Screw, Flange M8X25
7 70026724 1 Clamp
8 70026719 1 Kit, MK Assembly
101 Kit 1 Expander
102 Kit 1 Clamp
103 Kit 5 Wrap, Tie
104 Kit 2 Washer, Lock
105 Kit 3 Screw

31211772 832 305



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-40. A/C PUMP INSTALLATION

ART_1001178725

31211772

832

306



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-40. A/C PUMP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001178725 Ref A/C Pump Installation F
1 0700610 3 Bolt, M6X20
3 0701014 3 Bolt, M10X30
4 0701030 1 Bolt, M10X130
5 3290605 3 Nut, Lock M6X1 Grade 8
6 3291005 2 Nut, Lock M10X1.5 Grade 8
7 4811700 6 Washer, M6
8 4812000 5 Washer, M10
9 1001167356 1 Belt, Drive A/C
10 1001188855 1 Plate
11 1001193735 1 Support
12 1001171000 1 Cover
13 1001178749 Ref Installation, A/C Lines (See Separate Breakdown in this Section)
14 1001119220 1 Compressor
16 3291001 2 Nut, M10X1.5 Grade 8
17 0701018 1 Bolt, M10X50
18 5241000 1 Washer, M10
19 1001188856 1 Rod
20 1001227090 1 Decal
31211772 832 307



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-41. A/C LINES INSTALLATION

ART_1001178749

31211772

832

308



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-41. A/C LINES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001178749 Ref A/C LINES INSTALLATION G
2 0761012 5 Bolt M10 x 25
4 4812000 6 Washer M10
6 1001026104 8 Clip
7 1001203825 1 Hose
8 1001180593 1 Hose
9 1001203826 1 Hose
10 1001008559 AR Tie-Strap 365MM (Not Shown)
11 1062255 AR Tie-Strap 170MM (Not Shown)
12 1001008593 1 Clip
13 0701016 1 Bolt M10 x 40
14 1001095401 1 Spacer

31211772 832 309






SECTION 5 - DRIVE TRAIN

SECTION 5 - DRIVE TRAIN

31211772 832 311



SECTION 5 - DRIVE TRAIN
FIGURE 5-1. DRIVETRAIN INSTALLATION

ART_1001256360

312 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-1. DRIVETRAIN INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001256360 Ref DRIVETRAIN INSTALLATION D
1 3300479 32 Nut M22 (Without Free-Spinning Flange)
1 91403193 32 Nut M22 Grade 8 (With Free-Spinning Flange)
2 1001114802 32 Washer M22
3 1001177638 1 Installation, Drive Shaft (See Separate Breakdown in this Section)
4 1001256366 1 Installation, Front Axle (No Hydraulic Park Brake) (See Separate
Breakdown in this Section)
5 1001256367 1 Installation, Rear Axle (See Separate Breakdown in this Section)

31211772 832 313



SECTION 5 - DRIVE TRAIN

FIGURE 5-2. FRONT AXLE INSTALLATION

ART_1001256366_B

31211772

832

314



SECTION 5 - DRIVE TRAIN
FIGURE 5-2. FRONT AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001256366 Ref FRONT AXLE INSTALLATION (NO HYDRAULIC PARK BRAKE) B

1 0712040 8 Bolt M20 x 230, Grade 10.9

2 3332011 8 Nut M20 x 2.5

3 1001008462 AR Grease

4 1001270167 1 Installation, Front Axle (No Hydraulic Park Brake) (See Separate
Breakdown in this Section)

5 1001190542 2 Plate

6 1001197130 16 Washer

31211772 832 315



SECTION 5 - DRIVE TRAIN
FIGURE 5-3. FRONT AXLE ASSEMBLY

ART_1001270167_10F6

316 832 31211772



SECTION 5 - DRIVE TRAIN

Q/ 123

ART_1001270167_20F6

31211772 832 317



SECTION 5 - DRIVE TRAIN

ART_1001270167_30F6

318 832 31211772



SECTION 5 - DRIVE TRAIN

233

ART_1001270167_40F6

31211772 832 319



SECTION 5 - DRIVE TRAIN

313

— [ 307
f\ 2 2 319 301(RH) 308
313 1SN 3200m 398 '\Q

336(RH)
337 (LH)

ART_1001270167_50F6

320 832 31211772



SECTION 5 - DRIVE TRAIN

405

ART_1001270167_60F6

31211772 832 321



SECTION 5 - DRIVE TRAIN
FIGURE 5-3. FRONT AXLE ASSEMBLY

322

ITEM PART NUMBER QTY DESCRIPTION REV
1001270167 Ref AXLE ASSEMBLY B
Ref Central Housing Assembly
1 91474507 3 O-Ring
2 70027107 1 Cover
3 70026749 1 Housing
4 91514098 1 Plug
5 91474512 1 Plug
7 91514188 1 Plug
8 7028706 1 Plug
9 80204005 1 Circlip
16 91474591 4 Bolt
Ref Differential Assembly
101 70026631 1 Nut
102 7029427 1 Flange
103 91474531 1 Cover
104 70024522 1 Seal
106 91474550 4 Circlip
107 91474529 1 O-Ring
108 91474533 1 Ring Nut
109 91474539 1 Spacer
110 70025556 1 Shim Kit
111 70025555 1 Shim Kit
112 3968141 2 Bearing
113 8007749 1 Gear Set
114 91514134 2 Bolt
115 70028471 2 Bearing
117 91474549 2 Gear, Side
118 91474554 4 Gear, Pinion
119 7029131 4 Pin
120 91474551 4 Circlip
121 91474553 4 Washer
123 70025562 12 Bolt
124 91474547 2 Ring Nut
127 91474555 1 Carrier
128 70028940 1 Differential Sub-Assembly (Includes Items 106, 117-121, 127 &
129)
129 8007755 2 Disc
Ref Hub Reduction Assembly
201 70028906 2 Case, Axle
202 2400600 2 Bolt
203 91514082 2 Nut
206 7029428 28 Bolt
207 80204071 2 Circlip
208 80204005 2 Circlip
209 91514146 2 Bearing
210 91514147 2 Seal
211 91514148 2 O-Ring
212 70030992 2 Bushing Kit (Includes Bushing & Items 208-211)
213 70029869 2 Joint, Universal
214 8007771 2 Seal
832 31211772



SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
215 8004468 2 Bushing
216 70025562 12 Bolt
217 80204117 4 Plug
218 91514099 2 Grease Fitting
219 70025567 2 Pivot (Includes Item 218)
220 70028536 1 Shim Kit
221 2401043 2 Seal
223 70020173 2 Bushing
224 2401258 2 Seal
225 8006605 2 Pivot Kit (Includes Pivot and ltems 221 & 224)
226 80204065 4 Nut
227 91514117 4 Bolt
230 7028706 2 Plug
231 91514188 4 Plug
233 7029430 2 Seal
234 70030251 4 Bearing
235 70028537 2 Hub
236 91474579 2 Circlip
237 91474580 2 Ring Gear
238 3983720 2 Support, Ring Gear
239 3983731 2 Plate, Locking
240 91474585 8 Circlip
241 70028473 8 Gear, Planet
242 70028474 8 Bearing
243 70026821 2 Carrier, Planet Gear
246 91514189 4 Bolt
247 91474584 16 Nut
248 70027315 16 Stud
249 91474507 2 O-Ring
251 70030365 16 Wheel Stud
252 70026827 2 Planet Gear Carrier Kit (Includes Housing and Items 240-243)
256 70025819 8 Stud
258 70027320 8 Nut
260 7028115 2 Grease Fitting
262 70030274 1 Case, Steer (LH) (Includes Iltem 215)
263 70030264 1 Case, Steer (RH) (Includes Item 215)
264 70028733 4 Bolt Kit (Includes Items 226 & 227)
266 7029432 2 Ring Gear Kit (Includes Items 236-238)
270 70030933 2 Joint Cross
271 70030994 1 Center, Joint
272 70027114 8 Planet Gear Kit (Includes ltems 241 & 242)
274 70028392 2 Cover
Ref Brake Assembly
301 8007785 1 Lever (RH)
302 2960243 2 Bolt, Bleeding
303 80204117 2 Plug
304 2401736 6 Bolt
305 3986405 2 O-Ring
306 70030250 2 Bushing
307 8002798 2 Setscrew
308 8008168 2 Nut
31211772 832 323



SECTION 5 - DRIVE TRAIN

324

ITEM PART NUMBER QTY DESCRIPTION REV
309 7028038 2 O-Ring
310 70030248 2 Lever, Brake
311 7028039 2 Washer
312 8008169 2 Screw
313 70025823 10 Disc, Intermediate Brake
314 7029786 6 Bolt
315 70027317 3 Spring
317 70025821 1 O-Ring
318 70025821 1 O-Ring
319 70021613 2 Bolt
320 8007786 1 Lever (LH)
321 3984425 6 Spring
322 2903197 2 Pusher
323 70025822 1 O-Ring
324 70025822 1 O-Ring
325 91474568 8 Disc
336 70027319 1 Piston Kit (RH) (Includes Piston and Items 315, 317, 318 & 322-
324)
337 70027318 1 Piston Kit (LH) (Includes Piston and Items 315, 317, 318 & 322-
324)
338 8007802 2 O-Ring
343 91514154 2 Plug
346 70030247 2 Bushing
347 70030249 2 O-Ring
Ref Steering Assembly
401 91474522 4 Bolt
402 70031002 1 Sensor
403 8008175 2 Bolt
404 70031000 1 Cylinder
405 70026819 1 Tie Rod (RH)
406 70026820 1 Tie Rod (LH)
410 70031001 1 Seal Kit Less Rod (Includes Seals Only)
411 70028907 1 Joint, 90 Degree (RH)
412 70028476 2 Joint, Axial (1 Per Side)
413 70028477 2 Rubber Boot & Locking Ring Kit (1 Per Side)
414 70028468 2 Rubber Boot & Locking Ring Kit (1 Per Side)
415 70028908 1 Joint, 90 Degree (LH)
416 70031003 1 Seal & Rod Kit (Includes Seals & Rod)
832 31211772






SECTION 5 - DRIVE TRAIN

FIGURE 5-4. REAR AXLE INSTALLATION

ART_1001256367_B

31211772

832

326



SECTION 5 - DRIVE TRAIN

FIGURE 5-4. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001256367 Ref Rear Axle Installation B
1 0712030 4 Bolt, M20X130 Grade 10.9
2 1001008462 AR Grease
3 1001270170 1 Installation, Rear Axle (See Separate Breakdown in this Section)
4 1001197130 4 Washer

31211772 832 327



SECTION 5 - DRIVE TRAIN
FIGURE 5-5. REAR AXLE ASSEMBLY

ART_1001270170_10F7

328 832 31211772



SECTION 5 - DRIVE TRAIN

124
b 112

|
g8—n

9 0 &—13

s
G4 /{<J\124

A

125

ART_1001270170_20F7

31211772 832 329



SECTION 5 - DRIVE TRAIN

ART_1001270170_30F7

330 832 31211772



SECTION 5 - DRIVE TRAIN

233

ART_1001270170_40F7

31211772 832 331



SECTION 5 - DRIVE TRAIN

314

"
PR

ART_1001270170_50F7

332 832 31211772



SECTION 5 - DRIVE TRAIN

405

ART_1001270170_60F7

31211772 832 333



SECTION 5 - DRIVE TRAIN

502

502

505 504

ART_1001270170_70F7

334 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-5. REAR AXLE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001270170 Ref AXLE ASSEMBLY C
Ref Central Housing Assembly
1 91474507 3 O-Ring
2 70027107 1 Cover
3 70026749 1 Housing
4 91514098 1 Plug
5 91474512 1 Plug
7 91514188 1 Plug
8 7028706 1 Plug
9 80204005 1 Circlip
16 91474591 4 Bolt
Ref Differential Assembly
101 91474529 1 O-Ring
102 70025556 1 Shim Kit
103 7028043 1 Gear Set
104 70028471 2 Bearing
105 91474547 2 Ring Nut
107 91514134 2 Bolt
108 70025562 12 Bolt
109 91474593 2 Washer
110 70025569 2 Gear, Side
111 7029131 4 Pin
112 91474551 4 Circlip
113 91474553 4 Washer
114 70025570 4 Gear, Pinion
115 91474595 1 Carrier
116 3968141 2 Bearing
117 70025555 1 Shim Kit
118 91474539 1 Spacer
119 91474533 1 Ring Nut
120 70024522 1 Seal
121 91474531 1 Cover
122 7029427 1 Flange
123 70026631 1 Nut
124 91474550 4 Circlip
125 70021140 1 Differential Sub-Assembly (Includes Items 109-115 & 124)
Ref Hub Reduction Assembly
201 70027108 2 Case, Axle
202 2400600 2 Bolt
203 91514082 2 Nut
206 7029428 28 Bolt
207 80204071 2 Circlip
208 80204005 2 Circlip
209 91514146 2 Bearing
210 91514147 2 Seal
211 91514148 2 O-Ring
212 70030992 2 Bushing Kit (Includes Bushing & Items 208-211)
213 70029869 2 Joint, Universal
214 8007771 2 Seal
215 8004468 2 Bushing

31211772 832 335



SECTION 5 - DRIVE TRAIN

336

ITEM PART NUMBER QTY DESCRIPTION REV
216 70025562 12 Bolt
217 80204117 4 Plug
218 70024881 2 Grease Fitting
219 70025567 2 Pivot (Includes Item 218)
220 70028536 1 Shim Kit
221 2401043 2 Seal
223 70020173 2 Bushing
224 2401258 2 Seal
225 8006605 2 Pivot Kit (Includes Pivot and ltems 221 & 224)
226 80204065 4 Nut
227 7028733 4 Bolt
230 7028706 2 Plug
231 91514188 4 Plug
233 7029430 2 Seal
234 70030251 4 Bearing
235 70028537 2 Hub
236 91474579 2 Circlip
237 91474580 2 Ring Gear
238 3983720 2 Support, Ring Gear
239 3983731 2 Plate, Locking
240 91474585 8 Circlip
241 70028473 8 Gear, Planet
242 70028474 8 Bearing
243 70026821 2 Carrier, Planet Gear
246 91514189 4 Bolt
247 91474584 16 Nut
248 70027315 16 Stud
249 91474507 2 O-Ring
251 70030365 16 Wheel Stud
252 70026827 2 Planet Gear Carrier Kit (Includes Housing and Items 240-243)
256 70025819 8 Stud
258 70027320 8 Nut
260 7028115 2 Grease Fitting
262 70030274 1 Case, Steer (LH) (Includes Iltem 215)
263 70030264 1 Case, Steer (RH) (Includes Item 215)
264 70028733 4 Bolt Kit (Includes Items 226 & 227)
266 7029432 2 Ring Gear Kit (Includes Items 236-238)
270 70030933 2 Joint Cross
271 70030994 1 Center, Joint
272 70027114 8 Planet Gear Kit (Includes ltems 241 & 242)
274 70028392 2 Cover

Ref Brake Assembly
301 91474568 6 Disc
302 7029786 6 Bolt, Adjusting
303 70027317 6 Spring
305 3984425 6 Spring
307 70025821 2 O-Ring
308 91514154 2 Plug
309 70025822 2 O-Ring
310 70025823 8 Disc, Intermediate Brake
311 2960243 2 Bolt, Bleeding

832 31211772



SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
312 80204117 2 Plug
313 70021613 2 Bolt
314 70027316 2 Brakes Piston Kit (Includes Items 303-305, 307 & 309)
Ref Steering Assembly
401 91474522 4 Bolt
402 70031002 1 Sensor
403 8008175 2 Bolt
404 70031000 1 Cylinder
405 70026819 1 Tie Rod (RH)
406 70026820 1 Tie Rod (LH)
410 70031001 1 Seal Kit Less Rod (Includes Seals Only)
411 70028907 1 Joint, 90 Degree (RH)
412 70028476 2 Joint, Axial (1 Per Side)
413 70028477 2 Rubber Boot & Locking Ring Kit (1 Per Side)
414 70028468 2 Rubber Boot & Locking Ring Kit (1 Per Side)
415 70028908 1 Joint, 90 Degree (LH)
416 70031003 1 Seal & Rod Kit (Includes Seals & Rod)
Ref Trunion Assembly
501 91474516 4 Bushing
502 7028082 2 Bushing
504 91514099 2 Grease Fitting
505 80204117 2 Plug
506 70026630 1 Trunion Kit (Front) (Includes Trunion and Items 501,502,504,505
& 511)
507 70026630 1 Trunion Kit (Rear) (Includes Trunion and Items 501,502,504,505
& 511)
511 70025884 2 Bolt

31211772 832 337



SECTION 5 - DRIVE TRAIN
FIGURE 5-6. DRIVE SHAFTS INSTALLATION

ART_1001177638-B

338 832 31211772



SECTION 5 - DRIVE TRAIN

FIGURE 5-6. DRIVE SHAFTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001177638 Ref Drive Shafts Installation B
1 1001174879 1 Shatft, Drive
2 1001174880 1 Shatft, Drive
3 1001174881 1 Shatft, Drive
4 1001177870 1 Support
5 8005079 10 Clampset
6 0761214 4 Bolt, M12X30
7 4812100 4 Washer, M12

31211772 832 339



SECTION 5 - DRIVE TRAIN

FIGURE 5-7. REMOTE GREASE SYSTEM INSTALLATION

31211772

832

340



SECTION 5 - DRIVE TRAIN
FIGURE 5-7. REMOTE GREASE SYSTEM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001210417 Ref REMOTE GREASE SYSTEM INSTALLATION D
1 2160016 1 Fitting, Grease
2 1001008559 7 Strap, Cable
3 1001164053 2 Adapter, 90 Grease
4 1001101563 2 Adapter, Straight Grease
5 1001227653 1 Bracket
6 1001210431 1 Hose, Grease
7 1001210432 1 Hose, Grease

31211772 832 341



SECTION 5 - DRIVE TRAIN
FIGURE 5-8. AXLE SHIM INSTALLATION

ART_1001186574-C

342 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-8. AXLE SHIM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001186574 Ref Axle Shim Installation (24IN Wheel) C
1 1001190541 1 Plate, Axle Shim

31211772 832 343



SECTION 5 - DRIVE TRAIN

FIGURE 5-9. TRANSMISSION INSTALLATION (6 SPD - 90KW)

W=

N 4 .llf..
S A

2
TE—1)
T

) em )

QL P
o==222)
LD /M
/i) 0 R
\V.~ " ,, = »\v
A A
£ Y

ART_1001178439-F

31211772

832

344



SECTION 5 - DRIVE TRAIN

FIGURE 5-9. TRANSMISSION INSTALLATION (6 SPD - 90KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001178439 Ref TRANSMISSION INSTALLATION (6 SPD) F
2 0761010 8 Bolt M10 x 20
3 0761015 10 Bolt M10 x 35
4 2151210 1 Fitting, 45 ORFS
5 4812000 18 Washer M10
6 1001009163 1 O-Ring
7 1001128478 1 Sensor, Temperature
8 1001177851 1 Transmission (6 SPD - DTZ - 90KW) (See Separate Breakdown in
this Section)
9 1001219182 1 Adapter, ORFS
10 3290805 1 Nut, Lock M8 x 1.25
11 4811900 1 Washer M8
12 91043147 1 Clamp

31211772 832 345



SECTION 5 - DRIVE TRAIN
FIGURE 5-10. TRANSMISSION INSTALLATION (6 SPD - 97KW)

ART_1001182647-D

346 832 31211772



SECTION 5 - DRIVE TRAIN

FIGURE 5-10. TRANSMISSION INSTALLATION (6 SPD - 97KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001182647 Ref TRANSMISSION INSTALLATION (6 SPD - HHP) D
2 0761010 8 Bolt M10 x 20
3 0761015 10 Bolt M10 x 35
4 2151210 1 Fitting, 45 ORFS
5 4812000 18 Washer M10
6 1001009163 1 O-Ring
7 1001128478 1 Sensor, Temperature
8 1001181559 1 Transmission (6 SPD - HHP - 97KW) (See Separate Breakdown in
this Section)
9 1001219182 1 Fitting, Tee ORFS
10 3290805 1 Nut, Lock M8 x 1.25
11 4811900 1 Washer M8
12 91043147 1 Clamp

31211772 832 347



SECTION 5 - DRIVE TRAIN
FIGURE 5-11. TRANSMISSION (6 SPD - 90KW)

ART_1001177851-E

348 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-11. TRANSMISSION (6 SPD - 90KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001177851 Ref Transmission (6 SPD - 90KW) E

1 70027723 Ref Group, Planetary Case and Parts (See Separate Breakdown in this
Section)

2 70027721 Ref Group, Torque Converter (See Separate Breakdown in this
Section)

3 70027725 Ref Group, Transfer Gear and Case (See Separate Breakdown in this
Section)

4 70027720 Ref Group, Transmission Hydraulic Control (See Separate Breakdown
in this Section)

5 70027717 Ref Group, Input Shaft (See Separate Breakdown in this Section)

6 70027718 Ref Group, Transmission Clutch (See Separate Breakdown in this
Section)

7 70027715 Ref Group, Clutch and Gear (See Separate Breakdown in this Section)

8 70027719 Ref Group, Transmission Pump (See Separate Breakdown in this
Section)

9 70027716 Ref Group, Output Shaft (See Separate Breakdown in this Section)

31211772 832 349



SECTION 5 - DRIVE TRAIN
FIGURE 5-12. TRANSMISSION (6 SPD - HHP - 97KW)

ART_1001181559-D

350 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-12. TRANSMISSION (6 SPD - HHP - 97KW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001181559 Ref Transmission (6 SPD - HHP - 97KW) D

1 70027723 Ref Group, Planetary Case and Parts (See Separate Breakdown in this
Section)

2 70027724 Ref Group, Torque Converter (See Separate Breakdown in this
Section)

3 70027725 Ref Group, Transfer Gear and Case (See Separate Breakdown in this
Section)

4 70027720 Ref Group, Transmission Hydraulic Control (See Separate Breakdown
in this Section)

5 70027717 Ref Group, Input Shaft (See Separate Breakdown in this Section)

6 70027718 Ref Group, Transmission Clutch (See Separate Breakdown in this
Section)

7 70027715 Ref Group, Clutch and Gear (See Separate Breakdown in this Section)

8 70027719 Ref Group, Transmission Pump (See Separate Breakdown in this
Section)

9 70027716 Ref Group, Output Shaft (See Separate Breakdown in this Section)

31211772 832 351



SECTION 5 - DRIVE TRAIN

FIGURE 5-13. PLANETARY CASE AND PARTS GROUP

SECTION AA

NR

ART_70027723
31211772

SECTION CC

832

SECTION BB

352



SECTION 5 - DRIVE TRAIN
FIGURE 5-13. PLANETARY CASE AND PARTS GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
70027723 Ref Planetary Case and Parts Group
1 70025511 2 Washer, Thrust
2 70025526 1 Sensor, Speed (See Separate Breakdown in this Section)
3 70025453 1 Filter, Transmission
4 70027663 1 Assembly, Plug
70025525 1 O-Ring
70025524 1 Plug
5 70027341 1 Assembly, Gear
6 70027707 1 Gear, Idler (See Separate Breakdown in this Section)
7 70027711 1 Case, Rear Transmission (See Separate Breakdown in this
Section)
8 70027331 5 Clip
9 70025512 1 O-Ring
10 70025514 20 Bolt
11 70025528 1 Bolt
12 70025529 1 Plug
13 70027714 1 Case, Planetary (See Separate Breakdown in this Section)
14 70025527 1 O-Ring

31211772 832 353



SECTION 5 - DRIVE TRAIN
FIGURE 5-14. TORQUE CONVERTER GROUP

ks o -

3 & .
5 4 s ¥, -
SN - > P
S N SRR
AN P e NS
BN =\

£

1 ART_70027721

354 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-14. TORQUE CONVERTER GROUP

ITEM PART NUMBER QTY DESCRIPTION REV

70027721 Ref Torque Converter Group

1 70027663 7 Assembly, Plug
70025525 1 O-Ring
70025524 1 Plug

2 70027666 1 Assembly, Torque Converter
70027676 1 Bearing
70025383 1 Seal
70025382 2 Pin
70027345 1 Converter

3 70027667 1 Assembly, Shaft
70025510 2 Ring, Snap
70025393 2 Disc, Thrust
70025392 1 Pump, Gear

4 70025397 1 Plate, Converter Drive

5 70025398 6 Screw

6 70027382 1 Converter, Torque

7 70027670 1 Plate, Converter Drive

8 70027682 15 Bolt

31211772 832 355



SECTION 5 - DRIVE TRAIN
FIGURE 5-15. TORQUE CONVERTER GROUP

ART_70027724

356 832 31211772



SECTION 5 - DRIVE TRAIN

FIGURE 5-15. TORQUE CONVERTER GROUP

ITEM PART NUMBER QTY DESCRIPTION REV

70027724 Ref Torque Converter Group

1 70027663 7 Assembly, Plug
70025525 1 O-Ring
70025524 1 Plug

2 70027666 1 Torque Converter
70027676 1 Bearing
70025383 1 Seal
70025382 2 Pin
70027345 1 Converter

3 70027667 1 Assembly, Shaft
70025510 2 Ring, Snap
70025393 2 Disc, Thrust
70025392 1 Pump, Gear

4 70025397 1 Plate, Converter

5 70025514 15 Bolt

6 70025398 6 Setscrew

7 70027383 1 Converter, Torque

31211772 832 357



SECTION 5 - DRIVE TRAIN

FIGURE 5-16. TRANSFER GEAR AND CASE GROUP

ART_70027725

31211772

832

358



SECTION 5 - DRIVE TRAIN
FIGURE 5-16. TRANSFER GEAR AND CASE GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
70027725 Ref Group, Transfer Gear and Case
1 70027373 1 Case, Front Transfer (See Separate Breakdown in this Section)
2 70024642 1 Seal, Lip
3 70027376 2 Seal, Lip
4 70027672 1 Gear Assembly
70025496 2 Cone, Roller Bearing
70024634 1 Cone, Roller Bearing
70027368 1 Gear, Input
5 70027673 1 Assembly, Idler Gear
70025493 2 Bearing, Cone
70027369 1 Idler, Gear
6 70027674 1 Assembly, Idler Gear
70025493 2 Bearing, Cone
70027370 1 Idler, Gear
7 70027675 1 Assembly, Output Shaft
70025496 2 Cone, Roller Bearing
70025498 2 Ring, Retaining
70024639 1 Shaft, Output
70027371 1 Gear, Output
8 70027375 1 Case, Rear Transfer (See Separate Breakdown in this Section)
9 70024644 2 Spacer
10 70024645 2 Yoke
11 70025503 2 O-Ring
12 70025504 2 Washer

31211772 832 359



SECTION 5 - DRIVE TRAIN
FIGURE 5-17. TRANSMISSION HYDRAULIC CONTROL GROUP

ART_70027720

360 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-17. TRANSMISSION HYDRAULIC CONTROL GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
70027720 Ref Transmission Hydraulic Control Group
1 70025469 1 Valve, Relief (See Separate Breakdown in this Section)
2 70025520 3 Capscrew
3 70025470 1 Valve, Relief
70027387 1 O-Ring
70027680 1 O-Ring
4 70025451 3 Valve, Solenoid
5 70027362 1 Valve, Solenoid (See Separate Breakdown in this Section)
6 70027363 1 Valve, Solenoid (See Separate Breakdown in this Section)
7 70027671 8 Bolt

31211772 832 361



SECTION 5 - DRIVE TRAIN
FIGURE 5-18. INPUT SHAFT GROUP

ART_70027717

362 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-18. INPUT SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV

70027717 Ref Input Shaft Group

1 70025432 4 Bearing, Thrust

2 70025508 2 Bearing, Roller Cone

3 70025433 4 Ring, Sealing

4 70025429 2 Washer, Thrust

5 70025440 2 Assembly, Spring and Retainer

6 70025437 10 Plate, Clutch

7 70025438 2 Piston, Clutch

8 70025439 2 Retainer, Spring

9 70025448 10 Disc, Friction

10 70025400 1 Gear

11 70025445 1 Assembly, Plug
70027328 2 Plug
70027348 1 Plug, Orifice

12 70025401 1 Gear

13 70025424 4 Bearing, Needle Roller

14 70025446 2 Washer, Thrust

15 70025449 1 Spacer, Piston

16 70025447 2 Plate, Retainer

17 70025498 2 Ring, Retaining

18 70027681 2 Ring, Retaining

31211772 832 363



SECTION 5 - DRIVE TRAIN
FIGURE 5-19. TRANSMISSION CLUTCH GROUP

%/ ART_70027718

364 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-19. TRANSMISSION CLUTCH GROUP

ITEM PART NUMBER QTY DESCRIPTION REV

70027718 Ref Transmission Clutch Group

1 70025450 1 Shaft, Forward High/3rd
70027339 2 Plug
70027344 1 Plug-Oirifice

2 70025402 1 Gear

3 70025429 2 Washer, Thrust

4 70025432 2 Bearing, Thrust

5 70025403 1 Gear

6 70025404 1 Gear

7 70025406 1 Bearing, Cone Roller

8 70025407 2 Bearing, Cone Roller

9 70025498 2 Ring, Retaining

10 70025433 3 Ring, Sealing

11 70025493 1 Bearing, Cone Roller

12 70025409 1 Spacer

13 70027681 2 Ring, Retaining

14 70025435 1 Plate, Retainer

15 70025436 5 Disc-Friction

16 70025448 4 Disc-Friction

17 70025437 10 Plate, Clutch

18 70025438 2 Piston, Clutch

19 70025439 2 Spring, Retainer

20 70025440 2 Assembly, Spring and Retainer

21 70025424 2 Bearing, Needle Roller

22 70025447 1 Plate, Retaining

23 70025408 2 Bearing, Cup

24 70025504 1 Washer

25 70025442 1 Bolt

26 70025410 AR Spacer, 5.88-5.90
70025411 AR Spacer, 5.85-5.87
70025412 AR Spacer, 5.82-5.84
70025413 AR Spacer, 5.79-5.81
70025414 AR Spacer, 6.00-6.02
70025415 AR Spacer, 5.97-5.99
70025416 AR Spacer, 5.94-5.96
70025417 AR Spacer, 5.91-5.93
70025418 AR Spacer, 6.09-6.11
70025419 AR Spacer, 6.06-6.08
70027358 AR Spacer, 6.12-6.14
70027359 AR Spacer, 6.15-6.17
70025420 AR Spacer, 6.03-6.05
70027364 AR Spacer, 6.20-6.22
70027365 AR Spacer, 6.25-6.27

31211772 832 365



SECTION 5 - DRIVE TRAIN
FIGURE 5-20. CLUTCH AND GEAR GROUP

ART_70027715

366 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-20. CLUTCH AND GEAR GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
70027715 Ref Clutch and Gear Group
1 70025431 1 Assembly, Plug
70027328 2 Plug
70027344 1 Plug, Orifice
70027349 1 Plug, Orifice
2 70025423 1 Gear
3 70025432 4 Bearing, Thrust
4 70025425 1 Gear
5 70025401 1 Gear
6 70025498 2 Ring, Retaining
7 70025429 3 Washer, Thrust
8 70025496 2 Cone, Roller Bearing
9 70025433 3 Ring, Sealing
10 70025426 1 Spacer
11 70027681 2 Ring, Retaining
12 70025435 2 Plate, Retainer
13 70025436 13 Disc, Friction
14 70025437 15 Plate, Clutch
15 70025438 2 Piston, Clutch
16 70025439 2 Retainer, Spring
17 70025440 2 Assembly, Spring and Retainer
18 70025424 4 Bearing, Needle Roller
19 70025441 1 Washer, Thrust
20 70025504 1 Washer
21 70025442 1 Bolt
31211772 832 367



SECTION 5 - DRIVE TRAIN
FIGURE 5-21. TRANSMISSION PUMP GROUP

ART_70027719

368 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-21. TRANSMISSION PUMP GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
70027719 Ref Transmission Pump Group
1 70025464 1 O-Ring
2 70025463 4 Capscrew
3 70025459 1 Pump, Charge
4 70025452 1 Housing, Pump
5 70027347 1 Plug
6 70025522 4 Bolt

31211772 832 369



SECTION 5 - DRIVE TRAIN
FIGURE 5-22. OUTPUT SHAFT GROUP

ART_70027716

370 832 31211772



SECTION 5 - DRIVE TRAIN

FIGURE 5-22. OUTPUT SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
70027716 Ref Output Shaft Group
1 70025496 1 Cone, Roller Bearing
2 70025407 1 Cone, Roller Bearing
3 70025428 1 Gear
4 70025427 1 Shaft, Output

31211772 832 371



SECTION 5 - DRIVE TRAIN

FIGURE 5-23. SPEED SENSOR

31211772

832

372



SECTION 5 - DRIVE TRAIN
FIGURE 5-23. SPEED SENSOR

ITEM PART NUMBER QTY DESCRIPTION REV
70025526 Ref Speed Sensor
1 70027332 1 Connector
2 70027661 1 Bracket

31211772 832 373



SECTION 5 - DRIVE TRAIN
FIGURE 5-24. IDLER GEAR

ART_70027707

374 832 31211772



SECTION 5 - DRIVE TRAIN

FIGURE 5-24. IDLER GEAR

ITEM PART NUMBER QTY DESCRIPTION REV
70027707 Ref Idler Gear Group
1 70025389 1 Bearing, Roller
2 70025388 1 Pump, Idler Gear
3 70025391 1 Circlip
4 70025390 1 O-Ring
5 70025387 1 Pump, Output Shaft

31211772 832 375



SECTION 5 - DRIVE TRAIN

FIGURE 5-25. REAR TRANSMISSION CASE

ART_70027711

31211772

832

376



SECTION 5 - DRIVE TRAIN
FIGURE 5-25. REAR TRANSMISSION CASE

ITEM PART NUMBER QTY DESCRIPTION REV
70027711 Ref Rear Transmission Case
1 70025497 2 Cup, Roller Bearing
2 70025443 AR Shim, 0.508
70025444 AR Shim, 0.381
70025518 AR Shim, 0.051
70025515 AR Shim, 0.178
70025516 AR Shim, 0.127
70025517 AR Shim, 0.076
8 70025502 AR Shim, 0.599
70025501 AR Shim, 0.178
70025500 AR Shim, 0.076
70025499 AR Shim, 0.051
12 70025509 1 Cup, Roller Bearing
13 70025494 1 Cup, Bearing
14 70025476 3 Cap
15 70025430 1 Assembly, Rear Transmission Case (See Separate Breakdown in
this Section)
16 70025421 3 Shim
17 70027350 1 Spacer

31211772 832 377



SECTION 5 - DRIVE TRAIN
FIGURE 5-26. PLANETARY CASE

SECTION AA SECTION BB SECTION CC SECTION DD

ART_70027714

378 832 31211772



SECTION 5 - DRIVE TRAIN

FIGURE 5-26. PLANETARY CASE

ITEM PART NUMBER QTY DESCRIPTION REV

70027714 Ref Planetary Case

1 70025497 1 Cup, Roller Bearing

2 70025509 3 Cup, Roller Bearing

3 70025508 1 Cone, Roller Bearing

4 70025523 4 O-Ring

5 70025408 1 Cup, Bearing

6 70025468 3 O-Ring

7 70027340 1 Bearing

8 70025380 1 Washer, Bevel Spring

9 70025505 1 Bolt

10 70025467 1 Assembly, Front Transmission Case (See Separate Breakdown in

this Section)

11 70027664 1 Housing

12 70027376 1 Seal, Lip

13 70025360 1 Bearing, Needle Roller

14 70027668 1 Assembly, Strainer
70025461 2 O-Ring
70025460 1 Strainer

15 70025504 1 Washer

16 70025513 5 Capscrew

17 70025520 3 Capscrew

18 70025472 1 Washer

19 70027665 1 Shaft, Idler
70025508 1 Cone, Bearing
70025361 1 Gear, Reverse Idler

20 70025394 1 Support
70025382 2 Pin

21 70025465 1 Dipstick

22 70025462 1 Assembly, Dipstick Tube
70027388 1 O-Ring
70027346 1 Tube

23 70025370 AR Spacer, 15.09-15.11
70025376 AR Spacer, 15.27-15.29
70025362 AR Spacer, 14.85-14.87
70025377 AR Spacer, 15.30-15.32
70025371 AR Spacer, 15.12-15.14
70025372 AR Spacer, 15.15-15.17
70025373 AR Spacer, 15.18-15.20
70025363 AR Spacer, 14.88-14.90
70025364 AR Spacer, 14.91-14.93
70025365 AR Spacer, 14.94-14.96
70025366 AR Spacer, 14.97-14.99
70025367 AR Spacer, 15.00-15.02
70025368 AR Spacer, 15.03-15.05
70025369 AR Spacer, 15.06-15.08
70025374 AR Spacer, 15.21-15.23
70025378 AR Spacer, 15.33-15.35
70025379 AR Spacer, 15.36-15.38
70025375 AR Spacer, 15.24-15.26

31211772 832 379



SECTION 5 - DRIVE TRAIN
FIGURE 5-27. FRONT TRANSFER CASE

ART_70027373

380 832 31211772



SECTION 5 - DRIVE TRAIN

FIGURE 5-27. FRONT TRANSFER CASE

ITEM PART NUMBER QTY DESCRIPTION REV

70027373 Ref Front Transfer Case

1 70025506 1 Plug

2 70024635 1 Cup, Roller Bearing

3 70025494 2 Cup, Bearing

4 70025497 1 Cup, Roller Bearing

5 70025495 2 Dowel

6 70027387 1 O-Ring

31211772 832 381



SECTION 5 - DRIVE TRAIN

FIGURE 5-28. REAR TRANSFER CASE

ART_70027375

31211772

832

382



SECTION 5 - DRIVE TRAIN
FIGURE 5-28. REAR TRANSFER CASE

ITEM PART NUMBER QTY DESCRIPTION REV
70027375 Ref Rear Transfer Case
1 70025497 2 Cup, Roller Bearing
2 70025502 4 Shim, 0.236
3 70025501 4 Shim, 0.007
4 70025500 4 Shim, 0.003
5 70025499 4 Shim, 0.002
6 70027374 1 Breather
7 70024646 1 Plug
8 70025494 2 Cup, Bearing
9 70024641 3 Cap
10 70025506 1 Plug
11 7022730 1 O-Ring
12 70027387 1 O-Ring

31211772 832 383



SECTION 5 - DRIVE TRAIN

FIGURE 5-29. RELIEF VALVE

O
000

ART_70025469

384 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-29. RELIEF VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
70025469 Ref Valve, Relief
1 70027679 1 O-Ring
2 70027678 1 O-Ring
3 70027660 1 O-Ring

31211772 832 385



SECTION 5 - DRIVE TRAIN
FIGURE 5-30. SOLENOID VALVE

ART_70027362

386 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-30. SOLENOID VALVE

ITEM PART NUMBER QTY DESCRIPTION REV

70027362 Ref Solenoid Valve

1 70025456 2 Coil, Solenoid

2 70027389 1 Pin

3 70025457 2 Assembly, Solenoid
70027677 1 O-Ring
70025455 1 Nut, Self Locking

4 70027352 2 O-Ring

5 70025466 4 O-Ring

6 70027353 2 O-Ring

7 70027361 1 Plug

31211772 832 387



SECTION 5 - DRIVE TRAIN
FIGURE 5-31. SOLENOID VALVE

388 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-31. SOLENOID VALVE

ITEM PART NUMBER QTY DESCRIPTION REV

70027363 Ref Solenoid Valve

1 70025456 1 Coil, Solenoid

2 70025457 1 Tube
70027677 1 O-Ring
70025455 1 Nut, Self Locking

3 70025466 4 O-Ring

4 70027389 1 Pin

5 70027352 1 O-Ring

6 70027353 1 O-Ring

31211772 832 389



SECTION 5 - DRIVE TRAIN
FIGURE 5-32. FRONT TRANSMISSION CASE ASSEMBLY

390 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-32. FRONT TRANSMISSION CASE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

70025467 Ref Front Transmission Case Assembly

1 70024646 1 Plug

2 70025471 2 Plug

3 70027669 1 Case, Front Transmission
70027354 1 Adapter

4 70027337 1 Plug

5 70027338 4 Plug

6 70024641 1 Cap

7 70027339 3 Plug

8 70025495 4 Dowel

9 70027328 7 Plug

31211772 832 391



SECTION 5 - DRIVE TRAIN
FIGURE 5-33. REAR TRANSMISSION CASE ASSEMBLY

392 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-33. REAR TRANSMISSION CASE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

70025430 Ref Rear Transmission Case Assembly

1 70027366 1 Case, Rear Transmission
70027338 4 Plug
70027339 4 Plug

2 70027337 1 Plug

3 70027663 4 Assembly, Plug
70025525 1 O-Ring
70025524 1 Plug

4 70025529 1 Plug

31211772 832 393



SECTION 5 - DRIVE TRAIN
FIGURE 5-34. TIRE/WHEEL SET (AIR - 460/70 R24 XMCL)

394 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-34. TIRE/WHEEL SET (AIR - 460/70 R24 XMCL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001142285 Ref TIRE/WHEEL SET (AIR - 460/70 R24 XMCL) D
2 8005827 4 Label
3 1001142286 2 Assembly, Tire/Wheel (RH) (Air - 460/70 R24) (Includes Items
102-104)
4 1001142287 2 Assembly, Tire/Wheel (LH) (Air - 460/70 R24) (Includes Items 202-
204)
1001142286 Ref TIRE/WHEEL ASSEMBLY (RH) C
102 1001092008 2 Tire 460/70 R24 XMCL (1 Per Assembly)
103 1001212590 2 Wheel, Rim (RH) (1 Per Assembly)
104 1001008719 2 Valve, Air (1 Per Assembly)
1001142287 Ref TIRE/WHEEL ASSEMBLY (LH) C
202 1001092008 2 Tire 460/70 R24 XMCL (1 Per Assembly)
203 1001212591 2 Wheel, Rim (LH) (1 Per Assembly)
204 1001008719 2 Valve, Air (1 Per Assembly)
31211772 832 395



SECTION 5 - DRIVE TRAIN

FIGURE 5-35. TIRE/WHEEL SET (AIR - 500/70 R24 XMCL)

ART_1001142288_D

31211772

832

396



SECTION 5 - DRIVE TRAIN
FIGURE 5-35. TIRE/WHEEL SET (AIR - 500/70 R24 XMCL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001142288 Ref TIRE/WHEEL SET (AIR - 500/70 R24 XMCL) D
1 1001127728 4 Decal
2 1001142289 2 Assembly, Tire/Wheel (RH) (Air - 500/70 R24) (Includes Items
102-104)
3 1001142290 2 Assembly, Tire/Wheel (LH) (Air - 500/70 R24) (Includes Items 202-
204)
1001142289 Ref TIRE/WHEEL ASSEMBLY (RH) B
102 1001092009 2 Tire 500/70 R24 XMCL (1 Per Assembly)
103 1001212598 2 Wheel, Rim (RH) (1 Per Assembly)
104 1001008719 2 Valve, Air (1 Per Assembly)
1001142290 Ref TIRE/WHEEL ASSEMBLY (LH) B
202 1001092009 2 Tire 500/70 R24 XMCL (1 Per Assembly)
203 1001212599 2 Wheel, Rim (LH) (1 Per Assembly)
204 1001008719 2 Valve, Air (1 Per Assembly)
31211772 832 397



SECTION 5 - DRIVE TRAIN

FIGURE 5-36. FENDER INSTALLATION

ART_1001248161-A

31211772

832

398



SECTION 5 - DRIVE TRAIN
FIGURE 5-36. FENDER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001248161 Ref Fender Installation A
1 1001243433 1 Assembly, Fender (RR-RH) (See Separate Breakdown in this
Section)
2 1001243435 1 Assembly, Fender (RR-LH) (See Separate Breakdown in this
Section)
3 1001250416 1 Assembly, Fender (FRT-RH) (See Separate Breakdown in this
Section)
4 1001250417 1 Assembly, Fender (FRT-LH) (See Separate Breakdown in this
Section)

31211772 832 399



SECTION 5 - DRIVE TRAIN
FIGURE 5-37. FENDER ASSEMBLY (RR-RH)

ART_1001243433-A

400 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-37. FENDER ASSEMBLY (RR-RH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243433 Ref Fender Assembly (Standard) A
1 0700612 4 Bolt, M6X25
2 0760812 4 Bolt, M8X25
3 3290605 4 Nut M6
4 4811702 8 Washer, M6
5 4811902 8 Washer, M8
6 1001100845 1 Fender
7 1001243434 1 Fender assembly
8 1001095650 AR Adhesive

31211772 832 401



SECTION 5 - DRIVE TRAIN

FIGURE 5-38. FENDER ASSEMBLY (RR-LH)

31211772

832



SECTION 5 - DRIVE TRAIN
FIGURE 5-38. FENDER ASSEMBLY (RR-LH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243435 Ref Fender Assembly (Standard) A
1 0700612 4 Bolt, M6X25
2 0760812 4 Bolt, M8X25
3 3290605 4 Nut M6
4 4811702 8 Washer, M6
5 4811902 8 Washer, M8
6 1001100845 1 Fender
7 1001243436 1 Fender Assembly
8 1001095650 AR Adhesive

31211772 832 403



SECTION 5 - DRIVE TRAIN

FIGURE 5-39. FENDER ASSEMBLY (FRT-RH)

31211772

832

404



SECTION 5 - DRIVE TRAIN
FIGURE 5-39. FENDER ASSEMBLY (FRT-RH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001250416 Ref Fender Assembly (Standard) A
1 0700612 4 Bolt, M6X25
2 0760812 4 Bolt, M8X25
3 3290605 4 Nut M6
4 4811702 8 Washer, M6
5 4811902 8 Washer, M8
6 1001248760 1 Fender Assembly
7 1001250421 1 Fender
8 1001095650 AR Adhesive

31211772 832 405



SECTION 5 - DRIVE TRAIN
FIGURE 5-40. FENDER ASSEMBLY (FRT-LH)

ART_1001250417-A

406 832 31211772



SECTION 5 - DRIVE TRAIN
FIGURE 5-40. FENDER ASSEMBLY (FRT-LH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001250417 Ref Fender Assembly (Standard) A
1 0700612 4 Bolt, M6X25
2 0760812 4 Bolt, M8X25
3 3290605 4 Nut M6
4 4811702 8 Washer, M6
5 4811902 8 Washer, M8
6 1001248760 1 Fender Assembly
7 1001250420 1 Fender
8 1001095650 AR Adhesive

31211772 832 407






SECTION 6 - CAB

SECTION 6 - CAB

31211772 832 409



SECTION 6 - CAB

FIGURE 6-1. CAB MOUNTS INSTALLATION

31211772

832

410



SECTION 6 - CAB
FIGURE 6-1. CAB MOUNTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001155446 Ref Cab Mounts Installation E
1 0712027 4 Bolt, M20X100
2 3332011 4 Nut, M20X2.5
3 4812500 8 Washer, M20
4 1001166754 4 Mount, Cab Isolation
5 1001166755 4 Washer, Cab Rebound
6 1001220540 4 Washer, Cab Mount

31211772 832 411



SECTION 6 - CAB

FIGURE 6-2. ENCLOSED CAB INSTALLATION

ART_1001202086-D

412 832 31211772



SECTION 6 - CAB

FIGURE 6-2. ENCLOSED CAB INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001202086 Ref Enclosed Cab Installation D
1 1001196531 Ref Assembly, Enclosed Cab (JLG) (See Separate Breakdown in this
Section)
2 1001170366 Ref Installation, Front Cover (See Separate Breakdown in this Section)
3 1001201027 Ref Installation, Washer Tank (See Separate Breakdown in this
Section)

31211772 832 413



SECTION 6 - CAB

FIGURE 6-3. ENCLOSED CAB ASSEMBLY

ART_1001196531_AA

31211772

832

414



SECTION 6 - CAB
FIGURE 6-3. ENCLOSED CAB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001196531 Ref ENCLOSED CAB ASSEMBLY AA

1 1001168152 Ref Group, Enclosed Cab (JLG) (See Separate Breakdown in this
Section)

3 1001230435 Ref Installation, Interior Mirror (See Separate Breakdown in this
Section)

4 1001161499 Ref Installation, Accelerator Pedal (See Separate Breakdown in
CONTROLS Section)

5 1001155447 Ref Installation, Front Wiper (See Separate Breakdown in this Section)

6 1001172401 Ref Installation, Level Indicator (See Separate Breakdown in this
Section)

7 1001271363 Ref Installation, Cab Electrical (See Separate Breakdown in
ELECTRICAL Section)

8 1001167981 Ref Installation, Enclosed Cab Trim (See Separate Breakdown in this
Section)

9 1001218856 Ref Installation, Beacon Bracket (See Separate Breakdown in this
Section)

11 1001229534 Ref Installation, Steering Column Tilt (See Separate Breakdown in
CONTROLS Section)

12 1001188262 Ref Installation, Brake Pedal (See Separate Breakdown in this Section)

13 1001201340 Ref Installation, Cab Heater Harness (See Separate Breakdown in
ELECTRICAL Section)

14 1001201520 Ref Installation, Washer Hoses (See Separate Breakdown in this
Section)

15 1001208518 Ref Installation, Ignition Switch (JLG) (See Separate Breakdown in
ELECTRICAL Section)

16 1001201161 Ref Installation, Telematics Cap

16A 1001201162 1 Cap
17 1001210628 Ref Installation, Hammer (See Separate Breakdown in this Section)

31211772 832 415



SECTION 6 - CAB

FIGURE 6-4. ENCLOSED CAB GROUP

31211772

832

416



SECTION 6 - CAB

FIGURE 6-4. ENCLOSED CAB GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1001168152 Ref Enclosed Cab Group |
1 1001173641 Ref Cab, Enclosed (JLG) (See Separate Breakdown in this Section)
2 1001155228 Ref Installation, Door (JLG) (See Separate Breakdown in this Section)
3 1001178678 Ref Installation, Rear Window (See Separate Breakdown in this
Section)
4 1001170603 Ref Group, Enclosed Cab Plug (See Separate Breakdown in this
Section)

31211772 832 417



SECTION 6 - CAB

FIGURE 6-5. ENCLOSED CAB

31211772

832

418



FIGURE 6-5. ENCLOSED CAB

SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV

1001173641 Ref Enclosed Cab |

1 1001111317 AR Compound, Locking

2 2080086 27 Rivnut, M6X1

3 2080087 16 Rivnut, M8X1.25

6 1001152915 1 Glass, LH Screen

7 1001152947 1 Glass, RH Screen

8 1001229319 1 Panel, Cab Quarter

9 1001172193 2 Rivnut, M5X0.8

10 1001174320 1 Latch, Top Window

11 1001227186 1 Seal, Cab Door

12 1001178159 1 Glass, Roof Laminated

13 1001178160 1 Glass, Front Laminated
1001225177 1 Weldment, Cab

18 1001195878 7 Rivnut, M5X0.8

19 4811700 3 Washer, M6

20 0750804 3 Screw

31211772 832 419



SECTION 6 - CAB

FIGURE 6-6. DOOR INSTALLATION

ART_1001155228

31211772

832

420



SECTION 6 - CAB

FIGURE 6-6. DOOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001155228 Ref Door Installation Q

3 0760605 4 Bolt, M6X10

4 0760607 4 Bolt, M6X14

5 3290801 2 Nut, M8X1.25 Grade 8

7 4811700 4 Washer, M6

8 4811900 13 Washer, M8

9 8000803 1 Pin, Door Striker

10 1001008988 5 Screw M8X25

11 1001047062 2 Screw, M8X35

12 1001107192 10 Sleeve, Hinge

14 1001205532 1 Assembly, Door Upper Glass (See Separate Breakdown in this
Section)

15 1001192766 1 Assembly, Cab Latch (See Separate Breakdown in this Section)

16 1001167958 1 Assembly, Cab Door Trigger (See Separate Breakdown in this
Section)

17 1001170114 1 Assembly, Door (See Separate Breakdown in this Section)

19 1001173298 1 Bracket

20 1001174295 1 Installation, Door Strap (See Separate Breakdown in this Section)

21 1001192646 1 Handle, Exterior Door

22 1001229543 7 Block, Hinge (Rounded Top/Bottom Edge)

22 10011706013 7 Block, Hinge (Square Top/Bottom Edge)

23 4811702001 2 Washer, M6

24 4010608002 2 Screw, Posi-Drive, M6X16

25 1001175477 1 Cover, Cab Door Interior

26 1001184439 2 Bushing

27 1001192309 1 Nut, M12X1

28 1001213791 1 Pin

29 0498748 2 Washer, Lock M7

30 1001164726 2 Bolt, M8X20

31 1001227802 1 Washer

31211772 832 421



SECTION 6 - CAB
FIGURE 6-7. DOOR UPPER GLASS ASSEMBLY

ART_1001205532

422 832 31211772



FIGURE 6-7. DOOR UPPER GLASS ASSEMBLY

SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
1001205532 Ref Door Upper Glass Assembly G
1 0760812 1 Bolt, M8X25
2 0760815 5 Bolt, M8X35
3 4811900 11 Washer, 8BMM
4 1001002946 4 Mount, Hinge
5 1001002947 1 Mount, Hinge
6 1001002953 2 Mount, Rubber
7 1001002957 2 Mount, Latch
8 1001008857 5 Nut, Lock
9 1001096365 11 Cap, M8
10 1001141246 3 Mount, Rubber
11 1001165275 1 Latch, Window
12 1001166634 2 Pin, Hinge
13 1001170944 1 Panel, Window Surround
14 1001174321 1 Striker, Top Window
15 1001204066 1 Glass, Window
16 1001204115 2 Hinge
17 1001222741 1 Buffer, Cab
18 1001204120 1 Handle
19 1001213331 1 Gasket
20 1001215531 AR Adhesive
31211772 832 423



SECTION 6 - CAB

ASSEMBLY

TCH

FIGURE 6-8. CAB LA




SECTION 6 - CAB
FIGURE 6-8. CAB LATCH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001192766 Ref Cab Latch Assembly B
1 3290405 1 Nut, M4X0.7 Grade 8
2 1001192643 1 Latch
3 1001241308 1 Link, Door Handle

31211772 832 425



SECTION 6 - CAB

FIGURE 6-9. CAB DOOR TRIGGER ASSEMBLY

ART_1001167958-E

426 832 31211772



SECTION 6 - CAB
FIGURE 6-9. CAB DOOR TRIGGER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001167958 Ref Cab Door Trigger Assembly E
1 1001167937 1 Trigger, Cab Interior Release
2 1001192644 1 Cable, Cab Latch Release

31211772 832 427



SECTION 6 - CAB

FIGURE 6-10. DOOR ASSEMBLY (AG)

11111111



SECTION 6 - CAB

FIGURE 6-10. DOOR ASSEMBLY (AG)

ITEM PART NUMBER QTY DESCRIPTION REV
1001170114 Ref Door Assembly K
2 1001111317 AR Compound, Locking
3 4010612002 2 Screw, M6X25
4 4811702001 2 Washer, M6
5 1001165276 1 Plate, Window Latch Striker
6 1001166634 1 Pin, Hinge
7 1001169880 1 Window, Lower Glass
8 1001172193 2 Rivnut, M5X0.8
9 1001227188 1 Seal, Cab Door
10 1001170113J 1 Door, Cab (See Separate Breakdown in this Section)
11 1001227187 1 Seal, Cab Door Window
12 1001193210 AR Shim, Window Latch

31211772 832 429



SECTION 6 - CAB




SECTION 6 - CAB
FIGURE 6-11. CAB DOOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001170113 Ref Cab Door E
1 1001169883 1 Bracket, Window Latch
2 1001169885 1 Handle, Interior Door
3 1001171037 1 Plate, Hinge
4 1001171635 1 Frame, Door

31211772 832 431



SECTION 6 - CAB

FIGURE 6-12. DOOR STRAP INSTALLATION

DETAILA

s

@»

-

SEE DETAILA

ART_1001174295-F

31211772

832

432



SECTION 6 - CAB
FIGURE 6-12. DOOR STRAP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001174295 Ref Door Strap Installation F
2 1001230163 2 Bracket, Strap Holder
3 1001212011 1 Strap, Door Hold Open
6 8310559 4 Screw
7 1001191091 1 Plate, Cab Door Strap

31211772 832 433



SECTION 6 - CAB

FIGURE 6-13. REAR WINDOW INSTALLATION

ART_1001178678-C

31211772

832

434



SECTION 6 - CAB
FIGURE 6-13. REAR WINDOW INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001178678 Ref Rear Window Installation C
2 1001003043 1 Pin, Spring
3 1001097586 4 Screw, M8X1.25
4 1001178679 1 Assembly, Rear Window (See Separate Breakdown in this
Section)
5 1001090343 1 Connector

31211772 832 435



SECTION 6 - CAB
FIGURE 6-14. REAR WINDOW ASSEMBLY

ART_1001178679-C

436 832 31211772



FIGURE 6-14. REAR WINDOW ASSEMBLY

SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
1001178679 Ref Rear Window Assembly C
2 2080078 2 Fastener, M8X30
3 3290806 2 Nut, M8X1.25 Grade 8
4 4807718 1 Blade, Wiper
5 8000759 2 Spacer
6 8004398 2 Spacer
7 1001005368 1 Latch, Window
8 1001139552 1 Motor, Rear Wiper
9 1001139568 2 Hinge
10 1001141312 1 Arm, Rear Window Wiper
11 1001178680 1 Glass, Rear Window
12 1001178681 1 Seal
13 1001181411 2 Gasket, Rear Window Hinge
31211772 832 437



SECTION 6 - CAB

FIGURE 6-15. ENCLOSED CAB PLUG GROUP

31211772

832

438



SECTION 6 - CAB
FIGURE 6-15. ENCLOSED CAB PLUG GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1001170603 Ref Enclosed Cab Plug Group E
1 1001176273 1 Plug
2 1001176272 3 Plug
3 1001143200 2 Plug
4 1001176626 1 Plug
6 1001181920 8 Screw, M8X16
7 1001181921 8 Washer, Rubber M8
8 1001182123 2 Plug
9 1001182139 1 Plug
10 1001209899 1 Plug
11 1001219220 7 Cap, Vinyl Round

31211772 832 439



SECTION 6 - CAB

FIGURE 6-16. INTERIOR MIRROR INSTALLATION

440 832 31211772



SECTION 6 - CAB

FIGURE 6-16. INTERIOR MIRROR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001230435 Ref Basic Mirror Installation A
1 0760808 2 Bolt, M8X16
2 4811900 2 Washer, M8
3 80363195 1 Mirror
4 1001164655 1 Bracket
5 1001227357 1 Cover, Mirror Bracket

31211772 832 441



SECTION 6 - CAB

FIGURE 6-17. FRONT WIPER INSTALLATION

442 832 31211772



SECTION 6 - CAB
FIGURE 6-17. FRONT WIPER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001155447 Ref Front Wiper Installation G
2 0760810 2 Bolt, M8X20
3 4811900 2 Washer, M8
5 1001214092 1 Motor, Front Wiper
6 1001212369 1 Arm, Front Wiper
7 1001141281 1 Blade, Wiper
8 1001165637 1 Bracket

31211772 832 443



SECTION 6 - CAB

FIGURE 6-18. LEVEL INDICATOR INSTALLATION

444 832 31211772



SECTION 6 - CAB
FIGURE 6-18. LEVEL INDICATOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001172401 Ref Level Indicator Installation C
1 8466306 1 Gauge, Tilt Angle

31211772 832 445



SECTION 6 - CAB

FIGURE 6-19. ENCLOSED CAB TRIM INSTALLATION

DETAILA

SEE DETAILA

_1-N

ART_1001167981

31211772

832

446



SECTION 6 - CAB

447

832

31211772



SECTION 6 - CAB

FIGURE 6-19. ENCLOSED CAB TRIM INSTALLATION

448

ITEM PART NUMBER QTY DESCRIPTION REV
1001167981 Ref Enclosed Cab Trim Installation P

3 1001169604 1 Assembly, Dash Cover (See Separate Breakdown in this Section)

4 1001175903 1 Panel, Lower Dash

5 1001161855 1 Panel, LH Dash

6 1001219076 1 Panel, Cover

7 1001147449 2 Vent, Air

8 1001149278 2 Vent, Connector

9 1001169603 1 Panel, Trinket Tray

10 1001170518 1 Holder, Cup

11 1001170504 1 Panel, Recirculation Grille Cover

12 1001170519 1 Assembly, Rear Panel Cover (See Separate Breakdown in this
Section)

14 1001161068 1 Panel, Cover

19 8305919 5 Nut, M6

21 3290605 2 Nut, Lock M6X1 Grade 8

22 8405201 2 Clamp, Gear

23 4811700001 13 Washer, M6

24 4010608002 20 Screw, M6X16

25 4010610002 2 Screw, M6X20

27 1001173965 1 Bezel, RH

28 4031608001 3 Bolt, M5X20

31 4811600 1 Washer, M5

32 4811702001 12 Washer, M6

33 1001181726 Ref Installation, Adjustable Armrest (See Separate Breakdown in this
Section)

34 1001182834 1 Panel, Cover

35 1001185870 1 Panel, Cover

36 1001189182 1 Panel, Cover

38 4010508002 3 Bolt, M5-.8X16

39 4010612002 3 Screw, M6X25

41 1001208308 4 Bolt, M6X15

43 1001211907 1 Screw, Retainer

44 4811602001 3 Washer, 5M

45 1001098150 1 Washer, M6

46 1001132564 1 Screw M6X20

832 31211772






SECTION 6 - CAB

FIGURE 6-20. DASH COVER ASSEMBLY

832 31211772



SECTION 6 - CAB
FIGURE 6-20. DASH COVER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001169604 Ref Dash Cover Assembly (Construction) B
1 1001161851 1 Panel, Top Dash
2 1001147449 2 Vent, Air
3 1001149278 1 Vent, Connector
4 1001174652 1 Hose
5 1001174653 1 Hose
6 1001174655 1 Hose
7 8405201 4 Clamp, Gear

31211772 832 451



SECTION 6 - CAB

FIGURE 6-21. REAR PANEL COVER ASSEMBLY

ART_1001170519-C

31211772

832

452



SECTION 6 - CAB

FIGURE 6-21. REAR PANEL COVER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001170519 Ref Rear Panel Cover Assembly C
1 1001161067 1 Panel, Rear
2 1001170514 1 Storage Net, Rear Panel
3 4031608 2 Bolt, M5X20
4 1001183550 2 Nut, Cage M5

31211772 832 453



SECTION 6 - CAB

FIGURE 6-22. ADJUSTABLE ARMREST INSTALLATION

ART_1001181726

31211772

832

454



SECTION 6 - CAB

FIGURE 6-22. ADJUSTABLE ARMREST INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001181726 Ref Adjustable Armrest Installation F
1 0700610 4 Bolt, M6X20
2 3290401 2 Nut, M4X0.7
3 4811400 2 Washer, M4
4 4811700 8 Washer, M6
5 4831400 2 Washer, Lock M4
6 1001097244 2 Screw, M4X12
7 1001165458 4 Hose
8 1001191281 1 Armrest (See Separate Breakdown in this Section)
9 1001191283 1 Bracket, Fixed Armrest (See Separate Breakdown in this Section)
10 1001191284 1 Bracket, Moving Armrest (See Separate Breakdown in this
Section)
11 1001191285 1 Spring
12 1001191370 2 Screw, M6
13 3290605 2 Nut, M6X1 Grade 8
14 4010612002 4 Screw, M6X25
15 0760608 2 Bolt, M6X16
16 3290601 2 Nut, M6X1
17 1001212468 1 Bracket, Locking Spring Mount

31211772 832 455



SECTION 6 - CAB

FIGURE 6-23. ARMREST

ART_1001191281

456 832 31211772



SECTION 6 - CAB
FIGURE 6-23. ARMREST

ITEM PART NUMBER QTY DESCRIPTION REV
1001191281 Ref Armrest E
1 1001095650 AR Adhesive
2 1001179484 1 Armrest, Cab
3 1001191282 1 Bracket, Armrest Pad
4 1001192240 6 Screw

31211772 832 457



SECTION 6 - CAB

FIGURE 6-24. FIXED ARMREST BRACKET

ART_1001191283-B

458 832 31211772



SECTION 6 - CAB
FIGURE 6-24. FIXED ARMREST BRACKET

ITEM PART NUMBER QTY DESCRIPTION REV
1001191283 Ref Fixed Armrest Bracket B
1 1001095650 AR Adhesive
2 1001183597 1 Armrest Bracket
3 1001191310 4 Slide Block
4 4010612002 8 Screw

31211772 832 459



SECTION 6 - CAB
FIGURE 6-25. MOVING ARMREST BRACKET

ART_1001191284-8

460 832 31211772



SECTION 6 - CAB
FIGURE 6-25. MOVING ARMREST BRACKET

ITEM PART NUMBER QTY DESCRIPTION REV
1001191284 Ref Moving Armrest Bracket B
2 1001191311 2 Side Rail
3 1001191312 1 Armrest Mount Bracket
4 1001191313 1 Spacer Block Plate
5 1001191959 4 Rivenut M6 X 1
6 3290605 4 Nut, Lock M6X1
7 4010612002 4 Screw, M6X25

31211772 832 461



SECTION 6 - CAB

FIGURE 6-26. BEACON TERMINAL INSTALLATION

s ART_1001218856-A

462 832 31211772



SECTION 6 - CAB
FIGURE 6-26. BEACON TERMINAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001218856 Ref Beacon Bracket Installation A
1 4461174 1 Plug, 12V Power

31211772 832 463



SECTION 6 - CAB

FIGURE 6-27. WASHER HOSES INSTALLATION

WITH WIPERS FITTED

WITHOUT WIPERS FITTED

31211772

832

464



SECTION 6 - CAB
FIGURE 6-27. WASHER HOSES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001201520 Ref WASHER HOSES INSTALLATION C
1 1001008742 1 Coupling, Tee
2 1001090343 1 Connector
3 1001165351 2 Hose
4 1001165416 1 Hose
5 1001165455 2 Hose
6 1001165458 16 Mount, Hose
7 1001178123 2 Hose
8 1001180045 1 Hose
9 1001201331 4 Valve, Check

31211772 832 465



SECTION 6 - CAB

FIGURE 6-28. HAMMER INSTALLATION

DETAILA

SEE DETAILA

i N ¢

\ ‘
P PN N o
-

ART_1001210628-B

31211772

832

466



FIGURE 6-28. HAMMER INSTALLATION

SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
1001210628 Ref Hammer Installation B
1 1001005038 1 Assembly, Hammer Attachment (See Separate Breakdown in this
Section)
2 1001005193 2 Screw
3 1001215804 1 Decal, Emergency Exit
31211772 832 467



SECTION 6 - CAB
FIGURE 6-29. HAMMER ATTACHMENT ASSEMBLY

ART_1001005038-8

468 832 31211772



SECTION 6 - CAB
FIGURE 6-29. HAMMER ATTACHMENT ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001005038 Ref Hammer Attachment Assembly B
1 1001006954 1 Hammer
2 1001006955 1 Bracket, Hammer

31211772 832 469



SECTION 6 - CAB

FIGURE 6-30. FRONT COVER INSTALLATION

31211772

832

470



SECTION 6 - CAB

FIGURE 6-30. FRONT COVER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001170366 Ref Front Cover Installation G
2 0760608 7 Bolt, M6X16
5 4811702 7 Washer, M6
9 1001175471 1 Panel, Filter Tray (See Separate Breakdown in this Section)
11 1001176121 1 Cover, Front Duct (See Separate Breakdown in this Section)
12 2080092 2 Thumb Screw, M6X16
13 8305919 4 Nut, M6

31211772 832 471



SECTION 6 - CAB

FIGURE 6-31. FILTER TRAY PANEL

ART_1001175471-D

472 832 31211772



SECTION 6 - CAB

FIGURE 6-31. FILTER TRAY PANEL

ITEM PART NUMBER QTY DESCRIPTION REV
1001175471 Ref Filter Tray Panel D
1 1001170993 1 Panel, Front Inlet
7 1001171767 1 Cab, Front Panel Seal

31211772 832 473



SECTION 6 - CAB

FIGURE 6-32. FRONT DUCT COVER

31211772

832

474



SECTION 6 - CAB
FIGURE 6-32. FRONT DUCT COVER

ITEM PART NUMBER QTY DESCRIPTION REV
1001176121 Ref FRONT DUCT COVER H
2 1001170326 1 Cover, Front
4 1001175470 1 Seal, Front Cab Panel
5 1001270117 AR Seal, Bulb

31211772 832 475



SECTION 6 - CAB

FIGURE 6-33. WASHER TANK INSTALLATION

ART_1001201027-C

31211772

832

476



SECTION 6 - CAB
FIGURE 6-33. WASHER TANK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001201027 Ref Washer Tank Installation C
1 0760512 2 Bolt M5X25
2 0760608 4 Bolt, M6X16
3 4811700 6 Washer, M6
4 471678 2 Band, Cable
5 1001165269 1 Bottle, Washer (See Separate Breakdown in this Section)
6 1001165270 1 Hose, Washer Filler
7 1001171756 1 Bracket

31211772 832 477



SECTION 6 - CAB

FIGURE 6-34. WASHER BOTTLE

o~

N\

e_2F

o= @ Z
N
Cr

1165269-8

31211772

832

478



SECTION 6 - CAB
FIGURE 6-34. WASHER BOTTLE

ITEM PART NUMBER QTY DESCRIPTION REV
1001165269 Ref Washer Bottle B
1 1001165327 2 Pump, Washer
2 1001165273 1 Cap, Washer

31211772 832 479



SECTION 6 - CAB

FIGURE 6-35. SEAT INSTALLATION (AIR SUSPENSION - STANDARD)

31211772

832



SECTION 6 - CAB

FIGURE 6-35. SEAT INSTALLATION (AIR SUSPENSION - STANDARD)

ITEM PART NUMBER QTY DESCRIPTION REV
1001158596 Ref Seat Installation (Air Suspension - Standard) D
1 0760810 4 Bolt, M8X20
2 4811900 4 Washer, M8
3 1001216974 1 Grommet
5 1001165573 1 Assembly, Seat (See Separate Breakdown in this Section)

31211772 832 481



SECTION 6 - CAB
FIGURE 6-36. SEAT ASSEMBLY (AIR SUSPENSION - STANDARD)

ART_1001165573-C

482 832 31211772



SECTION 6 - CAB
FIGURE 6-36. SEAT ASSEMBLY (AIR SUSPENSION - STANDARD)

ITEM PART NUMBER QTY DESCRIPTION REV
1001165573 Ref Seat Assembly (Air Suspension - Standard) C

1 70027392 1 Assembly, Upper Seat (See Separate Breakdown in this Section)
2 70021317 1 Kit, Cross Strap (includes items 101 thru 109)
3 70021318 1 Kit, Fore and Aft Adjustment (includes items 201 thru 210)
4 70021319 1 Kit, Suspension (See Separate Breakdown in this Section)
5 70027395 1 Kit, Adapter Plate (includes items 301 thru 304)
6 70021322 1 Kit, Slide Rail Stop (includes items 401 & 402)

101 N.S.S. 1 Channel

102 N.S.S. 1 Channel

103 N.S.S. 1 Plate, Strap

104 N.S.S. 1 Plate, Strap

105 N.S.S. 4 Bolt, M8X25

106 N.S.S. 6 Nut, M8

107 N.S.S. 10 Washer

108 N.S.S. 6 Bolt, M8X30

109 N.S.S. 12 Spacer

201 N.S.S. 4 Washer, Spring M8

202 N.S.S. 1 Nut, M8

203 N.S.S. 1 Washer

204 N.S.S. 1 Bolt, M8X16

205 N.S.S. 1 Bolt, M8X30

206 N.S.S. 1 Washer

207 N.S.S. 1 Spacer

208 N.S.S. 1 Handle

209 N.S.S. 1 Rail, Slide

210 N.S.S. 1 Rail, Slide

301 N.S.S. 1 Bolt, M8X25

302 N.S.S. 1 Bolt, M8X16

303 N.S.S. 1 Washer

304 N.S.S. 1 Plate, Adapter

401 N.S.S. 1 Stop, Sliderail

402 N.S.S. 1 Bolt, M8X16

31211772 832 483



SECTION 6 - CAB

FIGURE 6-37. UPPER SEAT ASSEMBLY

102 s
103
4
102
6 7 8 9

31211772

832

484



SECTION 6 - CAB
FIGURE 6-37. UPPER SEAT ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
70027392 Ref Upper Seat Assembly
1 70025539 1 Pad, Sensor
2 70021316 1 Bag
3 70027393 1 Cover, Back
4 N.S.S. 4 Bolt, M8X25
5 N.S.S. 4 Washer
6 70021314 1 Kit, Frame (includes items 101 thru 103)
7 70027394 1 Kit, Bottom Seat Cover (includes items 201 thru 203)
8 80264002 1 Kit, Back Foam (includes items 301 thru 303)
9 80264004 1 Kit, Seat Foam (includes items 401 thru 403)
101 N.S.S. 1 Frame, Seat
102 N.S.S. 4 Bolt, M8X25
103 N.S.S. 4 Washer
201 N.S.S. 1 Cover, Seat
202 N.S.S. 2 Clip
203 N.S.S. 17 Clip
301 N.S.S. 1 Foam, Back
302 N.S.S. 3 Bar, Trim
303 N.S.S. 4 Ring
401 N.S.S. 1 Foam, Seat
402 N.S.S. 2 Clip
403 N.S.S. 17 Clip

31211772 832 485



486

SECTION 6 - CAB

R

832

FIGURE 6-38. SUSPENSION KIT

205
203
202 \ﬂ
A
W
201
204
302
303

401
402
403
404
405

501

ART_70021319

31211772



SECTION 6 - CAB
FIGURE 6-38. SUSPENSION KIT

ITEM PART NUMBER QTY DESCRIPTION REV
70021319 Ref Suspension Kit
1 70021330 1 Lead, Fly
2 N.S.S. 1 Suspension
3 70021321 1 Kit, Suspension Cover (includes items 101 thru 103)
4 70021323 1 Kit, Air Valve (includes items 201 thru 205)
5 70021324 1 Kit, Air Spring (includes items 301 thru 303)
6 70021325 1 Kit, Compressor (includes items 401 thru 406)
7 70021326 1 Kit, Upstop/Bumpstop (includes items 501 & 502)
8 70021327 1 Kit, Damper (includes items 601 thru 603)
9 70021328 1 Kit, Ride Indicator (includes items 701 thru 704)
101 N.S.S. 6 Clip, Cover
102 N.S.S. 1 Cover, Suspension
103 N.S.S. 5 Clip, Cover
201 N.S.S. 1 Nut, Air Valve
202 N.S.S. 1 Pin, Retaining
203 N.S.S. 1 Valve, Combination
204 N.S.S. 1 Knob
205 N.S.S. 2 Tie, Plastic
301 N.S.S. 1 Spring, Air
302 N.S.S. 1 Clip
303 N.S.S. 1 Screw, Countersunk Self Tapping
401 N.S.S. 1 Clip
402 N.S.S. 1 Pad
403 N.S.S. 1 Loom
404 N.S.S. 2 Tie, Cable
405 N.S.S. 3 Tie, Plastic
406 N.S.S. 1 Compressor (with Elbow)
501 N.S.S. 2 Upstop
502 N.S.S. 1 Bumpstop
601 N.S.S. 2 Pin
602 N.S.S. 2 Washer, Starlock
603 N.S.S. 1 Damper
701 N.S.S. 1 Indicator, Ride
702 N.S.S. 1 Wire, Ride Indicator
703 N.S.S. 2 Washer, Starlock
704 N.S.S. 1 Washer, Grip M4

31211772 832 487



SECTION 6 - CAB

FIGURE 6-39. SEAT INSTALLATION (PREMIUM)

ART_1001205648-B

31211772

832

488



SECTION 6 - CAB
FIGURE 6-39. SEAT INSTALLATION (PREMIUM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001205648 1 Installation, Seat (Premium) B
1 0760810 8 Bolt, M8X20
2 4811900 8 Washer, M8
3 1001216974 1 Grommet
4 1001168531 1 Harness, Seat Adaptor (See Separate Breakdown in this Section)
5 1001169135 1 Assembly, Seat (See Separate Breakdown in this Section)
6 1001182529 1 Headrest
7 1001158736C 1 Plinth, Seat

31211772 832 489



SECTION 6 - CAB

FIGURE 6-40. SEAT ASSEMBLY (AIR SUSPENSION - PREMIUM)

ART_1001169135-8

31211772

832

490



SECTION 6 - CAB
FIGURE 6-40. SEAT ASSEMBLY (AIR SUSPENSION - PREMIUM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001169135 Ref Seat Assembly (Air Suspension - Premium) B
1 70024856 1 Cover
2 70023182 1 Control Level Kit
3 70023186 1 Wiring Harness, Air/Safeswitch
4 70023184 1 Air Spring Kit
5 70024857 1 Compressor, 12V
6 70023181 1 Shock Absorber Kit
7 70024459 1 Air Tubes Kit
8 70023189 2 Shock Absorber Kit
9 70023179 1 Back Cushion Kit
10 70024858 1 Seat Cushion Kit
11 1001182529 1 Headrest, Cloth
12 70024859 1 Backrest Actuator
13 70028326 1 Switch
14 70024861 1 Wiring Harness
15 70024107 1 Switch, Heater
16 7028621 1 Handle, Backrest Angle Adjust
17 3986643 1 Adjust Slide Kit
18 3986610 1 Handle

31211772 832 491



SECTION 6 - CAB

FIGURE 6-41. SEAT INSTALLATION (MECHANICAL)

31211772

832

492



SECTION 6 - CAB
FIGURE 6-41. SEAT INSTALLATION (MECHANICAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001205782 Ref Seat Installation (Mechanical - JLG) C
1 0760810 8 Bolt, M8X20
2 4811900 8 Washer, M8
3 1001216974 1 Grommet
4 1001119467 1 Headrest, Cloth
5 1001288070 1 Seat, Assembly (See Separate Breakdown in this Section)
6 1001205514 1 Plinth, Seat

31211772 832 493



SECTION 6 - CAB

FIGURE 6-42. SEAT ASSEMBLY

31211772

832



SECTION 6 - CAB
FIGURE 6-42. SEAT ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001150294 Ref CLOTH SEAT F
2 70025489 1 Fabric, Upper Seat
3 70025490 1 Cover, Back
4 70025483 1 Foam, Back
5 70025491 1 Cover, Seat
6 70025485 1 Foam, Seat
7 70025486 1 Switch, Contact
8 7029767 1 Belt, Seat
9 70021252 1 Ralil, Slide
10 70021251 1 Unit, Suspension
11 70022034 1 Cover, Rubber

31211772 832 495



SECTION 6 - CAB
FIGURE 6-43. SEAT BELT INSTALLATION (2IN)

ART_1001006730

496 832 31211772



SECTION 6 - CAB
FIGURE 6-43. SEAT BELT INSTALLATION (2IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001006730 Ref Seat Belt Installation (2IN) H
1 1001010646 2 Washer
2 1001010647 1 Bolt
3 1001010648 1 Bolt
4 1001010649 1 Spacer, Shim
5 1001010650 1 Spacer, Shim

31211772 832 497



SECTION 6 - CAB
FIGURE 6-44. SEAT BELT INSTALLATION (3IN)

ART_1001006731-B

498 832 31211772



SECTION 6 - CAB
FIGURE 6-44. SEAT BELT INSTALLATION (3IN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001006731 Ref Seat Belt Installation (3IN) B
1 1001010646 2 Washer
2 1001010647 1 Bolt
3 1001010648 1 Bolt
4 1001010649 1 Spacer
5 1001010650 1 Spacer

31211772 832 499



SECTION 6 - CAB

FIGURE 6-45. HEATER INSTALLATION

31211772

832



SECTION 6 - CAB

FIGURE 6-45. HEATER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001201336 Ref HEATER INSTALLATION G
1 0760810 2 Bolt M8 x 20
2 4811902 2 Washer M8
3 4831900 2 Washer M8
5 1001159925 1 Switch, HVAC Recycle
7 1001218996 1 Filter, HVAC Air
8 1001172553 1 Filter, HVAC Recirculation Air
9 1001268828 1 Assembly, Heater (See Separate Breakdown in this Section)
10 1001172547 1 Switch
11 1001172550 2 Knob, HVAC
12 1001270976 1 Control, HVAC
13 1001188590 2 Grommet
14 1001218542 2 Shim
15 1001221059 1 Valve, HVAC
16 1001221295 1 Hose
17 8410009 2 Clamp
31211772 832 501



SECTION 6 - CAB

FIGURE 6-46. HEATER ASSEMBLY

W, Y \~
\smwk/ s
f— )T 7= 3 ,
O ey, S wa
77— NI =2

A

mmwwaﬁvu‘
/=X =R
YT
- A
o~
<

)
\

X

7 2 7

Z 7

Vi o]

o

10

31211772

832

502



FIGURE 6-46. HEATER ASSEMBLY

SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
1001268828 Ref HEATER B
1 1001184296 1 Pipe, Water
2 1001184297 1 Pipe, Water
3 1001188594 1 Fan, 12V
4 1001188602 4 Screw
5 1001188603 9 Clamp
6 1001188604 2 Clamp
7 1001188610 2 Screw
8 1001188612 2 Clamp
9 1001188614 1 Resistor
10 1001188720 2 Screw
11 1001188725 2 Screw
12 1001188729 1 Radiator, Heater Core
13 1001188733 1 Grommet
14 1001189025 2 O-Ring
17 1001269555 1 Housing, RH
18 1001269556 1 Housing, LH
19 1001269558 1 Foam, Air Outlet
20 1001269559 1 Foam, Air Inlet
21 1001269560 1 Actuator, Fresh/Recirculation Air
22 1001269561 1 Flap, Mixing
23 1001269563 1 Actuator, Fresh/Recirculation Air
24 1001269564 1 Flap, HVAC Fresh
31211772 832 503



SECTION 6 - CAB

FIGURE 6-47. HEATER AND A/C INSTALLATION

31211772

832

504



SECTION 6 - CAB

sﬂfr

505

832

31211772



SECTION 6 - CAB

FIGURE 6-47. HEATER AND A/C INSTALLATION

506

ITEM PART NUMBER QTY DESCRIPTION REV
1001201338 Ref HEATER AND A/C INSTALLATION H

1 0700614 2 Bolt M6 x 30

2 0760810 6 Bolt M8 x 20

3 3290601 1 Nut M6 x 1

4 4811700 3 Washer M6

5 4811900 4 Washer M8

6 4811902 2 Washer M8

7 4831900 6 Washer M8

8 1001145539 2 Support, Pipe

10 1001159925 1 Switch, HVAC Recycle

11 1001160326 1 Switch, HVAC On/Off

13 1001162953 1 Assembly, Cab Condenser (See Separate Breakdown in this
Section)

14 1001168327 1 Hose

15 1001168330 1 Hose

16 1001168331 1 Tube

17 1001168456 1 Tube

18 1001169151 1 Harness, A/C Option (See Separate Breakdown in ELECTRICAL
Section)

19 1001218996 1 Filter, HVAC Fresh Air

20 1001172553 1 Filter, HYAC Air Recirculation

21 1001178170 1 Bracket

22 1001268832 1 Assembly, Heater and A/C (See Separate Breakdown in this
Section)

23 1001172547 1 Switch, HVAC Rotary 3 Speed

24 1001172550 2 Knob, HVAC Control

25 1001270976 1 Cable, HVAC

27 1001188590 2 Grommet

28 1001218542 2 Shim

29 1001221059 1 Valve, HVAC

30 1001221259 1 Hose

31 8410009 2 Clamp

832 31211772






SECTION 6 - CAB

FIGURE 6-48. CAB CONDENSER ASSEMBLY

ART_1001162953

508 832 31211772



SECTION 6 - CAB
FIGURE 6-48. CAB CONDENSER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001162953 Ref Cab Condenser Assembly G
1 1001167266 1 Condenser (See Separate Breakdown in this Section)
4 1001179080 1 Bracket
5 1001179081 1 Bracket
6 1001179130 1 Drier, A/IC Receiver (See Separate Breakdown in this Section)

31211772 832 509



SECTION 6 - CAB

FIGURE 6-49. CONDENSER

s .5 = ]
s = =
T
o 0] i
(l
W
N ART_1001167266-C

510 832 31211772



SECTION 6 - CAB
FIGURE 6-49. CONDENSER

ITEM PART NUMBER QTY DESCRIPTION REV
1001167266 Ref Condenser C
1 5250608 8 Bolt, M6X16
2 1001195342 1 Bracket, Condenser Fan Mount
3 1001195343 2 Support, Condenser
4 1001195345 2 Fan, Condenser
5 1001195346 1 Condenser
6 1001195385 12 Screw, M3.9X9.5
7 1001195386 6 Screw, M4.2X16
8 1001195437 8 Clip, M6X1
9 1001195438 3 Clip, M6X1

31211772 832 511



SECTION 6 - CAB

FIGURE 6-50. A/C RECEIVER DRIER

ol

i) \%V A \ﬁ

) )

—

-

N

\J\
9/

/)

Y

31211772

832

512



SECTION 6 - CAB
FIGURE 6-50. A/C RECEIVER DRIER

ITEM PART NUMBER QTY DESCRIPTION REV
1001179130 Ref A/C Receiver Drier B
1 1001184403 1 Tube, Heater
2 1001184404 1 Receiver, Heater Drier
3 1001184405 2 Clamp
4 1001184406 1 Connector, Heater

31211772 832 513



FIGURE 6-51. HEATER AND A/C ASSEMBLY

SECTION 6 - CAB

.// N A O
.liw&l%%]‘.l Yo
7 s.‘\
Z = 1N\

N ,il,wmm,y//'nmrfv%
//\Wﬁ\“\k«.ﬂﬁanv\vxx
e~ ;
7=

[CN 7
G v,V wad s 4
A iy e . v e R

31211772

ART_1001268832

832

514



SECTION 6 - CAB
FIGURE 6-51. HEATER AND A/C ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001268832 Ref HEATER AND A/C B
1 1001184280 1 Evaporator, Heater
2 1001184296 1 Pipe, Heater Water
3 1001184297 1 Pipe, Heater Water
4 1001184427 1 Pipe, Heater
5 1001188592 1 Valve, HVAC Expansion
6 1001188594 1 Fan, HVAC Centrifugal 12V
7 1001188602 4 Screw M4
8 1001188603 9 Clamp, HVAC Case
9 1001188604 2 Clamp, HVAC Pipe
10 1001188610 2 Screw M4
11 1001188612 3 Clamp, Pipe
12 1001188614 1 Resistor
13 1001188618 4 Screw M5
14 1001188619 1 Screw M6
15 1001188720 2 Screw M2.9x 9.5
16 1001188725 3 Screw M4 x 35
17 1001188729 1 Radiator, Heater Core
19 1001188817 1 Clamp, Hose
20 1001188818 1 Clamp, HVAC EVAP/Valve
21 1001189023 1 O-Ring
22 1001189024 1 O-Ring
23 1001189025 2 O-Ring
24 1001189048 1 Washer
25 1001189054 1 Washer, Spring
26 1001221057 1 Plate
27 1001221058 2 Screw
28 1001269555 1 Housing, HVAC RH
29 1001269556 1 Housing, HVAC LH
30 1001269558 1 Seal, Heater Outlet Foam
31 1001269559 1 Seal, Air Inlet Foam
32 1001269560 1 Actuator, Hot/Cold Mixing
33 1001269561 1 Foam, Heater Mixing Flap
34 1001269563 1 Actuator, Fresh/Recirculation Air
35 1001269564 1 Foam, Heater Mixing Flap
36 1001269578 1 Temperature Sensor
37 1001269579 1 Clamp, Temperature Sensor

31211772

832

515



SECTION 6 - CAB
FIGURE 6-52. ROOF WIPER INSTALLATION

ART_1001155486-8

516 832 31211772



SECTION 6 - CAB

FIGURE 6-52. ROOF WIPER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001155486 Ref Roof Wiper Installation B
1 1001090343 1 Connector
2 1001139551 1 Motor, Roof Wiper
3 1001141313 1 Blade, Roof Wiper
4 1001141311 1 Arm, Roof Wiper Blade
5 1001159736 1 Switch, Roof Wiper

31211772 832 517



SECTION 6 - CAB

FIGURE 6-53. HEADLINER INSTALLATION

ART_1001170718-C

31211772

832

518



SECTION 6 - CAB

FIGURE 6-53. HEADLINER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001170718 Ref Headliner Installation D
1 1001170716 1 Panel, Headliner
2 4811700 6 Washer, M6
3 4031708001 6 Capscrew M6 x 20
4 1001167015 1 Lamp, Dome
5 7029486 4 Screw

31211772 832 519



SECTION 6 - CAB

FIGURE 6-54. HEADLINER/ RADIO READY INSTALLATION

31211772

832

520



SECTION 6 - CAB

FIGURE 6-54. HEADLINER/ RADIO READY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001173425 Ref HEADLINER/ RADIO READY INSTALLATION F
1 1001243343 1 Cover, Headliner
2 1001200968 1 Plate
3 8005901 1 Antenna
4 1001116128 AR Sealant, Polysiloxane
5 4811700 6 Washer, 6M
6 4031708001 6 Screw, M6 x 20
8 1001167015 1 Lamp
9 7029486 4 Screw
10 1671326 2 Cover, Speaker
11 1001146901 1 Radio, Speaker
12 1001111147 8 Screw, Spire
13 1001258342 8 Nut, Spire

31211772 832 521



SECTION 6 - CAB

FIGURE 6-55. CAB GUARD INSTALLATION (TOP)

31211772

832

522



SECTION 6 - CAB

FIGURE 6-55. CAB GUARD INSTALLATION (TOP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001160496 Ref Cab Guard Installation (Top) G
1 0760810 2 Bolt, M8X20
3 4811900 4 Washer, M8
5 1001160503 1 Guard, Top Screen
6 0700820 2 Bolt, M8X60

31211772 832 523



SECTION 6 - CAB
FIGURE 6-56. CAB GUARD INSTALLATION (FRONT)

524 832 31211772



SECTION 6 - CAB
FIGURE 6-56. CAB GUARD INSTALLATION (FRONT)

ITEM PART NUMBER QTY DESCRIPTION REV
1001160506 Ref Cab Guard Installation (Front) G
2 4031910 2 Bolt, M8X30
3 4811900 4 Washer, M8
5 1001180263 1 Guard, Front Screen
6 0700820 2 Bolt, M8X60
7 1001173257 2 Spacer

31211772 832 525



SECTION 6 - CAB
FIGURE 6-57. CAB GUARD INSTALLATION (TOP AND FRONT)

526 832 31211772



SECTION 6 - CAB
FIGURE 6-57. CAB GUARD INSTALLATION (TOP AND FRONT)

ITEM PART NUMBER QTY DESCRIPTION REV
1001172774 Ref CAB GUARD INSTALLATION (TOP AND FRONT) G
1 0700820 2 Bolt M8 x 60
2 0760810 2 Bolt M8 x 20
3 4031910 2 Bolt M8 x 30
4 4811900 6 Washer M8
6 1001160503 1 Guard, Top Screen
7 1001180263 1 Guard, Front Screen

31211772 832 527



SECTION 6 - CAB

FIGURE 6-58. COMMON CAB TRIM INSTALLATION

ART_1001200694-D

528 832 31211772



SECTION 6 - CAB

FIGURE 6-58. COMMON CAB TRIM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001200694 Ref Common Cab Trim Installation D
1 1001219864 1 Panel, LH Switch
2 1001219865 1 Panel, RH Switch
3 1001184975 1 Decal, HVAC
4 4811700001 3 Washer, M6
5 1001161253 1 Panel, Cover
6 1001223265 2 Grommet
7 4010608002 3 Screw, M6X16

31211772 832 529



SECTION 6 - CAB

FIGURE 6-59. CAB TRIM INSTALLATION

ART_1001201207-B

31211772

832

530



SECTION 6 - CAB

FIGURE 6-59. CAB TRIM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001201207 Ref Cab Trim Installation B
1 1001177464 1 Plate, Switch
2 4811700 1 Washer, M6
3 1001161252 1 Panel, Cover
4 4010608002 3 Screw, M6X16

31211772 832 531



SECTION 6 - CAB

FIGURE 6-60. ROOF CAP INSTALLATION (A/C)

SEE DETAILA

DETAILB

DETAILA

B

Y I

7.

7Ty

’

e o e S

ART_1001176257-G

31211772

832

532



FIGURE 6-60. ROOF CAP INSTALLATION (A/C)

SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
1001176257 Ref Roof Cap Installation (A/C) G
2 4811700 9 Washer, M6
3 4811702 10 Washer, M6
4 4811902 2 Washer, M8
5 4831700 1 Washer, Lock M6
6 8305919 3 Nut, M6
7 1001174741 1 Cover
8 1001176140 1 Cover
9 1001176318 1 Cover
10 1001174800 1 Bracket
11 1001174801 1 Bracket
13 0760608 2 Bolt, M6X16
14 4010610002 10 Screw, Posi-Drive M6X20
15 0700612 4 Bolt, M6X25
16 3290601 4 Nut, M6X1
17 4010608002 1 Screw, Posi-Drive, M6X16
31211772 832 533



SECTION 6 - CAB

FIGURE 6-61. ROOF CAP INSTALLATION (NO A/C)

'
'

\
o

)

Wi

31211772

ART_1001185848-D

O N GO AN
D A~ AN

832

534



SECTION 6 - CAB
FIGURE 6-61. ROOF CAP INSTALLATION (NO A/C)

ITEM PART NUMBER QTY DESCRIPTION REV
1001185848 Ref Roof Cap Installation (No A/C - AG) D

2 0760810 8 Bolt, M8X20

3 4811900 8 Washer, M8

4 1001182330 1 Cover, Short Upper Roof Cap

5 1001185633 1 Bracket, Roof Cap Mount

6 1001185845 1 Cover, Short Lower Roof Cap

7 4811902 2 Washer, M8

8 0760808 2 Bolt, M8X16

31211772 832 535



SECTION 6 - CAB
FIGURE 6-62. FRONT NOSE CONE INSTALLATION (SIDELIGHT)

ART_1001179895-G

536 832 31211772



SECTION 6 - CAB
FIGURE 6-62. FRONT NOSE CONE INSTALLATION (SIDELIGHT)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179895 Ref Front Nose Cone Installation (Sidelight) G
2 1001097540 6 Washer, M6
3 3900379 6 Screw, M6X25MM
4 1001179898 1 Cover

31211772 832 537



SECTION 6 - CAB
FIGURE 6-63. RETRACTABLE SUNSCREEN INSTALLATION

ART_1001179482-D

538 832 31211772



SECTION 6 - CAB
FIGURE 6-63. RETRACTABLE SUNSCREEN INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001179482 Ref Retractable Sunscreen Installation D
2 0760608 4 Bolt, M6X16
3 4811700 4 Washer, M6
4 1001111076 2 Nut, Spire
5 1001111147 2 Screw, Self Tapping
6 1001179483 1 Cab, Sun Blind
7 1001209463 2 Bracket
8 1001166385 2 Bracket
9 4010608002 4 Screw, Posi-Drive M6X16

31211772 832 539



SECTION 6 - CAB

FIGURE 6-64. CAB STEP INSTALLATION

SEE DETAILA

DETAILA

ART_1001198958-B

31211772

832

540



SECTION 6 - CAB
FIGURE 6-64. CAB STEP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001198958 Ref Cab Step Installation B
1 0701014 4 Bolt, M10X30
2 3291005 4 Nut, Lock M10X1.5 Grade 8
3 4812000 8 Washer, M10
4 1001198924 1 Bracket, Step

31211772 832 541



SECTION 6 - CAB
FIGURE 6-65. FLOOR MAT INSTALLATION

AN
# ) g
N i
\\\“\\
N
SN »
NS
>
~ 2 /
~

ART_1001161080-E

542 832 31211772



SECTION 6 - CAB
FIGURE 6-65. FLOOR MAT INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001161080 Ref Floor Mat Installation E
1 1001161078 1 Cab, Floor Mat
5 1001197259 1 Tape, Frame Non Skid

31211772 832 543



SECTION 6 - CAB
FIGURE 6-66. EXTERNAL WINDOW RELEASE INSTALLATION (ANSI)

ART_1001212047-A

544 832 31211772



SECTION 6 - CAB
FIGURE 6-66. EXTERNAL WINDOW RELEASE INSTALLATION (ANSI)

ITEM PART NUMBER QTY DESCRIPTION REV
1001212047 Ref External Window Release Installation (ANSI) A
1 1001179008 1 Cap, Latch Window
2 1001179009 1 Cap, Knob M6
3 1001212049 2 Decal, Emergency Exit

31211772 832 545



SECTION 6 - CAB
FIGURE 6-67. EXTERNAL WINDOW RELEASE INSTALLATION (CAN)

%t

e

ART_1001178826-C

546 832 31211772



SECTION 6 - CAB
FIGURE 6-67. EXTERNAL WINDOW RELEASE INSTALLATION (CAN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001178826 Ref External Window Release Installation (English/French) C
1 1001179008 1 Cap, Latch Window
2 1001179009 1 Knob
3 1001204709 2 Decal, Emergency Exit (English/French)

31211772 832 547






SECTION 7 - CONTROLS

SECTION 7 - CONTROLS

31211772 832 549



SECTION 7 - CONTROLS

FIGURE 7-1. ACCELERATOR PEDAL INSTALLATION

ART_1001161499-C

31211772

832

550



SECTION 7 - CONTROLS
FIGURE 7-1. ACCELERATOR PEDAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001161499 Ref Accelerator Pedal Installation C
1 3290801 2 Nut, M8X1.25
2 4811900 2 Washer, M8
3 1001159028 1 Pedal, Accelerator (See Separate Breakdown in this Section)

31211772 832 551



SECTION 7 - CONTROLS
FIGURE 7-2. ACCELERATOR PEDAL

ART_1001159028-A

552 832 31211772



SECTION 7 - CONTROLS

FIGURE 7-2. ACCELERATOR PEDAL

ITEM PART NUMBER QTY DESCRIPTION REV
1001159028 Ref Accelerator Pedal A
1 70025816 1 Pad, Rubber
2 70025817 1 Cover, Rubber

31211772 832 553



SECTION 7 - CONTROLS
FIGURE 7-3. BRAKE PEDAL INSTALLATION

ART_1001188262_H

554 832 31211772



SECTION 7 - CONTROLS
FIGURE 7-3. BRAKE PEDAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001188262 Ref BRAKE PEDAL INSTALLATION H
3 0760605 4 Bolt M6 x 10
4 0760810 3 Bolt M8 x 20
7 4811702 4 Washer M6
8 4811900 3 Washer M8
10 1001162920 1 Gasket, Brake Pedal
11 1001162922 1 Plate
12 1001187413 1 Pedal, Brake (See Separate Breakdown in this Section)
13 0760608 1 Bolt M6 x 16
14 4811700 4 Washer M6
15 3290601 3 Nut M6
16 3760348 1 Ring, Retaining
17 8405009 2 Clamp, Gear
18 1001269248 1 Reservoir, Brake
19 1001170231 3 Clip
20 1001171874 1 Fitting, Hose Barb
21 1001172088 1 Bracket
22 1001172094 1 Hose
24 1001197139 1 Plate, Brake Pedal (See Separate Breakdown in this Section)
25 1001205061 Ref Installation, Brake Sensor (See Separate Breakdown in this
Section)
31211772 832 555



SECTION 7 - CONTROLS

FIGURE 7-4. BRAKE PEDAL

ART_1001187413-D

31211772

832

556



SECTION 7 - CONTROLS

FIGURE 7-4. BRAKE PEDAL

ITEM PART NUMBER QTY DESCRIPTION REV
1001187413 Ref Brake Pedal D
1 70025859 1 Cover, Dust
2 70025860 1 Spring, Return
3 70026537 1 Cylinder, Master

31211772 832 557



SECTION 7 - CONTROLS

FIGURE 7-5. BRAKE PEDAL PLATE

558 832 31211772



SECTION 7 - CONTROLS

FIGURE 7-5. BRAKE PEDAL PLATE

ITEM PART NUMBER QTY DESCRIPTION REV
1001197139 Ref Brake Pedal Plate A
1 0770814 1 Bolt, M8X30 Grade 10.9
2 3290805 1 Nut, Lock M8X1.25 Grade 8

31211772 832 559



SECTION 7 - CONTROLS

FIGURE 7-6. BRAKE SENSOR INSTALLATION

”

,
AN
N el e e S e A

W

e

A
b e
¥ £

’
’

ART_1001205061-8

560 832 31211772



SECTION 7 - CONTROLS
FIGURE 7-6. BRAKE SENSOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001205061 Ref Brake Sensor Installation B

1 0760605 2 Bolt, M6X10

2 0760608 2 Bolt, M6X16

3 4811700 2 Washer, M6

4 1001201499 1 Plate, Switch Adjustment

5 1001201501 1 Assembly, Switch Plate (See Separate Breakdown in this Section)

6 4811702 2 Washer, M6

31211772 832 561



SECTION 7 - CONTROLS
FIGURE 7-7. SWITCH PLATE ASSEMBLY

ART_1001201501-A

562 832 31211772



SECTION 7 - CONTROLS

FIGURE 7-7. SWITCH PLATE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001201501 Ref Switch Plate Assembly A
1 0700408 2 Bolt, M4X16
2 4360658 1 Sensor, Brake
3 4811400 2 Washer, M4
4 1001201500 1 Plate

31211772 832 563



SECTION 7 - CONTROLS
FIGURE 7-8. PARKING BRAKE INSTALLATION (CABLE - STANDARD)

M,
4\

e, o M

ART_1001180472-E

564 832 31211772



SECTION 7 - CONTROLS
FIGURE 7-8. PARKING BRAKE INSTALLATION (CABLE - STANDARD)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180472 Ref Parking Brake Installation (Cable) E
2 0761010 7 Bolt, M10X20
3 4812000 7 Washer, M10
4 3391408 2 Pin
5 1001003809 5 Clamp
6 1001174567 1 Cover, Parking Brake (Mechanical) (See Separate Breakdown in
this Section)
7 1001177053 1 Assembly, Parking Cable (Mechanical) (See Separate Breakdown
in this Section)
9 1001195207 1 Bracket
10 1001201951 1 Lever, Parking Brake (Mechanical)

31211772 832 565



SECTION 7 - CONTROLS
FIGURE 7-9. PARKING BRAKE COVER (MECHANICAL)

SEEDETAILA

DETAILA

ART_1001174567-C

566 832 31211772



SECTION 7 - CONTROLS

FIGURE 7-9. PARKING BRAKE COVER (MECHANICAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001174567 Ref Parking Brake Cover (Mechanical) D
4 4811700 3 Washer, M6
5 0700610 1 Bolt, M6X20
6 4010610002 2 Screw, M6X20
7 1001195004 1 Panel, Brake Cover
8 1001195254 1 Bracket
9 1001221255 1 Plate, Cover
10 1001008469 1 Grommet
11 3520028 1 Plug (Not Shown)

31211772 832 567



SECTION 7 - CONTROLS
FIGURE 7-10. PARKING CABLE ASSEMBLY (MECHANICAL)

SEE DETAIL A
o /

DETAILA

ART_1001177053-A

568 832 31211772



SECTION 7 - CONTROLS
FIGURE 7-10. PARKING CABLE ASSEMBLY (MECHANICAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001177053 Ref Parking Cable Assembly (Mechanical) A
1 3291001 4 Nut, M10X1.5 Grade 8
2 4812000 4 Washer, M10
3 1001177048 2 Pin
4 1001177049 2 Spacer
5 1001177050 1 Clevis, Park Brake Small
6 1001177051 1 Clevis, Park Brake Large
7 1001177052 1 Cable, Hand Brake

31211772 832 569



SECTION 7 - CONTROLS
FIGURE 7-11. STEERING WHEEL INSTALLATION

= S
N &
N
AN \’?

ART_1001169751-C

570 832 31211772



SECTION 7 - CONTROLS
FIGURE 7-11. STEERING WHEEL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001169751 Ref Steering Wheel Installation C
1 1001169354 1 Wheel, Steering (See Separate Breakdown in this Section)

31211772 832 571



SECTION 7 - CONTROLS
FIGURE 7-12. STEERING WHEEL

572 832 31211772



SECTION 7 - CONTROLS
FIGURE 7-12. STEERING WHEEL

ITEM PART NUMBER QTY DESCRIPTION REV
1001169354 Ref Steering Wheel D
1 1001169367 1 Wheel, Steering
2 1001169355 1 Handle, Steer Spinner

31211772 832 573



SECTION 7 - CONTROLS
FIGURE 7-13. STEERING COLUMN INSTALLATION

ART_1001229534_D

574 832 31211772



SECTION 7 - CONTROLS

FIGURE 7-13. STEERING COLUMN INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001229534 Ref Steering Column Installation D
1 0700824 1 Bolt, M8X80
2 0760608 1 Bolt, M6X16
3 0761012 8 Bolt, M10X25
4 2130404 1 Fitting, 90 ORFS
5 2130808 2 Fitting, 90 ORFS
6 2170208 2 Fitting, 90 ORFS
7 4811702 1 Washer, M6
8 4811900 1 Washer, M8
9 4812000 8 Washer, M10
10 1001004640 4 Clamp
11 1001143857 1 Fitting, Straight ORFS
12 1001257330 1 Column Assembly - Tilt Steering (No Service Parts Available -
Purchase Complete Assembly))
13 1001156265 1 Bracket, Support
14 1001161672 1 Pipe
15 1001161896 1 Pipe
16 1001161897 1 Pipe
17 1001161898 1 Pipe
18 1001162979 1 Pipe
19 1001168142 1 Bracket
20 1001168151 1 Bracket
21 1001229087 1 Valve, Steering Unit

31211772

832

575



SECTION 7 - CONTROLS
FIGURE 7-14. HORN INSTALLATION

SEE DETAILA

DETAILA

ART_1001180418-C

576 832 31211772



SECTION 7 - CONTROLS
FIGURE 7-14. HORN INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001180418 Ref Horn Installation C
1 1001003596 1 Horn
2 0760810 1 Bolt, M8X20
3 0760812 1 Bolt, M8X25
4 3290805 1 Nut, Lock M8X1.25 Grade 8
5 4811900 3 Washer, M8
7 1001104437 1 Bracket, Horn Mount

31211772 832 577



SECTION 7 - CONTROLS

FIGURE 7-15. HORN BUTTON INSTALLATION

31211772

832

578



SECTION 7 - CONTROLS
FIGURE 7-15. HORN BUTTON INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001169763 Ref Horn Button Installation A
1 1001169268 1 Button, Horn

31211772 832 579



SECTION 7 - CONTROLS
FIGURE 7-16. JOYSTICK INSTALLATION

ART_1001167004-G

580 832 31211772



SECTION 7 - CONTROLS
FIGURE 7-16. JOYSTICK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001167004 Ref Joystick Installation H
1 4010510 4 Screw, M5X20
3 1001222603 1 Joystick
4 1001236404 NLA Decal, Joystick (no longer available, use 1001241950 for
replacement)
4 1001241950 1 Decal, Joystick
5 4811702001 AR Washer, M6

31211772 832 581



SECTION 7 - CONTROLS

FIGURE 7-17. WIPER-TURN SWITCH (0 SPEED - FNR)

31211772

832

582



SECTION 7 - CONTROLS

FIGURE 7-17. WIPER-TURN SWITCH (0 SPEED - FNR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001181927 Ref Wiper-Turn Switch (0 Speed - FNR) F
1 4031607 2 Bolt, M5X16
2 1001214280 1 Switch, Turn-Wiper
3 1001257348 1 Switch, Zero Speed
4 1001236402 1 Decal

31211772 832 583



SECTION 7 - CONTROLS

FIGURE 7-18. WIPER-TURN SWITCH (NO SPEED)

ART_1001181928-D

31211772

832

584



SECTION 7 - CONTROLS
FIGURE 7-18. WIPER-TURN SWITCH (NO SPEED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001181928 Ref Wiper-Turn Switch (No Speed) D
2 1001146949 1 Clamp
3 1001214280 1 Switch, Turn-Wiper

31211772 832 585






SECTION 8 - HYDRAULIC CIRCUITS

SECTION 8 - HYDRAULIC CIRCUITS

31211772 832 587



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-1. COMMON HYDRAULICS INSTALLATION

ART_1001258627_10F2

31211772

832

588



SECTION 8 - HYDRAULIC CIRCUITS

ART_1001258627_20F2

589

832

31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-1. COMMON HYDRAULICS INSTALLATION

590

ITEM PART NUMBER QTY DESCRIPTION REV
1001258627 Ref HYDRAULICS INSTALLATION D
1 1001172894 1 Installation, Steer Valve (See Separate Breakdown in this Section)
2 1001172900 1 Installation, Main Control Valve (See Separate Breakdown in this
Section)
3 1001172909 1 Installation, Brake Lines (See Separate Breakdown in this Section)
4 1001173023 1 Installation, Boom Lines (See Separate Breakdown in this Section)
5 1001180134 1 Installation, Steering Lines (See Separate Breakdown in this
Section)
6 1001269407 1 Installation, Priority Lines (See Separate Breakdown in this
Section)
7 1001184531 1 Installation, Suction Lines (See Separate Breakdown in this
Section)
8 1001185351 1 Installation, Return Lines (See Separate Breakdown in this
Section)
9 1001269021 1 Installation, Priority Valve (See Separate Breakdown in this
Section)
832 31211772






SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-2. AUXILIARY HYDRAULICS INSTALLATION - REAR (TWIN)

SEE DETAILB

SEE DETAILA

DETAILB

DETAILA

ART_1001197090-1

31211772

832

592



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-2. AUXILIARY HYDRAULICS INSTALLATION - REAR (TWIN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001197090 Ref Rear Aux Hydraulics Installation (Twin) |

1 0701016 1 Bolt, M10X40

2 0761012 2 Bolt, M10X25

4 2111010 2 Fitting, Straight ORFS

8 4031918 2 Bolt, M8X70

10 4812000 4 Washer, M10

12 8405006 2 Clamp

13 1001005904 4 Fitting, 45

14 1001095301 1 Fitting, 90 ORFS

15 1001101041 2 Coupling, Male Quick Disconnect

16 1001101042 2 Coupling, Female Quick Disconnect

17 1001104646 1 Fitting, Tee ORFS

18 1001110023 1 Valve, Divertor (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

25 1001213871 1 Bracket

27 0701021 1 Bolt, M10X65

28 1001204420 1 Assembly, Divertor Valve (Hi Flow) (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)

29 1001204421 NLA Pipe (no longer available, use 1001226776 for replacement)

29 1001226776 1 Pipe

30 1001213771 NLA Pipe, ORFS (no longer available, use 1001226101 for
replacement)

30 1001226101 1 Pipe, ORFS

31 1001213772 1 Pipe, ORFS

32 1001204427 NLA Pipe, ORFS (no longer available, use 1001226777 for
replacement)

32 1001226777 1 Pipe, ORFS

33 1001204428 NLA Pipe, ORFS (no longer available, use 1001226778 for
replacement)

33 1001226778 1 Pipe, ORFS

34 1001204437 NLA Hose (no longer available, use 1001226779 for replacement)

34 1001226779 1 Hose

35 1001242098 2 Joystick, Fingertip Control

38 7029486 1 Screw

39 1001216163 1 Plate

40 1001216232 4 Screw

41 1001008922 2 Seal

42 1062255 2 Strap, Tie

43 1001188548 1 Boss

31211772 832 593



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-3. AUXILIARY HYDRAULICS INSTALLATION - REAR (SINGLE)

SEE DETAILA

N /// B uwug

SEE DETAILB

wmm.ﬁwhkuw\rvvr w

DETAILB

ART_1001197093-1

"DETAILA

31211772

832

594



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-3. AUXILIARY HYDRAULICS INSTALLATION - REAR (SINGLE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001197093 Ref Rear Aux Hydraulics Installation (Single) |

1 0701016 1 Bolt, M10X40

2 0761012 2 Bolt, M10X25

7 2171110 1 Fitting, Straight ORFS

9 4812000 4 Washer, M10

11 8405006 2 Clamp

13 1001095301 1 Fitting, 90 ORFS

14 1001101041 1 Coupling, Male Quick Disconnect

15 1001101042 1 Coupling, Female Quick Disconnect

16 1001104646 1 Fitting, Tee ORFS

17 2171310 1 Fitting, 45 ORFS

19 1001213829 1 Bracket

26 0701021 1 Bolt, M10X65

27 1001204420 1 Assembly, Divertor Valve (Hi Flow) (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)

28 1001204421 NLA Pipe (no longer available, use 1001226776 for replacement)

28 1001226776 1 Pipe

29 1001213771 NLA Pipe, ORFS (no longer available, use 1001226101 for
replacement)

29 1001226101 1 Pipe, ORFS

30 1001213772 1 Pipe, ORFS

31 1001204427 NLA Pipe, ORFS (no longer available, use 1001226777 for
replacement)

31 1001226777 1 Pipe, ORFS

32 1001204428 NLA Pipe, ORFS (no longer available, use 1001226778 for
replacement)

32 1001226778 1 Pipe, ORFS

33 1001204437 NLA Hose (no longer available, use 1001226779 for replacement)

33 1001226779 1 Hose

34 1001001556 2 Fitting, Straight ORFS

35 1001242098 1 Joystick, Fingertip Control

36 1001214399 1 Cover

39 7029486 3 Screw

40 1001216232 2 Screw

41 1001216163 1 Plate

42 1001008922 2 Seal

43 1062255 2 Strap, Tie

44 1001188548 1 Boss

31211772 832 595



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-4. BOOM HYDRAULIC INSTALLATION

ART_1001197212

596 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-4. BOOM HYDRAULIC INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001197212 Ref BOOM HYDRAULIC INSTALLATION G
1 0760815 2 Bolt, M8 x 35
1 0760817 2 Bolt M8 x 45
2 0760810 2 Bolt, M8 x 20
3 2110808 4 Fitting, Straight ORFS
4 2111212 2 Fitting, Straight ORFS
5 2171008 2 Fitting, Straight ORFS
6 4811900 7 Washer, M8
8 8750017 1 Plate
9 8750038 1 Clamp
10 1001008805 8 Seal
11 1001008863 4 Seal
12 1001008922 6 Seal
13 1001213020 1 Clamp (Used without Item 24 Clamping Plate)
13 1001276011 1 Clamp (Used with Item 24 Clamping Plate)
14 1001186170 1 Assembly, Boom Cable (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
15 1001270599 1 Hose, Twin
16 1001181455 7 Clamp, Twin
17 1001181945 1 Tube
18 1001181946 1 Tube
19 1001182066 1 Tube
20 1001182793 2 Adapter, ORFS
21 1001183580 2 Clamp
22 1001196268 1 Bracket
23 1001196442 1 Hose, Twin
24 1001197281 1 Pipe
25 1001197300 1 Pipe
26 1001197301 1 Pipe
27 1001197302 1 Pipe
28 1001197303 1 Pipe
29 1001197500 1 Pipe
30 1001008923 AR Strap, Tie
31 1001213883 3 Clamp
32 0700819 3 Bolt, M8 x 55
33 2170908 2 Cap, Fitting
34 1001277894 1 Plate, Clamping

31211772

832

597



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-5. BOOM LINES INSTALLATION

DETAILA

DETAILB

ART_1001173023-C

31211772

832

598



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-5. BOOM LINES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001173023 Ref Boom Lines Installation D

1 2110808 2 Fitting, Straight ORFS

2 1001181784 2 Hose

3 1001183990 3 Hose

4 1001183959 2 Hose

5 1001184482 1 Hose

6 1670836 1 Cover

31211772 832 599



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-6. BOOM RAISE HOSES INSTALLATION (NO RIDE CONTROL)

ART_1001179041_1

600 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-6. BOOM RAISE HOSES INSTALLATION (NO RIDE CONTROL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179041 Ref BOOM RAISE HOSES INSTALLATION (NO RIDE CONTROL) |
1 5271814 4 Bolt M8 x 50
2 2131010 1 Fitting, 90 ORFS
3 2131212 1 Fitting, 90 ORFS
4 4811900 7 Washer M8
5 1001201245 1 Valve, Counterbalance (Sold as Assembly - No Service Parts
Available)
5 70027600 1 Seal Kit - Mounting (Includes Seals Between Valve & Cylinder)
6 1001229223 1 Hose, ORFS
7 1001203922 1 Hose, ORFS
8 4031908 1 Bolt M8 x 20
9 0760807 1 Bolt M8 x 14
10 1062255 2 Strap, Tie
13 8405502 1 Clamp
14 8406201 1 Clamp
15 1001198331 2 Clamp, Twin
16 1001221665 1 Bracket
17 1001221659 1 Pipe, ORFS
18 1001221660 1 Pipe, ORFS
20 1001008863 1 Seal
21 1001008922 1 Seal
22 1001101064 AR Clip
23 0760812 1 Bolt M8 x 25
24 0760816 1 Bolt M8 x 40
25 4031910 1 Bolt M8 x 30
26 1001271129 1 Bracket
27 1001270857 1 Mount, Block
31211772 832 601



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-7. BOOM RAISE HOSES INSTALLATION (WITH RIDE CONTROL)

12 31

ART_1001229596

602 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-7. BOOM RAISE HOSES INSTALLATION (WITH RIDE CONTROL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001229596 Ref BOOM RAISE HOSES INSTALLATION (RIDE CONTROL) F
1 2110810 1 Fitting, Straight ORFS
2 2131012 1 Fitting, 90 ORFS
4 2131212 1 Fitting, 90 ORFS
5 5271922 4 Bolt M8 x 90
6 1001101063 2 Clamp
8 1001208035 2 Bumper
9 1001229084 1 Cylinder, Piston Accumulator
10 1001263039 1 Valve, Ride Control (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
11 1001229223 1 Hose, ORFS
12 1001203922 1 Hose, ORFS
14 1062255 2 Strap, Tie
16 4811900 3 Washer M8
18 1001198331 2 Clamp, Twin
20 5271808 4 Screw M8 x 20
21 8405502 1 Clamp
22 1001008922 2 Seal
23 8406201 1 Clamp
24 1001221665 1 Bracket
26 1001211452 1 Pipe, ORFS
27 1001221659 1 Pipe, ORFS
28 1001229314 1 Pipe
29 4031908 1 Bolt M8 x 20
30 0760807 1 Bolt M8 x 14
31 1001008863 1 Seal
32 1001159745 1 Switch
33 1001247708 1 Decal, Stored Energy
34 0760812 1 Bolt M8 x 25
35 0760816 1 Bolt M8 x 40
36 4031910 1 Bolt M8 x 30
37 1001271129 1 Bracket
38 1001270857 1 Mount, Block
31211772 832 603



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-8. BRAKE LINES INSTALLATION

ART_1001172909-E

604 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-8. BRAKE LINES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001172909 Ref Brake Lines Installation E
2 0761010 4 Bolt, M10X20
3 2144605 4 Fitting, Straight ORFS
4 4812000 4 Washer, M10
5 1001008773 4 Clip
6 88662434 1 Fitting, Tee ORFS
7 1001105639 2 Washer
8 1001105643 1 Bolt
9 1001181008 1 Hose, Rear Brake
10 1001221952 1 Hose, ORFS
11 1001181016 1 Pipe, ORFS
13 1001181019 1 Pipe, ORFS
14 1001181170 1 Clamp
15 1001221953 1 Pipe, ORFS
16 1001008804 2 Seal

31211772 832 605



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-9. BRAKE INSTALLATION - TRAILER

ART_1001269410

31211772

832

606



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-9. BRAKE INSTALLATION - TRAILER

ITEM PART NUMBER QTY DESCRIPTION REV
1001269410 Ref TRAILER BRAKE INSTALLATION C
1 0700810 3 Bolt M8 x 20
2 0700817 1 Bolt M8 x 45
3 0701011 1 Bolt M10 x 22
4 0701012 3 Bolt M10 x 25
5 0760810 4 Bolt M8 x 20
6 0761014 1 Bolt M10 x 30
7 1062255 2 Strap, Tie
8 2110406 1 Fitting, Straight ORFS/ORB
9 2110606 1 Fitting, Straight ORFS/ORB
10 2110808 1 Fitting, Straight ORFS/ORB
11 2110810 1 Fitting, Straight ORFS/ORB
12 2110812 1 Fitting, Straight ORFS/ORB
13 2144602 1 Fitting, Straight ORFS/ORB
14 2170706 2 Fitting, Tee ORFS
15 2170708 1 Fitting, Tee ORFS
16 2172104 1 Fitting, 90 ORFS
17 3291001 2 Nut M10 x 1.5, Grade 8
18 3790013 2 O-Ring
19 4811900 7 Washer M8
20 4811902 1 Washer M8
21 4812000 6 Washer M10
22 1001003305 1 Clip
23 1001008586 3 O-Ring
24 1001008626 1 Clip
25 1001120501 1 Fitting, Straight ORFS/BSPP
26 1001151257 1 Valve, Dynamic Select
27 1001184517 1 Bracket
28 1001184518 1 Bracket
29 1001200633 1 Switch, Trailer Brake
30 1001269720 1 Hose
31 1001269721 1 Hose
32 1001269722 1 Hose
33 1001230194 1 Valve, Trailer Brake (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
34 1001269723 1 Hose
35 1001269724 1 Hose
36 1001293727 1 Bracket
37 1001232651 1 Pipe
38 1001235451 1 Decal - Trailer Brake
39 1001204731 1 Hose, ORFS
31211772 832 607



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-10. BRAKE ACCUMULATOR LINES INSTALLATION (WITHOUT SAHR)

SEE DETAILB

 DETALB

 DETALA

ART_1001213031-B

31211772

832

608



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-10. BRAKE ACCUMULATOR LINES INSTALLATION (WITHOUT SAHR)

ITEM PART NUMBER QTY DESCRIPTION REV
1001213031 Ref Brake Accumulator C
1 0760807 2 Bolt, M8X14
2 4811900 2 Washer, M8
3 8770167 1 Fitting, Tee ORFS
4 1001008804 1 Seal
5 1001173418 1 Brake, Damper
5 1001310831 1 Brake, Damper
6 1001181017 1 Pipe, ORFS
7 1001207522 1 Bracket, Accumulator
8 1001207523 1 Fitting, Straight ORFS
9 1001237054 1 Decal, Stored Energy

31211772 832 609



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-11. COUPLER (HYDRAULIC) LINES INSTALLATION (FRONT BOOM - TWIN)

ART_1001179058-C

610 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-11. COUPLER (HYDRAULIC) LINES INSTALLATION (FRONT BOOM - TWIN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179058 Ref Hydraulic Coupler Lines Installation (Front Boom - Twin) C

2 2110406 2 Fitting, Straight ORFS

3 2110410 2 Fitting, Straight ORFS

4 2110810 2 Fitting, Straight ORFS

5 3290805 4 Nut, Lock M8X1.25 Grade 8

6 4031918 2 Bolt, M8X70

7 4831900 4 Washer, Lock M8

8 1001146588 2 Strap, Fir Tree Cable Tie

9 1001005262 2 Washer

10 1001005904 4 Elbow

12 1001101041 2 Coupling, Male Quick Disconnect

13 1001101042 2 Coupling, Female Quick Disconnect

14 1001104477 1 Valve, Divertor (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

15 1001108918 1 Plate

16 1001110023 1 Valve, Divertor (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

17 1001110115 4 Bolt, M8X100

18 1001200218 2 Hose, ORFS

19 1001181161 1 Tube

20 1062255 3 Strap, Tie

21 8769124 1 Clamp

22 77133140 1 Plate, Cover

23 77133177 1 Bolt, M5/16X1-3/8

24 1001080375 1 Switch, Quick Switch

25 1001008805 2 Seal

31211772 832 611



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-12. COUPLER (HYDRAULIC) LINES INSTALLATION (FRONT BOOM - SINGLE)

ART_1001179056-C

31211772

832

612



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-12. COUPLER (HYDRAULIC) LINES INSTALLATION (FRONT BOOM - SINGLE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179056 Ref Hydraulic Coupler Lines Installation (Front Boom - Single) C
1 2110406 2 Fitting, Straight ORFS
2 2110410 2 Fitting, Straight ORFS
3 2110810 2 Fitting, Straight ORFS
4 4031918 2 Bolt, M8X70
5 8769124 1 Clamp
6 1001005904 2 Elbow
7 77133140 1 Plate, Cover
8 1001101041 1 Coupling, Male Quick Disconnect
9 1001101042 1 Coupling, Female Quick Disconnect
10 1001108918 1 Plate
11 1001110023 1 Valve, Divertor (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
12 1001200218 2 Hose, ORFS
13 1001181161 1 Tube
14 1001146588 2 Strap, Fir Tree Cable Tie
15 1001005262 2 Washer
16 77133177 1 Bolt, M5/16X1-3/8
17 1001008805 2 Seal
18 1062255 3 Strap, Tie
19 1001080375 1 Switch, Quick Switch
31211772 832 613



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-13. COUPLER (MANUAL) LINES INSTALLATION (FRONT BOOM - TWIN)

ART_1001201205-B

614 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-13. COUPLER (MANUAL) LINES INSTALLATION (FRONT BOOM - TWIN)

ITEM PART NUMBER QTY DESCRIPTION REV
1001201205 Ref Manual Coupler Lines Installation (Front Boom - Twin) B
1 2110810 2 Fitting, Straight ORFS
2 4031918 2 Bolt, M8X70
3 1001005262 2 Washer
4 1001005904 4 Fitting, 45
5 1001101041 2 Adapter, Male Quick Disconnect
6 1001101042 2 Adapter, Female Quick Disconnect
7 1001108918 1 Plate
8 1001110023 1 Valve, Divertor (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
9 1001146588 2 Strap, Cable
10 1001181161 1 Tube
11 1001008805 2 Seal
31211772 832 615



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-14. COUPLER (MANUAL) LINES INSTALLATION (FRONT BOOM - SINGLE)

ART_1001179054-C

616 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-14. COUPLER (MANUAL) LINES INSTALLATION (FRONT BOOM - SINGLE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179054 Ref Manual Coupler Lines Installation (Front Boom - Single) C
2 0760810 2 Bolt, M8X20
3 2172208 2 Nut
5 5240800 2 Washer, M8
7 1001101041 1 Adapter, Male Quick Disconnect
8 1001101042 1 Adapter, Female Quick Disconnect
9 1001103640 2 Adapter, 45 ORFS
10 1001202177 1 Plate
11 1001181161 1 Tube
12 1001008805 2 Seal

31211772 832 617



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-15. LIFT CYLINDER INSTALLATION

ART_1001277385

31211772

832

618



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-15. LIFT CYLINDER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001277385 Ref LIFT CYLINDER INSTALLATION A
1 1001267963 1 Cylinder, Lift (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
2 1001274914 1 Compensation Cylinder (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

31211772 832 619



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-16. MAIN CONTROL VALVE INSTALLATION

ART_1001172900-J

620 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-16. MAIN CONTROL VALVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001172900 Ref Main Control Valve Installation J
3 2110606 1 Fitting, Straight ORFS
4 2111612 1 Fitting, Straight ORFS
5 2130606 1 Fitting, 90 ORFS
6 4812000 7 Washer, M10
8 2111010 8 Fitting, Straight ORFS
10 1001241883 1 Valve, Main Control (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
11 1001182231 1 Bracket
12 2132016 1 Fitting, 90 ORFS
13 0701014 3 Bolt, M10X30
14 0701012 4 Bolt, M10X25
15 2110806 1 Fitting, Straight ORFS
17 1001187355 1 Valve, Check
18 2220221 1 Fitting, Reducer
19 1001008761 2 Cap
20 1001003590 2 Fitting, Straight

31211772 832 621



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-17. MAIN HYDRAULIC PUMP INSTALLATION

ART_1001177863-8

622 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-17. MAIN HYDRAULIC PUMP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001177863 Ref Main Hydraulic Pump Installation C
2 0761215 1 Bolt M12X35
3 4740532 2 Washer M12
4 1001008450 1 O-Ring
5 1001183983 Ref Implement Pump Installation (See Separate Breakdown in this
Section)

31211772 832 623



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-18. IMPLEMENT PUMP INSTALLATION

’

€

=
~
.

w1
"
"
"y
"
"

SEE DETAIL A i

DETAILA
ART_1001183983-B

624 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-18. IMPLEMENT PUMP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001183983 Ref Implement Pump Installation B
1 2110610 1 Fitting, Straight ORFS
2 2111010 1 Fitting, Straight ORFS
3 2130604 1 Fitting, 90 ORFS
4 1001200815 1 Pump, Implement (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
5 2170706 1 Fitting, Tee ORFS
6 8430032 1 Plug
7 8430033 1 Adapter

31211772 832 625



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-19. PRIORITY LINES INSTALLATION

269407

ART_1001

31211772

832

626



FIGURE 8-19. PRIORITY LINES INSTALLATION

SECTION 8 - HYDRAULIC CIRCUITS

ITEM PART NUMBER QTY DESCRIPTION REV
1001269407 Ref PRIORITY LINES INSTALLATION B
1 0760810 3 Bolt M8 x 20
2 1062255 1 Tie-strap
3 4811900 3 Washer M8
4 8405006 1 Clamp
5 80333151 1 Fitting, 90 ORFS
6 8406202 4 Clip
7 1001180850 1 Hose
8 1001180855 1 Hose
9 1001221027 1 Hose, ORFS
10 1001196002 1 Hose, ORFS
11 1001196723 1 Hose, ORFS
12 1001207525 1 Hose, ORFS
13 1001221020 1 Hose, ORFS
14 1001261091 1 Hose, ORFS
15 1001261092 1 Hose, ORFS
16 1001269411 1 Hose
31211772 832 627



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-20. PRIORITY VALVE INSTALLATION

ART_1001269021

31211772

832

628



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-20. PRIORITY VALVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001269021 Ref PRIORITY VALVE INSTALLATION B

2 2111616 1 Fitting, Straight ORFS

3 2130606 2 Fitting, 90 ORFS

4 2150404 1 Fitting, 45 ORFS

5 2150606 1 Fitting, 45 ORFS

6 4641237 1 Valve, Check

8 5272022 4 Screw M10 x 90

9 1001003590 3 Fitting, Straight

10 1001008761 3 Cap

11 1001220639 1 Manifold, Priority Flow (See Separate Breakdown in Hydraulic
Components Section)

13 1001265815 1 Valve, Moms Check

31211772 832 629



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-21. RETURN LINES INSTALLATION

DETAILA

ART_1001185351-D

630 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-21. RETURN LINES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001185351 Ref Return Lines Installation D
1 8410009 3 Clamp, Gear
3 80233218 1 Adapter, Straight ORFS
4 1001196787 NLA Hose, ORFS (no longer available, use 1001224143 for
replacement)
4 1001224143 1 Hose, ORFS
5 1001201943 NLA Hose, ORFS (no longer available, use 1001224144 for
replacement)
5 1001224144 1 Hose, ORFS
6 1001196661 1 Hose, ORFS
8 1062255 4 Strap, Tie
9 0761008 2 Bolt, M10X16
10 4812000 2 Washer, M10
11 1001003305 2 Clip
12 1001121127 2 Adapter, Straight ORFS
13 1001224447 NLA Check Valve (no longer available, use 1001227974 for
replacement)
13 1001227974 1 Check Valve
31211772 832 631



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-22. STEERING LINES INSTALLATION

4

ART_1001180134-E

632 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-22. STEERING LINES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001180134 Ref Steering Lines Installation E

4 2110808 4 Fitting, Straight ORFS

5 1001180810 1 Hose, Steering

8 1001180809 1 Hose, Steering

11 1001180811 1 Hose, Steering

15 2171208 2 Adapter, ORFS

16 77133168 2 Clamp

17 0700815 2 Bolt, M8X35

18 4811900 2 Washer, M8

19 1001195741 1 Pipe, ORFS

20 1001195742 1 Pipe, ORFS

22 1001193515 1 Pipe, ORFS

23 1001193514 NLA Pipe, ORFS (no longer available, use 1001225423 for
replacement)

23 1001225423 1 Pipe, ORFS

24 1001193513 2 Hose, ORFS

25 77133140 2 Plate, Cover

26 4031709 4 Bolt, M6X25

27 1001104934 2 Clamp

28 1001224476 1 Hose Assy, ORFS

31211772

832

633



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-23. STEER SELECT VALVE INSTALLATION

DETAILA

ART_1001172894-B

634 832 31211772



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-23. STEER SELECT VALVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001172894 Ref Steer Select Valve Installation B
2 2110808 3 Fitting, Straight ORFS
3 2150808 1 Fitting, 45 ORFS
4 4031910 2 Screw, M8X30
5 1001153748 1 Valve, Steering Select (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

31211772 832 635



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-24. SUCTION LINES INSTALLATION

ART_1001184531

31211772

832

636



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-24. SUCTION LINES INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001184531 Ref SUCTION LINES INSTALLATION F
1 0761014 2 Bolt M10 x 30
2 2171832 1 Fitting, Straight
4 4812002 2 Washer M10
5 8405301 4 Clamp
6 1001176313 1 Hose
7 1001202135 1 Pipe
8 1001193421 1 Hose
9 1001184530 1 Pipe
10 5201215 4 Bolt M12 x 35

31211772 832 637






SECTION 9 - HYDRAULIC COMPONENTS

SECTION 9 - HYDRAULIC COMPONENTS

31211772 832 639



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-1. BOOM HOSE AND HARNESS ASSEMBLY

ART_1001186170

640 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-1. BOOM HOSE AND HARNESS ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001186170 Ref Boom Cable Assembly D
1 1001184422 1 Harness, Boom (See Separate Breakdown in ELECTRICAL
Section)
3 1001204124 1 Hose

31211772 832 641



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-2. CYLINDER ASSEMBLY - COMPENSATION

ART_1001274914

642 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-2. CYLINDER ASSEMBLY - COMPENSATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001274914 Ref CYLINDER ASSEMBLY - COMPENSATION A
Ref Note: Original Cylinder May Have Been Replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 See Note NSS Barrel (Note: Use PN 1001274914)

2 70030953 1 Rod

3 70030959 1 Head

4 See Note NSS Wiper (Note: Use Item 50)

5 70002410 1 Ring, Retaining

6 See Note NSS Seal (Note: Use Item 50)

7 See Note NSS Ring, Back-up (Note: Use Item 50)

8 See Note NSS Ring (Note: Use Item 50)

9 70005793 1 Bearing

10 See Note NSS O-Ring (Note: Use Item 50)

11 See Note NSS Ring, Back-up (Note: Use Item 50)

12 See Note NSS O-Ring (Note: Use Item 50)

13 70030960 1 Piston

14 See Note NSS Seal (Note: Use Item 50)

15 See Note NSS O-Ring (Note: Use Item 50)

16 70023369 1 Set Screw

17 70028384 1 Cartridge, Valve

18 See Note Ref Dust Plug (Note: Shipping Use Only)

19 2220883 2 Plug

20 2220885 1 Plug

21 70030956 1 Bearing

22 70030957 2 Bearing

50 70030961 1 Seal Kit - 1001274914 Cylinder (Includes Items 4, 6-8, 10-12 & 14-
15)

31211772 832 643



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-3. CYLINDER SUB-ASSEMBLY - COUPLER LOCKING

644 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-3. CYLINDER SUB-ASSEMBLY - COUPLER LOCKING

ITEM PART NUMBER QTY DESCRIPTION REV
1001114787 Ref COUPLER LOCKING CYLINDER ASSEMBLY C
1 1001267977 1 Cylinder, Coupler Locking (See Separate Breakdown in this
Section)
2 1001145444 1 Valve, P.O. Check

31211772 832 645



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-4. CYLINDER ASSEMBLY - COUPLER LOCKING

ART_1001267977

646 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-4. CYLINDER ASSEMBLY - COUPLER LOCKING

ITEM PART NUMBER QTY DESCRIPTION REV
1001267977 Ref COUPLER LOCKING CYLINDER B
Ref Note: Original Cylinder May Have Been Replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 70031293 2 Rod

2 70031294 2 Bushing

3 70031295 2 Ring, Snap

4 See Note NSS Barrel (Note: Not Sold Separately, Purchase 1001267977)

5 70031296 1 Plug

6 2220885 2 Plug

7 70031297 1 Seal Kit (Includes Items 8-12)

8 See Note 2 Seal, Piston (Note: Use Item 7)

9 See Note 2 Seal, Rod (Note: Use Item 7)

10 See Note 2 Ring, Wiper (Note: Use Item 7)

11 See Note 2 O-Ring (Note: Use Item 7)

12 See Note 2 Ring, Backup (Note: Use Item 7)

31211772 832 647



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-5. CYLINDER ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (INNER)

ART_1001175020-E

648 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-5. CYLINDER ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (INNER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001175020 Ref Extend/Retract Cylinder Assembly E
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before
Ordering Parts.
1 70027077 1 Barrel
2 70027078 1 Rod
3 70027079 1 Gland
4 70027080 1 Piston Head
5 1001162974 1 Valve, Counterbalance
6 70027081 1 Bushing, Spare
7 70023101 1 Ring, Snap
8 70025956 1 Screw, Lock
9 70025614 1 Bearing, Ball
10 70027087 1 Valve, Check
11 70027074 1 Circlip
12 70027082 1 Spacer
13 70027083 1 Guide, Plate
14 70027084 1 Wire Ring
15 70027085 1 Screw
16 70027086 1 Kit, Seal
101 Kit 1 O-Ring
102 Kit 1 Ring, Backup
103 Kit 1 Seal, Rod
104 Kit 1 O-Ring
105 Kit 1 Wiper
106 Kit 1 Bearing, Piston Ring
107 Kit 1 Seal, Piston

31211772 832 649



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-6. CYLINDER SUB-ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (OUTER)

ART_1001203313

650 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-6. CYLINDER SUB-ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (OUTER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001203313 Ref EXTEND/RETRACT CYLINDER ASSEMBLY B
1 5271917 4 Screw M8 x 65
2 1001175019 1 Cylinder, Extend/Retract (See Separate Breakdown in this
Section)
3 1001192946 1 Valve, Counterbalance

31211772 832 651



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-7. CYLINDER ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (OUTER)

ART_1001175019-G

652 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-7. CYLINDER ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (OUTER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001175019 Ref Extend/Retract Cylinder G
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before
Ordering Parts.
1 70027068 1 Barrel
2 70027069 1 Rod
3 70027070 1 Head
4 70027071 1 Piston
5 70027072 1 Screw
6 70027073 1 Bushing, Spare
7 70002222 1 Ring, Retaining
8 70027087 1 Valve, Check
9 70027074 1 Circlip
10 70027075 1 Spacer
11 70027076 1 Wire Ring
12 70027088 1 Screw, Lock
13 70027067 1 Kit, Seal
101 Kit 1 O-Ring
102 Kit 1 Ring, Backup
103 Kit 1 Seal, Rod
104 Kit 1 O-Ring
105 Kit 1 Wiper
106 Kit 1 Bearing, Piston Ring
107 Kit 1 Seal, Piston

31211772 832 653



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-8. CYLINDER ASSEMBLY - LIFT

140

50

—_

23

ART_1001267963

654 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-8. CYLINDER ASSEMBLY - LIFT

ITEM PART NUMBER QTY DESCRIPTION REV
1001267963 Ref CYLINDER ASSEMBLY - LIFT B
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 See Note NSS Barrel (Note: Use PN 1001267963)
2 See Note NSS Rod (Note: Use PN 1001267963)
4 70030997 1 Head
5 70030998 1 Piston
23 70025602 4 Bushing
25 70025613 1 Set Screw M10 x 16
26 70025614 1 Ball
50 70030999 1 Seal Kit - 1001267963 Cylinder
70 See Note NSS Seal (Note: Use Item 50)
80 See Note NSS O-Ring (Note: Use Item 50)
90 See Note NSS Ring Wear (Note: Use Item 50)
100 See Note NSS Seal (Note: Use Item 50)
110 See Note NSS Seal (Note: Use Item 50)
120 See Note NSS Ring (Note: Use Item 50)
130 See Note NSS Ring (Note: Use Item 50)
140 See Note NSS Ring (Note: Use Item 50)
150 See Note NSS Seal (Note: Use Item 50)

31211772 832 655



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-9. CYLINDER ASSEMBLY - TILT

107
106
105

14

ART_1001166534-D

656 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-9. CYLINDER ASSEMBLY - TILT

ITEM PART NUMBER QTY DESCRIPTION REV
1001166534 Ref Tilt Cylinder D
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before
Ordering Parts.
1 70027226 1 Tube
2 70027227 1 Rod
3 70027223 1 Gland
4 70023380 1 Ring, Retaining
5 70027225 1 Bearing, Dry
6 70027224 1 Piston
7 70022564 1 Ball, Steel
8 70022563 1 Screw, Set
9 70026543 4 Bearing, Dry
10 70026308 2 Fitting, Grease
11 70023372 2 Plug, Hex
12 70023370 3 Plug, Socket
13 1001189888 1 Valve, Counterbalance
14 70027228 1 Kit, Seal
101 Kit 1 Wiper, Dust
102 Kit 1 Seal, Rod
103 Kit 1 Ring, Backup
104 Kit 1 Ring, Buffer
105 Kit 1 O-Ring
106 Kit 1 Ring, Backup
107 Kit 1 O-Ring
108 Kit 1 Seal, Piston
109 Kit 1 Ring, Wear
110 Kit 1 O-Ring

31211772 832 657



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-10. IMPLEMENT PUMP

ART_1001200815-B

658 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-10. IMPLEMENT PUMP

ITEM PART NUMBER QTY DESCRIPTION REV
1001200815 Ref Implement Pump B
1 70027595 1 Controller, DSR
2 70024186 1 Controller, EK
3 70024189 1 Kit, Seal
4 7024947 1 SHAFT SEAL
Kit 1 O-Ring
Kit 2 O-Ring
Kit 2 O-Ring
Kit 4 O-Ring
Kit 2 O-Ring
Kit 1 Seal
Kit 1 Ring, Retaining
Kit 1 O-Ring
Kit 1 Seal
Kit 1 O-Ring
Kit 6 Seal
Kit 1 O-Ring
Kit 1 O-Ring
Kit 2 O-Ring
Kit 2 Ring, Thrust
Kit 1 O-Ring
Kit 1 O-Ring
Kit 1 Ring, Backup
Kit 1 O-Ring
Kit 1 Ring, Backup

31211772 832 659



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-11. VALVE SUB-ASSEMBLY - DIVERTOR (HI-FLOW)

RN
0 o
ALY "

ART_1001204420-C

660 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-11. VALVE SUB-ASSEMBLY - DIVERTOR (HI-FLOW)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204420 Ref Divertor Valve Assembly (Hi Flow) C
1 0761012 2 Bolt, M10X25
2 2111012 6 Fitting, Straight ORFS
4 4032017 2 Bolt
5 4812002 2 Washer, M10
6 1001095301 1 Fitting, 90 ORFS
7 1001173771 1 Valve, Divertor (Hi Flow) (See Separate Breakdown in this
Section)
8 1001213748 1 Bracket
9 2110604 1 Fitting, Straight ORFS

31211772 832 661



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-12. VALVE ASSEMBLY - DIVERTOR

ART_1001173771-D

662 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-12. VALVE ASSEMBLY - DIVERTOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001173771 Ref Divertor Valve D
1 70027267 1 Spool, Divertor
2 70027268 1 Body, Divertor
3 70027269 1 Coil
4 70027270 1 Kit, Drain Plug
401 Kit 1 Plug
402 Kit 1 Spring
5 70027271 1 Kit, Tube
501 Kit 1 O-Ring
502 Kit 2 O-Ring
503 Kit 1 Plug
504 Kit 1 Tube

31211772 832 663



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-13. VALVE ASSEMBLY - DIVERTOR

ART_1001104477

664 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-13. VALVE ASSEMBLY - DIVERTOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001104477 Ref DIVERTOR VALVE D
1 70020764 1 Coil
2 70021531 1 Retainer Kit (Includes Items 3-5)
3 Kit 1 Nut
4 Kit 1 O-Ring
5 Kit 1 O-Ring

31211772 832 665



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-14. VALVE ASSEMBLY - DIVERTOR

ART_1001110023-8

666 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-14. VALVE ASSEMBLY - DIVERTOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001110023 Ref Divertor Valve B
1 70027596 1 Kit, Seal
Kit 2 O-Ring

2 70020764 1 Cail
3 70021531 1 Kit, Coil Nut

N.S.S. 1 O-Ring

N.S.S. 1 O-Ring

N.S.S. 1 Nut

31211772 832 667



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-15. VALVE ASSEMBLY - FAN MOTOR CONTROL

ART_1001182213-C

668 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-15. VALVE ASSEMBLY - FAN MOTOR CONTROL

ITEM PART NUMBER QTY DESCRIPTION REV
1001182213 Ref Fan Motor Control Valve C
1 70027004 1 Valve, Proportional
3 70002971 1 Coil
4 7012998 1 Kit, Seal (includes items 101 thru 103)
5 8036580 1 Valve, Solenoid
7 70003788 1 Coil
8 7012903 1 Kit, Seal (includes items 201 thru 207)
9 7022391 1 Valve, Check
10 7012998 1 Kit, Seal (includes items 301 thru 303)
101 N.S.S. 1 O-Ring
102 N.S.S. 1 O-Ring
103 N.S.S. 1 O-Ring, Back-up
201 N.S.S. 1 O-Ring
202 N.S.S. 1 O-Ring
203 N.S.S. 2 O-Ring, Back-up
204 N.S.S. 1 O-Ring
205 N.S.S. 2 O-Ring, Back-up
206 N.S.S. 1 O-Ring
207 N.S.S. 2 O-Ring, Back-up
301 N.S.S. 1 O-Ring
302 N.S.S. 1 O-Ring
303 N.S.S. 1 O-Ring, Back-up

31211772 832 669



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-16. VALVE ASSEMBLY - HYDRAULIC HITCH CONTROL VALVE

é@ 1 301 302
(et |+

ART_1001226722-A

670 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-16. VALVE ASSEMBLY - HYDRAULIC HITCH CONTROL VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001226722 Ref Hydraulic Hitch Control Valve B
1 70026965 1 Valve
2 70026966 1 Kit, Seal
101 Kit 1 O-Ring
102 Kit 1 O-Ring
103 Kit 2 Support Ring
104 Kit 1 O-Ring
105 Kit 2 Support Ring
106 Kit 1 O-Ring
107 Kit 2 Support Ring
3 70026967 2 Coil
4 70026968 1 Nut
5 70026969 1 Valve
6 70026970 1 Kit, Seal
201 Kit 1 O-Ring
202 Kit 1 O-Ring
203 Kit 2 Support Ring
204 Kit 1 O-Ring
205 Kit 2 Support Ring
206 Kit 1 O-Ring
207 Kit 2 Support Ring
7 70026971 1 Valve
8 70026972 1 Seal
9 70026973 2 Plug
11 70026975 1 Valve
12 70026976 1 Kit, Seal
301 Kit 1 O-Ring
302 Kit 1 O-Ring

31211772 832 671



ART_1001241883-A

31211772

FIGURE 9-17. VALVE ASSEMBLY - MAIN CONTROL

SECTION 9 - HYDRAULIC COMPONENTS

"
" &)
2 = :
" AN
AW
— (O
%) B ,;‘a\.\

\\. - -
; /, @?@%’

4.\@ .
SN

o
o
NN\ )

832

672



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-17. VALVE ASSEMBLY - MAIN CONTROL

ITEM PART NUMBER QTY DESCRIPTION REV
1001241883 Ref Main Control Valve A
1 70027136 1 Section, Inlet
2 70029992 1 Lift Section Assembly
3 70029993 1 Tilt Section Assembly
4 70029994 1 Aux Section Assembly
5 70029995 1 Extend/Retract Section Assembly
6 70027141 1 Outlet Section Assembly
7 8034697 5 O-Ring
8 10837926 10 O-Ring
9 70027128 20 O-Ring
10 10837929 4 Poppet
11 10837937 4 Spring
12 70026375 3 Tie Rod
13 70050481 6 Nut-Metric
14 70050475 1 Plug Assy
15 70024201 1 O-Ring
16 70029030 1 Plug Assy W/O-Ring
17 10732931 1 O-Ring
18 70050472 1 Plug Assy, W/O-Ring
19 70026374 1 O-Ring
20 70026368 1 Plug Assy W/O-Ring
21 70026371 1 O-Ring
22 70026379 1 Plug Assy W/O-Ring
23 70026372 1 O-Ring
24 70026370 1 O-Ring
25 70026376 1 Back-Up Ring
26 10837928 1 O-Ring
27 70027132 1 Drain Regulator Assembly
28 70026373 1 O-Ring
29 70027135 16 Screw
30 70029820 8 Solenoid, Cartridge Valve
31 70026382 2 Shut-Off Plug Assembly
32 70022010 2 Relief Valve Assembly
33 70027133 2 Relief Valve Assembly
34 70027134 1 Relief Valve Assembly
35 70024847 8 Plug Assembly W/O-Ring
36 70026777 8 O-Ring
37 70026377 8 Spring
38 70027129 8 Spring Seat
39 70027131 8 Plug Assembly W/O-Ring
40 70027130 8 O-Ring

31211772 832 673



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-18. VALVE ASSEMBLY - PRIORITY FLOW MANIFOLD

2 N
R
/ Q

ART_1001220639-8

674 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-18. VALVE ASSEMBLY - PRIORITY FLOW MANIFOLD

ITEM PART NUMBER QTY DESCRIPTION REV
1001220639 Ref Priority Flow Valve B
1 70027000 1 O-Ring
2 70027001 1 Valve, Solenoid
3 70027002 1 Reducer, Pressure
4 70026313 1 Plug
5 2220881 8 Plug
6 2220886 2 Plug
7 70002386 1 Cail
8 70028900 1 Direction Control Valve
9 N.S.S. 1 Body

31211772 832 675



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-19. VALVE ASSEMBLY - RIDE CONTROL

676 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-19. VALVE ASSEMBLY - RIDE CONTROL

ITEM PART NUMBER QTY DESCRIPTION REV
1001263039 Ref VALVE ASSEMBLY - RIDE CONTROL A
1 70027600 1 Seal Kit - Mounting (Includes to Mount Valve Assembly)
2 70030943 1 Valve, Solenoid Cartridge (Less Coil)
3 70030944 1 Valve, Solenoid Cartridge (Less Coil)
4 70030945 1 Valve, Solenoid Cartridge (Less Coil)
5 70030946 3 Coil
6 70007604 3 Coil Nut
7 70030947 1 Plug Kit
8 70030948 1 Plug Kit

31211772 832 677



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-20. VALVE ASSEMBLY - STEERING SELECT VALVE

678 832 31211772



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-20. VALVE ASSEMBLY - STEERING SELECT VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001153748 Ref Steering Select Valve C
1 70020867 2 Nut, Coil
2 70026582 2 Coil

31211772 832 679



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-21. VALVE ASSEMBLY - TRAILER BRAKE

31211772

832

680



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-21. VALVE ASSEMBLY - TRAILER BRAKE

ITEM PART NUMBER QTY DESCRIPTION REV
1001230194 Ref TRAILER BRAKE VALVE A
1 70028868 1 Pilot Group
2 70028869 1 Solenoid Valve with Coil
3 70028870 1 Coil
4 70028871 1 Coupling, CL
5 70028872 1 Coupling. SL
6 70028873 1 Cap, CL
7 70028874 1 Cap, SL
8 70028875 1 Seal Kit (Includes Items 101-112)
101 Kit 1 Cap Bleeding Screw
102 Kit 1 Quadring Pilot Block
103 Kit 10 Seal
104 Kit 1 Seal
105 Kit 1 Seal
106 Kit 1 Seal
107 Kit 1 Seal
108 Kit 1 Seal
109 Kit 1 Seal
110 Kit 1 Seal
111 Kit 1 Anti Extrusion
112 Kit 1 Anti Extrusion

31211772 832 681






SECTION 10 - ELECTRICAL

SECTION 10 - ELECTRICAL

31211772 832 683



SECTION 10 - ELECTRICAL

FIGURE 10-1. 832 ELECTRICAL LAYOUT

ART_925-ELECTRICAL_FRAME-HARNESS

31211772

832

684



SECTION 10 - ELECTRICAL

<
m
-

138

ART_925-ELECTRICAL_FRAME-COMPONENT

685

832

31211772



SECTION 10 - ELECTRICAL

142

18 116 119 46

1
15 19 13

147

1

N
-

17

141

ART_925-ELECTRICAL_ENGINE_DEUTZ3-6-90KW

31211772

832

686



SECTION 10 - ELECTRICAL

21

ART_925-ELECTRICAL_CAB-HARNESS

31211772 832 687



SECTION 10 - ELECTRICAL

181

174

159

154

16

151 179

150
166

165 4153

176 ART_925-ELECTRICAL_CAB-COMPONENT

688 832 31211772



SECTION 10 - ELECTRICAL

o
©
-

1
|8
213

I 3.‘1’ o\ | =) - N
(I m—— i
| ,, Al

sl )

7

185

205 212

204 210

215

196 197

ART_832-ELECTRICAL_CONTROLS

689

832

31211772



SECTION 10 - ELECTRICAL

FIGURE 10-1. 832 ELECTRICAL LAYOUT

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: This figure is for identifying part location only.
Ref HARNESS LIST
1 Ref Cable, Reverse Camera
2 Ref Harness, Reverse Sensor
3 Ref Harness, Boom
4 Ref Harness, Rear Frame
5 Ref Harness, Front Frame
6 Ref Harness, Trailer Connector
7 Ref Harness, Boom Worklights
8 Ref Harness, Engine
9 Ref Harness, Glow Plug Relay to Engine Harness
10 Ref Harness, Fuel Pump
11 Ref Cable, Glow Plug to Relay
12 Ref Cable, Battery (+) to Starter
13 Ref Cable, Starter to Jump Start Stud
14 Ref Cable, Ground Buss to Engine Ground
15 Ref Cable, PDM to Glow Plug Relay
16 Ref Cable, Disonnect to Ground Buss
17 Ref Cable, Battery (+) to PDM
18 Ref Cable, Alternator Power
19 Ref Cable, Battery (-) to Disconnect
20 Ref Cable, ECM Power
21 Ref Harness, Cab
22 Ref Harness, Cab Option
23 Ref Cable, Communication Analyzer
24 Ref Harness, HVAC Actuator
25 Ref Harness, Ignition Switch
26 Ref Harness, Seat Adaptor
27 Ref Harness, Seat Belt Alarm
28 Ref Harness, A/C Option
29 Ref Harness, Telematics Ready
30 Ref Harness, Telematics
31 Ref Cable, Display Programming
32 Ref Cable, Display Video
33 Ref Harness, License Plate Light
Ref COMPONENT LIST
101 Ref Sensor, Steer
102 Ref Solenoids, Hydraulic Cooling Fan
103 Ref Solenoids, Engine Cooling Fan
104 Ref Headlight
105 Ref Light, Side Marker
106 Ref Alarm, Backup
107 Ref Worklights
108 Ref Module, Rear Frame
109 Ref Camera, Reverse
110 Ref Sensor, Reverse
111 Ref Sensor, Rear Axle
112 Ref Solenoids, Priority Valve
113 Ref Solenoids, Ride Control Valve
114 Ref Solenoid, Trailer Brake Valve
690 832 31211772



SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
115 Ref Battery

116 Ref Switch, Battery Disconnect

117 Ref Relay

118 Ref Battery Jump Start Stud

119 Ref Light, DEF Purge Indicator

120 Ref Solenoids, Boom Quick Switch Valve
121 Ref Module, Front Frame

122 Ref Box, Power Distribution Electrical
123 Ref Horn

124 Ref Solenoids, Steer Select Valve
125 Ref Hose, Heated (DEF)

126 Ref Module, DEF Tank

127 Ref Pump, DEF Module

128 Ref Solenoids, Def Tank

129 Ref Fuel Pump

130 Ref Sensor, Hydraulic Oil Temperature
131 Ref Switch, Hydraulic Oil Pressure
132 Ref Solenoids, Main Control Valve
133 Ref Sensor, Boom Angle

134 Ref Solenoid, Rear Aux Divertor Valve
135 Ref Solenoids, Hi-Flow Divertor Valve
136 Ref Sensor, Proximity

137 Ref Connector, Electrical (Trailer)
138 Ref Taillight

139 Ref Solenoids, Hitch Control Valve
140 Ref Module, Engine Control

141 Ref Solenoid, Implement Pump

142 Ref Sensor, Ambient Air Temperature
143 Ref Fuel Pump

144 Ref Sensor, Temperature

145 Ref Sensor, Air Restriction

146 Ref Sensor, Engine Coolant Temperature
147 Ref Sensor, Coolant Level

148 Ref Sensor, Temperature

149 Ref Heater, Engine Block

150 Ref Pump, Windshield Washer

151 Ref Pump, Rear Window Washer

152 Ref Motor, Rear Wiper

153 Ref Sensor, Throttle

154 Ref Motor, Front Wiper

155 Ref Module, Cab

156 Ref Electrical Board, Standard

157 Ref Electrical Board, Option 1

158 Ref Electrical Board, Option 2

159 Ref Module, Wipers

160 Ref Plug, 12V Power

161 Ref Sensor, Brake

162 Ref Sensor, Brake Fluid Level

163 Ref HVAC Actuator

164 Ref Assembly, Cab Condenser

165 Ref Sensor, HVAC Thermostat

31211772 832 691



SECTION 10 - ELECTRICAL

692

ITEM PART NUMBER QTY DESCRIPTION REV
166 Ref Assembly, Heater & A/C
167 Ref Valve, HVAC
168 Ref Motor, Roof Wiper
169 Ref Speakers
170 Ref Lamp, Dome
171 Ref Antenna, Radio
172 Ref Module, ClearSky Telematics
173 Ref Sensor, Parking Brake
174 Ref Joystick
175 Ref Control, Fingertip Joystick
176 Ref Switch, Trailer Brake
177 Ref Light, License Plate
178 Ref Worklights
179 Ref Beacon
180 Ref Switch, Hitch Up/Down
181 Ref Switch, Transmission Disconnect
182 Ref Switch, Engine Speed Set
183 Ref Horn
184 Ref Lever, Transmission Control
185 Ref Lever, Accessory Control
186 Ref Instrument Panel
187 Ref Multifunction Display
188 Ref Display, LSI
189 Ref Switch, Lift/Loader
190 Ref Switch, Continuous Auxiliary Hydraulic
191 Ref Switch, Air Conditioning
192 Ref Switch, HVAC Recirculation
193 Ref Light, Seat Belt Indicator
194 Ref Switch, LS| Override
195 Ref Switch, Coupler
196 Ref HVAC Fan Speed
197 Ref Switch, HVAC Temperature Control
198 Ref Switch, Fog Lights
199 Ref Switch, Front Work Lights
200 Ref Switch, Boom Work Lights
201 Ref Switch, Rear Work Lights
202 Ref Switch, Beacon Light
203 Ref Switch, Hazard Lights
204 Ref Switch, Rear Wiper
205 Ref Switch, Roof Wiper
206 Ref Switch, Bucket Mode
207 Ref Switch, Boom Ride Control
208 Ref Switch, Auxiliary Decompression
209 Ref Power Outlet
210 Ref Switch, Steer Select
212 Ref USB Port
213 Ref Switch, Reversing Fan
214 Ref Switch, Master Light and Road Lights
215 Ref Switch, Ignition
832 31211772






SECTION 10 - ELECTRICAL

FIGURE 10-2. BATTERY INSTALLATION (STANDARD)

ART_1001180267_G

31211772

832

694



SECTION 10 - ELECTRICAL

FIGURE 10-2. BATTERY INSTALLATION (STANDARD)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180267 Ref BATTERY INSTALLATION (STANDARD) G
2 0400075 1 Battery, 12V
3 0761010 4 Bolt M10 x 20
4 0761012 2 Bolt M10 x 25
5 4812000 4 Washer M10
6 4812002 4 Washer M10
7 5220800 2 Nut M8
9 1001141596 1 Plate
10 1001179221J 1 Cover
12 1001217179 1 Tray
13 1001179586 2 J-Bolt
14 8270147 1 Clamp
15 8270148 1 Clamp
16 7301893 1 Insulator, Battery Terminal
17 1001145300 1 Insulator, Battery Terminal
18 0761007 2 Bolt M10 x 14
31211772 832 695



SECTION 10 - ELECTRICAL
FIGURE 10-3. BATTERY INSTALLATION (DUAL)

ART_1001179197-C

696 832 31211772



SECTION 10 - ELECTRICAL

FIGURE 10-3. BATTERY INSTALLATION (DUAL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179197 Ref Battery Installation (Dual) C
2 0761010 4 Bolt, M10X20
3 0761012 4 Bolt, M10X25
4 4812000 4 Washer, M10
5 4812002 4 Washer, M10
6 5220800 4 Nut, M8
7 7301893 2 Insulator, Battery Terminal
8 8270147 2 Clamp
9 8270148 2 Clamp
10 1001145300 2 Insulator, Battery Terminal
11 1001167212 2 Battery
12 1001179585 2 Bracket
13 1001179586 4 Bolt
14 1001179221J 1 Cover
15 1001203417J NLA Tray (no longer available, use 1001229139 for replacement)
15 1001229139 1 Tray
16 1001189339 1 Cable
17 1001189338 1 Cable

31211772 832 697



SECTION 10 - ELECTRICAL

FIGURE 10-4. BEACON/STROBE INSTALLATION

-]
=2
<
-
w
a

DETAILA

SEE DETAILA

SEE DETAILB

ART_1001200688-8

31211772

832

698



SECTION 10 - ELECTRICAL
FIGURE 10-4. BEACON/STROBE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001200688 Ref BEACON LIGHT INSTALLATION B
1 1001217623 1 Light, Warning
2 1001159738 1 Switch, Beacon

31211772 832 699



SECTION 10 - ELECTRICAL
FIGURE 10-5. BOOM HARNESS INSTALLATION

ART_1001186170

700 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-5. BOOM HARNESS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001186170 Ref Boom Cable Assembly D
1 1001184422 1 Harness, Boom (See Separate Breakdown in ELECTRICAL
Section)
3 1001204124 1 Hose

31211772 832 701



SECTION 10 - ELECTRICAL
FIGURE 10-6. BOOM HARNESS

ART_1001184422-D

702 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-6. BOOM HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001184422 Ref Boom Harness D
1 4460932 1 Connector
2 4460464 4 Terminal
3 4460891 1 Connector
4 4460465 2 Terminal
5 4460891 1 Connector
6 4460465 2 Terminal

31211772 832 703



SECTION 10 - ELECTRICAL

FIGURE 10-7. BOOM ANGLE SENSOR INSTALLATION

P

e . ¥

S’ - =
b & .
5 = )
-~ "
o2 S,
» 11
E e V)
z [N
I
i
L S
e N
0

#E iy

i ”

13 2

704 832

ART_1001179937-C

31211772



SECTION 10 - ELECTRICAL
FIGURE 10-7. BOOM ANGLE SENSOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV

1001179937 Ref BOOM ANGLE SENSOR INSTALLATION D

1 0761010 2 Bolt M10 x 20

2 3290405 2 Nut, Lock M4 x 0.7

3 3290601 2 Nut M6 x 1

4 3290605 1 Nut, Lock M6 x 1
1001278028 1 Sensor, Boom Angle

6 4010608 1 Screw M6 x 16

7 4811400 2 Washer M4

8 4812000 2 Washer M10

10 1001103156 1 Pin

11 1001103300 1 Ball, Joint

12 1001126837 2 Screw M4 x 16

13 1001134274 1 Clevis

14 1001187851 1 Bracket

15 1001187852 1 Link

16 1001187853 1 Rod

31211772 832 705



SECTION 10 - ELECTRICAL
FIGURE 10-8. BOOM RETRACT SENSOR INSTALLATION

ART_1001184856-D

706 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-8. BOOM RETRACT SENSOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001184856 Ref Boom Retract Sensor Installation D
2 1001199299 AR Shim, Retract Sensor
3 0760614 2 Bolt, M6X30
4 4031504 2 Screw, M4X8
5 4811700 2 Washer, M6
6 4831700 2 Washer, Lock M6
7 1001121021 1 Sensor, Proximity
8 1001146588 1 Strap, Cable
9 1001182049 1 Plate
10 1001218495 1 Bracket
11 1001008923 1 Strap, Cable

31211772 832 707



SECTION 10 - ELECTRICAL

FIGURE 10-9. CAB ELECTRICAL INSTALLATION

ART_1001271363_10F2

(P

=
D

31211772

832

708



SECTION 10 - ELECTRICAL

ART_1001271363_20F2

709

832

31211772



SECTION 10 - ELECTRICAL
FIGURE 10-9. CAB ELECTRICAL INSTALLATION

710

ITEM PART NUMBER QTY DESCRIPTION REV
1001271363 Ref CAB ELECTRICAL INSTALLATION B
1 120034 7 Washer, Plastic
2 0700618 2 Bolt M6 x 50
3 3290501 7 Nut M5
4 3290601 2 Nut M6
5 4460496 5 Washer, Terminal Lock
6 4460497 5 Nut, Terminal
7 4811700 4 Washer M6
8 1001146588 23 Strap, Cable Tie
9 1001161769 1 Assembly, Standard Electrical Board (See Separate Breakdown in
this Section)
10 1001161770 1 Assembly, Option 1 Electrical Board (See Separate Breakdown in
this Section)
11 1001161771 1 Assembly, Option 2 Electrical Board (See Separate Breakdown in
this Section)
12 1001211693 2 Seal
13 1001213988 1 Cable, Communication Analyzer
14 1001214281 1 Connector, Wiper Module
15 1001265358 1 Harness, Cab Option LBP (See Separate Breakdown in this
Section)
16 1001266447 1 Harness, Cab (See Separate Breakdown in this Section)
17 1001270180 1 Bracket
18 1001270466 1 Module, Cab Control
832 31211772






SECTION 10 - ELECTRICAL
FIGURE 10-10. CAB HARNESS

104
105
88 106
89
90
91
(SW100)
70
71

=~ 72
(SWo5) 128 (sWes) 110
- 129 o
X1596,
orzee) 112
@ (sWa1)
&
116
117
118
144 (swa0)
139 ( 12e Mas
(X1654-M) ‘ 149 146

‘ 150

I 126 147

i\ X93

| 127 (X93)  (GD92)

(X1654-H) \ (c0202)

139 140 BN
X1654-L 141 A \
( " (whsas) Al ﬂl‘ :
136 @) // (GD22) 130 "\\.I
137 ~— ( 131 N
'\/\ (SN1597-1) =
138 \ &) 5
:gg (WH50-R) 4 W / )
HsR 04 I % (x15:3-2m:) VA
65 ,
66 139
(FC170-XL 68 (X1654-PWR) .,/‘Q\
PBDKL) 69 46 R >
(FC170-XK
62 \ "pepxK) 44 (x?Zss) -
55 63 ) (D)
45 { 4 \
33~ (FC170xm \ I \ 133 (SWo6)
(Fcee-xp FBDKM ‘ NS // (SN1597-2)
PBD XD) 36 If &= 139
37 (X1654-TEMP1)
(FC66-XG 56
30 pDKG) 57 142 139
31 34 143 (X1654-TEMP2)
(FC66-XC 58 (sn12)
PDB XC) (X2759)
(FC66-XF & 52
PDB KF)
o 4 o e
(FC66-XH (Fcﬂ—m - (M55?04)
PBDKH) ey :2
23 (x188) 13
24 14
(FC74-XR i 15
PBDXR) 21 1 Y s 16
22 2 9 27 17
(Fc7a-xp 19 3 10 26 28
PDBXP) 20 (X174) 18
(FC74-XN 4 11 42 29 (cos54-13
PDB XN) 5 12 43 (SNO7) CCM J3)

(C054-)1 (CO54-)2 (Fc2762)
ccml)  CCmI2)

712 832

104 104
iox. 105 101
106 102

(SW43) (SW31) swos)

119

120
139 43
(X1716-) (SW71)

71 139

72  (X1716+4) 59
(SW16) 60
61

(Ms2770-2

70 (MS2770-3
CAN)

ART_1001266447_10F2

31211772



SECTION 10 - ELECTRICAL

188
189

190
(LB49-RF)

e

9

168

169
»\];-')»'\/ (WH164)
P 46
47
188 { (LB527)
1:3 ] 188
1 189
(LB48-LF) 190
(LB47-RR)
z"?';'\‘f‘
179
(MS95-BRN) 171 70 169
172 66-) (Ms166+) 71
173
174
175
(X2082)
107
108
109
(SW151)
153
o 151
156 (Ms514-1) 152 152
X604
(J527) (xe03) )
183
184
(SN601)
ART_1001266447_20F2
31211772 832

713



SECTION 10 - ELECTRICAL

FIGURE 10-10. CAB HARNESS

714

ITEM PART NUMBER QTY DESCRIPTION REV
1001266447 Ref CAB HARNESS B

1 1001160498 1 Connector
2 1001161095 24 Terminal

3 1001161098 6 Terminal

4 1001161099 1 Terminal

5 1001161101 1 Plug

6 1001160502 1 Connector
7 1001161095 23 Terminal

8 1001161100 16 Plug

9 1001161097 1 Terminal
10 1001161098 5 Terminal
11 1001161099 1 Terminal
12 1001161101 2 Plug

13 1001161959 1 Connector
14 1001161095 12 Terminal
15 1001161097 6 Terminal
17 1001161098 2 Terminal
16 1001161100 5 Plug

18 1001161101 7 Plug

19 4460434 1 Connector
20 4460268 7 Terminal
21 4460343 1 Connector
22 4460268 6 Terminal
23 4460343 1 Connector
24 4460267 3 Terminal
25 4461262 1 Connector
26 1001107854 3 Terminal
27 1001103012 1 Connector
28 1001116698 2 Plug

29 1001116697 2 Terminal
30 4460225 1 Connector
31 4460267 3 Terminal
32 4460265 1 Connector
33 4460268 7 Terminal
34 4460434 1 Connector
35 4460268 15 Terminal
36 4460225 1 Connector
37 4460268 5 Terminal
38 4460343 1 Connector
39 4460268 9 Terminal
40 4460343 1 Connector
41 4460267 9 Terminal
42 1001231397 1 Connector
43 1001231399 2 Terminal
44 1001116999 1 Connector
45 1001116700 4 Terminal
46 1001116991 2 Connector
47 1001118384 4 Terminal
48 1001116812 1 Connector
49 1001144296 1 Cap

832 31211772



SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
50 4460944 2 Terminal
51 4460466 1 Plug
52 4460930 1 Connector
53 4460465 8 Terminal
54 4460933 1 Connector
55 4460465 12 Terminal
56 1001112612 1 Connector
57 4460464 6 Terminal
58 4460466 3 Plug
59 4460539 2 Connector
60 4460944 4 Terminal
61 4460466 2 Plug
62 4460343 1 Connector
63 4460267 7 Terminal
64 4460343 1 Connector
65 4460268 8 Terminal
66 4460906 1 Terminal
67 4460225 1 Connector
68 4460267 5 Terminal
69 4460906 1 Terminal
70 1001117081 9 Connector
71 1001118384 9 Terminal
72 1001116723 54 Terminal
73 1001173411 1 Connector
74 1001116716 2 Terminal
75 1001104519 5 Terminal
76 1001162886 1 Connector
77 1001163340 13 Plug
78 1001162887 7 Terminal
79 4460897 1 Connector
80 4460464 1 Terminal
81 4460466 1 Plug
82 4460884 1 Connector
83 4460942 2 Terminal
84 4460466 2 Plug
85 1001116812 2 Connector
86 4460944 4 Terminal
87 4460466 2 Plug
88 4460836 1 Connector
89 4460942 3 Terminal
90 4460465 8 Terminal
91 4460466 1 Plug
92 4461095 1 Connector
93 4460465 2 Terminal
94 4460466 1 Plug
95 4460933 1 Connector
96 4460465 9 Terminal
97 4460466 3 Plug
98 4460894 1 Connector
99 4460465 3 Terminal

100 4460466 3 Plug

31211772 832 715



SECTION 10 - ELECTRICAL

716

ITEM PART NUMBER QTY DESCRIPTION REV
101 1001117079 1 Connector
102 1001118384 2 Terminal
103 1001116723 6 Terminal
104 1001117081 7 Connector
105 1001118384 14 Terminal
106 1001116723 28 Terminal
107 1001117081 2 Connector
108 1001118384 2 Terminal
109 1001116723 20 Terminal
110 1001117081 2 Connector
111 1001118384 6 Terminal
112 1001116723 8 Terminal
113 1001117081 1 Connector
114 1001118384 5 Terminal
115 1001116723 6 Terminal
116 1001117081 1 Connector
117 1001118384 4 Terminal
118 1001116723 6 Terminal
119 1001117081 1 Connector
120 1001118384 2 Terminal
121 1001116723 8 Terminal
122 1001118684 1 Connector
123 1001116754 2 Terminal
124 1001214686 1 Connector
125 1001116753 5 Terminal
126 1001214687 1 Connector
127 1001116753 3 Terminal
128 1001150735 1 Connector
129 1001150737 7 Terminal
130 1001116995 1 Connector
131 1001118379 1 Terminal
132 1001116995 1 Connector
133 1001118379 2 Terminal
134 4460994 1 Connector
135 1001118384 2 Terminal
136 4460994 1 Connector
137 1001118384 1 Terminal
138 1001116723 2 Terminal
139 8220051 9 Connector
140 1001116997 1 Connector
141 1001118384 5 Terminal
142 1001117064 1 Connector
143 91554014 6 Terminal
144 1001176333 1 Connector
145 4460466 11 Plug
146 4460465 3 Terminal
147 4460944 4 Terminal
148 4460930 1 Connector
149 4460466 6 Plug
150 4460465 2 Terminal
151 4460884 2 Connector

832 31211772



SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
152 4460465 8 Terminal
153 4460894 1 Connector
154 4460465 3 Terminal
155 4460466 1 Plug
156 4460944 2 Terminal
157 4460884 1 Connector
158 1001201070 1 Connector
159 4460465 4 Terminal
160 1001184473 1 Connector
161 1001184479 3 Terminal
162 1001201080 1 Connector
163 4460465 8 Terminal
164 4460942 6 Terminal
165 1001201081 1 Connector
166 4460464 8 Terminal
167 4460943 6 Terminal
168 1001116986 2 Connector
169 1001118384 8 Terminal
170 1001116998 4 Connector
171 1001118387 4 Terminal
172 1001112612 1 Connector
173 4460464 6 Terminal
174 4460943 2 Terminal
175 4460466 1 Plug
176 1001116985 1 Connector
177 1001118386 3 Terminal
178 1001116984 1 Connector
179 1001118386 4 Terminal
180 4461262 1 Connector
181 1001107854 2 Terminal
182 1001116698 1 Terminal
183 4460891 2 Connector
184 4460465 4 Terminal
185 1001116986 1 Connector
186 1001118384 2 Terminal
187 1001116723 2 Terminal
188 4461115 4 Connector
189 1001116728 8 Terminal
190 4460458 8 Seal
191 4460994 1 Connector
192 1001118384 2 Terminal

31211772 832 717



SECTION 10 - ELECTRICAL

718

FIGURE 10-11. CAB STANDARD ELECTRICAL BOARD ASSEMBLY

B+ IGN GND
O . O
. X [®@ @[]
R - Akl
BN
1 xd @ @ X @ @)
B . XC @ ®)| XG
e x|[©@®®®®[]
O Oxa X
& @ Q]o o .
. OO0
S
L BCA0 3 RS F—s
, 1P ] 5 J3—7 000@
TR0 J BLI0 F— , x[DO@OD
3 R[5 ] P[0 —, Y @0®dal
PR E LI
@) = N manll )
O g NO O ©

832

ART_1001161769-C

31211772



SECTION 10 - ELECTRICAL
FIGURE 10-11. CAB STANDARD ELECTRICAL BOARD ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001161769 Ref Standard Electrical Board Assembly C
1 80983191 1 Fuse, 10AMP
2 8229245 1 Fuse, 30AMP
3 80983191 1 Fuse, 10AMP
4 8229242 1 Fuse, SAMP
5 8229242 1 Fuse, SAMP
6 8229242 1 Fuse, 5AMP
7 8229242 1 Fuse, SAMP
8 80983191 1 Fuse, 10AMP
9 80983191 1 Fuse, 10AMP
10 8229242 1 Fuse, SAMP
11 70026292 1 Fuse, 35AMP

31211772 832 719



SECTION 10 - ELECTRICAL

720

FIGURE 10-12. CAB OPTION 1 ELECTRICAL BOARD ASSEMBLY

O

K1

11— |

-

[eo®

I
]

O

ml [

XK

N ) JF16 XC

, —{_10_JF12

ﬂ

0 JF17 ¢

[ICUCUC)

@O0@l

[ICUCUC)

7

FH

s— 10 JFIS 257

4

e

] ] U ] [N

| | | (m|

(10 JM4 [0 _Jr9

©©@ @@

[OIOIGIO)N

. {25 JFs ;ME .

832

ART_1001161770-C

31211772



SECTION 10 - ELECTRICAL
FIGURE 10-12. CAB OPTION 1 ELECTRICAL BOARD ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001161770 Ref Option 1 Electrical Board Assembly C

1 80983191 1 Fuse, 10AMP
2 80983191 1 Fuse, 10AMP
3 80983191 1 Fuse, 10AMP
4 80983191 1 Fuse, 10AMP
5 8229247 1 Fuse, 25AMP
6 80983191 1 Fuse, 10AMP
7 80983191 1 Fuse, 10AMP
8 8229247 1 Fuse, 25AMP
9 80983191 1 Fuse, 10AMP
10 8229242 1 Fuse, SAMP

11 70026293 1 Fuse, 50AMP

31211772 832 721



SECTION 10 - ELECTRICAL
FIGURE 10-13. CAB OPTION 2 ELECTRICAL BOARD ASSEMBLY

722

%@>|mﬁj

0@ @O
Neeeed O

ﬂﬂﬂﬂﬂ

@00 @)
%@@@@

s R OO @)

, ®Peee)
FDe®®

UUUUU

nnnnnn

©@0e 0@

[@@@@EN

832

ART_1001161771-B

31211772



SECTION 10 - ELECTRICAL

FIGURE 10-13. CAB OPTION 2 ELECTRICAL BOARD ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001161771 Ref Option 2 Electrical Board Assembly B
1 80983191 1 Fuse, 10AMP
2 8229244 1 Fuse, 15AMP
3 8229244 1 Fuse, 15AMP
4 8229244 1 Fuse, 15AMP
5 8229244 1 Fuse, 15AMP
6 8229244 1 Fuse, 15AMP
7 8229244 1 Fuse, 15AMP

31211772 832 723



SECTION 10 - ELECTRICAL
FIGURE 10-14. CAB OPTION HARNESS

ART_1001265358

724 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-14. CAB OPTION HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001265358 Ref CAB OPTION HARNESS A

1 4461015 1 Connector

2 4460465 5 Terminal

3 4460942 1 Terminal

4 4460466 8 Plug

5 1001144147 1 Connector

6 4460943 2 Terminal

7 4460466 1 Plug

8 4460897 1 Connector

9 4460941 1 Terminal

10 4460466 1 Plug

11 1001097051 1 Connector

12 4460929 3 Terminal

13 4460466 1 Plug

31211772 832 725



SECTION 10 - ELECTRICAL
FIGURE 10-15. DASH ELECTRICS INSTALLATION (ULS)

726 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-15. DASH ELECTRICS INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001185809 Ref Dash Electrics Installation (ULS) F
2 1001095804 1 Connector, 12V Power Socket
3 1001158146 1 Cluster, Electrical Gauge
4 1001104654 1 Switch, AUX Decomp
5 1001159741 1 Switch, Constanst AUX
6 1001163639 1 Switch, Driving Lights
7 1001159737 1 Switch, Fog Lights
8 1001189898 1 Switch, Framer/Loader
9 1001159734 1 Switch, Hazard
11 1001159735 1 Switch, Rear Wiper
13 1001159849 1 Switch, Steer Mode
15 1001174712 1 Switch, USB Charger
16 1001159748 1 Switch, Bucket Mode
17 1001190589 1 Plug, Blanking

31211772 832 727



SECTION 10 - ELECTRICAL

FIGURE 10-16. CAB HEATER HARNESS INSTALLATION

31211772

832

728



SECTION 10 - ELECTRICAL

FIGURE 10-16. CAB HEATER HARNESS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001201340 Ref CAB HEATER HARNESS INSTALLATION E
1 3290401 4 Nut M4
2 4811400 4 Washer M4
3 4831400 4 Washer, Lock M4
4 1001271803 1 Harness, Cab Heater (See Separate Breakdown in this Section)

31211772 832 729



SECTION 10 - ELECTRICAL

FIGURE 10-17. CAB HEATER HARNESS

3—

ART_1001271803

31211772

832

730



SECTION 10 - ELECTRICAL
FIGURE 10-17. CAB HEATER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001271803 Ref CAB HEATER HARNESS B
1 1001264976 1 Bracket
2 1001268829 1 Actuator, HVAC (Sold as Assembly Only)
3 1001268830 1 Harness, HVAC Cab Actuator (See Separate Breakdown in this
Section)

31211772 832 731



SECTION 10 - ELECTRICAL
FIGURE 10-18. CAB HVAC ACTUATOR HARNESS

10

(X1702)

(WH1633-2)

(WH1633-1)

13
14

22
(SW1707)

1
12

21
(SW1706)

17
(HV1710)

ART_1001268830

732 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-18. CAB HVAC ACTUATOR HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001268830 Ref CAB HVAC ACTUATOR HARNESS B
1 1001274536 1 Connector
2 1001274543 10 Terminal
3 1001274537 1 Connector
4 1001274543 8 Terminal
5 1001184473 1 Connector
6 1001184479 3 Terminal
7 1001274533 1 Connector
8 1001274539 4 Terminal
9 1001116999 1 Connector
10 1001274540 2 Terminal
11 1001274534 1 Connector
12 1001274541 2 Terminal
13 1001274534 1 Connector
14 1001274541 5 Terminal
15 1001116991 1 Connector
16 1001116720 2 Terminal
17 1001274535 2 Connector
18 1001274538 1 Connector
19 1001274544 2 Terminal
20 8220050 2 Terminal
21 1001274553 1 Retainer
22 1001274553 1 Retainer

31211772 832 733



SECTION 10 - ELECTRICAL
FIGURE 10-19. CAB HVAC ACTUATOR HARNESS

(SN1266)

9
10
(WH1265-2)

ART_1001169151

734 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-19. CAB HVAC ACTUATOR HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001169151 Ref A/C Option Harness G

2 4460899 1 Connector

3 4460941 4 Terminal

4 4460464 2 Terminal

5 4461118 1 Connector

6 1001107854 2 Terminal

7 1001116763 2 Seal

8 1001117021 2 Connector

9 1001116747 4 Terminal

10 4460789 4 Seal

11 70028546 1 Backshell

31211772 832 735






SECTION 10 - ELECTRICAL
FIGURE 10-20. CAB - MULTIFUNCTION DISPLAY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001176338 Ref Multifunction Display Installation B
1 1001211357 1 Display
2 1001178783 1 Bezel
3 1001180682 1 Cable, Display Programming
4 1001180683 1 Cable, Display Video

31211772 832 737



SECTION 10 - ELECTRICAL
FIGURE 10-21. CAB SEAT ADAPTOR HARNESS (PREMIUM SEAT)

ART_1001168531-A

738 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-21. CAB SEAT ADAPTOR HARNESS (PREMIUM SEAT)

ITEM PART NUMBER QTY DESCRIPTION REV
1001168531 Ref Seat Adaptor Harness A

1 4460894 1 Connector

2 91504107 1 Lock, Connector

3 4460465 6 Terminal

4 1001117011 1 Connector

5 1001116700 3 Terminal

6 4460897 1 Connector

7 80604017 1 Lock, Connector

8 4460943 2 Terminal

31211772 832 739



SECTION 10 - ELECTRICAL

FIGURE 10-22. CLEARSKY 4G CANBUS INSTALLATION

ART_1001268384

31211772

832

740



SECTION 10 - ELECTRICAL
FIGURE 10-22. CLEARSKY 4G CANBUS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001268384 Ref CLEARSKY 4G CANBUS INSTALLATION B
1 1062255 AR Tie-Strap
2 4240032 AR Tie-Strap
3 4460234 AR Terminal Mount
4 1001262322 1 Module, ClearSky Telematics Canbus
5 1001262326 1 Antenna
6 1001268553 1 Harness, 4Ward Telematics Clearsky Can (See Separate
Breakdown in this Section)
7 1001254185 1 Harness, Adapter (See Separate Breakdown in this Section)

31211772 832 741



SECTION 10 - ELECTRICAL
FIGURE 10-23. DECLUTCH SWITCH INSTALLATION

SEE DETAILA

DETAILA

ART_1001202430-B

742 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-23. DECLUTCH SWITCH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001202430 Ref Declutch Switch Installation B
1 1001202421 1 Switch, Transmission Disconnect
2 1001226481 1 Decal, Blank

31211772 832 743



SECTION 10 - ELECTRICAL
FIGURE 10-24. ELECTRICAL COMPONENTS INSTALLATION

ART_1001183838_E

744 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-24. ELECTRICAL COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001183838 Ref ELECTRICAL COMPONENTS INSTALLATION E

2 0700610 2 Bolt M6 x 20

3 0700614 4 Bolt M6 x 30

4 0700818 4 Bolt M8 x 50

6 3900349 1 Screw M2.5 x 0.45

7 4031608 5 Screw M5 x 20

9 4811900 4 Washer M8

10 4831600 5 Washer M5

11 4811702 4 Washer M6

12 5240600 2 Washer M6

13 1001008926 NLA Switch, Disconnect (no longer available, use 1001192142 for
replacement)

13 1001192142 1 Switch, Battery Disconnect

16 1001117308 1 Relay, 200 AMP (See Separate Breakdown in this Section)

17 1001270467 1 Module, Rear Frame (Note: Re-calibration required when
replaced)

18 1001270468 1 Module, Front Frame (Note: Re-calibration required when
replaced)

19 1001193993 1 Stud, Battery Jump Start

20 1001164402 1 Box, Power Distribution Electrical (See Separate Breakdown in this
Section)

21 1001169825 1 Light, DEF Purge Indicator

22 1001186693 1 Plate

31211772 832 745



SECTION 10 - ELECTRICAL
FIGURE 10-25. ELECTRICAL POWER DISTRIBUTION ELECTRICAL BOX

13 14 1

/
/
/uI

ART_1001164402-G

746 832 31211772



SECTION 10 - ELECTRICAL

FIGURE 10-25. ELECTRICAL POWER DISTRIBUTION ELECTRICAL BOX

ITEM PART NUMBER QTY DESCRIPTION REV
1001164402 Ref Power Distribution Electrical Box G
1 1001095336 1 Fuse, 150AMP
2 70026296 1 Fuse, 200AMP
3 70026297 1 Fuse, 80AMP
4 70026297 1 Fuse, 80AMP
5 70026297 1 Fuse, 80AMP
6 8229247 1 Fuse, 25AMP
7 8229244 1 Fuse, 15AMP
8 8229245 1 Fuse, 30AMP
9 8229247 1 Fuse, 25AMP
10 8229245 1 Fuse, 30AMP
11 8229245 1 Fuse, 30AMP
12 8229245 1 Fuse, 30AMP
13 70026294 1 Fuse, 70AMP
14 70026294 1 Fuse, 70AMP
15 70026294 1 Fuse, 70AMP
16 70026294 1 Fuse, 70AMP
17 70026295 1 Fuse, 35AMP
18 70026295 1 Fuse, 35AMP
19 70026295 1 Fuse, 35AMP

31211772 832 747



SECTION 10 - ELECTRICAL
FIGURE 10-26. ELECTRICAL RELAY INSTALLATION - 200 AMP

748 832 31211772



SECTION 10 - ELECTRICAL

FIGURE 10-26. ELECTRICAL RELAY INSTALLATION - 200 AMP

ITEM PART NUMBER QTY DESCRIPTION REV
1001117308 Ref 200 AMP Relay Installation C
1 3300220 2 Nut, Washer
2 3321001 2 Nut
3 4761000 2 Washer, Lock
4 1001111424 2 Washer

31211772 832 749



SECTION 10 - ELECTRICAL

31211772

23
ART_1001185375_F

832

N N o=\

,..p, & o /‘ﬁ’ 09‘0’

k8 N’%@ )
L K/( 4| d #

g — \”ha

i NN
m

=

FIGURE 10-27. ENGINE WIRING INSTALLATION (ULS)

750



SECTION 10 - ELECTRICAL
FIGURE 10-27. ENGINE WIRING INSTALLATION (ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001185375 Ref Engine Wiring Installation (ULS) F
1 1001146588 24 Strap, Tie
2 1001182218 1 Cable, PDM to Glow Plug Relay
3 1001182219 1 Cable, Glow Plug to Relay
4 1001182654 1 Cable, Batt to Ground
5 1001182650 1 Cable, Starter to Battery +
6 1001182651 1 Cable, Starter to Remote B+
7 1001182652 1 Cable, Ground Buss to Engine Ground
8 1001182216 1 Cable, Alternator
9 1001256834 1 Harness, Engine (ULS) (See Separate Breakdown in this Section)
10 0760507 1 Bolt, M5X14
11 0760810 2 Bolt, M8X20
12 0761012 7 Bolt, M10X25
13 0761214 1 Bolt, M12X30
14 1062255 13 Strap, Tie
15 3290505 1 Nut, Lock M5X0.8 Grade 8
16 3290805 1 Nut, Lock M8X1.25 Grade 8
17 3900381 1 Screw, M5X16
18 4811600 4 Washer, M5
19 4811900 5 Washer, M8
20 4812000 7 Washer, M10
21 4812100 1 Washer, M12
22 1001003305 4 Clip
23 1001008559 12 Strap, Tie
24 1001009375 1 Grommet
25 1001025750 1 Clip, Ladder
26 1001008720 2 Clip
27 3290501 1 Nut, M5X0.8
28 1001130198 3 Clip, Ladder
29 1001169146 1 Mount
30 1001182217 1 Cable, Batt + to PDM
31 1001182929 1 Harness, Fuel Pump (See Separate Breakdown in this Section)
32 1001182930 1 Harness, Glow Plug Relay (See Separate Breakdown in this
Section)
33 1001203015 1 Cable, Batt (-) to Batt Disc
34 1001203882 2 Bracket, Harness Tie Wrap
36 0760808 3 Bolt, M8X16
37 3900357 1 Screw, M6X16
38 8881800 1 Strap, Tie
39 1001008593 2 Clip
40 1001138645 1 Mount, Cable Tie
41 4811902 1 Washer, M8
42 8406302 1 Clamp
31211772 832 751



SECTION 10 - ELECTRICAL
FIGURE 10-28. ENGINE HARNESS (ULS)

61 LS
202 204 203 506 62 S
(O = ©) 87 o
199 SN2148 1
——— / 88 AMBIENT EC2172
e 89 AIR ALT
F T TR
T &§ 2 T B & C B U 84
85
MS2224-2
208 ®) L T 0
FC2179 58
111 s
60 2
112 sN2143 U2y 55
113 EXHAUST TEMP » 56
114 124 121 57
115 123 LB2195- 4.5 SN2184
116 LB2195+ PURGELP , S AIRFLT SW
117 PURGELE DIAGNOSTIC 5
118
119
120 9
FC2179 10

PDM

22 xz111;3

% P e

Hv2161 46 90
ANTISTALL HV2211
FAN

REVERSE2 92

93
RL2181
\ —
] FUEL
PUMP RLY

37

197
| caNBUSS
7 AT
Y
417/,' [/ o4
HV2165 /'"// 95
34 TRANS E2 / J 96
T:’\ﬁ:})zu. 0/ Moag s
ANS 0 D W x261699 1X 6BUSS
54 TRANSES
:5 HV2167 SND
1; TRANS E4 67
/, \ A X2190
ms21512 \ 7 4 7 Ao ND
20 S \ \ =7 68
21 o 4 X2189
22 = Y GND
Ms2151-3 75 '//'\j\ 65
CAN 76 '//‘,y,/’/i/\;.//' 64 X2182
HV2171 77 LT x2153 GND
i55 12 HV2166 TRANS E6 GND

13 TRANS E3

X /// %
s (]

28 69
82
gg 83 72 5 ;‘1’
¢ X2158
MsS2151-1 48 S ET1 73 79 x2205
CAN X2162 4 80 ETs
vss xz11_57 X2156

ART_1001256834_B_10F2

752 832 31211772



102
103
104
X2117
NOX SCR
105
106 -
107 €
X1160_1
DS DPF

138

141
X2215
TOB51

31211772

169
170
HV2208 171
FAN SPEED 1 172
HV2210
154 FAN REVERSE 1
155 173

SN2213

174

125 INTERCOOLER 175

126 TEMP

SN2149
127 COOLANT

128

129

130 &
131 |
132 /
133

135
X2193 |
ENGINE |

136
137
SN2144
SCRTEMP

N

176

it
108 164
109 165
110
X2130 166
DOSING 167
168
156 X2145
157 D2.2
158
X2129
NOX TAILPIPE

SECTION 10 - ELECTRICAL

145
146
142 147
143 MS2223-1
144 199
MS2223-2

209

148
149

150
199 vs2222-1

(i) 151

152

153
MS2222-2

\@ 177 B
178
179
X2198
192 DEF QUALITY
193
194
195
X2200
DEF COOL
DIVERTOR

ART_1001256834_B_20F2

753



SECTION 10 - ELECTRICAL
FIGURE 10-28. ENGINE HARNESS (ULS)

754

ITEM PART NUMBER QTY DESCRIPTION REV
1001256834 Ref Engine Harness (ULS) B
1 4460247 1 Terminal, Ring
2 1001167636 1 Connector
3 1001166707 2 Terminal
4 4461006 2 Seal
5 1001133714 1 Connector
6 1001133715 3 Terminal
7 1001135650 3 Seal
8 1001135651 1 Plug
9 4460891 1 Connector
10 4460465 1 Terminal
11 4460466 1 Plug
12 4461095 1 Connector
13 4460465 2 Terminal
14 4460466 1 Plug
15 4460539 1 Connector
16 4460944 2 Terminal
17 4460466 1 Plug
18 4461018 1 Connector
19 4460509 2 Terminal
20 1001116812 1 Connector
21 4460944 2 Terminal
22 4460466 1 Plug
23 4461095 1 Connector
24 4460465 2 Terminal
25 4460466 1 Plug
26 4460891 1 Connector
27 4460465 2 Terminal
28 1001116812 1 Connector
29 4460944 2 Terminal
30 4460466 1 Plug
31 4460891 1 Connector
32 4460465 2 Terminal
33 1001116950 1 Connector
34 4460465 2 Terminal
35 4460891 1 Connector
36 4460465 2 Terminal
37 4460891 1 Connector
38 4460465 2 Terminal
39 4460891 1 Connector
40 4460465 2 Terminal
41 4460891 1 Connector
42 4460465 2 Terminal
43 4460891 1 Connector
44 4460465 2 Terminal
45 4460891 1 Connector
46 4460465 2 Terminal
47 4460891 1 Connector
48 4460465 2 Terminal
49 4460891 1 Connector
832 31211772



SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
50 4460465 2 Terminal

51 4460891 1 Connector

52 4460465 2 Terminal

53 4460891 1 Connector

54 4460465 2 Terminal

55 1001209097 1 Connector

56 8220124 2 Terminal

57 4460608 2 Seal

58 1001126487 1 Connector

59 1001167634 2 Terminal

60 1001126485 2 Seal

61 1001126487 1 Connector

62 1001167634 2 Terminal

63 1001126485 2 Seal

64 1001117110 1 Terminal, Ring
65 1001117110 1 Terminal, Ring
66 4460256 1 Terminal, Ring
67 1001117109 1 Terminal, Ring
68 1001117110 1 Terminal, Ring
69 4460933 1 Connector

70 4460465 7 Terminal

71 4460466 5 Plug

72 1001144147 1 Connector

73 4460464 2 Terminal

74 4460466 1 Plug

75 4460950 1 Connector

76 4460464 8 Terminal

77 4460466 4 Plug

78 1001116811 1 Connector

79 4460508 3 Plug

80 4460466 1 Plug

81 4460970 1 Connector

82 4460464 8 Terminal

83 4460466 4 Plug

84 4460539 1 Connector

85 4460944 2 Terminal

86 4460466 1 Plug

87 1001116812 1 Connector

88 4460944 2 Terminal

89 4460466 1 Plug

90 1001118282 1 Connector

91 1001116734 2 Terminal

92 1001116732 2 Terminal

93 1001128128 1 Plug

94 4460894 1 Connector

95 4460465 5 Terminal

96 4460466 1 Plug

97 4460933 1 Connector

98 4460944 12 Terminal

99 8220115 1 Terminal, Ring
100 4460539 1 Connector

31211772 832 755



SECTION 10 - ELECTRICAL

756

ITEM PART NUMBER QTY DESCRIPTION REV

101 4460465 2 Terminal

102 1001167631 1 Connector

103 1001167630 4 Terminal

104 1001126485 4 Seal

105 1001138116 1 Connector

106 1001133715 3 Terminal

107 1001135650 4 Seal

108 1001126487 1 Connector

109 1001167635 2 Terminal

110 1001126485 2 Seal

111 1001167616 1 Box, Fuse

112 8220097 19 Terminal

113 8220098 9 Terminal

114 1001116725 3 Terminal

115 1001116726 9 Terminal

116 1001175265 19 Seal

117 4460458 9 Seal

118 4460789 6 Seal

119 80963067 4 Seal

120 4460748 5 Plug

121 2902443 1 Kit, Receptacle

122 4461071 6 Terminal

123 8220108 1 Terminal, Blade

124 8220108 1 Terminal, Blade

125 1001126362 1 Connector

126 1001166556 26 Terminal

127 1001166701 26 Seal

128 1001166774 10 Terminal

129 1001126393 10 Seal

130 1001166543 2 Terminal

131 4461054 2 Seal

132 1001166541 2 Terminal

133 4461006 2 Seal

134 1001126391 20 Plug

135 4461008 2 Plug

136 1001126245 1 Connector

137 1001126008 2 Terminal

138 1001148842 1 Connector

139 1001148841 3 Terminal

140 1001135650 3 Seal

141 1001135651 1 Plug

142 4460539 1 Connector

143 4460944 2 Terminal

144 4460466 1 Plug

145 1001116812 1 Connector

146 4460944 2 Terminal

147 4460466 1 Plug

148 1001116812 1 Connector

149 4460944 2 Terminal

150 4460466 1 Plug

151 4460539 1 Connector
832 31211772



SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
152 4460944 2 Terminal
153 4460466 1 Plug
154 1001116950 1 Connector
155 4460465 2 Terminal
156 1001167629 1 Connector
157 1001167630 4 Terminal
158 1001126485 4 Seal
159 1001167625 1 Connector
160 1001166555 13 Terminal
161 1001167621 50 Terminal
162 1001167623 5 Plug
163 1001167622 37 Terminal
164 1001167615 1 Connector
165 1001166551 6 Terminal
166 1001126353 6 Seal
167 1001167621 21 Terminal
168 1001167622 64 Plug
169 4460891 1 Connector
170 4460465 2 Terminal
171 4460891 1 Connector
172 4460465 2 Terminal
173 1001133714 1 Connector
174 1001133715 3 Terminal
175 1001135650 3 Seal
176 1001135651 1 Plug
177 1001167528 1 Connector
178 1001166704 4 Terminal
179 1001137578 4 Seal
180 4460891 1 Connector
181 4460942 2 Terminal
182 4460891 1 Connector
183 4460942 2 Terminal
184 4460891 1 Connector
185 4460942 2 Terminal
186 1001165194 1 Connector
187 1001166556 8 Terminal
188 1001116701 8 Seal
189 1001166774 2 Terminal
190 1001126393 2 Seal
191 1001126391 2 Plug
192 1001167620 1 Connector
193 1001176004 2 Terminal
194 1001176002 2 Seal
195 1001167624 2 Plug
196 4460466 6 Seal
197 4460892 1 Terminal
198 4460897 3 Connector
199 4460945 4 Receptacle, 3-Way
200 4461070 2 Connector
201 8229242 5 Fuse, 5A
202 8229244 1 Fuse, 15A
31211772 832 757



SECTION 10 - ELECTRICAL

758

ITEM PART NUMBER QTY DESCRIPTION REV
203 8229245 1 Fuse, 30A
204 8229247 1 Fuse, 25A
205 1001125677 1 Connector
206 1001177597 1 Fuse, 6A
207 1001190921 1 Seal, Fuse Box
208 1001205172 5 Fuse, 35A
209 1001116815 3 Connector
832 31211772






SECTION 10 - ELECTRICAL

FIGURE 10-29. ENGINE FUEL PUMP HARNESS

ART_1001182929-E

31211772

832

760



SECTION 10 - ELECTRICAL
FIGURE 10-29. ENGINE FUEL PUMP HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001182929 Ref Fuel Pump Harness E
1 8220043 2 Connector
2 4461017 1 Connector
3 4460508 2 Terminal

31211772 832 761



SECTION 10 - ELECTRICAL
FIGURE 10-30. ENGINE GLOW PLUG RELAY HARNESS

ART_1001182930-C

762 832 31211772



SECTION 10 - ELECTRICAL

FIGURE 10-30. ENGINE GLOW PLUG RELAY HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001182930 Ref Glow Plug Relay Harness C
1 1001187070 2 Ring, Terminal
2 1001187077 1 Ring, Terminal
3 4460536 1 Connector
4 4460464 3 Terminal

31211772 832 763



SECTION 10 - ELECTRICAL
FIGURE 10-31. ENGINE SPEED SET SWITCH INSTALLATION

832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-31. ENGINE SPEED SET SWITCH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001197639 1 Engine Speed Set Switch Installation B
1 1001198932 1 Switch, Engine Speed Set

31211772 832 765



SECTION 10 - ELECTRICAL

FIGURE 10-32. FRAME MAIN ELECTRICAL INSTALLATION

ART_1001248893

31211772

832

766



SECTION 10 - ELECTRICAL

FIGURE 10-32. FRAME MAIN ELECTRICAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001248893 Ref MAIN ELECTRICAL INSTALLATION D
1 0761012 3 Bolt, M10 x 25
2 4812000 3 Washer, M10
3 1001003305 2 Clip
4 1001004723 1 Saddle
5 1001008559 14 Strap, Cable
6 1001146588 50 Strap, Cable Tie
7 1001248891 1 Harness, Rear Frame (See Separate Breakdown in this Section)
8 1001268851 1 Harness, Front Frame (See Separate Breakdown in this Section)
9 0700812 1 Capscrew M8 x 25
10 4811900 1 Washer M8
13 0760608 1 Capscrew M6 x 16
14 4811702 1 Washer M6

31211772 832 767



SECTION 10 - ELECTRICAL
FIGURE 10-33. FRAME HARNESS - FRONT

18

A 19
19 i“\j,. (HV2150)
(HV1934) M’ I 29

|\ (5N233‘9 2) 44  (HV1931) \\
sy ; | (x1936) |
z ] I Y 2
6 7 b/ ‘ | ‘
s ‘l 18 35 Na
- 1 19 (SN408) (X559) 5;
190 2 32 18  (x2119) 18 S 23 A
(C0402-J2) 3 33 19 3N 34
4 CHEAEnANS ... (X560) . 35:2) (X2186)
H %
o 18O i i8
(€0402-J1) ’ » 18
27 (x2118)
40 (x1014)
41
42
| (xa36)

18 36 S

19 37 N —7 (Hva11) 18
(HV1935) (sN435) / % 1 30
(HVa16) 19 21 A
18 N ( e > 4 (HV409) 27 ¢
AL 23 (x404)
19 Uy R s
(Hv1166) U /”/a e
18
19
(HV1167)

ART_1001248891-B

768 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-33. FRAME HARNESS - FRONT

ITEM PART NUMBER QTY DESCRIPTION REV
1001248891 Ref Rear Frame Harness B

1 1001161958 1 Connector
2 1001161095 11 Terminal
3 1001161100 13 Terminal
4 1001161101 4 Terminal
5 1001161099 4 Terminal
6 1001161964 1 Connector
7 1001161095 29 Terminal
8 1001161100 11 Plug

9 1001161099 7 Terminal
10 1001161101 1 Plug

11 1001160499 1 Connector
12 1001161100 20 Plug

13 1001161095 5 Terminal
14 1001161099 7 Terminal
15 1001160509 1 Connector
16 1001160510 1 Terminal
17 1001175266 1 Seal

18 4460891 1 Connector
19 4460465 2 Terminal
20 4460970 1 Connector
21 4460464 4 Terminal
22 1001157891 1 Terminal
23 4460466 7 Plug

24 1001165311 1 Connector
25 91013191 2 Terminal
26 4460894 1 Connector
27 4460465 2 Terminal
28 4460466 4 Plug

29 4461262 1 Connector
30 1001107854 3 Terminal
31 1001104498 3 Seal

32 1001116995 1 Connector
33 1001118379 1 Terminal
34 1001117110 1 Connector
35 1001117108 1 Connector
36 4460911 1 Connector
37 1001126008 3 Terminal
38 4460539 1 Connector
39 4460465 3 Terminal
40 4460931 1 Connector
41 4460465 6 Terminal
42 4460466 2 Plug

43 4460894 1 Connector
44 4460942 6 Terminal
45 4461118 1 Connector
46 1001107854 2 Terminal
47 1001104498 2 Seal

48 4460933 1 Connector
49 4460465 10 Terminal

31211772 832 769



SECTION 10 - ELECTRICAL

770

ITEM PART NUMBER QTY DESCRIPTION REV

50 4460466 2 Plug

51 1001116996 1 Connector

52 1001118392 6 Terminal

53 4461054 6 Seal

54 1001116696 1 Plug

55 4461118 1 Connector

56 1001107854 2 Terminal

57 4460884 1 Connector

58 4460465 2 Terminal

59 4460466 2 Plug

60 4460884 1 Connector

61 4460465 4 Plug

832 31211772






SECTION 10 - ELECTRICAL

FIGURE 10-34. FRAME HARNESS - REAR

4
5
(X2127) 36
A 3 46 37 (X1172) 3¢
) 47 38 43 40 (X553)
1 48 39 44 11
2 49 (xs92) 45 (x891) | &
3 1 (X894) (X893) {\)’
(X401) 12 j)‘ 25
13 15 20 426
14 16 21 ,l/!/
(C0386-)1) 17 22 ‘
18 (CO386-14) /
69 7 N
70
71
(Ms389-1)
72
73
74
(MS389-2) A=
T~ 35 (X1329)
69 P (FC388-J4)
70 [ 6 35 35
71 23 7 (Fc3ss-se) 30 (FC388-J5)
(MS389-3) o4 8 31
(SN493) 9 32
10 33
(CO386-J3) 34
(FC388-F7)

772 832

83
78 84
79 (X1171)
80
81 7
28 66 g2
29 67 (x375)
(SN1279-1) 68
(X901)
-
/|
L\\N\
2
(X552) 52
53 5
42  (Hv366) 28 76
(X554) 29 77
L= (X1722) (X384)

53
/s (HV367)

LR Y 52
(xz?za) 51 53
- (sN2079) 60  (gNoo2)
'ﬁ\ 61
(;\3\ 62
‘ (X895)
i 58
59 63
(SN2152-2) 64
‘ k 58 65
54 % 50 (X896)
55 (SN2152-1)
56
(X897) 52
53
(HV2155)

ART_1001248892-B

31211772



SECTION 10 - ELECTRICAL
FIGURE 10-34. FRAME HARNESS - REAR

ITEM PART NUMBER QTY DESCRIPTION REV
1001248892 Ref Front Frame Harness B

1 4460894 1 Connector
2 4460942 5 Terminal
3 4460466 1 Plug

4 4461118 1 Connector
5 1001107854 3 Terminal
6 1001160500 1 Connector
7 1001161100 13 Plug

8 1001161095 11 Terminal
9 1001161101 1 Plug

10 1001161099 7 Terminal
11 1001161957 1 Connector
12 1001161095 11 Terminal
13 1001161100 18 Plug

14 1001161098 3 Terminal
15 1001161963 1 Connector
16 1001161095 18 Terminal
17 1001161100 22 Plug

18 1001161099 6 Terminal
19 1001161101 2 Plug

20 1001160509 1 Connector
21 1001160510 1 Terminal
22 1001175266 1 Seal

23 4460911 1 Connector
24 1001126008 3 Terminal
25 4460970 1 Connector
26 4460464 7 Terminal
27 4460466 5 Plug

28 4460891 1 Connector
29 4460942 2 Terminal
30 1001165309 1 Connector
31 4460466 2 Plug

32 4460465 7 Terminal
33 4460509 7 Terminal
34 1001150611 4 Terminal
35 8220114 1 Connector
36 1001128127 1 Connector
37 4460933 1 Connector
38 4460465 9 Terminal
39 4460466 3 Plug

40 1001116810 1 Connector
41 4460509 4 Terminal
42 1001117110 1 Connector
43 1001116812 1 Connector
44 4460465 2 Terminal
45 4460466 1 Terminal
46 4460836 1 Connector
47 4460942 1 Terminal
48 4460465 9 Terminal
49 4460466 2 Plug

31211772 832 773



SECTION 10 - ELECTRICAL

774

ITEM PART NUMBER QTY DESCRIPTION REV
50 1001116950 1 Connector
51 4460465 2 Terminal
52 4460891 1 Connector
53 4460465 2 Terminal
54 4460891 1 Connector
55 1001157890 1 Terminal
56 4460466 1 Plug
57 1001117109 1 Connector
58 1001116995 1 Connector
59 1001118379 1 Terminal
60 1001118323 1 Connector
61 4460942 4 Terminal
62 91013192 2 Terminal
63 4461015 1 Connector
64 4460465 7 Terminal
65 4460466 7 Plug
66 4460894 1 Connector
67 4460942 4 Terminal
68 4460465 2 Terminal
69 1001116812 1 Connector
70 4460944 2 Terminal
71 4460466 1 Plug
72 4460539 1 Connector
73 4460944 2 Terminal
74 4460466 1 Plug
75 1001165310 1 Connector
76 1001116686 4 Terminal
77 91013192 2 Terminal
78 4460933 1 Connector
79 4460465 3 Terminal
80 4460942 1 Terminal
81 1001157890 2 Terminal
82 4460466 6 Plug
83 1001117108 1 Connector
84 1001117109 1 Terminal

832 31211772






SECTION 10 - ELECTRICAL
FIGURE 10-35. IGNITION SWITCH INSTALLATION

11111111



SECTION 10 - ELECTRICAL

FIGURE 10-35. IGNITION SWITCH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001208518 Ref Ignition Switch Installation B
1 1001102502 1 Switch, 4 Position Key
1 70022765 1 Key, Ignition
2 1001181531 1 Decal, Ignition Switch
3 1001223968 1 Harness, Ignition Switch

31211772 832 777



SECTION 10 - ELECTRICAL

FIGURE 10-36. LIGHTS - DIP LIGHTS INSTALLATION (RH)

ART_1001256369-A

31211772

832

778



SECTION 10 - ELECTRICAL
FIGURE 10-36. LIGHTS - DIP LIGHTS INSTALLATION (RH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001256369 Ref Dip Lights Installation (RHD - No Outriggers) B

1 0700614 3 Bolt M6 X 30

2 0701015 2 Bolt M10 X 35

3 0761012 1 Bolt M10 X 25

4 3290305 8 Nut, Lock M3 X 0.5

5 3290601 4 Nut M6 X 1

6 3291001 2 Nut M10 X 1.5

7 4010310 8 Screw M3 X 20

8 4811700 7 Washer M6

9 4812000 10 Washer M10

10 1001091715 1 Taillight (LH)

11 1001091716 1 Taillight (RH)

12 1001096913 3 Bracket

13 1001110544 8 Washer

14 1001189569 1 Installation, License Plate Lamp (See Separate Breakdown in this
Section)

15 1001242650 1 Bracket

16 1001244593 1 Headlight (RH)

17 1001244594 1 Headlight (LH)

18 1001248416 4 Light, Side Marker

19 1001248899 1 Bracket

20 1001248901 1 Bracket

21 1001248902 1 Mount

31211772 832 779



SECTION 10 - ELECTRICAL
FIGURE 10-37. LIGHTS - LICENSE PLATE LAMP INSTALLATION

SEE DETAILA

ART_1001189569-A

780 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-37. LIGHTS - LICENSE PLATE LAMP INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001189569 Ref License Plate Lamp Installation A
1 0760410 4 Bolt, M4X20
2 3290401 4 Nut, M4X0.7 Grade 8
3 4831400 4 Washer, Lock M4
4 1001173829 2 Lamp, License Plate
5 1001178053 1 Harness, License Light (See Separate Breakdown in this Section)

31211772 832 781



SECTION 10 - ELECTRICAL
FIGURE 10-38. LIGHTS - LICENSE PLATE LAMP HARNESS

5
2

U

3
(LB2029) 3

(LB2029+)

LB2030-
( ) 3

(LB2030+)

(X1643)

ART_1001178053-C

782 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-38. LIGHTS - LICENSE PLATE LAMP HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001178053 Ref License Light Harness C
1 4460897 1 Connector
2 4460941 2 Terminal
3 1001190396 4 Connector

31211772 832 783



SECTION 10 - ELECTRICAL

FIGURE 10-39. LIGHTS - NO ROADLIGHTS INSTALLATION

ART_1001225382-A

31211772

832

784



SECTION 10 - ELECTRICAL
FIGURE 10-39. LIGHTS - NO ROADLIGHTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001225382 Ref No Road Lights Installation A
1 0761010 2 Bolt, M10X20
2 4460466 18 Plug
3 4812000 2 Washer, M10
4 1001225386 1 Mount, Reverse Alarm
5 1001225658 2 Connector
6 4460536 2 Connector
7 4460899 2 Connector
8 4461008 14 Plug
31211772 832 785



SECTION 10 - ELECTRICAL

FIGURE 10-40. LIGHTS - WORKLIGHTS INSTALLATION (BOOM MOUNTED)

31211772

832

786



SECTION 10 - ELECTRICAL
FIGURE 10-40. LIGHTS - WORKLIGHTS INSTALLATION (BOOM MOUNTED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001180529 Ref Boom Worklights Installation D
1 2920206 2 Worklight
2 1001146588 2 Strap, Cable
3 1001008923 11 Strap, Cable
4 1001183297 1 Harness, Boom Worklights (See Separate Breakdown in this
Section)
5 1001159739 1 Switch, Boom Worklights

31211772 832 787



SECTION 10 - ELECTRICAL
FIGURE 10-41. LIGHTS - WORKLIGHTS INSTALLATION - LED (BOOM MOUNTED)

788 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-41. LIGHTS - WORKLIGHTS INSTALLATION - LED (BOOM MOUNTED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001210961 Ref Boom LED Worklights Installation D
1 0760610 2 Bolt, M6X20
2 1001008923 11 Strap, Cable
3 1001146588 2 Strap, Tie
4 1001159739 1 Switch, Boom Worklights
5 1001183297 1 Harness, Boom Worklights (See Separate Breakdown in this
Section)
7 1001210962 2 Bracket
8 4812000 2 Washer, M10
9 1001203640 2 Lamp, LED Worklights
10 1001228989 2 Harness, Ferrite

31211772 832 789



SECTION 10 - ELECTRICAL
FIGURE 10-42. LIGHTS - WORKLIGHTS HARNESS (BOOM MOUNTED LIGHTS)

7
8

9
(X1045)

4
5

6
(X1043)

| 3

(X1044) \

ART_1001183297-C

790 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-42. LIGHTS - WORKLIGHTS HARNESS (BOOM MOUNTED LIGHTS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001183297 Ref Boom Worklights Harness C

1 4461115 1 Connector

2 1001116728 2 Terminal

3 4460458 2 Seal

4 4461115 1 Connector

5 1001116728 2 Terminal

6 4460458 2 Seal

7 4460932 1 Connector

8 4460464 2 Terminal

9 4460466 2 Plug

31211772 832 791



SECTION 10 - ELECTRICAL

FIGURE 10-43. LIGHTS - WORKLIGHTS INSTALLATION (CAB MOUNTED) (NO A/C)

31211772

&\\\NN 0

\\\ /.\\ o

, \
N ./ \J i

A
,/«V‘ ( \v
\

3

832

792



SECTION 10 - ELECTRICAL

FIGURE 10-43. LIGHTS - WORKLIGHTS INSTALLATION (CAB MOUNTED) (NO A/C)

ITEM PART NUMBER QTY DESCRIPTION REV
1001167822 Ref Cab Worklights Installation (No A/C) F
1 1001186567 1 Bracket, Work Light LH
2 1001186565 1 Bracket, Work Light RH
4 2920206 4 Worklight
5 0700610 4 Bolt, M6X20
6 4811700 8 Washer, M6
7 0760810 2 Bolt, M8X20
8 4811900 2 Washer, M8
9 1001159845 1 Switch, Front Worklights
10 1001159846 1 Switch, Rear Worklights
13 1001183888 1 Bracket, Work Light LH
14 1001183890 1 Bracket, Work Light RH
15 3290601 4 Nut, M6X1 Grade 8

31211772 832 793



SECTION 10 - ELECTRICAL

FIGURE 10-44. LIGHTS - WORKLIGHTS INSTALLATION - LED (CAB MOUNTED) (NO A/C)

LA

<
-
w
=)
w
w
w

DETAILA

31211772

832

794



SECTION 10 - ELECTRICAL
FIGURE 10-44. LIGHTS - WORKLIGHTS INSTALLATION - LED (CAB MOUNTED) (NO A/C)

ITEM PART NUMBER QTY DESCRIPTION REV
1001200538 Ref Cab Worklights Installation (No A/C - LED) D
1 0700610 4 Bolt, M6X20
3 4811700 4 Washer, M6
4 1001159845 1 Switch, Front Worklights
5 1001159846 1 Switch, Rear Worklights
6 1001203640 4 Lamp, LED Work Light
7 1001244193 1 Support, LED Work Light RH
8 1001244192 1 Support, LED Work Light LH
9 1001204528 1 Support, LED Work Light RH
10 1001204530 1 Support, LED Work Light LH
11 1001228989 4 Harness, Ferrite

31211772 832 795



SECTION 10 - ELECTRICAL
FIGURE 10-45. LIGHTS - WORKLIGHTS INSTALLATION (CAB MOUNTED) (WITH A/C)

ART_1001167823-G

796 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-45. LIGHTS - WORKLIGHTS INSTALLATION (CAB MOUNTED) (WITH A/C)

ITEM PART NUMBER QTY DESCRIPTION REV
1001167823 Ref Cab Worklights Installation (A/C) G
1 0700610 4 Bolt, M6X20
2 2920206 4 Worklight
4 5220600 2 Nut, M6
5 1001159845 1 Switch, Front Worklights
6 1001159846 1 Switch, Rear Worklights
7 1001186567 1 Bracket, Work Light LH
8 1001186565 1 Bracket, Work Light RH
9 4811700 6 Washer, M6
11 3290601 2 Nut, M6X1 Grade 8

31211772 832 797



SECTION 10 - ELECTRICAL

FIGURE 10-46. LIGHTS - WORKLIGHTS INSTALLATION -LED (CAB MOUNTED) (WITH A/C)

DETAILA

31211772

832

798



SECTION 10 - ELECTRICAL
FIGURE 10-46. LIGHTS - WORKLIGHTS INSTALLATION -LED (CAB MOUNTED) (WITH A/C)

ITEM PART NUMBER QTY DESCRIPTION REV
1001200539 Ref Cab Worklights Installation (A/C - LED) D
1 0700610 2 Bolt, M6X20
2 5220600 2 Nut, M6
3 1001159845 1 Switch, Front Worklights
4 1001159846 1 Switch, Rear Worklights
5 1001203640 4 Lamp, LED Work Light
6 1001204060 2 Bracket
7 1001244193 1 Support, LED Work Light RH
8 1001244192 1 Support, LED Work Light LH
9 4811700 2 Washer, M6
10 1001228989 4 Harness, Ferrite

31211772 832 799



SECTION 10 - ELECTRICAL
FIGURE 10-47. LS| SENSOR INSTALLATION

ART_1001257425-A

800 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-47. LS| SENSOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001257425 Ref LSI Sensor Installation (24IN Wheel) A
1 1001207594 1 Installation, LSI Assembly (See Separate Breakdown in this
Section)
2 1001199935 1 Installation, LS| Sensor (24IN Wheel) (See Separate Breakdown in
this Section)
3 1001257426 1 Installation, LS| Switch (See Separate Breakdown in this Section)

31211772 832 801



SECTION 10 - ELECTRICAL
FIGURE 10-48. LS| DISPLAY INSTALLATION

802

832

5

A
323

S

5

ART_1001207594-C

31211772



SECTION 10 - ELECTRICAL
FIGURE 10-48. LSI DISPLAY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001207594 Ref LSI Display Installation C
1 0760610 2 Bolt, M6X20
2 4811700 2 Washer, M6
3 1001126837 2 Screw, M4X16
4 1001182839 1 Cover
5 1001214401 1 Bracket
6 1001213752 1 Display, LSI
7 1001221318 1 Tape, Hook Fastener
8 1001221319 1 Tape, Hook Fastener

31211772 832 803



SECTION 10 - ELECTRICAL

FIGURE 10-49. LS| SENSOR INSTALLATION

ART_1001199935-B

31211772

832

804



SECTION 10 - ELECTRICAL
FIGURE 10-49. LS| SENSOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001199935 Ref LSI Sensor (24IN Wheel) B
1 0761012 1 Bolt, M10X25
2 4812000 1 Washer, M10
3 5272011 2 Screw, M10X35
4 1001116128 1 Sealant, Polysiloxane
5 1001146588 2 Strap, Cable
6 1001169146 1 Mount
7 1001004720 1 Strap, Cable
8 1001160730 1 Sensor, Rear Axle LSI

31211772 832 805



SECTION 10 - ELECTRICAL
FIGURE 10-50. LSI SWITCH INSTALLATION

806 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-50. LS| SWITCH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001257426 Ref LSI Switch Installation A
1 1001159742 1 Switch, LS| Override

31211772 832 807



SECTION 10 - ELECTRICAL
FIGURE 10-51. LS| SENSOR COVER INSTALLATION

ART_1001225414

808 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-51. LSI SENSOR COVER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001225414 Ref LSI SENSOR COVER INSTALLATION D
2 0761412 2 Bolt M14 x 25
5 4812200 2 Washer M14
6 1001290666 1 Shield, LSI Sensor

31211772 832 809



SECTION 10 - ELECTRICAL
FIGURE 10-52. REVERSE ALARM INSTALLATION

SEE DETAILA

DETAILA

ART_1001183596-D

810 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-52. REVERSE ALARM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001183596 Ref Reverse Alarm Installation D
2 0760608 2 Bolt, M6X16
3 3290601 2 Nut, M6X1
4 4811700 4 Washer, M6
5 1001147060 1 Alarm, Reverse
6 1001008559 1 Strap, Cable

31211772 832 811



SECTION 10 - ELECTRICAL

FIGURE 10-53. REVERSE CAMERA INSTALLATION

ART_1001190225_C

31211772

832

812



SECTION 10 - ELECTRICAL
FIGURE 10-53. REVERSE CAMERA INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001190225 Ref REVERSE CAMERA INSTALLATION (TRAILER BRAKES) C
1 0700408 2 Bolt M4 x 16
2 0761010 2 Bolt M10 x 20
4 3290401 2 Nut M4 x 0.7
5 4811400 4 Washer M4
6 4812000 2 Washer M10
7 1001167017 1 Camera
8 1001202293 1 Bracket
9 1001265375 1 Cable

31211772 832 813



SECTION 10 - ELECTRICAL

FIGURE 10-54. REVERSE SENSING INSTALLATION

o
-

ART_1001190227-C

31211772

832

814



SECTION 10 - ELECTRICAL
FIGURE 10-54. REVERSE SENSING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001190227 Ref Reverse Sensor Installation (No Hydraulic Hitch) C
2 3290501 4 Nut, M5X0.8
3 4811600 4 Washer, M5
5 5271609 4 Screw, M5X25
7 1001175776 1 Harness, Reverse Sensor (See Separate Breakdown in this
Section)
8 1001202288 1 Bracket
9 1001181921 4 Washer, Rubber M8
10 1001189997 1 Sensor, Reverse

31211772 832 815



SECTION 10 - ELECTRICAL

816

FIGURE 10-55. REVERSE SENSING HARNESS

1
2
(X1603)

(X1604)

ART_1001175776-C

832

31211772



SECTION 10 - ELECTRICAL
FIGURE 10-55. REVERSE SENSING HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001175776 Ref Reverse Sensor Harness C
1 4460932 1 Connector
2 4460464 4 Terminal
3 1001175733 1 Connector

31211772 832 817



SECTION 10 - ELECTRICAL
FIGURE 10-56. TELEMATICS CLEARSKY CAN 4WARD HARNESS

13
14 [

X1610

IP1627

21 A\
IP1628
1

ART_1001268553

818 832 31211772



SECTION 10 - ELECTRICAL

FIGURE 10-56. TELEMATICS CLEARSKY CAN 4WARD HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001268553 Ref TELEMATICS CLEARSKY CAN 4WARD HARNESS A
1 1001144147 1 Connector
2 4460464 2 Terminal
3 4460466 1 Plug
4 1001116812 1 Connector
5 4460465 2 Terminal
6 4460466 1 Plug
7 1001226636 1 Connector
8 1001226637 7 Terminal
9 1001116731 17 Plug
10 1001116812 1 Connector
11 4460465 2 Terminal
12 4460466 1 Plug
13 1001144147 1 Connector
14 4460464 2 Terminal
15 4460466 1 Plug
16 1001187081 1 Ring, Terminal
17 4460933 1 Connector
18 4460465 12 Terminal
19 1001187078 1 Ring, Terminal
20 2400060 1 Fuse, Holder
21 2400060 1 Fuse, Holder
22 4460670 1 Ring, Terminal
101 4460466 3 Plug
102 1001144147 1 Connector
103 1001200206 1 Connector

31211772 832 819



SECTION 10 - ELECTRICAL
FIGURE 10-57. TELEMATICS ADAPTER HARNESS

(X1751)

ART_1001254185-A

820 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-57. TELEMATICS ADAPTER HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001254185 Ref TELEMATICS ADAPTER HARNESS A

1 1001116812 1 Connector

2 4460465 2 Terminal

3 4460466 1 Plug

4 1001112796 1 Connector

5 4460944 2 Terminal

6 4460466 7 Plug

31211772 832 821



SECTION 10 - ELECTRICAL
FIGURE 10-58. TELEMATICS READY INSTALLATION

Iy ﬁ ART_1001202519-A

822 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-58. TELEMATICS READY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001202519 Ref Telematics Ready Installation A
1 8584003 1 Strap, Tie
2 1001196289 1 Harness, Telematics Ready (See Separate Breakdown in
ELECTRICAL Section)
3 1001201162 1 Cap
4 1001202617 1 Bag

31211772 832 823



SECTION 10 - ELECTRICAL
FIGURE 10-59. TELEMATICS READY HARNESS

(X1611)

(X2011)

ART_1001196289-A

824 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-59. TELEMATICS READY HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001196289 Ref Telematics Ready Harness A
1 1001112796 1 Connector
2 4460465 3 Terminal
3 4460466 6 Plug
4 4460884 1 Connector
5 80604021 1 Lock, Connector
6 4460465 3 Terminal
7 4460466 1 Terminal

31211772 832 825



SECTION 10 - ELECTRICAL

FIGURE 10-60. TRAILER ELECTRICS INSTALLATION

T S s S INEN <
&~ & ol

SEE DETAILA

DETAILA

ART_1001179059-8

31211772

832

826



SECTION 10 - ELECTRICAL
FIGURE 10-60. TRAILER ELECTRICS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001179059 Ref TRAILER ELECTRICS INSTALLATION B
2 3290501 3 Nut M5
3 4031612 3 Bolt M5 X 40
4 4461170 1 Connector
5 4811600 3 Washer M5
6 1001184839 1 Harness, Trailer Connector (See Separate Breakdown in this
Section)

31211772 832 827



SECTION 10 - ELECTRICAL
FIGURE 10-61. TRAILER CONNECTOR HARNESS

(X2071)

(MS217-7)

(Ms217-6)
1

(Ms217-1)

(Ms217-4) q
(MS217-3) 1 (ms217-5)
(Ms217-2)

ART_1001184839-C

828 832 31211772



SECTION 10 - ELECTRICAL
FIGURE 10-61. TRAILER CONNECTOR HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001184839 Ref TRAILER CONNECTOR HARNESS C
1 1001116995 7 Connector
2 4460899 1 Connector
2 4460941 6 Pin

31211772 832 829






SECTION 11 - DECALS

SECTION 11 - DECALS

31211772 832 831



SECTION 11 - DECALS
FIGURE 11-1. DECALS INSTALLATION (ANSI)

SECTION D-D

SECTION B-B

SECTION F-F L

DETAILA

49 36 ART_1001201869_H_10F2

832 832 31211772



38|
42

SECTION 11 - DECALS

i

. _-38

g |l - O
| [
=S QgH

VIEW G

31211772 832

ART_1001201869_H_20F2

833



SECTION 11 - DECALS

FIGURE 11-1. DECALS INSTALLATION (ANSI)

ITEM PART NUMBER QTY DESCRIPTION REV
1001201869 Ref Decals Installation (ULS) H
1 1001227287 1 Decal, Manual Location
3 1706300 1 Decal, Ether Warning
4 1706296 1 Decal, Battery Warning (ANSI)
5 1001102750 1 Decal, No Standing On Forks
6 1706299 1 Decal, Contacting Power Lines Warning
7 1706301 1 Decal, Keep Clear Of Rotating Parts Warning
8 1706306 1 Decal, Tip Over Warning
9 1706302 2 Decal, Pinch Point Boom Holes
15 1001094708 1 Decal, Hydraulic Oll
18 1706850 1 Decal, Crush Hazard Warning
19 1706768 1 Decal, Vehicle Roll Away
20 1707078 1 Decal, Warning/Danger
22 1001130323 1 Decal, Oil Level
24 1001125387 1 Decal, Ultra Low Sulfur Diesel
27 1001172035 1 Decal, No Weld or Dirill
30 1001214206 1 Decal, Park Brake
31 1001184632 1 Decal, Battery Positive
33 1001191229 1 Decal, Fuse Panel
35 1001195855 1 Decal, Battery Disconnect
36 1001196806 1 Decal, Diesel Exhaust Fluid
37 AU2105 1 Decal, No Karcher
38 1701500 1 Decal, Lift
39 8005870 1 Decal, Emergency Exit
40 1001008540 1 Plate, Battery
42 4109801 4 Decal, Tie Down Point
45 1001223453 1 Decal, ICES
46 1001231801 1 Decal, Warning Prop 65
47 1001247646 1 Decal, Def Min Refill Volume
48 1001218659 1 Decal, Brake Fluid Spec
49 1001219212 1 Decal, Def Fluid Only
834 832 31211772






SECTION 11 - DECALS

FIGURE 11-2. DECALS INSTALLATION - JLG

SN
o

TON
(e

A

\
(i

ART_1001258737

836 832 31211772



SECTION 11 - DECALS
FIGURE 11-2. DECALS INSTALLATION - JLG

ITEM PART NUMBER QTY DESCRIPTION REV
1001258737 Ref DECALS INSTALLATION B
1 1001159728 2 Decal, JLG Logo
2 1001160775 1 Decal, JLG - 5" Black
3 1001169674 2 Decal, JLG M100X285
4 1001276753 1 Decal, JLG 832 Cab
5 1001276754 1 Decal, JLG 832 Hood

31211772 832 837



SECTION 11 - DECALS

FIGURE 11-3. CAPACITY CHART (ANSI)

(L L L LS

ART_1001263702

838 832 31211772



SECTION 11 - DECALS
FIGURE 11-3. CAPACITY CHART (ANSI)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001263702 Ref CAPACITY CHART (ANSI)

31211772 832 839



SECTION 11 - DECALS
FIGURE 11-4. CAPACITY CHART HOLDER INSTALLATION

11111111



SECTION 11 - DECALS
FIGURE 11-4. CAPACITY CHART HOLDER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001178706 Ref Capacity Chart Holder Installation A
1 1001179297 1 Load Chart, Bezel
2 1001005960 1 Holder
3 7029486 2 Screw

31211772 832 841



SECTION 11 - DECALS
FIGURE 11-5. CLEARSKY DECAL INSTALLATION

VA
°

ART_1001229707

842 832 31211772



SECTION 11 - DECALS
FIGURE 11-5. CLEARSKY DECAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001229707 Ref Clearsky Decal Installation C
1 1001294815 1 Decal - ClearSky
2 1001120989 1 Radio Frequency Decal

31211772 832 843



SECTION 11 - DECALS
FIGURE 11-6. TRIANGLE INSTALLATION - SLOW MOVING VEHICLE

844 832 31211772



SECTION 11 - DECALS
FIGURE 11-6. TRIANGLE INSTALLATION - SLOW MOVING VEHICLE

ITEM PART NUMBER QTY DESCRIPTION REV
1001273005 Ref TRIANGLE INSTALLATION - SLOW MOVING VEHICLE A
1 0760508 2 Bolt M5 x 16
2 0761010 2 Bolt M10 x 20
3 3290501 2 Nut M5
4 4811600 4 Washer M5
5 4812000 2 Washer M10
6 1001272882 1 Reflector, Red Triangle
7 1001273004 1 Bracket

31211772 832 845






SECTION 12 - RECOMMENDED SERVICE PARTS STOCK

SECTION 12 - RECOMMENDED SERVICE PARTS STOCK

31211772 832 847



SECTION 12 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 12-1. RECOMMENDED SERVICE PARTS STOCK

848

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: The following list will service one machine (built to current
production per date on the front cover) with emergency repair parts
which can be installed in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts stock
supplied. For further information, contact your JLG dealer or the JLG
Industries Parts Department.
70024455 1 Coil (Concrete Bucket)
70027269 1 Coil (Divertor Valve)
70020764 1 Coil (Divertor Valve)
70002971 1 Coil (Fan Motor Control)
70003788 1 Coil (Fan Motor Control)
70026967 1 Coil (Hydraulic Hitch Control)
70002386 1 Coil (Priority Flow Manifold)
70026582 1 Coil (Steering Select Valve)
70028870 1 Coil (Trailer Brake Valve)
70025456 1 Coil, Solenoid (Solenoid Valve)
1001270467 1 Control, TMH Front Frame Module LBP
1001270468 1 Control, TMH Rear Frame Module LBP
1001159028 1 Controller, Accelerator Pedal
70024859 1 Controller, Backrest Actuator (Seat Assembly Air Suspension -
Premium)
1001187413 1 Controller, Brake Pedal
1001222603 1 Controller, Joystick 3R4B
1001242098 1 Controller, Joystick Fingertip Control
1001201951 1 Controller, Parking Brake (Mechanical)
Ref Engine (90KW ULS)
70004511 12 Filter, Fuel
70025153 12 Filter, Fuel Prefilter
7016331 12 Filter, Oll
70025850 12 Filter, Primary Air
70025851 12 Filter, Secondary Air
Ref Engine (100KW ULS)
70027417 12 Filter, Fuel
70025153 12 Filter, Fuel Prefilter
7016331 12 Filter, Oll
70025850 12 Filter, Primary Air
70025851 12 Filter, Secondary Air
1001162662 12 Filter, Breather Hydraulic (Hydraulic Tank)
1001162659 12 Filter, Hydraulic (Hydraulic Tank)
8229242 2 Fuse, 5A (Electrical & OPT 1 Board, Engine Harness)
80983191 2 Fuse, 10A (Electrical, OPT 1 & OPT 2 Board)
8229234 2 Fuse, 10A (Cab Harness)
8229244 2 Fuse, 15A (OPT 2 Board, Power Distribution Box & Engine
Harness)
8229247 2 Fuse, 25A (OPT 1 Board, Power Distribution Box & Engine
Harness)
8229245 2 Fuse, 30A (Electrical Board, Power Distribution Box & Engine
Harness)
1001205172 2 Fuse, 35A (Engine Harness)
70026297 2 Fuse, 80A (Power Distribution Box)

832

31211772



SECTION 12 - RECOMMENDED SERVICE PARTS STOCK

ITEM PART NUMBER QTY DESCRIPTION REV
1001095336 2 Fuse, 150A (Power Distribution Box)
70026296 2 Fuse, 200A (Power Distribution Box)
1001177597 2 Fuse, Mini Diode 6A (Engine Harness)
70022765 1 Key, Ignition
2940074 1 Latch (Fork Mounted Platform)
1001270466 1 Module, Cab Control
1001262322 1 Module, ClearSky Telematics CANBUS
70026292 1 Relay, 35Amp (Electrical Board)
70026295 1 Relay, 35Amp (Power Distribution Box)
70026293 1 Relay, 50Amp (OPT 1 Board)
70026294 1 Relay, 70Amp (Power Distribution Box)
1001117308 1 Relay, 200Amp (Electrical Relay Installation)
4000015 1 Sensor, Angle (Boom Angle Sensor)
1001149376 1 Sensor, Coolant Level (Expansion Tank)
70025539 1 Sensor, Pad (Upper Seat Assembly)
1001160730 1 Sensor, Rear Axle LSI
1001189997 1 Sensor, Reverse
70026808 1 Sensor, Steering (Rear Axle)
1001128478 1 Sensor, Temperature (CAC & Hydraulic Tank)
1001269578 1 Sensor, Temperature (Heat & A/C)
1001102502 1 Switch, 4 Position Key (Ignition Switch)
1001104654 1 Switch, AUX Decomp (Dash Electrical)
1001159738 1 Switch, Beacon (Beacon Install)
1001159745 1 Switch, Boom Ride (Boom Raise Hoses Install (With Ride Control)
1001159739 1 Switch, Boom Worklights
4360658 1 Switch, Brake Light (Switch Plate)
1001159748 1 Switch, Bucket Mode (Dash Electrical)
1001159741 1 Switch, Constant AUX (Dash Electrical)
1001202421 1 Switch, Declutch (Declutch Switch Installation)
1001192142 1 Switch, Disconnect (Electrical Components)
1001163639 1 Switch, Driving Lights (Dash Electrical)
1001198932 1 Switch, Engine Speed Set (Engine Speed Set Installation)
1001159737 1 Switch, Fog Lights (Dash Electrical)
1001189898 1 Switch, Framer/Loader (Dash Electrical)
1001159845 1 Switch, Front Worklights (Cab Worklights)
1001159734 1 Switch, Hazard (Dash Electrical)
70024107 1 Switch, Heater (Premium Air Suspension Seat)
1001198836 1 Switch, Hitch (Hitch Installation)
1001169268 1 Switch, Horn (Horn Button Installation)
1001160326 1 Switch, HVAC On/Off (Heater & AC)
1001159925 1 Switch, HVAC Recycle (Heater & AC)
1001172547 1 Switch, HVAC Rotary 3 Speed (Heater & AC)
1001159742 1 Switch, LSI Override
1001200633 1 Switch, Pushbutton (Brake Installation - Trailer)
1001080375 1 Switch, Quick Switch (Hydraulic Coupler)
1001159735 1 Switch, Rear Wiper (Dash Electrical)
1001159846 1 Switch, Rear Worklights (Cab Worklights)
1001145204 1 Switch, Reversing Fan (Cooling Package)
1001159736 1 Switch, Roof Wiper
1001159849 1 Switch, Steer Mode (Dash Electrical)
1001214280 1 Switch, Turn-Wiper (Wiper - Turn Switch (0 Speed -FNR) & (No
Speed)
31211772 832 849



SECTION 12 - RECOMMENDED SERVICE PARTS STOCK

850

ITEM PART NUMBER QTY DESCRIPTION REV
1001174712 1 Switch, USB Charger (Dash Electrical)
1001257348 1 Switch, Zero Speed (Wiper - Turn Switch (0 Speed -FNR)
832 31211772



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

31211772 832 851



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS
FIGURE 13-1. SPECIAL OPTIONS/ACCESSORIES/KITS

852

ITEM PART NUMBER QTY DESCRIPTION REV
See Note Ref Note: This list is to accommodate machines ordered with special
equipment. Options may not be applicable to all models. For more
specific parts information contact JLG Parts Department.
Ref SPECIAL OPTIONS/ACCESSORIES/KITS
1001264937 Ref Boom Assembly Kit
1001264916 Ref Boom Brush Kit
1001264918 Ref Boom Kit
1001199382 Ref Cab Guard Front & Top Kit
1001199381 Ref Cab Guard Front Kit
1001199380 Ref Cab Guard Top Kit
1001268341 Ref Camera (Rear View) Add-on Kit(Dealer Installed)
1001264727 Ref ClearSky Kit
70024168 Ref Coupler Locking Cylinder Seal Kit
1001264873 Ref Filter Kit - Without HVAC (Level 1)
1001264874 Ref Filter Kit - With HVAC (Level 2)
1001274892 1 Forward/Reverse Lever Kit - 0 Speed
1001265291 Ref Service Kits C
1001264921 Ref Wear Pad Kit
832 31211772



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

PART NUMBER INDEX

31211772 832 853



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

0240063.........ccoovuneen 221 0760507 .... 109, 275, 751 1001002946 .............. 423 1001008804......287, 605
0240117 ....ovvveeein 135 0760508...........c....c... 845 1001002947 .............. 423 609
0240118......coveeiinen 139 0760512........ccceueee. 477 1001002953 .............. 423 100100880571, 597, 611
0400075......coveeeiinnnes 695 0760605 ... 263, 421, 555, 1001002957 .............. 423 613, 615, 617
0498748........ccoveernnee. 421 561 1001003043 .............. 435 1001008857............... 423
0630576............... 27,281 0760607 ... 245, 251, 295, 1001003064 .............. 175 1001008863...... 597, 601
0641405........ccceeeueee. 149 421 1001003301 ................ 49 603
0641510......cccvvrennnen. 217 0760608..... 85, 115, 277, 1001003305...... 243, 251, 1001008922...... 287, 593,
0700408............. 563, 813 455, 471, 477, 533, 607, 631, 751, 767 595, 597, 601, 603
0700510.....cccveevrennen 303 539, 555, 561, 575, 1001003427 ................ 45 1001008923...... 597, 707
0700608..........ccoveunen 253 767, 811 1001003439 ................ 19 787,789
070061023, 27, 281, 285, 0760610............ 789, 803 1001003474 .............. 223 1001008926............... 745
291, 307, 455, 567, 0760612.............. 27, 245 1001003475 .............. 223 1001008988............... 421
745, 793, 795, 797, 799 0760614.................... 707 100100359071, 281, 295, 1001009038................. 85
0700612....281, 401, 403, 0760619..........ccuveee. 239 621, 629 1001009062................. 81
405, 407, 533 0760807 .... 601, 603, 609 1001003596 .............. 577 1001009105............... 175
070061477, 79, 217, 245, 0760808 ... 109, 111, 239, 1001003809 .............. 565 100100916349, 289, 345,
285, 506, 745, 779 441, 535, 751 1001003934 .............. 269 347
0700618.........cceevunen 710 0760810... 25, 27, 29, 31, 1001004143 .............. 269 1001009207 ................. 71
0700620.......ccceevruneennne 71 33, 35, 37, 39, 71, 97, 1001004617 .............. 175 1001009375............... 751
0700810.....ccccvvvrennnen. 607 245, 251, 253, 291, 1001004618 .............. 175 1001009384............... 269
0700812......cccvvrerunnee. 767 295, 443, 481, 489, 1001004619 .............. 175 1001010240............... 287
0700814.......ccvvvvrreennne 49 493, 501, 506, 523, 1001004620 .............. 175 1001010646....... 497, 499
0700815......cccvvrennen. 633 527, 535, 555, 577, 1001004640 .............. 575 1001010647....... 497, 499
0700816........cceeenneee. 273 597, 607, 617, 627, 1001004720 .............. 805 1001010648....... 497, 499
0700817............. 297, 607 751, 793 1001004723 .............. 767 1001010649....... 497, 499
0700818.......ccceeevneee. 745 0760812... 47, 75, 91, 93, 1001005038 ...... 467, 469 1001010650....... 497, 499
0700819.......ccvvreneen. 597 103, 267, 269, 277, 1001005193............... 467 1001010838................. 81
0700820....287, 523, 525, 281, 285, 295, 401, 1001005262 ..... 611, 613, 1001010938............... 287
527 403, 405, 407, 423, 615 1001025750............... 751
0700821......cccvvveunnee. 281 577, 601, 603 1001005368 .............. 437 1001026104....... 243, 309
0700823.......ccvvvenen. 295 0760814.................. 295 1001005904 .....593, 611, 1001028291................. 19
0700824........cceeeruneee. 575 0760815 .... 245, 423, 597 613, 615 1001028308................. 19
0700826............ccnueeee. 253 0760816..... 303, 601, 603 1001005960 .............. 841 1001032853................. 71
0701011.....cccvvirnenn. 607 0760817 .....ccceevunenn. 597 1001005980 .......... 77,79 1001033119................. 71
0701012....269, 287, 607, 0760823.............. 43, 247 1001005981 .......... 75,77 1001033120............... 269
621 0761007 ......cceevnnenn. 695 1001006730 .............. 497 1001047062............... 421
0701014......23, 307, 541, 0761008.................... 631 1001006731 .............. 499 1001080375...... 611, 613
621 0761010... 23, 25, 71, 83, 1001006954 .............. 469 849
0701015......cccceiinnnn 779 85, 255, 285, 303, 345, 1001006955 .............. 469 1001090150......... 99, 103
0701016....255, 273, 309, 347, 565, 605, 695, 1001008436 .......... 79, 81 1001090343......435, 465
593, 595 697, 705, 785, 813, 845 1001008450 .............. 623 517
0701018............. 287, 307 0761011 ........ccueee. 295 1001008462 ...... 315, 327 1001091126................. 19
0701020............. 299, 301 0761012... 23, 27, 43, 75, 10010084609 .............. 567 1001091313............... 193
0701021............. 593, 595 243, 245, 251, 299, 1001008475 ................ 81 1001091715............... 779
0701024........ccoeevinn 47 301, 309, 575, 593, 1001008540 .............. 834 1001091716............... 779
0701029........cceevinnnn 191 595, 661, 695, 697, 100100855983, 299, 301, 1001092008............... 395
0701030.....ccceeeiiiinnnn 307 751, 767, 779, 805 303, 309, 341, 751, 10010920089............... 397
0701214............. 245, 269 0761014 .... 245, 607, 637 767, 811 1001092122....... 299, 301
0701229............. 109, 111 0761015............ 345, 347 1001008573 ...... 299, 301 1001092298............... 107
0701232............. 109, 111 0761210......ccccenneeen. 285 1001008574 .............. 251 1001092481............... 143
0701616........... 55, 57, 63 0761214...... 23, 339, 751 1001008575 ................ 47 1001092482............... 143
0701617 ...cccvvvviiinnnnne 67 0761215...... 43, 233, 623 1001008580 ............... 285 1001092771............... 259
0701626.........cccevnunen 233 0761216.................... 233 1001008586 .............. 607 1001093171............... 215
0701628.........cccceueee 233 0761217 ... 23 1001008593 ..... 251, 309, 1001093277 ............... 281
0701630............... 91, 233 0761228.........cvveeeee. 93 751 1001093401....... 267, 281
0711215....cceeeiis 101 0761412.................... 809 1001008626 ...... 269, 607 1001093826...... 119, 161
0711216....cccccvvieinennne 99 0761619......ccccceunee. 233 1001008657 .............. 269 193, 219
0711217 ...ovveveeeianen 101 0770810............ 267, 281 1001008665 .............. 175 1001093827...... 119, 161
0711228......oevvveeiins 97 0770814..........coueee. 559 1001008719 ...... 395, 397 193, 219
0711616......ccevveeirinnnns 71 0771212............ 101, 103 100100872071, 269, 299, 1001094555...... 157, 161
0711631.....ceeevieiins 95 0771618........cceveeeee. 53 301, 751 165, 185, 187, 189, 193
0712027 .....oevveeeinn 411 0860520.............o... 149 1001008742 .............. 465 1001094556...... 157, 161,
0712030.....cccveeiinnnns 327 0930003.........ccevvveee. 165 100100876171, 281, 295, 165, 185, 187, 189, 193
0712040......cceeeiinnnnn 315 0930004 .............c... 157 621, 629 1001094708............... 834
0750804........cceeeneee. 419 0930006..........couveee. 161 1001008773 .............. 605 1001095301...... 593, 595
0760410.......ccvvreneee. 781 1001001556.............. 595 661

854 832 31211772



1001095336 ...... 747, 849

1001095401 .............. 309

1001095650 ...... 401, 403
405, 407, 457, 459

1001095804 .............. 727
1001095810.............. 149
1001096019............... 145
1001096020............... 145
1001096021 .............. 147
1001096023 .............. 147
1001096024 .............. 145
1001096025 .............. 147
1001096365 .............. 423
1001096726 .............. 105
1001096870......... 97, 105
1001096913 .............. 779
1001097051 .............. 725
1001097205............... 215
1001097244 .............. 455

1001097287 ...... 161, 165
1001097540......... 27,537
1001097586 .............. 435
1001098146 ...... 109, 111
1001098147 ...... 109, 111
1001098150.............. 448
1001098457 97, 109, 111
1001098629 .... 55, 57, 59
1001098630.......... 63, 65
1001100442 .............. 105
1001100845 ...... 401, 403
1001101041 ..... 119, 151
219, 593, 595, 611
613, 615, 617
1001101042 ..... 119,151
219, 593, 595, 611

613, 615, 617
1001101063............... 603
1001101064............... 601
1001101563............... 341
1001102502 ...... 777, 849
1001102750.............. 834
1001103012 .............. 714
1001103156............... 705
1001103201 .............. 152
1001103300.............. 705
1001103530.............. 193
1001103531 .............. 151
1001103533............... 193
1001103640.............. 617
1001104437 .............. 577
1001104477 ...... 611, 665
1001104498.............. 769
1001104519 .............. 715

1001104646 ...... 593, 595
1001104654 ...... 727, 849
1001104685 ...... 299, 301

1001104934 .............. 633
1001104958............... 151
1001105260.............. 101
1001105639.............. 605
1001105643 .............. 605
1001106570 ................ 53
1001106930.............. 151
1001107192............... 421
1001107336............... 179

1001107338...... 179, 181
183

31211772

SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001107581............... 179
1001107854......714, 717,
735, 769, 770, 773
1001108918...... 611, 613
615
1001110023...... 593, 611
613, 615, 667
1001110115....
1001110544....
1001110849....
1001111076....
1001111147
1001111317
1001111424
1001112612
1001112796
1001114787
1001114802
1001116128
1001116686
1001116696....
1001116697
1001116698
1001116700
1001116701
1001116716....
1001116720
1001116723
717
1001116725
1001116726
1001116728
1001116731
1001116732....
1001116734....
1001116747....
1001116753
1001116754
1001116763....
1001116810
1001116811
1001116812...... 714, 715,
754, 755, 756, 773
774,819, 821
1001116815............... 758
1001116950...... 754, 757
774
1001116984............... 717
1001116985....
1001116986
1001116991
1001116995
774, 829
1001116996
1001116997....
1001116998
1001116999
1001117011
1001117021....
1001117064...............
1001117079............... 716
1001117081....... 715,716
1001117108....... 769, 774
10011171089....... 755, 774
1001117110...... 755, 769,
773

832

1001117308...... 745, 749,

849
1001118282............... 755
1001118323............... 774
1001118379......716, 769,

774
1001118384......714, 715,

716, 717
1001118386............... 717
1001118387............... 717
1001118392............... 770
1001118684............... 716
1001119220............... 307
1001119467............... 493
1001120501............... 607
1001120989............... 843
1001121021............... 707
1001121127 ............... 631
1001125117.99, 101, 103
1001125387............... 834
1001125466....... 267, 281
1001125677............... 758

773

1001126245............... 756
1001126353............... 757
1001126362............... 756

1001126391....... 756, 757

1001126393....... 756, 757

1001126485......755, 756,
757

1001126487....... 755, 756

1001126837....... 705, 803

1001127728............... 397
1001128127............... 773
1001128128............... 755
100112847849, 289, 345,
347, 849
1001130198....... 243, 751
1001130323............... 834
1001132564............... 448
1001133690............... 273

1001133714....... 754, 757
1001133715...... 754, 756,

757
1001133793............... 273
1001134274............... 705
1001135245............... 297
1001135650...... 754, 756

757
1001135651...... 754, 756,

757
1001137512............... 213
1001137578............... 757
1001138116............... 756

1001138645....... 239, 751
1001139034....... 267, 281

1001139551............... 517
1001139552............... 437
1001139568............... 437
1001140296............... 285
1001141246............... 423
1001141281............... 443
1001141311............... 517
1001141312............... 437
1001141313............... 517
1001141596............... 695

1001142285 .............. 395
1001142286.............. 395
1001142287 .............. 395
1001142288.............. 397
1001142289.............. 397
1001142290.............. 397
1001142658................ 51
1001142659................ 51
1001143200.............. 439
1001143857 .............. 575

1001144147 ..... 725, 755,
819
100114429%6.............. 714
10011446297 ............ 149
1001145204...... 265, 849
1001145300...... 695, 697
1001145444 .............. 645
1001145539.............. 506
100114658871, 243, 285,
297, 611, 613, 615
707, 710, 751, 767

787, 789, 805
1001146901.............. 521
1001146949.............. 585
1001147060.............. 811

1001147449...... 448, 451
1001147657 99, 101, 103
1001147731 99, 101, 103
1001148103...... 101, 103
1001148147 ...... 101, 103

1001148841............... 756
1001148842.............. 756
1001149278...... 448, 451
1001149308.............. 293

1001149375...... 291, 293
1001149376...... 293, 849

1001149923.............. 109
1001150294............... 495
1001150611 .............. 773
1001150735............... 716
1001150737 .............. 716
1001151257 ............... 607
1001152378.............. 241
1001152729.............. 269
1001152915.............. 419
1001152940...... 267, 281
1001152947 .............. 419
1001153748...... 635, 679
1001153862.......... 97, 99

1001153863........ 97,101
1001153864........ 97, 103
1001154174 99, 101, 103
1001154176...... 101, 103

1001154688................ 23
1001155228 ...... 417, 421
1001155410................ 97
1001155441 .............. 107
1001155446.............. 411
1001155447 ...... 415, 443
1001155486.............. 517
1001155823...... 299, 301
1001155958................ 97
1001155959................. 97
1001155960................ 97
1001156265.............. 575
1001157890.............. 774
1001157891.............. 769
855



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001158146............... 727
100115859%6............... 481
1001158736C ............ 489
1001159028...... 551, 553,
848
1001159728............... 837

1001159734....... 727, 849
1001159735....... 727, 849
1001159736....... 517, 849
1001159737....... 727, 849
1001159738....... 699, 849
1001159739......787, 789,
849
1001159741....... 727, 849
1001159742....... 807, 849
1001159745....... 603, 849
1001159748....... 727, 849
1001159845......793, 795,
797,799, 849
1001159846......793, 795,
797, 799, 849
1001159849....... 727, 849
1001159925......501, 506,
849
1001160326....... 506, 849

1001160496............... 523
1001160498............... 714
1001160499............... 769
1001160500............... 773
1001160502............... 714
10011605083....... 523, 527
1001160506............... 525

10011605009....... 769, 773
1001160510....... 769, 773
1001160730....... 805, 849

1001160775............... 837
1001161067............... 453
1001161068............... 448
1001161078............... 543
1001161080............... 543
1001161095...... 714,769
773
1001161097............... 714

1001161098....... 714,773
1001161099...... 714, 769

773
1001161100...... 714,769
773
1001161101...... 714,769
773
1001161252............... 531
1001161253............... 529
1001161499....... 415, 551
1001161672............... 575

1001161769....... 710, 719
1001161770....... 710, 721
1001161771....... 710, 723

1001161851............... 451
1001161855............... 448
1001161896............... 575
1001161897............... 575
1001161898............... 575
1001161957 ............... 773
1001161958............... 769
1001161959............... 714
1001161963............... 773
1001161964............... 769

856

1001162636............... 109
1001162659........ 49, 848
1001162662......... 49, 848

1001162767 ................ 49
1001162886.............. 715
1001162887 .............. 715
1001162920.............. 555
1001162922.............. 555
1001162953 ...... 506, 509
1001162974 .............. 649
1001162979.............. 575
1001163103.............. 101
1001163340.............. 715
1001163387 .............. 233
1001163639...... 727, 849
1001164053.............. 341
1001164402 ...... 745, 747
1001164655.............. 441
1001164726.............. 421
1001165194.............. 757
1001165269...... 477, 479
1001165270.............. 477
1001165273............... 479
1001165275.............. 423
1001165276.............. 429
1001165309.............. 773
1001165310.............. 774
1001165311.............. 769
1001165327 .............. 479
1001165351 .............. 465
1001165416.............. 465
1001165455.............. 465

1001165458...... 455, 465
1001165573...... 481, 483

1001165637 .............. 443
1001165789...... 273, 275
1001166385.............. 539
1001166534......... 97, 657
1001166541 .............. 756
1001166543............... 756
1001166551 .............. 757
1001166555.............. 757

1001166556...... 756, 757
1001166565...... 255, 257
1001166634...... 423, 429

1001166701............... 756
1001166704.............. 757
1001166707 .............. 754
1001166715.............. 255
1001166754 .............. 411
1001166755.............. 411
1001166774...... 756, 757
1001167004.............. 581
1001167015....... 519, 521
1001167017 .............. 813
1001167212.............. 697
1001167266 ...... 509, 511
1001167356.............. 307
1001167408.............. 303
1001167528.............. 757
1001167615.............. 757
1001167616............... 756
1001167620.............. 757
1001167621 .............. 757
1001167622 .............. 757
1001167623.............. 757
1001167624 ............... 757

832

1001167625 ..............
1001167629 ..............
1001167630 ...... 756
1001167631 ..............
1001167634 ..............
1001167635 ..............
1001167636 ..............
1001167773 ..............
1001167822 ..............
1001167823 ..............
1001167937 ..............
1001167958 ...... 421
1001167981 ...... 415
1001168030...............
1001168142 ..............
1001168151 ..............
1001168152 ...... 415
1001168272 ..............
1001168327 ..............
1001168330..............
1001168331 ..............
1001168456 ..............
1001168531 ...... 489
1001168727 ..............
1001168758 ..............
1001169048 ..............
1001169049 ..............
1001169135 ...... 489

491

1001169146 ..... 251, 751,

805
1001169151 ...... 506
1001169216 ..............
1001169268 ...... 579
1001169354 ...... 571
1001169355 ..............
1001169367 ..............
1001169424 ..............
1001169454 ..............
1001169603 ..............
1001169604 ...... 448
1001169674 ..............
1001169751 ..............
1001169763 ..............
1001169825 ..............
1001169880 ...............
1001169883 ..............
1001169885 ..............
1001169918 ..............
1001170106 ..............
1001170113 ..............
1001170113J.............
1001170114 ...... 421
1001170231 ..............
1001170326 ..............
1001170366 ...... 413
1001170504 ..............
1001170514 ..............
1001170518 ..............
1001170519 ...... 448
1001170601J.............
1001170603 ...... 417
1001170716 ..............
1001170718 ..............
1001170944 ..............
1001170984 ..............
1001170993 ..............
1001171000..............

1001171037...............
1001171390.......
1001171392...............
1001171635...............
1001171756...............
1001171767.......
1001171782.......
1001171874.......
1001171913.......
1001171959.......
1001172035.......
1001172088.......
1001172094....... .
1001172146.................
1001172147.................
1001172193.......
1001172295...............
10011723213
1001172401.......
1001172402...............
1001172547......

849
1001172550....... 501, 506
1001172553....... 501, 506
1001172693................. 45
1001172774............... 527
1001172886....... 109, 111
1001172894....... 590, 635
1001172900
1001172909
1001173023
1001173257
1001173298
1001173411
1001173418
1001173425
1001173641
1001173771
1001173829
1001173965
1001174295
1001174320
1001174321
1001174328
1001174557
1001174567
1001174652
1001174653
1001174655
1001174712
1001174741
1001174795
1001174800
1001174801
1001174879
1001174880
1001174881
1001175019
1001175020
1001175201
1001175225
1001175265
1001175266
1001175309
1001175320
1001175470
1001175471

31211772



1001175477 .............. 421
1001175553 ...... 229, 235
1001175555 ...... 231, 237

1001175661 .............. 103
1001175733 .............. 817
1001175746 ................ 97
1001175747 ................ 97
1001175749 ................ 97
1001175751 ..........c..... 97
1001175753 ................ 97
1001175754 ................ 93
1001175776 ...... 815, 817
1001175853 ................ 99
1001175898 ................ 91
1001175903 .............. 448
1001175911 .............. 101
1001176002 .............. 757
1001176004 .............. 757
1001176121 ...... 471, 475
1001176140.............. 533
1001176257 .............. 533
1001176272 .............. 439
1001176273 .............. 439
1001176313 .............. 637
1001176318.............. 533
1001176323 ................ 73
1001176333 .............. 716
1001176338.............. 737
1001176407 ........ 97, 107
1001176426 ................ 97
1001176437 .....covuveve.. 97
1001176439 ........c.c..... 97
1001176626 .............. 439
1001176882 .............. 107
1001176942 ................ 93
1001176964 ................ 41
1001176965 .......... 41, 43
1001176966 .......... 41, 47
1001177048 .............. 569
1001177049.............. 569
1001177050.............. 569
1001177051 .............. 569
1001177052 .............. 569
1001177053....... 565, 569
1001177060................ 47
1001177062 ................ 47
1001177082 ................ 47
1001177464 .............. 531

1001177597 ...... 758, 849
1001177638...... 313, 339
1001177670 ................ 97
1001177851 ...... 345, 349
1001177863 ..... 229, 231,

623
1001177870.............. 339
1001178053 ....... 781, 783
1001178123.............. 465
1001178159.............. 419
1001178160.............. 419
1001178170.............. 506
1001178439...... 229, 345
1001178474 ................ 43
1001178526............... 109
1001178622 .............. 231

1001178678 ...... 417, 435
1001178679...... 435, 437
1001178680............... 437

31211772

SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001178681
1001178693

1001178706....

1001178725
1001178729
1001178749
1001178783

1001178791....

1001178826
1001179008
1001179009
1001179041

1001179054....

1001179056
1001179058

1001179059....

1001179080
1001179081
1001179130
1001179197
1001179221J
1001179297

1001179482....
1001179483....
1001179484....

1001179585
1001179586
1001179861
1001179864
1001179895
1001179898
1001179907
1001179910

1001179937....

1001180045
1001180134
1001180196
1001180198

1001180202....

1001180206
1001180207
1001180263
1001180267
1001180328

1001180418....
1001180472....

1001180529
1001180574J
1001180593
1001180682
1001180683

1001180809....

1001180810
1001180811

1001180850....

1001180855
1001181008

1001181016....
1001181017....

1001181019
1001181161
615, 617
1001181170
1001181411

1001181455....

1001181531
1001181559

832

1001181726....... 448, 455

1001181784............... 599
1001181920............... 439
1001181921....... 439, 815
1001181927............... 583
1001181928............... 585
1001181945............... 597
1001181946............... 597
1001181951......229, 231
273

1001182037 ...... 229, 231,
263

1001182049............... 707
1001182066............... 597
1001182111............... 267
1001182112....... 265, 267
1001182123............... 439
1001182139............... 439
1001182193............... 267
1001182210................. 27
1001182213....... 281, 669
1001182216............... 751
1001182217............... 751
1001182218............... 751
1001182219............... 751
1001182231............... 621

1001182235...... 229, 231,
241

1001182330............... 535
1001182450............... 265
1001182452............... 295
1001182453............... 295

1001182529....... 489, 491
1001182582......229, 231,

233
1001182647....... 231, 347
1001182650............... 751
1001182651............... 751
1001182652............... 751
1001182654............... 751
1001182735...... 229, 231,

239
1001182763................. 71
1001182793............... 597
1001182824............... 245
1001182834............... 448
1001182839............... 803
1001182881............... 263
1001182885.............. 263
1001182886............... 263

1001182929....... 751, 761
1001182930....... 751, 763
1001182935............... 297
1001182949....... 267,271
1001182950....... 281, 283
1001182994............... 277
1001182995............... 277
1001183076....... 265, 287
1001183125....... 299, 301
1001183149....... 299, 301
1001183274.....55, 57, 63
1001183297 ...... 787, 789,

791
1001183347 ............... 239
1001183357 ....... 299, 301
1001183460................. 91
1001183461................. 93

1001183550.............. 453
1001183580.............. 597
1001183590................ 27
100118359%6.............. 811
1001183597 .............. 459
1001183676.............. 115
1001183745.............. 233
1001183831.............. 255
1001183838.............. 745
1001183888.............. 793
1001183890.............. 793
1001183908J .............. 33
10011839097 .............. 39
10011839107 .............. 39
1001183956.............. 281
1001183958.............. 295
1001183959.............. 599
1001183983....... 623, 625
1001183990.............. 599
1001184041............... 185
1001184043.............. 187
1001184045.............. 189
1001184062...... 265, 277
1001184099.............. 285
1001184120...... 265, 285
1001184128.............. 285
1001184129.............. 285
1001184280.............. 515

1001184296...... 503, 515
1001184297 ...... 503, 515

1001184403.............. 513
1001184404 ............... 513
1001184405.............. 513
1001184406............... 513
1001184422..... 641, 701,
703
1001184423.............. 115
1001184427 .............. 515
1001184439.............. 421
1001184445 .............. 295

1001184473...... 717,733
1001184479...... 717,733

1001184482.............. 599
1001184507 .............. 115
1001184517 .............. 607
1001184518.............. 607
1001184524 ................ 23
1001184530.............. 637

1001184531...... 590, 637
10011846009...... 279, 295

1001184610.............. 111
1001184632.............. 834
1001184800.............. 295

1001184839...... 827, 829
1001184856........ 97, 707
1001184955...... 265, 295

1001184975............... 529
10011850237 .............. 23
1001185061................ 23
1001185210.............. 281
1001185248.......... 57,61
1001185282.............. 281

1001185337 ...... 265, 281
1001185351 ...... 590, 631
1001185375..... 229, 231,
751
1001185633.............. 535



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001185809...............
1001185845...............
1001185848...............
1001185864....... 265, 297
1001185870...............
1001185871...............
1001185936.................
1001186170......597, 641,

701

1001186359.................
1001186370...............
1001186392.................
1001186395.................
1001186439.......c...c..e.
1001186565....... 793, 7197
1001186567 ....... 793, 7197
1001186574...............
1001186646.................
1001186693...............
1001186699...............
1001186849....... 265, 289
1001186895...............
1001186896...............
1001187070...............
1001187077...............
1001187078...............
1001187081...............
1001187276....... 265, 269
1001187277...............
1001187355...............
1001187413......555, 557,

848

1001187712...............
1001187717.........c.....
1001187851...............
1001187852...............
1001187853...............
1001188204...............
1001188262....... 415, 555
1001188407 ...............
1001188413.................
1001188548....... 593, 595
1001188590....... 501, 506
1001188592...............
1001188594....... 503, 515
1001188602....... 5083, 515
1001188603....... 5083, 515
1001188604....... 5083, 515
1001188610....... 5083, 515
1001188612....... 503, 515
1001188614....... 503, 515
1001188618...............
1001188619...............
1001188720....... 5083, 515
1001188722.................
1001188725....... 5083, 515
1001188729....... 5083, 515
1001188733...............
1001188817...............
1001188818...............
1001188855...............
1001188856...............
1001189023...............
1001189024...............
1001189025....... 5083, 515
1001189048...............
1001189054...............

858

1001189099 ....... 109, 111

1001189182.............. 448
1001189338.............. 697
1001189339.............. 697
1001189475.............. 113
1001189476.............. 113
1001189480.............. 107
1001189569...... 779, 781
1001189586.............. 233
1001189884 ............... 285
1001189888.............. 657
1001189898 ...... 727, 849
1001189984J .............. 27
1001189997 ...... 815, 849
1001190225.............. 813
1001190227 .............. 815
100119039%............... 783
1001190408................ 27
1001190541 .............. 343
1001190542.............. 315
1001190589.............. 727
1001190921 .............. 758
1001191091 .............. 433
1001191229.............. 834
1001191281...... 455, 457
1001191282.............. 457

1001191283...... 455, 459
1001191284...... 455, 461

1001191285.............. 455
1001191310.............. 459
1001191311 .............. 461
1001191312.............. 461
1001191313.............. 461
1001191370.............. 455
1001191508...... 267, 281
1001191521 ........... 47, 49
1001191533................ 49
1001191621 .......... 91, 97
1001191808................ 27
1001191959.............. 461
1001192124 ................ 45
1001192125.......... 43, 45
1001192142...... 745, 849
1001192240.............. 457
1001192309.............. 421
1001192392 ................ 45
1001192411 .............. 297
1001192643............... 425
1001192644............... 427
1001192646.............. 421
1001192711 ............... 217
1001192720.............. 217
1001192766....... 421, 425
1001192836................ 83
1001192875............... 217
1001192876.............. 217
1001192877 .............. 217
1001192946.............. 651
1001193210.............. 429
1001193421 ............... 637
1001193513.............. 633
1001193514 .............. 633
1001193515............... 633
1001193540.............. 217
1001193551 .............. 245
1001193729.............. 217
1001193735.............. 307

1001193993
1001195004
1001195207
1001195210J
1001195240J
1001195252J
1001195254
1001195342
1001195343
1001195345
1001195346
1001195385
1001195386
1001195437
1001195438
1001195443
1001195518
1001195559
1001195587
1001195741
1001195742
1001195829
1001195855
1001195878
1001196002
1001196268
1001196289
1001196442
1001196531
1001196587
1001196661
1001196723
1001196751
1001196787
1001196806
1001196876J
1001197090
1001197093
1001197130
1001197135
1001197139
1001197212
1001197259
1001197266
1001197275
1001197281
1001197300
1001197301
1001197302
1001197303
1001197360
1001197430
1001197479
1001197500
1001197598
1001197638
1001197639
1001197641
1001197653
1001197654
1001197821

1001197945
1001198331
1001198355
1001198836
1001198924

1001198932....... 765, 849

1001198958............... 541
1001199299............... 707
1001199380............... 852
1001199381............... 852
1001199382............... 852
1001199403............... 269
1001199670............... 253
1001199935....... 801, 805
1001200206............... 819
1001200218....... 611, 613
1001200538............... 795
1001200539............... 799
1001200633....... 607, 849
1001200688............... 699
100120069%4............... 529
1001200696................. 99
1001200815....... 625, 659
1001200908............... 295
1001200968............... 521
1001201027....... 413, 477
1001201070............... 717
1001201080............... 717
1001201081............... 717
1001201161............... 415
1001201162....... 415, 823
1001201205............... 615
1001201207............... 531
1001201245............... 601
1001201331............... 465
1001201336............... 501
1001201338............... 506
1001201340....... 415, 729
1001201499............... 561
1001201500............... 563
1001201501....... 561, 563
10012015047............... 27
1001201520....... 415, 465
1001201766............... 245
1001201805J............... 23
1001201811............... 245
1001201823............... 245
10012018609............... 834
1001201929............... 245
1001201930............... 245
1001201933............... 245
1001201943............... 631
1001201951....... 565, 848
1001202086............... 413
1001202120............... 277
1001202135............... 637
1001202177............... 617
1001202249............... 287
1001202288............... 815
1001202293............... 813
1001202316............... 115
1001202328............... 287
1001202329............... 287
1001202376............... 287
1001202421....... 743, 849
1001202430............... 743
1001202445............... 287

1001202473....... 299, 301
1001202474....... 299, 301
1001202476............... 299
1001202477....... 299, 301
1001202478....... 299, 301

31211772



1001202480....... 299, 301

1001202519............... 823
1001202617 .............. 823
1001202643 .............. 297
1001202653 .............. 287
1001202654 .............. 287
1001202921 ...... 299, 301
1001202922 .............. 269
1001203009.............. 285
1001203012.............. 297
1001203014 .............. 287
1001203015............... 751
1001203025 .............. 269
1001203027 .............. 285
1001203028 .............. 285
1001203039............... 287
1001203173.............. 287
1001203178.............. 269
1001203291 ................ 39
1001203313........ 97, 651
1001203374 ................ 33
1001203386 ................ 29
1001203402 ................ 35
1001203406 ................ 31
1001203408J .............. 35
1001203410................ 31
10012034177 ............ 697
1001203503............... 217
1001203640 ..... 789, 795,
799
1001203825 .............. 309
1001203826 .............. 309
1001203882 .............. 751
1001203922 ...... 601, 603
1001204060.............. 799
1001204066 .............. 423
1001204115.............. 423
1001204120.............. 423
1001204124 ...... 641, 701
1001204128............... 121
1001204129.............. 123
1001204130.............. 125
1001204131 .............. 127
1001204132 .............. 129
1001204133 .............. 131
1001204134 .............. 133
1001204301 .............. 303
1001204302............... 303
1001204373 .............. 303
1001204374 ................ 71
1001204375................ 71
1001204420 ..... 593, 595,
661

1001204421 ...... 593, 595
1001204427 ...... 593, 595
1001204428 ...... 593, 595
1001204437 ...... 593, 595

1001204518................. 71
1001204528 .............. 795
1001204530.............. 795
1001204535............... 113
1001204709.............. 547
1001204731 .............. 607
1001204841 .............. 243
1001205041 .............. 243
1001205061 ...... 555, 561
1001205080................. 25

31211772

SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001205172....... 758, 848 1001214399............... 595 1001222573 ...... 267, 281
1001205514............... 493 1001214401............... 803 1001222603....... 581, 848
1001205532....... 421, 423 1001214492................. 37 1001222741 .............. 423
1001205551............... 285 1001214572................. 73 1001223265.............. 529
1001205648............... 489 1001214686............... 716 1001223453............... 834
1001205782............... 493 1001214687 ............... 716 1001223968.............. 77
1001206120............... 239 1001214868............... 115 1001224143............... 631
1001206173............... 119 1001214881............... 115 1001224144 .............. 631
1001206557................. 71 1001214882............... 115 1001224447 .............. 631
1001206558................. 71 1001215022............... 289 1001224476 .............. 633
10012066609............... 223 1001215023............... 289 1001225177 .............. 419
1001206671............... 219 1001215024............... 289 1001225213 .............. 245
1001207486............... 251 1001215319............... 249 1001225382.............. 785
1001207522............... 609 1001215531............... 423 1001225386.............. 785
1001207523............... 609 1001215804............... 467 1001225414 .............. 809
1001207525............... 627 1001215988............... 163 1001225423 .............. 633
1001207594....... 801, 803 1001215990............... 167 1001225432 ...... 235, 237
1001208035............... 603 1001215992............... 169 1001225619................ 83
1001208308............... 448 1001215994............... 171 1001225658.............. 785
1001208518....... 415, 777 1001215996............... 173 1001226096.............. 289
1001209097............... 755 1001216001............... 159 1001226101...... 593, 595
1001209463............... 539 1001216003............... 209 1001226481 .............. 743
1001209899............... 439 1001216163....... 593, 595 1001226636............... 819
1001210022............... 245 1001216232....... 593, 595 1001226637 .............. 819
1001210417............... 341 1001216813............... 255 1001226722........ 71,671
1001210431............... 341 1001216854............... 243 1001226776...... 5093, 595
1001210432............... 341 1001216855............... 243 1001226777 ...... 5093, 595
1001210628....... 415, 467 1001216867 ............... 295 1001226778...... 5093, 595
1001210961............... 789 1001216923J............... 27 1001226779...... 593, 595
1001210962............... 789 1001216974......481, 489, 1001227090.............. 307
1001211357............... 737 493 1001227186.............. 419
1001211452............... 603 1001217179............... 695 1001227187 .............. 429
1001211693............... 710 1001217333............... 285 1001227188.............. 429
1001211897............... 211 1001217550................. 19 1001227229.............. 101
1001211907............... 448 1001217623............... 699 1001227287 .............. 834
1001212011............... 433 1001218495............... 707 1001227357 .............. 441
1001212047............... 545 1001218542....... 501, 506 1001227653.............. 341
1001212049............... 545 1001218659............... 834 1001227802.............. 421
10012123609............... 443 1001218856....... 415, 463 1001227974 .............. 631
1001212468............... 455 100121899%6....... 501, 506 1001228929............... 269
1001212590............... 395 1001219076............... 448 1001228930.............. 269
1001212591............... 395 1001219182....... 345, 347 1001228931............... 269
1001212598............... 397 1001219212............... 834 1001228989..... 789, 795,
1001212599............... 397 1001219220............... 439 799
1001212906............... 255 1001219810............... 281 1001229063.............. 269
1001212948............... 285 1001219864............... 529 1001229068.............. 269
1001212949............... 285 1001219865............... 529 1001229084............... 603
1001212956....... 299, 301 1001220540............... 411 1001229087 .............. 575
1001213006............... 241 1001220639....... 629, 675 1001229093............... 287
1001213020............... 597 1001221020............... 627 1001229139.............. 697
1001213031............... 609 1001221027............... 627 1001229223...... 601, 603
1001213331............... 423 1001221057............... 515 1001229314............... 603
1001213748............... 661 1001221058............... 515 1001229319.............. 419
1001213752............... 803 1001221059....... 501, 506 1001229534 ...... 415, 575
1001213771....... 593, 595 1001221255............... 567 1001229543 .............. 421
1001213772....... 593, 595 1001221259............... 506 100122959%6.............. 603
1001213791............... 421 1001221295............... 501 1001229707 .............. 843
1001213829............... 595 1001221318............... 803 1001230163.............. 433
1001213871............... 593 1001221319............... 803 1001230194...... 607, 681
1001213883............... 597 1001221659....... 601, 603 1001230411............... 295
1001213988............... 710 1001221660............... 601 1001230435...... 415, 441
1001214036J............... 37 1001221665....... 601, 603 1001231388.............. 255
1001214092............... 443 1001221952............... 605 1001231389.............. 255
1001214206............... 834 1001221953............... 605 1001231390.............. 255
1001214280...... 583, 585, 1001222187 ............... 245 1001231397 .............. 714
849 1001222188................. 45 1001231399.............. 714
1001214281............... 710 1001222190................. 45 1001231731.............. 259
832 859



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001231732............... 261
1001231750............... 261
1001231801............... 834
1001232651............... 607
1001235451............... 607
1001236402............... 583
1001236404............... 581
1001237054............... 609
1001237897 ............... 249
1001238460................. 53

1001238470....... 299, 301
1001238560....... 149, 217
1001238565...... 143, 145

147, 149
1001238566............... 217
1001238570............... 217
1001238653............... 143
1001238654............... 147
1001238655............... 145
1001239878............... 251
1001239879............... 251
1001241308............... 425

1001241674....53, 55, 57
63, 67
1001241883....... 621, 673

1001241950............... 581
1001242098......593, 595,
848
1001242650............... 779
1001243343............... 521
1001243433....... 399, 401
1001243434............... 401
1001243435....... 399, 403
1001243436............... 403

1001244192....... 795, 799
1001244193....... 795, 799

1001244593............... 779
1001244594............... 779
1001247279....... 247, 249
1001247646............... 834
1001247708............... 603
1001248161............... 399
1001248416............... 779

1001248760....... 405, 407
1001248891....... 767, 769

1001248892............... 773
1001248893............... 767
1001248899............... 779
1001248901............... 779
1001248902............... 779

1001250416....... 399, 405
1001250417....... 399, 407
1001250420............... 407
1001250421............... 405
1001254185....... 741, 821
1001254357 ....... 299, 301
1001256274............... 245
1001256275............... 299
1001256277....... 245, 247
1001256278....... 245, 251

1001256335............c..ee 89
1001256336........... 89, 91
1001256337 ........... 89, 93
1001256338........... 89, 95
1001256360............... 313

1001256366....... 313, 315
1001256367 ....... 313, 327

860

1001256369
1001256381
1001256382
1001256383
1001256384
1001256410
1001256433
1001256434
1001256563
1001256644
1001256834 ...... 751, 754
1001257142 ..... 229, 231,

255
1001257263.............. 201
1001257265.............. 203
1001257317 .............. 199
1001257318.............. 207
1001257327 .............. 205
1001257330.............. 575
1001257348...... 583, 850
1001257413................. 25
1001257414 .......... 21,25
1001257415................ 21
1001257425 .............. 801
1001257426...... 801, 807
1001258342.............. 521
1001258627 .............. 590
1001258737 .............. 837
1001259144 .............. 181
1001259146............... 183
1001260973.............. 301
1001260974 .............. 301
1001261091 .............. 627
1001261092.............. 627
1001262322...... 741, 849
1001262326.............. 741
1001263039...... 603, 677
1001263702.............. 839
1001263830.............. 255
1001264727 .............. 852
1001264873............... 852
1001264874.............. 852
1001264916.............. 852
1001264918.............. 852
1001264921 .............. 852
1001264937 .............. 852
1001264976.............. 731
1001265061 .............. 287
1001265218.............. 195
1001265291 .............. 852
1001265358...... 710, 725
1001265375.............. 813
1001265395................ 75
1001265815.............. 629

1001266447 ...... 710, 714
1001267963 ...... 619, 655
1001267977 ...... 645, 647
1001268341.............. 852
1001268384.............. 741
1001268553...... 741, 819
1001268828...... 501, 503
1001268829.............. 731
1001268830...... 731, 733
1001268832 ...... 506, 515
1001268851 .............. 767
1001268889..... 243, 269,
287

832

1001269021 ...... 590, 629

1001269248 .............. 555
1001269407 ...... 590, 627
1001269410 .............. 607
1001269411 .............. 627

1001269555 ...... 503, 515
1001269556 ...... 503, 515
1001269558 ...... 503, 515
1001269559 ...... 503, 515
1001269560 ...... 503, 515
1001269561 ...... 503, 515
1001269563 ...... 503, 515
1001269564 ...... 503, 515
1001269578 ...... 515, 849

1001269579 .............. 515
1001269627 ................ 75
1001269628 ................ 75
1001269720 .............. 607
1001269721 .............. 607
1001269722 .............. 607
1001269723 .............. 607
1001269724 .............. 607
1001270117 .............. 475

1001270167 ...... 315, 322
1001270170 ...... 327, 335
1001270180............... 710
1001270466 ...... 710, 849
1001270467 ...... 745, 848
1001270468 ...... 745, 848
1001270599 .............. 597
1001270857 ...... 601, 603
1001270976 ...... 501, 506
1001271129 ...... 601, 603
1001271338 ................ 25
1001271363 ...... 415, 710
1001271803 ...... 729, 731

1001272882 .............. 845
1001273004 .............. 845
1001273005 .............. 845
1001273847 ................ 25
1001274533 .............. 733
1001274534 .............. 733
1001274535 .............. 733
1001274536 .............. 733
1001274537 .............. 733
1001274538 .............. 733
1001274539 .............. 733
1001274540 .............. 733
1001274541 .............. 733
1001274543 .............. 733
1001274544 .............. 733
1001274553 .............. 733
1001274892 .............. 852
1001274914 ...... 619, 643
1001276011 .............. 597
1001276753 .............. 837
1001276754 .............. 837
1001277385 .............. 619
1001277894 .............. 597
1001278028 .............. 705
1001288070 .............. 493
1001290666 .............. 809
1001293727 .............. 607
1001294815 .............. 843
1001310831 .............. 609
1060379 .....ccovvvreneen 149

1062255....243, 251, 269
285, 287, 303, 309
593, 595, 601, 603
607, 611, 613, 627

631, 741, 751
10732931......cccveenen. 673
10837926........... ..673

10837928...........
10837929...........
10837937...........
1170002
120034...............
1320239
1670836
1671326
1701500
1701509
1702773
1704277
1704885
1706296

1706300
1706301
1706302
1706306

1706850
1706892
1707078
1784861
2080040
2080078

2080092............... 27,471
2110406.....607, 611, 613
2110410............. 611, 613
2110604..........c.oceeee.. 661
2110606............. 607, 621
2110608.............ce..... 281
2110610............... 71, 625
2110806............... 71, 621
2110808....597, 599, 607
633, 635
2110810....295, 603, 607
611, 613, 615

2110812........ccevveee. 607
2111010.....598, 621, 625
2111012.......ccceee.

2111212,

2111612.......ceee.

2111616.............
2112016........ccuvveeee.
2130404.........coeeeee.
2130604...............
2130606.....281, 621, 629

2131010.............
2131012........ceeee

2131212.....287, 601, 603
2132016........ccvveeee. 621
2144602.........ccvveeee.. 607
2144605..........cccvvee 605

31211772



2144606 .........ccceeeee 273
2150404 ......ooeeiins 629
2150606............... 71, 629
2150808 ......coeeeevueeen 635
2150810 ......ccvvrerneee. 295
2151012 ..o, 71
2151210............ 345, 347
2160016 .91, 93, 97, 103
109, 111, 341
2160018 ......oovveeiinns 99
2170116 ...oveeeeeeen 287
2170208 .....coeveeeen 575
2170212 ... 287
2170406 ........ccvveinnen. 71
2170706 ............ 607, 625
2170708 .......ccvvvenee. 607
2170908 ......ooeeeeiieen 597
2171008 ......coeeeeieeen 597
21712110 i 595
2171208 ........ccoenee. 633
2171310 ...ccciiiiienen. 595
2171832 ..., 637
2172104 ... 607
2172106 .............. 71, 269
2172208 ....ooevveeeen 617
2220221 ..o 621
2220239 ..o, 49
2220240 ......oevveeiiannnn 49
2220881 .......ccvveennee. 675
2220883 .......ccvveenee. 643
2220885 ............ 643, 647
2220886 ........oeeeruneee. 675
2400060 ........c..ccrnneee. 819
2400600............ 322, 335
2401043 ............ 323, 336
2401258 ............ 323, 336
2401736 .....cocvvrneen. 323
24921332 .....oceoiin 245
2600281 .........coeeeeee 149
2902440............ 135, 137
2902441 ............ 139, 141
2902443 ... 756
2903197 ...cooviiiirinn. 324
2920206 .... 787, 793, 797
2940074 ............ 149, 849
2960243 ............ 323, 336
3020040 .......ccoeeiinnnns 97
31200160.................. 143
31200386 .................. 145
31200387 ........cocvueee. 147
31200388.................. 147
314689.......cceciiin, 97
3290305 .......ccvveiieee. 779
3290401 ... 455, 729, 781
813
3290405............. 425,705
3290501 ... 710, 751, 815,
827, 845
3290505 ............ 303, 751

3290601 ... 115, 217, 277
281, 455, 506, 533
555, 705, 710, 779
793, 797, 811

3290605 ..... 27, 245, 307
401, 403, 405, 407
448, 455, 461, 705

31211772

SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

3290801 ...277, 287, 421
551

3290805 ..... 25, 245, 269,
273, 303, 345, 347
559, 577, 611, 751

3291001 ..... 25, 241, 255,
287, 299, 301, 307
569, 607, 779

3291005 ....191, 307, 541

3291201 ..ovveeeeeies 285

3291205 .93, 97, 99, 109,
111

3291605

3300220

3300479

3311405

3311502

3321001

3332011

3391408

3391410

3421453

3520028

3520072

3520198

3760348
3760493

3820020
3900224
3900349

3968141 ............ 322, 335
3983720 ............ 323, 336
...323, 336

4010608

4010608002......421, 448,
529, 531, 533, 539

4010610002......448, 533,

567
4010612002......429, 448,
455, 459, 461
4031504 ......cceeeeeee 707
4031607 ........ 45, 49, 583
4031608 ............ 453, 745
4031608001............... 448
4031612 .......cccvvinne 827
4031708001....... 519, 521
4031709 ......coovviienn 633
4031908 ............ 601, 603
4031910 ...525, 527, 601,
603, 635
4031918 ...593, 611, 613,
615
4031927 ....ooevviiiins 267

4032010.....cceeeeeinns 297
4032017 ... 661
4032109......covveeiinn 179
4109801......cceeeeeennnnn 834
4110422........ccvvvee. 223
4240032.......cccvvvene. 741
4240127 ..o 243
4360658............. 563, 849
4360669........cccceeviinnn 73
443630......ccceeeeeeen 113
4460225............. 714,715
4460234............. 303, 741
4460247 .....ccocvvvenen. 754
4460256.............c.... 755
4460265.........c.ccceneee. 714
4460267 ............. 714,715
4460268............. 714,715
4460343............. 714,715
4460434........ccceeen 714

4460458.....717, 756, 791

4460464....703, 715, 717,
735, 755, 763, 769
773,791, 817, 819

4460465....703, 715, 716,
717,725,739, 754,
755, 756, 757, 769
770,773,774, 819
821, 825

4460466....715, 716, 717,
725, 754, 755, 756
757,769, 770, 773,
774,785,791, 819
821, 825

4460496.............c..e. 710
4460497 .......cccvvvee. 710
4460508............. 755, 761
4460509............. 754,773
4460536............. 763, 785
4460539....715, 754, 755,
756, 769, 774
4460608..................... 755
4460670........cc0vvennnen. 819
4460748........ccooene. 756
4460789............. 735, 756
4460836............. 715, 773
4460884....715, 716, 717,
770, 825

4460891....703, 717, 754,
755, 757,769, 773, 774
4460892.............cne. 757
4460894....715, 717, 739,
755, 769, 773, 774
4460897....715, 725, 739,

757,783
4460899.....735, 785, 829
4460906...........cccnneee 715
4460911............. 769, 773
4460929.........ccoeeenee. 725
4460930............. 715,716
4460931........cvvveneen. 769

4460932.....703, 791, 817
4460933....715, 755, 769,
773,774, 819
4460941....725, 735, 783,
829
4460942....715, 717, 725,
757,769, 773,774

4460943 .... 717, 725, 739

4460944 ... 715, 716, 717
754, 755, 756, 757
774,821

4460945.........cceene 757
4460950........ccevennee 755
4460970.... 755, 769, 773
4460994 ............. 716, 717
4461006............ 754, 756
4461008............ 756, 785

4461015............ 725, 774
4461017 ....
4461018....
4461054
4461070
4461071....
4461095
4461115
4461118
773
4461170....
4461174
4461262
4641237
4711400....
471678......
4740532
4740572
4761000....
4807718
4811400... 455, 563, 705
729, 813
4811600... 275, 448, 751
815, 827, 845
4811602001 .............. 448
4811700... 27,71, 77, 79
115, 217, 239, 245
258, 263, 277, 285
291, 295, 303, 307
419, 421, 455, 477,
506, 519, 521, 531
533, 539, 555, 561
567, 707, 710, 779
793, 795, 797, 799
803, 811
4811700001...... 448, 529
481170223, 85, 277, 281,
401, 403, 405, 407,
471, 533, 555, 561,
575, 745, 767
4811702001 ..... 421, 429,
448, 581
4811900... 25, 27, 29, 31
33, 35, 37, 39, 43, 47,
49,71, 75, 91, 93, 109,
111, 239, 245, 247
251, 253, 269, 273
277, 285, 287, 295
297, 303, 345, 347
421, 423, 441, 443,
481, 489, 493, 506,
523, 525, 527, 535
551, 555, 575, 577
597, 601, 603, 607
609, 627, 633, 745
751, 767, 793

861



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

4811902......27, 103, 277,
287, 291, 401, 403
405, 407, 501, 506
533, 535, 607, 751

4812000....23, 25, 27, 43,
47,71, 75, 83, 85, 241
243, 245, 251, 255
269, 273, 281, 285
295, 297, 299, 301
303, 307, 309, 345
347, 541, 565, 569
575, 593, 595, 605
607, 621, 631, 695
697, 705, 751, 767
779, 785, 789, 805
813, 845

4812002....245, 255, 267,
269, 281, 287, 637
661, 695, 697

4812100..23, 43, 93, 233
245, 269, 285, 339, 751

4812102.......cccvvennee. 113
4812200........ccceeerunnen. 809
4812300....55, 57, 63, 67,
71,91, 233
4812500........cceeeneee. 411
4831400.....455, 729, 781
4831600............... 49, 745
4831700.....251, 533, 707
4831900......97, 501, 506
611
4872000........ccceirrernne 85
5201215......cccccivneennne 637
5220600............. 797, 799
5220800............. 695, 697
5240600............cveeeee 745
5240800.....267, 281, 617
5241000.........cccvveeeee. 307
5241600...........ccvveeeen. 53
5242400..........ccueeee... 217
5250608...............e.... 511
5251010......ccceveiiiiinnne 23
5260800............. 267, 281
5271609......cccccevveennne 815
5271808...........coveeene 603
5271814........cccuiien. 601
5271917 ... 651
5271922.......ccccuiieen. 603
5272011.......ccccniieen. 805
5272022.......cccccureee... 629
70002222..........cvee... 653
70002386........... 675, 848
70002410.........ccveeeee 643
70002971........... 669, 848
70003788........... 669, 848
70004280........... 235, 237
70004511...........c.ceee. 848
70005191........... 235, 237
70005504........... 235, 237
70005505........... 235, 237
70005507........... 235, 237
70005515........... 235, 237
70005556........... 235, 237
70005559........... 235, 237
70005793.........ceeeee. 643
70007604............oe..... 677
70011901........... 235, 237

862

.. 185, 187, 189
.. 185, 187, 189
.. 185, 187, 189

. 185, 187, 189,

. 185, 187, 189,
70022697 .. 185, 187, 189
.. 665, 667, 848

.. 185, 187, 189
.. 185, 187, 189
.. 185, 187, 189
. 185, 187, 189,

. 152, 153, 185,

.. 185, 187, 189
.. 185, 187, 189
.. 185, 187, 189
.. 185, 187, 189
.. 185, 187, 189

70024447................... 151
70024448................... 151
70024449................... 151
70024450................... 151
70024452.........ccue... 151
70024453..........coe.e 151
70024454................... 151
70024455........... 151, 848
70024456................... 151
700244509................... 491
70024480........... 235, 237
70024485........... 235, 237
70024494........... 235, 237
70024495........... 235, 237
70024504........... 235, 237
70024505........... 235, 237
700245009........... 235, 237
70024522........... 322, 335
70024634................... 359
70024635..........c0e..e 381
70024639.........ccveene 359
70024641........... 383, 391
70024642................... 359
70024644................... 359
70024645................... 359
70024646........... 383, 391
70024847.........cve. 673
70024856................... 491
70024857......ccovcvvenne 491
70024858..........cee.e 491
70024859........... 491, 848
70024861................... 491
70024881..........coee...e 336
70024918........... 235, 237
70024920........... 235, 237
70024965................... 297
70025153...235, 237, 848
70025205........... 235, 237
70025360................... 379
70025361...........cc...... 379
70025362................... 379
70025363.........cc0eeeee 379
70025364.................. 379
70025365.........cc00eee 379
70025366...........00e..e 379
70025367.........coeene... 379
70025368................... 379
700253609...........cc...... 379
70025370........cceee... 379
70025371.....cccevuviinne 379
70025372.....cccovviinne 379
70025373.....ccccvviine 379
70025374.......coccvvine 379
70025375.......cvveee 379
70025376..........oeee.... 379
70025377.......uvvee. 379
70025378.........oeeeee. 379
70025379.....ccccviiine 379
70025380..........c00evne 379
70025382...355, 357, 379
70025383........... 355, 357
70025387.........eeeeeee. 375
70025388................... 375
700253809...........ce..... 375
70025390................... 375
70025391.......ccccvvene 375
70025392........... 355, 357
31211772



70025393 ..
70025394 .
70025397 .
70025398 ..
70025400 ..
70025401 ..
70025402.
70025403 ..
70025404 .
70025406 ..
70025407 .
70025408 ..
70025409.
70025410 ..
70025411 ..
70025412
70025413 ..
70025414 .
70025415 ..
70025416 ..
70025417 .
70025418 ..
70025419.
70025420 ..
70025421 ..
70025423 ..
70025424 .
70025425 ..
70025426 ..
70025427 .
70025428 ..
70025429 .
70025430 ..
70025431 ..
70025432.
70025433 ..
70025435 ..
70025436 ..
70025437 .
70025438 ..
70025439 .
70025440 ..
70025441 ..
70025442 .
70025443 ..
70025444 .
70025445 ..
70025446 ..
70025447 .
70025448 ..
70025449.
70025450 ..
70025451 ..
70025452 .
70025453 ..
70025455 ..
70025456 ..
70025457 .
70025459.
70025460 ..
70025461 ..
70025462 .
70025463 ..
70025464 .
70025465 ..
70025466 ..
70025467 .

31211772

363, 365, 367
363, 365, 367

363, 365, 367
363, 365, 367
363, 365, 367
363, 365, 367

........ 387, 389

387, 389, 848

........ 387, 389
........ 379, 391

SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

70025468 .................. 379
700254609 .......... 361, 385
70025470 ....coceevennen 361
70025471 ..o 391
70025472 ......c.ovveee. 379
70025476 ......ccoeoueee. 377
70025483 ... 495
70025485 ..........c.... 495
70025486 .................. 495
70025489 ... 495
70025490 ..........ccueee 495
70025491 ... 495
70025493 .......... 359, 365
70025494 ..377, 381, 383
70025495 .......... 381, 391

70025496 .. 359, 367, 371

70025497 .377, 379, 381
383

70025498 . 359, 363, 365
367

70025499 .......... 377, 383
70025500 .......... 377, 383
70025501 .......... 377, 383
70025502 .......... 377, 383
70025503 ... 359

70025504 . 359, 365, 367
379

70025505 ... 379
70025506 .......... 381, 383
70025508 .......... 363, 379
700255009 .......... 377,379
70025510 .......... 355, 357
70025511 ... 353
70025512 ... 353
70025513 ... 379
70025514 .......... 353, 357
70025515 ... 377
70025516 ... 377
70025517 ...cooeeiinnns 377
70025518 ... 377
70025520 .......... 361, 379
70025522 ... 369
70025523 ... 379

70025524 . 353, 355, 357
393

70025525 . 353, 355, 357
393

70025526 .......... 353, 373
70025527 ......ccovnnn 353
70025528 ... 353
70025529 .......... 353, 393
70025535 .......... 235, 237
70025539 .......... 485, 849
70025555 .......... 322, 335
70025556 .......... 322, 335

70025562 .322, 323, 335
336

70025567 .......... 323, 336
700255609 ... 335
70025570 .....ccoeeeneee. 335
70025602 .................. 655
70025613 .................. 655
70025614 .......... 649, 655
70025644 .................. 279
70025816 .................. 553
70025817 .....cceeeenee. 553
700258109 .......... 323, 336

832

70025821........... 324, 336
70025822........... 324, 336
70025823........... 324, 336
70025850........... 257, 848
70025851........... 257, 848
70025859.........cccueeee. 557
70025860................... 557
70025884................... 337
70025956................... 649
70026011........... 235, 237
70026018................... 193
70026210........... 235, 237
70026292........... 719, 849
70026293........... 721, 849
70026294........... 747, 849
70026295........... 747, 849
7002629%6........... 747, 849
70026297........... 747, 848
70026308................... 657
70026313............eee.. 675
70026368.............o..... 673
70026370.........cocuvee. 673
70026371......cccccvvnee. 673
70026372......ccccvcunee. 673
70026373........cconeee. 673
70026374.........coueeee. 673
70026375........cconeeee. 673
70026376..........cveee.. 673
70026377 ....cvvvevnnnen. 673
70026379.....cccccovvee. 673
70026382.........cccuveee. 673
70026395.........cocvveee. 257
70026396............c..... 257
70026537.......cccvveen. 557
70026543................... 657
70026582........... 679, 848
70026630................... 337
70026631........... 322, 335
70026698........... 219, 223
70026702................... 219
70026719.................. 305
70026720.........ccueeee. 305
70026721.......cccuneee. 305
70026722.......ccconeeee. 305
70026723.........coueee. 305
70026724................... 305
70026725...........cee... 305
70026726................... 305
70026749........... 322, 335
70026777 ....coovevnnee. 673
70026808................... 849
70026819........... 324, 337
70026820........... 324, 337
70026821........... 323, 336
70026827........... 323, 336
70026965................... 671
70026966................... 671
70026967........... 671, 848
70026968................... 671
700269609................... 671
70026970..........ccueee.. 671
70026971................... 671
70026972................... 671
70026973.............e.... 671
70026975............ee.. 671
70026976............oe.... 671
70026997........cconeeen. 293

70027000.................. 675
70027001 .................. 675
70027002.................. 675
70027004 .................. 669
70027008.........ccuvee.. 271
70027009.......... 219, 223
70027037 ....covveeeen. 283
70027067 .......ccevunnee. 653
70027068.................. 653
70027069.................. 653
70027070........cceunne.. 653
70027071 ... 653
70027072.....ccevvvnee. 653
70027073.....cceeeve. 653
70027074 .......... 649, 653
70027075.....ccceevneee. 653
70027076........c.ec... 653
70027077 ..ccccoe. 649
70027078.........c.cec.. 649
70027079.....ccceevneen. 649
70027080.........ccuenee. 649
70027081.......cccueee. 649
70027082.......cccvnnee. 649
70027083.......ccconneee. 649
70027084.................. 649
70027085................. 649
70027086.................. 649
70027087 .......... 649, 653
70027088.........ccuvee.. 653
70027107 .......... 322, 335
70027108.......cccounnee. 335
70027114.......... 323, 336
70027128......cccevnneee. 673
70027129.......cccne. 673
70027130......cccevnneen. 673
70027131.....cceeeen. 673
70027132.....ceeeeen. 673
70027133.................. 673
70027134 .................. 673
70027135.................. 673
70027136.................. 673
70027141 .................. 673
70027174 ......cocevie 61
70027175....ccceviiins 61
70027176......coeevvinne 69
70027177 ... 69
70027178.........c.oveee 69
70027180.................. 197
70027199.................. 279
70027200............eee. 279
70027201 ... 279
70027202......ccccnee. 279
70027203.......ccconeen. 279
70027204 .................. 279
70027223 .................. 657
70027224 .................. 657
70027225.................. 657
70027226 ... 657
70027227 .....oovvenneen. 657
70027228........ccuue. 657
70027267 ..o, 663
70027268.................. 663
70027269.......... 663, 848
70027270.................. 663
70027271 .................. 663
70027291.......... 165, 191
70027293.......... 159, 209
863



SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

70027294........... 159, 209 70027606 .. 185, 187, 189 70027993 ..........ce. 151 70028537........... 323, 336
70027295.........cceeee 209 70027607 .. 185, 187, 189 70027994 .................. 151 70028546................... 735
7002729%........... 159, 209 70027608.................. 189 70027995 .......... 151, 152 70028733........... 323, 336
70027297........... 159, 209 70027631 .................. 211 70027996 .................. 151 70028868................... 681
70027298........... 159, 209 70027657 .......... 235, 237 70027997 .......... 151, 152 700288609...........0ee...e 681
70027302........... 159, 209 70027658............o..... 189 70027998 ........ccvveenns 151 70028870........... 681, 848
70027315........... 323, 336 70027660.................. 385 70027999 ... 151 70028871......ccccvvenne 681
70027316.....ccccevveeene 337 70027661 .................. 373 70028000 ..........veenees 151 70028872.......ccccvvenne 681
70027317........... 324, 336 70027663 . 353, 355, 357, 70028001 .................. 151 70028873........cceeeeee. 681
70027318.......cccvvvee. 324 393 70028002 .......... 151, 152 70028874...........cc...... 681
70027319......ccccuve. 324 70027664 .................. 379 70028003.................. 151 70028875.........oeeeeee. 681
70027320........... 323, 336 70027665.................. 379 70028004 .................. 151 70028900................... 675
70027324........cooveen. 209 70027666.......... 355, 357 70028005 .........cveeenes 151 70028906...........c0ee..e 322
70027325.....ccciiieenne 159 70027667 .......... 355, 357 70028006 .......... 151, 152 70028907........... 324, 337
70027326......c..ccvveeene 159 70027668................... 379 70028007 .......... 151, 152 70028908........... 324, 337
70027328...363, 367, 391 70027669.................. 391 70028008 ............c.... 151 70028940..........c.c.... 322
70027331......cccvee 353 70027670..........c.co.... 355 700280009 .................. 152 70028978..........oee..... 193
70027332......ccccuvee. 373 70027671 ... 361 70028010 ........c.oeeee.... 152 70028979.......ccveeee. 193
70027337........... 391, 393 70027672..........eu.. 359 70028011 ..........c...... 152 70028980................... 193
70027338........... 391, 393 70027673 ... 359 70028012 .........ceees 152 70029011........... 165, 191
70027339...365, 391, 393 70027674 ... 359 70028013 ........ccvveeens 152 70029012.........ccvveeene 191
70027340.........cocveeen. 379 70027675......cccovunee. 359 70028014 ........ccvveees 152 70029013.........ccvvvnne 191
70027341........ccoveen. 353 70027676.......... 355, 357 70028015 ........ccvveeenns 152 70029030.......ccccvvvnne 673
70027344........... 365, 367 70027677 .......... 387, 389 70028016 ........ccvveenns 152 70029820.........cc0vevnne 673
70027345........... 355, 357 70027678.................. 385 70028017 ......covveennns 152 700298609........... 322, 335
70027346..........coee... 379 70027679 ..o, 385 70028018 .................. 152 70029992.........cceee 673
70027347 .....cooovvnene 369 70027680.................. 361 70028019 ........ccveenes 152 70029993.........cceee 673
70027348.............e.... 363 70027681 .. 363, 365, 367 70028020 ........cvvenenes 152 70029994.................. 673
70027349........ccocveeen. 367 70027682........ccuvue... 355 70028021 .......cccvveenns 152 70029995.........ccvveene 673
70027350......ccccocveeeene 377 70027707 .......... 353, 375 70028022 ......ccccvveenns 152 70030247.......ccccvvenne 324
70027352........... 387, 389 70027711 .......... 353, 377 70028023 ........ccvveenne 152 70030248.............c..... 324
70027353........... 387, 389 70027714.......... 353, 379 70028024 .........coe.... 152 70030249.........ccee.e 324
70027354.........cocveen. 391 70027715 .. 349, 351, 367 70028025 ........ccvveenns 152 70030250.........cc0vevene 323
70027358.........cccveeee 365 70027716.. 349, 351, 371 70028026 .........coeee.e 152 70030251........... 323, 336
70027359......c.ccvveee 365 70027717 .. 349, 351, 363 70028027 ......cccvvennns 152 70030264........... 323, 336
70027361.........ccuveeee 387 70027718.. 349, 351, 365 70028028 .......... 152, 193 70030274........... 323, 336
70027362........... 361, 387 70027719.. 349, 351, 369 70028029 ........ccveevens 152 70030282................. 183
70027363........... 361, 389 70027720.. 349, 351, 361 70028030 .................. 152 70030283................... 181
70027364............cc..... 365 70027721 .......... 349, 355 70028031 .......... 152, 193 70030365........... 323, 336
70027365.........ccoveee 365 70027723.. 349, 351, 353 70028032 .................. 152 70030933........... 323, 336
70027366................... 393 70027724 .......... 351, 357 70028033 .................. 152 70030943................... 677
70027368............eee... 359 70027725.. 349, 351, 359 70028034 ..o 152 70030944................... 677
70027369.........ccueeee 359 70027773 .....oeeeee. 119 70028035 ........ccveenes 152 70030945..........c.ec..e 677
70027370....ccccovneenne 359 70027774 ... 119 70028036 ........cveevees 152 70030946................... 677
70027371 359 70027775....ocoevneen, 119 70028037 .....ocovvienns 152 70030947.......ccccvvenne 677
70027373........... 359, 381 70027776.................. 119 70028038 .................. 152 70030948................... 677
70027374..........ovee. 383 70027777 ... 119 70028039................... 152 70030953...........ceeee. 643
70027375........... 359, 383 70027778............... 119 70028040 .................. 152 70030956................... 643
70027376........... 359, 379 70027779.........u 119 70028041 .................. 152 70030957........oeveeeenn. 643
70027382........ccvveeee 355 70027780...........oe... 119 70028042 ............c.... 152 70030959........ccc0vee 643
70027383.........ccveee 357 70027781 ... 119 70028043 ................. 152 70030960................... 643
70027387...361, 381, 383 70027782......ccccunee. 119 70028044 .................. 152 70030961.................. 643
70027388..........cveeee 379 70027783 ..o 119 70028045 .........cecee 152 70030992........... 322, 335
70027389........... 387, 389 70027784 .................. 119 70028046 .................. 152 7003099%4........... 323, 336
70027392........... 483, 485 70027785...........c.. 119 70028047 .........oce...... 152 70030997.........eveeee. 655
70027393........cceeeee 485 70027786.................. 119 70028087 ..........cc...... 152 70030998................... 655
7002739%4..........oeee 485 70027787 .............. 119 70028326 .................. 491 70030999...........ce... 655
70027395.....cccovvee 483 70027788...........ev.. 119 70028384 ..o 643 70031000........... 324, 337
70027403........... 235, 237 70027789 ......ccceunee. 119 70028392 .......... 323, 336 70031001........... 324, 337
70027404........... 235, 237 70027790......cccovuneen. 219 70028436 ........cveenns 209 70031002........... 324, 337
70027405........... 235, 237 70027791 ..., 119 70028468 .......... 324, 337 70031008........... 324, 337
70027417...235, 237, 848 70027792................ 119 70028471 .......... 322, 335 70031031..163, 167, 169
70027595........cceeee 659 70027793...........e 119 70028473 .......... 323, 336 171

70027596................... 667 70027794 .................. 119 70028474 .......... 323, 336 70031032.........coeee... 173
70027600........... 601, 677 70027990.................. 151 70028476 .......... 324, 337 70031293...........ce.... 647
70027604........... 185, 187 70027991 ..., 151 70028477 .......... 324, 337 70031294.........ccuvee 647
70027605........... 185, 187 70027992.......cconnee. 151 70028536 .......... 323, 336 70031295........cccuveee 647

864 832 31211772



70031296 .................. 647
70031297 ....ooeeeen 647
70050472 ..o 673
70050475 ..o 673
70050481 ..........c..ee. 673
7012903 .......cvvieen. 669
7012998 .......ccveenee. 669
7016331 .... 235, 237, 848
7020442 ............ 235, 237
7020465 ............ 235, 237
7022391 ... 669
7022730 ...ovveeeeeeen 383
7024947 .....cccvvvinen. 659
7028038 ........coveenee. 324
7028039 ......ccvvreen. 324
7028043 .......ccoveeee. 335
7028082 ........cceeveeen 337
7028115 ............ 323, 336
7028125 ......ooeeiinn 157
7028126 .......c0eeennee. 157
7028127 .... 157, 159, 209
7028128 .......ccveeneee. 157
7028129 ......ccvvveen. 157
7028130 ....ccccvvrernnnee. 157
7028131 ... 157, 159, 161
165, 209
7028132 .....cocvviiieen. 157
7028133......ccviien. 157
7028134 ......ccvveee. 157
7028135 ... 157
7028136 .....cccvvvrennee. 191
7028137 ..oevevvieinen. 191
7028621 .......cvveenneee. 491

7028706 ... 322, 323, 335
336

7028733 ..., 336
7028910 .... 157, 161, 165
7028911 ............ 161, 165
7028912 ............ 161, 165
7028913 ............ 161, 165
7028914 ... 161
7028915 ............ 161, 165
7028916 ............ 161, 165
7028917 ............ 161, 165

7028918 ... 159, 161, 165
209

7028919 ............ 161, 165
7028920............ 161, 165
7028923 ............ 161, 165
7028982 ............ 161, 165
7028983 ............ 161, 165
7028984 .... 157, 161, 165
7028985 .......cceeie 161
7028986 ............ 157, 159
7028987 .....oooeiiin 157
7028988 ............ 157, 159
7028989 .........coeien 157
7028990............ 161, 165
7028991 ............ 161, 165

31211772

SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS

7028995 ... 165
7029124 ... 157
7029131 ............ 322, 335
7029344 ............ 135, 139
7029345 ............ 135, 137
7029346 ............ 135, 137
7029347 ............ 135, 137
7029348 ............ 135, 137
7029349 ............ 135, 137
7029350 ............ 135, 137
7029351 ............ 135, 137
7029352 ............ 135, 137
7029353 ............ 135, 139
7029354 ............ 135, 139
7029355 ............ 135, 139
7029356 .... 135, 139, 157
7029357 ..o 139
7029427 ............ 322, 335
7029428 ............ 322, 335
7029430 ............ 323, 336
7029432 ............ 323, 336
7029486 ...519, 521, 593,
595, 841
7029520 ....coocvvvrennen. 215
7029521 .....cccvviiin. 215
7029692 .......cceeeenen. 223
7029749 .....cccvvvvien. 157
7029767 ....covvvveeeen. 495
7029786 ............ 324, 336
7300435 ... 233
7301893 ............ 695, 697
77133140 ..611, 613, 633
77133168 ... 633
77133177 .......... 611, 613
8000759 ......ccvvrineen. 437
8000803 .........ceeneee. 421
8002798 .......cceeeneen. 323
8004398 .........coevunn 437
8004468 ............ 323, 335
8005079 .....cceeeviinnnns 339
8005827 ......ooeeviinnnn 395
8005870 ......ccvvvreneen. 834
8005901 .......cevrnneen. 521
8006605 ............ 323, 336
8007749 ......ccvvvenen. 322
8007755 .....ooeeeiins 322
8007771 ............ 322, 335
8007785 .......oceeiinnnn 323
8007786 ........ccevnnnen 324
8007802 .......cevveneen. 324
8008168 .................... 323
8008169 .......cceeennee. 324
8008175 ............ 324, 337
80204005 .......... 322, 335
80204065 .......... 323, 336
80204071 .......... 322, 335
80204117 ..323, 336, 337
80233218 ... 631
80264002 .................. 485

832

80264004................... 485
80333151.........cceeeee. 627
8034697 ........ccecere. 673
80363195.........ceeee. 441
8036580.......cccccvvvee. 669
80604017.........cocvveee. 739
80604021...........eee.. 825
80963067 ..........cveee.. 756

80983191..719, 721, 723,
848

8220043.........cccvveeee. 761
8220050.........cccuvveeeee. 733
8220051......ccceevveee. 716
8220097 ......ccovvevreennn 756
8220098...........cocvvee. 756
8220108.......c..coevvee. 756
8220114.......cooee. 773
8220115......ccovv. 755
8220124.........cccueee. 755
8229234.......cccevne. 848
8229242....719, 721, 757,
848
8229244....723, 747, 757,
848
8229245....719, 747, 758,
848
8229247....721, 747, 758,
848
8270147............. 695, 697
8270148............. 695, 697
8275212......cccvvi 245

830591923, 27, 448, 471,
533

8310559......cccvviiene 433

8405006....243, 593, 595,
627

8405007......cccccevveennn. 303
84050009............. 247, 555
8405104..........ccevee. 285
8405201.....285, 448, 451
8405202.........cccuvveeen. 285
8405301......ccceeevnnenne 637
8405402.......cc.cceveen. 263
8405502............. 601, 603
8406201............. 601, 603
8406202..........ccuueeee. 627

8406302....285, 287, 303,
751

84100089....299, 301, 501,
506, 631

8410013....243, 269, 299,
301

8420231......ccooviie. 285
8430032........ccccuvreenen. 625
8430033........cccviiene 625
8466306...........c..e..... 445
8584003.......c..ccevvenen 823
8750017.....ccvvvvinnnnnn 597

8750038.........ccceevee 597
8760550.........ccvveeeeenn. 71
8769124 ............ 611, 613
8770143........cccie. 71
8770167 .....ccvvveeee. 609
88662434 .................. 605
8881800......ccccccvunee. 751
90554016.......... 219, 223
90554019.................. 119

90554020.. 119, 219, 223
90554042 .. 119, 219, 223
90554054 .. 119, 219, 223

90554067 ........ccouvee. 119
90554070.......cccouvee. 119
90554080.................. 215
91013191.......cccneee. 769
91013192.................. 774
91043147 .......... 345, 347
91403193..........c.c.e.. 313

91474507 . 322, 323, 335
336

91474512.......... 322, 335
91474516.................. 337
91474522 .......... 324, 337
91474529.......... 322, 335
91474531.......... 322, 335
91474533.......... 322, 335
91474539.......... 322, 335
91474547 .......... 322, 335
91474549 .................. 322
91474550.......... 322, 335
91474551........... 322, 335
91474553.......... 322, 335
91474554 .................. 322
91474555.................. 322
91474568.......... 324, 336
91474579.......... 323, 336
91474580.......... 323, 336
91474584........... 323, 336
91474585.......... 323, 336
91474591.......... 322, 335
91474593................... 335
91474595.................. 335
91504107 .....coeevnneen. 739
91514082.......... 322, 335
91514098.......... 322, 335
91514099.......... 323, 337
91514117 .................. 323
91514134.......... 322, 335
91514146.......... 322, 335
91514147 .......... 322, 335
91514148.......... 322, 335
91514154........... 324, 336

91514188. 322, 323, 335
336

91514189.......... 323, 336

91554014 .................. 716

AU2105.........ccveeeee 834
865



®

AGRICULTURE

Corporate Office
JLG Industries, Inc.
1 JLG Drive
McConnellsburg, PA 17233-9533 USA

\ (717) 485-5161 (Corporate)
(. (833) 554-3276 (Customer Support)
farm@jlg.com (Customer Support)

Visit our website for JLG Worldwide Locations.
www.jlgagriculture.com

0

OSHKOSH



	SECTION 1 - FRAME AND ATTACHING PARTS
	FIGURE 1-1. FRAME INSTALLATION
	FIGURE 1-2. ENGINE ENCLOSURE INSTALLATION
	FIGURE 1-3. ENGINE ENCLOSURE COVER INSTALLATION
	FIGURE 1-4. HOOD INSTALLATION
	FIGURE 1-5. COVER PLATES INSTALLATION (NO OUTRIGGERS - ULS)
	FIGURE 1-6. COVER PLATE INSTALLATION (NO TRAILER BRAKES)
	FIGURE 1-7. COVER PLATE INSTALLATION (TRAILER BRAKES)
	FIGURE 1-8. COVER PLATE INSTALLATION (NO REAR AUX)
	FIGURE 1-9. COVER PLATE INSTALLATION (REAR AUX)
	FIGURE 1-10. COVER PLATE INSTALLATION (HYDRAULIC HITCH AND REAR AUX)
	FIGURE 1-11. REAR COVER PLATE INSTALLATION (NO HYDRAULIC HITCH)
	FIGURE 1-12. TANKS INSTALLATION
	FIGURE 1-13. FUEL TANK INSTALLATION
	FIGURE 1-14. FUEL TANK ASSEMBLY
	FIGURE 1-15. HYDRAULIC TANK INSTALLATION
	FIGURE 1-16. HYDRAULIC TANK ASSEMBLY
	FIGURE 1-17. FUEL AND HYDRAULIC CAP INSTALLATION
	FIGURE 1-18. HITCH RETRIEVAL INSTALLATION
	FIGURE 1-19. HITCH INSTALLATION (EEC AUTO)
	FIGURE 1-20. HITCH INSTALLATION (PITON)
	FIGURE 1-21. HITCH ASSEMBLY (EEC AUTO)
	FIGURE 1-22. SLIDING HITCH ASSEMBLY (PITON)
	FIGURE 1-23. HITCH INSTALLATION (EEC MANUAL)
	FIGURE 1-24. HITCH ASSEMBLY (EEC MANUAL)
	FIGURE 1-25. HITCH INSTALLATION (FIXED)
	FIGURE 1-26. HITCH ASSEMBLY (FIXED)
	FIGURE 1-27. HITCH INSTALLATION (HYDRAULIC)
	FIGURE 1-28. CAB PLUG INSTALLATION (NON HYDRAULIC HITCH)
	FIGURE 1-29. MIRROR INSTALLATION
	FIGURE 1-30. REAR MIRROR INSTALLATION (FLAT)
	FIGURE 1-31. REAR MIRROR INSTALLATION (CONVEX)
	FIGURE 1-32. MIRROR ASSEMBLY (CONVEX)
	FIGURE 1-33. TOOLBOX INSTALLATION
	FIGURE 1-34. GROUND STRAP INSTALLATION

	SECTION 2 - BOOM
	FIGURE 2-1. BOOM PINNING INSTALLATION
	FIGURE 2-2. LIFT CYLINDER PINNING INSTALLATION
	FIGURE 2-3. COMPENSATION CYLINDER PINNING INSTALLATION
	FIGURE 2-4. BOOM PIVOT INSTALLATION
	FIGURE 2-5. BOOM ASSEMBLY
	FIGURE 2-6. FIRST BOOM SECTION ASSEMBLY
	FIGURE 2-7. SECOND BOOM SECTION ASSEMBLY
	FIGURE 2-8. THIRD BOOM SECTION ASSEMBLY
	FIGURE 2-9. LINK ASSEMBLY
	FIGURE 2-10. LEVER ASSEMBLY
	FIGURE 2-11. MANUAL QUICK COUPLER INSTALLATION
	FIGURE 2-12. HYDRAULIC QUICK COUPLER INSTALLATION
	FIGURE 2-13. BOOM PROP INSTALLATION
	FIGURE 2-14. BOOM BRUSHES INSTALLATION

	SECTION 3 - ATTACHMENTS
	FIGURE 3-1. AUGER COUPLING
	FIGURE 3-2. AUGER BIT (6INX4IN)
	FIGURE 3-3. AUGER BIT (9INX4IN)
	FIGURE 3-4. AUGER BIT (12INX4IN)
	FIGURE 3-5. AUGER BIT (15INX4IN)
	FIGURE 3-6. AUGER BIT (18INX4IN)
	FIGURE 3-7. AUGER BIT (24INX4IN)
	FIGURE 3-8. AUGER BIT (36INX4IN)
	FIGURE 3-9. BALE HANDLER (TUBE CLAMP)
	FIGURE 3-10. BALE HANDLER KIT (TUBE CLAMP)
	FIGURE 3-11. BALE HANDLER (SPIKE CLAMP)
	FIGURE 3-12. BALE HANDLER KIT (SPIKE CLAMP)
	FIGURE 3-13. BASKET PERSONNEL (1.2MX2.4M) (DOMESTIC)
	FIGURE 3-14. BASKET PERSONNEL (1.2MX2.4M) (FRENCH LANGUAGE)
	FIGURE 3-15. BASKET PERSONNEL (1.2MX2.4M) (ISO)
	FIGURE 3-16. BASKET PERSONNEL (FORK MOUNTED)
	FIGURE 3-17. BUCKET (CONCRETE)
	FIGURE 3-18. BUCKET (DIRT)
	FIGURE 3-19. BUCKET (GRAPPLE MULTI-PURPOSE)
	FIGURE 3-20. BUCKET (MANURE GRAPPLE)
	FIGURE 3-21. BUCKET(0.6 M³) (MULTI-PURPOSE 4 IN 1)
	FIGURE 3-22. BUCKET(1 M³) (GENERAL PURPOSE)
	FIGURE 3-23. BUCKET(1 M³) (MULTI-PURPOSE 4 IN 1)
	FIGURE 3-24. BUCKET (1.5 M³) (GENERAL PURPOSE)
	FIGURE 3-25. BUCKET (2 M³) (GENERAL PURPOSE)
	FIGURE 3-26. BUCKET (2.5 M³) (GENERAL PURPOSE)
	FIGURE 3-27. BUCKET (3 M³) (GENERAL PURPOSE)
	FIGURE 3-28. BUCKET FRONT GUARD
	FIGURE 3-29. BUCKET TEETH KIT
	FIGURE 3-30. CARRIAGE ASSEMBLY (1225MM)
	FIGURE 3-31. CARRIAGE ASSEMBLY (1524MM)
	FIGURE 3-32. CARRIAGE ASSEMBLY (1829MM)
	FIGURE 3-33. CARRIAGE ASSEMBLY - SIDE TILTING (4.5 TON - 1225 MM)
	FIGURE 3-34. CARRIAGE ASSEMBLY - SIDE TILTING (4.0 TON - 1575 MM)
	FIGURE 3-35. CARRIAGE ASSEMBLY - SID TILTING (4.0 TON - 1829 MM)
	FIGURE 3-36. CARRIAGE ASSEMBLY - SIDE SHIFT (4.0 TON - 1225 MM)
	FIGURE 3-37. CARRIAGE ASSEMBLY - FORK POSITIONING (4.0 TON
	FIGURE 3-38. CARRIAGE ASSEMBLY - FEM CARRIAGE AND FORKS
	FIGURE 3-39. FORK - LUMBER (45X150X1540)
	FIGURE 3-40. FORK - LUMBER (50X150X1830)
	FIGURE 3-41. FORK - PALLET (50X100X1200)
	FIGURE 3-42. FORK - PALLET (50X100X1200) (CE & AUS WITH SIDE SHIFT CARRIAAGE) (4.0 TON - 1225MM)
	FIGURE 3-43. FORK - PALLET (50X120X1200)
	FIGURE 3-44. FORK - PALLET (60X125X1220)
	FIGURE 3-45. FORK - MUCK WITH GRAB
	FIGURE 3-46. FORK - DUAL TINE BAILING WITH CARRIAGE
	FIGURE 3-47. FORK _ EXTENSIONS (62X163X2286) (ANSI)
	FIGURE 3-48. HOOK_CRANE (FORK MOUNTED)
	FIGURE 3-49. TRASH HOPPER INSTALLATION
	FIGURE 3-50. TRUSS BOOM (0.9 TON - 12 FT WITH WINCH)
	FIGURE 3-51. TRUSS BOOM (1 TON - 3.4M)
	FIGURE 3-52. TRUSS BOOM (1.8 TON - 3 FT WITH WINCH)
	FIGURE 3-53. TRUSS BOOM (4 TON - 2.1M)

	SECTION 4 - ENGINE AND ATTACHING PARTS
	FIGURE 4-1. ENGINE INSTALLATION (90KW - ULS - PISTON PUMP)
	FIGURE 4-2. ENGINE INSTALLATION (100KW - ULS - PISTON PUMP)
	FIGURE 4-3. ENGINE MOUNTING INSTALLATION (90KW/100KW)
	FIGURE 4-4. 3.6L ENGINE (90KW - ULS - PISTON PUMP)
	FIGURE 4-5. 3.6L ENGINE (100KW - ULS - PISTON PUMP)
	FIGURE 4-6. ENGINE ECU INSTALLATION (ULS)
	FIGURE 4-7. BRACKET GUARD INSTALLATION
	FIGURE 4-8. FUEL LINES INSTALLATION (ULS - RHOC)
	FIGURE 4-9. EXHAUST INSTALLATION (ULS)
	FIGURE 4-10. DEF TANK INSTALLATION (ULS)
	FIGURE 4-11. DEF TANK ASSEMBLY (ULS)
	FIGURE 4-12. DEF LINES INSTALLATION (ULS)
	FIGURE 4-13. DEF CONTROL MODULE INSTALLATION (ULS)
	FIGURE 4-14. AIR CLEANER INSTALLATION (90/100KW)
	FIGURE 4-15. AIR CLEANER ASSEMBLY (90/100KW)
	FIGURE 4-16. PRE-AIR CLEANER ACCESSORY
	FIGURE 4-17. AIR INTAKE RAIN CAP ACCESSORY
	FIGURE 4-18. AIR INTAKE LINES INSTALLATION (90/100KW - ULS)
	FIGURE 4-19. COOLING PACKAGE INSTALLATION (90KW - ULS)
	FIGURE 4-20. COOLING FAN INSTALLATION
	FIGURE 4-21. FAN LINES INSTALLATION (90KW)
	FIGURE 4-22. FAN DRIVE MOTOR (NO RHOC)
	FIGURE 4-23. FUEL FILTER & PUMP INSTALLATION
	FIGURE 4-24. REMOTE FUEL PUMP INSTALLATION (74.4KW)
	FIGURE 4-25. COOLER INSTALLATION (90KW)
	FIGURE 4-26. RADIATOR COOLING PACKAGE (90KW)
	FIGURE 4-27. REMOTE HOC INSTALLATION
	FIGURE 4-28. FAN DRIVE MOTOR (RHOC)
	FIGURE 4-29. COOLANT LINES INSTALLATION (ULS)
	FIGURE 4-30. COOLER LINES INSTALLATION (90KW)
	FIGURE 4-31. CAC LINES INSTALLATION (ULS)
	FIGURE 4-32. SURGE TANK INSTALLATION
	FIGURE 4-33. TANK EXPANSION
	FIGURE 4-34. BULKHEAD INSTALLATION
	FIGURE 4-35. HYDRAULIC PUMP INSTALLATION (90KW)
	FIGURE 4-36. HEATER LINES INSTALLATION (ULS)
	FIGURE 4-37. HEATER LINES WITH BLOCK HEATER INSTALLATION (ULS)
	FIGURE 4-38. BLOCK HEATER INSTALLATION (120V - LS)
	FIGURE 4-39. BLOCK HEATER (LS)
	FIGURE 4-40. A/C PUMP INSTALLATION
	FIGURE 4-41. A/C LINES INSTALLATION

	SECTION 5 - DRIVE TRAIN
	FIGURE 5-1. DRIVETRAIN INSTALLATION
	FIGURE 5-2. FRONT AXLE INSTALLATION
	FIGURE 5-3. FRONT AXLE ASSEMBLY
	FIGURE 5-4. REAR AXLE INSTALLATION
	FIGURE 5-5. REAR AXLE ASSEMBLY
	FIGURE 5-6. DRIVE SHAFTS INSTALLATION
	FIGURE 5-7. REMOTE GREASE SYSTEM INSTALLATION
	FIGURE 5-8. AXLE SHIM INSTALLATION
	FIGURE 5-9. TRANSMISSION INSTALLATION (6 SPD - 90KW)
	FIGURE 5-10. TRANSMISSION INSTALLATION (6 SPD - 97KW)
	FIGURE 5-11. TRANSMISSION (6 SPD - 90KW)
	FIGURE 5-12. TRANSMISSION (6 SPD - HHP - 97KW)
	FIGURE 5-13. PLANETARY CASE AND PARTS GROUP
	FIGURE 5-14. TORQUE CONVERTER GROUP
	FIGURE 5-15. TORQUE CONVERTER GROUP
	FIGURE 5-16. TRANSFER GEAR AND CASE GROUP
	FIGURE 5-17. TRANSMISSION HYDRAULIC CONTROL GROUP
	FIGURE 5-18. INPUT SHAFT GROUP
	FIGURE 5-19. TRANSMISSION CLUTCH GROUP
	FIGURE 5-20. CLUTCH AND GEAR GROUP
	FIGURE 5-21. TRANSMISSION PUMP GROUP
	FIGURE 5-22. OUTPUT SHAFT GROUP
	FIGURE 5-23. SPEED SENSOR
	FIGURE 5-24. IDLER GEAR
	FIGURE 5-25. REAR TRANSMISSION CASE
	FIGURE 5-26. PLANETARY CASE
	FIGURE 5-27. FRONT TRANSFER CASE
	FIGURE 5-28. REAR TRANSFER CASE
	FIGURE 5-29. RELIEF VALVE
	FIGURE 5-30. SOLENOID VALVE
	FIGURE 5-31. SOLENOID VALVE
	FIGURE 5-32. FRONT TRANSMISSION CASE ASSEMBLY
	FIGURE 5-33. REAR TRANSMISSION CASE ASSEMBLY
	FIGURE 5-34. TIRE/WHEEL SET (AIR - 460/70 R24 XMCL)
	FIGURE 5-35. TIRE/WHEEL SET (AIR - 500/70 R24 XMCL)
	FIGURE 5-36. FENDER INSTALLATION
	FIGURE 5-37. FENDER ASSEMBLY (RR-RH)
	FIGURE 5-38. FENDER ASSEMBLY (RR-LH)
	FIGURE 5-39. FENDER ASSEMBLY (FRT-RH)
	FIGURE 5-40. FENDER ASSEMBLY (FRT-LH)

	SECTION 6 - CAB
	FIGURE 6-1. CAB MOUNTS INSTALLATION
	FIGURE 6-2. ENCLOSED CAB INSTALLATION
	FIGURE 6-3. ENCLOSED CAB ASSEMBLY
	FIGURE 6-4. ENCLOSED CAB GROUP
	FIGURE 6-5. ENCLOSED CAB
	FIGURE 6-6. DOOR INSTALLATION
	FIGURE 6-7. DOOR UPPER GLASS ASSEMBLY
	FIGURE 6-8. CAB LATCH ASSEMBLY
	FIGURE 6-9. CAB DOOR TRIGGER ASSEMBLY
	FIGURE 6-10. DOOR ASSEMBLY (AG)
	FIGURE 6-11. CAB DOOR
	FIGURE 6-12. DOOR STRAP INSTALLATION
	FIGURE 6-13. REAR WINDOW INSTALLATION
	FIGURE 6-14. REAR WINDOW ASSEMBLY
	FIGURE 6-15. ENCLOSED CAB PLUG GROUP
	FIGURE 6-16. INTERIOR MIRROR INSTALLATION
	FIGURE 6-17. FRONT WIPER INSTALLATION
	FIGURE 6-18. LEVEL INDICATOR INSTALLATION
	FIGURE 6-19. ENCLOSED CAB TRIM INSTALLATION
	FIGURE 6-20. DASH COVER ASSEMBLY
	FIGURE 6-21. REAR PANEL COVER ASSEMBLY
	FIGURE 6-22. ADJUSTABLE ARMREST INSTALLATION
	FIGURE 6-23. ARMREST
	FIGURE 6-24. FIXED ARMREST BRACKET
	FIGURE 6-25. MOVING ARMREST BRACKET
	FIGURE 6-26. BEACON TERMINAL INSTALLATION
	FIGURE 6-27. WASHER HOSES INSTALLATION
	FIGURE 6-28. HAMMER INSTALLATION
	FIGURE 6-29. HAMMER ATTACHMENT ASSEMBLY
	FIGURE 6-30. FRONT COVER INSTALLATION
	FIGURE 6-31. FILTER TRAY PANEL
	FIGURE 6-32. FRONT DUCT COVER
	FIGURE 6-33. WASHER TANK INSTALLATION
	FIGURE 6-34. WASHER BOTTLE
	FIGURE 6-35. SEAT INSTALLATION (AIR SUSPENSION - STANDARD)
	FIGURE 6-36. SEAT ASSEMBLY (AIR SUSPENSION - STANDARD)
	FIGURE 6-37. UPPER SEAT ASSEMBLY
	FIGURE 6-38. SUSPENSION KIT
	FIGURE 6-39. SEAT INSTALLATION (PREMIUM)
	FIGURE 6-40. SEAT ASSEMBLY (AIR SUSPENSION - PREMIUM)
	FIGURE 6-41. SEAT INSTALLATION (MECHANICAL)
	FIGURE 6-42. SEAT ASSEMBLY
	FIGURE 6-43. SEAT BELT INSTALLATION (2IN)
	FIGURE 6-44. SEAT BELT INSTALLATION (3IN)
	FIGURE 6-45. HEATER INSTALLATION
	FIGURE 6-46. HEATER ASSEMBLY
	FIGURE 6-47. HEATER AND A/C INSTALLATION
	FIGURE 6-48. CAB CONDENSER ASSEMBLY
	FIGURE 6-49. CONDENSER
	FIGURE 6-50. A/C RECEIVER DRIER
	FIGURE 6-51. HEATER AND A/C ASSEMBLY
	FIGURE 6-52. ROOF WIPER INSTALLATION
	FIGURE 6-53. HEADLINER INSTALLATION
	FIGURE 6-54. HEADLINER/ RADIO READY INSTALLATION
	FIGURE 6-55. CAB GUARD INSTALLATION (TOP)
	FIGURE 6-56. CAB GUARD INSTALLATION (FRONT)
	FIGURE 6-57. CAB GUARD INSTALLATION (TOP AND FRONT)
	FIGURE 6-58. COMMON CAB TRIM INSTALLATION
	FIGURE 6-59. CAB TRIM INSTALLATION
	FIGURE 6-60. ROOF CAP INSTALLATION (A/C)
	FIGURE 6-61. ROOF CAP INSTALLATION (NO A/C)
	FIGURE 6-62. FRONT NOSE CONE INSTALLATION (SIDELIGHT)
	FIGURE 6-63. RETRACTABLE SUNSCREEN INSTALLATION
	FIGURE 6-64. CAB STEP INSTALLATION
	FIGURE 6-65. FLOOR MAT INSTALLATION
	FIGURE 6-66. EXTERNAL WINDOW RELEASE INSTALLATION (ANSI)
	FIGURE 6-67. EXTERNAL WINDOW RELEASE INSTALLATION (CAN)

	SECTION 7 - CONTROLS
	FIGURE 7-1. ACCELERATOR PEDAL INSTALLATION
	FIGURE 7-2. ACCELERATOR PEDAL
	FIGURE 7-3. BRAKE PEDAL INSTALLATION
	FIGURE 7-4. BRAKE PEDAL
	FIGURE 7-5. BRAKE PEDAL PLATE
	FIGURE 7-6. BRAKE SENSOR INSTALLATION
	FIGURE 7-7. SWITCH PLATE ASSEMBLY
	FIGURE 7-8. PARKING BRAKE INSTALLATION (CABLE - STANDARD)
	FIGURE 7-9. PARKING BRAKE COVER (MECHANICAL)
	FIGURE 7-10. PARKING CABLE ASSEMBLY (MECHANICAL)
	FIGURE 7-11. STEERING WHEEL INSTALLATION
	FIGURE 7-12. STEERING WHEEL
	FIGURE 7-13. STEERING COLUMN INSTALLATION
	FIGURE 7-14. HORN INSTALLATION
	FIGURE 7-15. HORN BUTTON INSTALLATION
	FIGURE 7-16. JOYSTICK INSTALLATION
	FIGURE 7-17. WIPER-TURN SWITCH (0 SPEED - FNR)
	FIGURE 7-18. WIPER-TURN SWITCH (NO SPEED)

	SECTION 8 - HYDRAULIC CIRCUITS
	FIGURE 8-1. COMMON HYDRAULICS INSTALLATION
	FIGURE 8-2. AUXILIARY HYDRAULICS INSTALLATION - REAR (TWIN)
	FIGURE 8-3. AUXILIARY HYDRAULICS INSTALLATION - REAR (SINGLE)
	FIGURE 8-4. BOOM HYDRAULIC INSTALLATION
	FIGURE 8-5. BOOM LINES INSTALLATION
	FIGURE 8-6. BOOM RAISE HOSES INSTALLATION (NO RIDE CONTROL)
	FIGURE 8-7. BOOM RAISE HOSES INSTALLATION (WITH RIDE CONTROL)
	FIGURE 8-8. BRAKE LINES INSTALLATION
	FIGURE 8-9. BRAKE INSTALLATION – TRAILER
	FIGURE 8-10. BRAKE ACCUMULATOR LINES INSTALLATION (WITHOUT SAHR)
	FIGURE 8-11. COUPLER (HYDRAULIC) LINES INSTALLATION (FRONT BOOM - TWIN)
	FIGURE 8-12. COUPLER (HYDRAULIC) LINES INSTALLATION (FRONT BOOM - SINGLE)
	FIGURE 8-13. COUPLER (MANUAL) LINES INSTALLATION (FRONT BOOM - TWIN)
	FIGURE 8-14. COUPLER (MANUAL) LINES INSTALLATION (FRONT BOOM - SINGLE)
	FIGURE 8-15. LIFT CYLINDER INSTALLATION
	FIGURE 8-16. MAIN CONTROL VALVE INSTALLATION
	FIGURE 8-17. MAIN HYDRAULIC PUMP INSTALLATION
	FIGURE 8-18. IMPLEMENT PUMP INSTALLATION
	FIGURE 8-19. PRIORITY LINES INSTALLATION
	FIGURE 8-20. PRIORITY VALVE INSTALLATION
	FIGURE 8-21. RETURN LINES INSTALLATION
	FIGURE 8-22. STEERING LINES INSTALLATION
	FIGURE 8-23. STEER SELECT VALVE INSTALLATION
	FIGURE 8-24. SUCTION LINES INSTALLATION

	SECTION 9 - HYDRAULIC COMPONENTS
	FIGURE 9-1. BOOM HOSE AND HARNESS ASSEMBLY
	FIGURE 9-2. CYLINDER ASSEMBLY - COMPENSATION
	FIGURE 9-3. CYLINDER SUB-ASSEMBLY - COUPLER LOCKING
	FIGURE 9-4. CYLINDER ASSEMBLY - COUPLER LOCKING
	FIGURE 9-5. CYLINDER ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (INNER)
	FIGURE 9-6. CYLINDER SUB-ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (OUTER)
	FIGURE 9-7. CYLINDER ASSEMBLY - EXTEND/RETRACT (TELESCOPE) (OUTER)
	FIGURE 9-8. CYLINDER ASSEMBLY - LIFT
	FIGURE 9-9. CYLINDER ASSEMBLY - TILT
	FIGURE 9-10. IMPLEMENT PUMP
	FIGURE 9-11. VALVE SUB-ASSEMBLY - DIVERTOR (HI-FLOW)
	FIGURE 9-12. VALVE ASSEMBLY - DIVERTOR
	FIGURE 9-13. VALVE ASSEMBLY - DIVERTOR
	FIGURE 9-14. VALVE ASSEMBLY - DIVERTOR
	FIGURE 9-15. VALVE ASSEMBLY - FAN MOTOR CONTROL
	FIGURE 9-16. VALVE ASSEMBLY - HYDRAULIC HITCH CONTROL VALVE
	FIGURE 9-17. VALVE ASSEMBLY - MAIN CONTROL
	FIGURE 9-18. VALVE ASSEMBLY - PRIORITY FLOW MANIFOLD
	FIGURE 9-19. VALVE ASSEMBLY - RIDE CONTROL
	FIGURE 9-20. VALVE ASSEMBLY - STEERING SELECT VALVE
	FIGURE 9-21. VALVE ASSEMBLY - TRAILER BRAKE

	SECTION 10 - ELECTRICAL
	FIGURE 10-1. 832 ELECTRICAL LAYOUT
	FIGURE 10-2. BATTERY INSTALLATION (STANDARD)
	FIGURE 10-3. BATTERY INSTALLATION (DUAL)
	FIGURE 10-4. BEACON/STROBE INSTALLATION
	FIGURE 10-5. BOOM HARNESS INSTALLATION
	FIGURE 10-6. BOOM HARNESS
	FIGURE 10-7. BOOM ANGLE SENSOR INSTALLATION
	FIGURE 10-8. BOOM RETRACT SENSOR INSTALLATION
	FIGURE 10-9. CAB ELECTRICAL INSTALLATION
	FIGURE 10-10. CAB HARNESS
	FIGURE 10-11. CAB STANDARD ELECTRICAL BOARD ASSEMBLY
	FIGURE 10-12. CAB OPTION 1 ELECTRICAL BOARD ASSEMBLY
	FIGURE 10-13. CAB OPTION 2 ELECTRICAL BOARD ASSEMBLY
	FIGURE 10-14. CAB OPTION HARNESS
	FIGURE 10-15. DASH ELECTRICS INSTALLATION (ULS)
	FIGURE 10-16. CAB HEATER HARNESS INSTALLATION
	FIGURE 10-17. CAB HEATER HARNESS
	FIGURE 10-18. CAB HVAC ACTUATOR HARNESS
	FIGURE 10-19. CAB HVAC ACTUATOR HARNESS
	FIGURE 10-20. CAB - MULTIFUNCTION DISPLAY INSTALLATION
	FIGURE 10-21. CAB SEAT ADAPTOR HARNESS (PREMIUM SEAT)
	FIGURE 10-22. CLEARSKY 4G CANBUS INSTALLATION
	FIGURE 10-23. DECLUTCH SWITCH INSTALLATION
	FIGURE 10-24. ELECTRICAL COMPONENTS INSTALLATION
	FIGURE 10-25. ELECTRICAL POWER DISTRIBUTION ELECTRICAL BOX
	FIGURE 10-26. ELECTRICAL RELAY INSTALLATION - 200 AMP
	FIGURE 10-27. ENGINE WIRING INSTALLATION (ULS)
	FIGURE 10-28. ENGINE HARNESS (ULS)
	FIGURE 10-29. ENGINE FUEL PUMP HARNESS
	FIGURE 10-30. ENGINE GLOW PLUG RELAY HARNESS
	FIGURE 10-31. ENGINE SPEED SET SWITCH INSTALLATION
	FIGURE 10-32. FRAME MAIN ELECTRICAL INSTALLATION
	FIGURE 10-33. FRAME HARNESS - FRONT
	FIGURE 10-34. FRAME HARNESS - REAR
	FIGURE 10-35. IGNITION SWITCH INSTALLATION
	FIGURE 10-36. LIGHTS - DIP LIGHTS INSTALLATION (RH)
	FIGURE 10-37. LIGHTS - LICENSE PLATE LAMP INSTALLATION
	FIGURE 10-38. LIGHTS - LICENSE PLATE LAMP HARNESS
	FIGURE 10-39. LIGHTS - NO ROADLIGHTS INSTALLATION
	FIGURE 10-40. LIGHTS - WORKLIGHTS INSTALLATION (BOOM MOUNTED)
	FIGURE 10-41. LIGHTS - WORKLIGHTS INSTALLATION - LED (BOOM MOUNTED)
	FIGURE 10-42. LIGHTS - WORKLIGHTS HARNESS (BOOM MOUNTED LIGHTS)
	FIGURE 10-43. LIGHTS - WORKLIGHTS INSTALLATION (CAB MOUNTED) (NO A/C)
	FIGURE 10-44. LIGHTS - WORKLIGHTS INSTALLATION - LED (CAB MOUNTED) (NO A/C)
	FIGURE 10-45. LIGHTS - WORKLIGHTS INSTALLATION (CAB MOUNTED) (WITH A/C)
	FIGURE 10-46. LIGHTS - WORKLIGHTS INSTALLATION -LED (CAB MOUNTED) (WITH A/C)
	FIGURE 10-47. LSI SENSOR INSTALLATION
	FIGURE 10-48. LSI DISPLAY INSTALLATION
	FIGURE 10-49. LSI SENSOR INSTALLATION
	FIGURE 10-50. LSI SWITCH INSTALLATION
	FIGURE 10-51. LSI SENSOR COVER INSTALLATION
	FIGURE 10-52. REVERSE ALARM INSTALLATION
	FIGURE 10-53. REVERSE CAMERA INSTALLATION
	FIGURE 10-54. REVERSE SENSING INSTALLATION
	FIGURE 10-55. REVERSE SENSING HARNESS
	FIGURE 10-56. TELEMATICS CLEARSKY CAN 4WARD HARNESS
	FIGURE 10-57. TELEMATICS ADAPTER HARNESS
	FIGURE 10-58. TELEMATICS READY INSTALLATION
	FIGURE 10-59. TELEMATICS READY HARNESS
	FIGURE 10-60. TRAILER ELECTRICS INSTALLATION
	FIGURE 10-61. TRAILER CONNECTOR HARNESS

	SECTION 11 - DECALS
	FIGURE 11-1. DECALS INSTALLATION (ANSI)
	FIGURE 11-2. DECALS INSTALLATION - JLG
	FIGURE 11-3. CAPACITY CHART (ANSI)
	FIGURE 11-4. CAPACITY CHART HOLDER INSTALLATION
	FIGURE 11-5. CLEARSKY DECAL INSTALLATION
	FIGURE 11-6. TRIANGLE INSTALLATION - SLOW MOVING VEHICLE

	SECTION 12 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 12-1. RECOMMENDED SERVICE PARTS STOCK

	SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS
	FIGURE 13-1. SPECIAL OPTIONS/ACCESSORIES/KITS

	PART NUMBER INDEX

